2017 Vicon List

Part Number Description List Price

10490 Nut $2.23
1100388 ** USE 62.07.00 $0.00
1107105 ** USE KG01267461 $0.00
1107737 ** USE ND 8013 $0.00
1107850 ** USE KG01130500 $0.00
1115424 ** USE KG01186062 $0.00
1115428 ** USE KG01186562 $0.00
1115429 ** USE KG01186562 $0.00
1115437 ** USE 01115438 $0.00
1115478 ** USE KG01192062 $0.00
1120697 ** USE KG02000600 $4.57
1124633 ** USE KG01267761 $0.00
1124705 ** USE KG01477400 $0.00
1127697 ** USE KG00860261 $0.00
1127856 ** USE KG01067961 $0.00
1138880 ** USE KG01363600 $0.00
1138883 ** USE KG01479500 $0.00
1141157 ** NO LONGER AVAILABLE $0.00
1141235 *NO LONGER AVAILABLE $0.00
1141365 TUBE 15X6, 00X6 $9.88
1141474 Spring $11.55
1141838 ** USE 16644041 $0.00
1157365 ** USE 30803855 $0.00
1170832 ** USE KG01693800 $0.00
1173639 ADAPTER 423T $22.28
1174923 ** USE KG01267761 $0.00
1211589 OFTRING $0.00
1397969 **NO LONGER AVAILABLE $0.00
1774972 **NO LONGER AVAILABLE $0.00
20471 Bolt $3.16
052461-1000 PROFILE TUBE-INNER 00A/1000 $53.13
6209778 ** USE ZDF 06209778 $0.00
6210033 ** USE MT 97V $0.00
6211555 ** USE KG00018200 $0.00
6212000 *NO LONGER AVAILABLE $0.00
6212433 **NO LONGER AVAILABLE $0.00
6213404 Roller Chain $46.93
6214216 ** USE KG01273961 $0.00
6214219 **NO LONGER AVAILABLE $0.00
6214229 ** USE KG01267961 $0.00
6214358 **NO LONGER AVAILABLE $0.00
6214486 ** USE TH 0079 $0.00
6214490 ** USE AH 00132 $0.00
6214491 ** USE AH 00132 $0.00
6215095 ** USE KG01694400 $0.00
6215266 **NO LONGER AVAILABLE $0.00
6217046 *REPLACED BY KT99402911 $32.32




Part Number Description List Price

6228188 *NO LONGER AVAILABLE $0.00
6231509 ** USE 16502731 $0.00
6554982 *NO LONGER AVAILABLE $0.00
6559084 *NO LONGER AVAILABLE $0.00
6559310 *NO LONGER AVAILABLE $0.00
6559311 *NO LONGER AVAILABLE $0.00
6561483 ** USE 66.01.04 $0.00
6561485 ** USE 66.01.05 $0.00
6561542 *NO LONGER AVAILABLE $0.00
6561543 STRAIGHT BLADE $0.85
6562550 ** USE 16605915 $0.00
6564548 ** USE 55.01.03 $0.00
6564747 *NO LONGER AVAILABLE $0.00
6565615 **NO LONGER AVAILABLE $0.00
6567154 *NO LONGER AVAILABLE $0.00
6567354 *NO LONGER AVAILABLE $0.00
6567488 *NO LONGER AVAILABLE $0.00
6567740 **NO LONGER AVAILABLE $0.00
6571303 ** NO LONGER AVAILABLE $0.00
6576812 **NO LONGER AVAILABLE $0.00
0658 0456 ** USE ZDF 6580456 $0.00
6580090 **NO LONGER AVAILABLE $0.00
6580091 **NO LONGER AVAILABLE $0.00
6580149 ** USE 21.00.00 $0.00
6580155 ** USE 21.12.00 $0.00
6580418 *NO LONGER AVAILABLE $0.00
06580418.94BOM **NO LONGER AVAILABLE $0.00
6580421 ** USE 06565390 $0.00
6580422 ** USE 16624753 $0.00
6580435 ** USE 16643786 $0.00
6580454 *NO LONGER AVAILABLE $0.00
6580480 **NO LONGER AVAILABLE $0.00
6580546 ** USE 06567493 $0.00
6580792 *NO LONGER AVAILABLE $0.00
6580805 **NO LONGER AVAILABLE $0.00
6580806 **NO LONGER AVAILABLE $0.00
6580884 *NO LONGER AVAILABLE $0.00
6581319 **NO LONGER AVAILABLE $0.00
6581483 ** USE 66.01.04 $0.00
6581485 ** USE 66.01.05 $0.00
6581538 ** NO LONGER AVAILABLE $0.00
6581541 **NO LONGER AVAILABLE $0.00
6581550 PIN-QUICK DISCONNECT $0.00
6581608 *NO LONGER AVAILABLE $0.00
6581622 *NO LONGER AVAILABLE $0.00
6581779 **NO LONGER AVAILABLE $0.00
6582606 ** USE 16501461 $0.00
6589072 ** NO LONGER AVAILABLE $0.00

085702-1000

PROFILE TUBE-OUTER 0A/1000

$60.00




Part Number Description List Price

10.01.00 Cross Assy $42.41
10.10.00 wikkkkik | JSE KG02001700 *rxkskikkses $0.00
10.10.110 YOKE W/HOLE,KEY B $72.90
10.22.372 *NO LONGER AVAILABLE $0.00
10.28.00 Double Yoke $96.72
10.31.03 Flange Yoke $211.12
10.48.00 Yoke $44.36
10.49.00 Yoke $32.37
10.83.40 *NO LONGER AVAILABLE $0.00
10220031 **NO LONGER AVAILABLE $0.00
10220051 **NO LONGER AVAILABLE $0.00
10235371 **NO LONGER AVAILABLE $0.00
10239259 **NO LONGER AVAILABLE $0.00
10239312 ** NO LONGER AVAILABLE $0.00
10242370 **NO LONGER AVAILABLE $0.00
10242702 **NO LONGER AVAILABLE $0.00
10262595 **NO LONGER AVAILABLE $0.00
10280058 ** NO LONGER AVAILABLE $0.00
10280254 **NO LONGER AVAILABLE $0.00
10280257 ** NO LONGER AVAILABLE $0.00
10280258 **NO LONGER AVAILABLE $0.00
10280258 ACI ** NO LONGER AVAILABLE $0.00
10280271 **NO LONGER AVAILABLE $0.00
10280283 ** NO LONGER AVAILABLE $0.00
10280435 ** NO LONGER AVAILABLE $0.00
10280718 ** NO LONGER AVAILABLE $0.00
10280864 ** NO LONGER AVAILABLE $0.00
10280972 **NO LONGER AVAILABLE $0.00
11.03.00 **NO LONGER AVAILABLE $0.00
11.39.00 Inboard Yoke $46.75
1102964 ** USE KG01489900 $0.00
1107737 ** USE ND 8013 $0.00
11393007V **NO LONGER AVAILABLE $0.00
1141494 SPRING $16.19
11624575 **NO LONGER AVAILABLE $0.00
117477 REPAIR KIT / HYDR. CYL $0.00
119152 YOKE FOR SLIP CLUTCH $204.43
11938030 **NO LONGER AVAILABLE $0.00
12.00.00 CROSS-KIT $149.73
12.10.00 **NO LONGER AVAILABLE $0.00
1211589 OFTRING $0.00
12400001 HYD HOSE-SHORT{RAKE DOWN} $108.75
12400002 HYD.HOSE-LONG {RAKE UP} $149.83
12400004 Pin-Mesolpa Caddy $48.15
12400025 ** NO LONGER AVAILABLE $0.00
12400039 ** NO LONGER AVAILABLE $0.00
12402000 ** NO LONGER AVAILABLE $0.00
12403000 ** NO LONGER AVAILABLE $0.00
12404000 COMPLETE HYD.CYL.MESO CADDY $348.43




Part Number Description List Price

12404005 ** NO LONGER AVAILABLE $0.00
129948 **NO LONGER AVAILABLE $0.00
1300024 SEAL $34.83
13122001V ** NO LONGER AVAILABLE $0.00
13128001 ** USE 13128001V $0.00
135048 *NO LONGER AVAILABLE $0.00
13694001 *NO LONGER AVAILABLE $0.00
13929020V SLEEVE/SPACER $33.37
13947004 *NO LONGER AVAILABLE $0.00
13961002V **NO LONGER AVAILABLE $0.00
15273029 CHAIN GUIDE $0.00
16.11.22 WASHER $4.77
16.20.14 *NO LONGER AVAILABLE $0.00
16.20.16 **NO LONGER AVAILABLE $0.00
16.20.52 *NO LONGER AVAILABLE $0.00
16.20.67 *NO LONGER AVAILABLE $0.00
16.50.35 *NO LONGER AVAILABLE $0.00
16.50.415 ** USE 46301455 $0.00
1650 2744 ** USE ZDF 16502744 $0.00
1650 3335 **NO LONGER AVAILABLE $0.00
1650 4736 TANDEM AXLE $477.61
1650 4738 **NO LONGER AVAILABLE $0.00
16500676 ** USE 16500676.86BOM $0.00
16500676.86BOM **NO LONGER AVAILABLE $0.00
16500677 ** USE 16641309 $0.00
16501127 ** NO LONGER AVAILABLE $0.00
16501601 LIMITEUR MAY USE 16606746 $364.65
16501744 HYD HOSE $41.20
16501982 **NO LONGER AVAILABLE $0.00
16502132 ROLLER $0.00
16502741 **NO LONGER AVAILABLE $0.00
16503335 **NO LONGER AVAILABLE $0.00
16504063 **NO LONGER AVAILABLE $0.00
16504064 ** USE 20.00.00 $0.00
16504065 **NO LONGER AVAILABLE $0.00
16504073 **NO LONGER AVAILABLE $0.00
16504738 **NO LONGER AVAILABLE $0.00
16504852 **USE VF16500852 $0.00
16506181 **NO LONGER AVAILABLE $0.00
16507974 HYD HOSE $64.45
16508682 YOKE 20.83.910 $229.87
16508684 ** USE 20.06.00 $0.00
16508685 ** USE KG02003100 $0.00
16518483 ** USE ZDF 16518483 $0.00
16602582 **NO LONGER AVAILABLE $0.00
16602636 ** USE 16641586 $0.00
16604276 *NO LONGER AVAILABLE $0.00
16605354 **NO LONGER AVAILABLE $0.00
16605559 ** USE 16605346 $0.00




Part Number Description List Price

16606410 *NO LONGER AVAILABLE $0.00
16606745 ** USE KG00161100 $0.00
16607608 *NO LONGER AVAILABLE $0.00
16608322 PROTECTIVE YOKE-LEFT $0.00
16608468 ** USE 16624966BOM $0.00
16608473 ** USE 16622984 $0.00
16608487 ** USE 16608487BOM $0.00
16608487BOM *NO LONGER AVAILABLE $0.00
16608489 ** USE 16624962 $0.00
16608491 **NO LONGER AVAILABLE $0.00
16608937.86 ** USE VF16624532 $0.00
16609324 SPINDLE NUT $91.52
16609445 **NO LONGER AVAILABLE $0.00
16609474 *NO LONGER AVAILABLE $0.00
16609626 *NO LONGER AVAILABLE $0.00
16609626 ASSY *NO LONGER AVAILABLE $0.00
16609688 **NO LONGER AVAILABLE $0.00
16609753 SPACER TUBE $0.00
16609874 *NO LONGER AVAILABLE $0.00
16609897 **NO LONGER AVAILABLE $0.00
16609900 *NO LONGER AVAILABLE $0.00
16609901 **NO LONGER AVAILABLE $0.00
16609958 ** USE 16648798 $0.00
16609965 ** USE 16644354 $0.00
16614224 *NO LONGER AVAILABLE $0.00
16614444 *NO LONGER AVAILABLE $0.00
16615171 HYD COUPLING $35.36
16615428 ** USE B0370573 $0.00
16616037 *NO LONGER AVAILABLE $0.00
16617393 UNIVERSAL JOINT FORK $671.24
16617395 CROSS KIT 22 X 54 $168.11
16617513 ** USE B0435973 $0.00
16617514 ** USE B0435973 $0.00
16617531 ** USE B0419073 $0.00
16620047 ** USE 16624087 $0.00
16620048 ** USE 16624087 $0.00
16620058 **USE 16649252.86 $165.50
16620134 **NO LONGER AVAILABLE $0.00
16620182 ** USE 16624756 $0.00
16620254 **NO LONGER AVAILABLE $0.00
16620424 ** USE 06214490 $0.00
16620436 **NO LONGER AVAILABLE $0.00
16620666 WARNING PLATE $0.00
16620945 ** USE KG01404000 $0.00
16620946 **NO LONGER AVAILABLE $0.00
16620976 **NO LONGER AVAILABLE $0.00
16620977 *NO LONGER AVAILABLE $0.00
16621184 **NO LONGER AVAILABLE $0.00
16622011 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

16622011.86BOM *NO LONGER AVAILABLE $0.00
16622239 ** USE KG01098700 $0.00
16622361 ** USE 16624087 $0.00
16622497 *NO LONGER AVAILABLE $0.00
16622505.86 *NO LONGER AVAILABLE $0.00
16622540 CANVAS $0.00
16622625.94 LIFT ARM $0.00
16622626 *NO LONGER AVAILABLE $0.00
16622626.8 *NO LONGER AVAILABLE $0.00
16622915 ** USE 16622938 $0.00
16622929 ** USE 16624966BOM $0.00
16622930 **NO LONGER AVAILABLE $0.00
16622958 ** USE 21.12.00 $102.68
16622987 ** USE 16644575 $0.00
16622993 **NO LONGER AVAILABLE $0.00
16623219 **NO LONGER AVAILABLE $0.00
16623236 **NO LONGER AVAILABLE $0.00
16623254 **NO LONGER AVAILABLE $0.00
16623739 **NO LONGER AVAILABLE $0.00
16623751 ** USE 16506807 $0.00
16623769 **NO LONGER AVAILABLE $0.00
16623788 **NO LONGER AVAILABLE $0.00
16623794 ** USE 16640273 $0.00
16623822 **NO LONGER AVAILABLE $0.00
16624012 **NO LONGER AVAILABLE $0.00
16624013 **NO LONGER AVAILABLE $0.00
16624021 **NO LONGER AVAILABLE $0.00
16624050 ** USE 16641586 $0.00
16624184 **NO LONGER AVAILABLE $0.00
16624508.86 FORK HEAD $170.77
16624647 ** USE 16645921 $0.00
16624727 ** USE 16642717 $0.00
16624756 ** USE 16624811 $0.00
16624807 **NO LONGER AVAILABLE $0.00
16624966 USE 16624966BOM $0.00
16624969 **NO LONGER AVAILABLE $0.00
16624979 **NO LONGER AVAILABLE $0.00
16624990 **NO LONGER AVAILABLE $0.00
16625102 **NO LONGER AVAILABLE $0.00
16640203 **NO LONGER AVAILABLE $0.00
16640215 **NO LONGER AVAILABLE $0.00
16640218 **NO LONGER AVAILABLE $0.00
16640273 ** USE 16660325 $0.00
16640273.94 **USE VF16660325.70 $0.00
16640282 ** USE 16643708 $0.00
16641095 **NO LONGER AVAILABLE $0.00
16641502 ** USE 16641581 $0.00
16641552.97 PTO SHAFT WWE 2280 $1,325.20
16641581 HYD.CYL.COMP $569.60




Part Number Description List Price

16641604 *NO LONGER AVAILABLE $0.00
16642057 ** USE 16624087 $0.00
16642167 ** USE 16625062 $0.00
16642838.94 *NO LONGER AVAILABLE $0.00
16643543 ** USE 16642476 $0.00
16644495 FLOW DIVIDER & FREE WHEEL $125.00
16646047.94 *USE 16661887 $0.00
16646236.94 **NO LONGER AVAILABLE $0.00
16646237 **NO LONGER AVAILABLE $0.00
16646614 CABLE $198.01
16648482 **NO LONGER AVAILABLE $0.00
16654388 **NO LONGER AVAILABLE $0.00
169198 **NO LONGER AVAILABLE $0.00
177009 FRICTION DISK $37.18
17803633 **NO LONGER AVAILABLE $0.00
17870187 ** NO LONGER AVAILABLE $0.00
17870196 ** NO LONGER AVAILABLE $0.00
17870228 ** USE 17870228 ASSY $0.00
17870228 ASSY **NO LONGER AVAILABLE $0.00
17870235 ** USE 17870985 ** $0.00
17870260 ** NO LONGER AVAILABLE $0.00
17870533 ** USE 17870664 $0.00
17870541 ** USE 17870986 ** $0.00
17870541 ASSY **NO LONGER AVAILABLE $0.00
17870547 ASSY **NO LONGER AVAILABLE $0.00
17870620 ** USE 97770560 $0.00
17871178 **NO LONGER AVAILABLE $0.00
17871308 ** USE 90081822 $0.00
17871403 ** USE 17871304 $0.00
17880164 **NO LONGER AVAILABLE $0.00
17880165 **NO LONGER AVAILABLE $0.00
17880166 **NO LONGER AVAILABLE $0.00
17880171 **NO LONGER AVAILABLE $0.00
17880187 ** USE B1159878 $0.00
17880570 ** USE B1890978 $0.00
17880642 **NO LONGER AVAILABLE $0.00
17880643 ** NO LONGER AVAILABLE $0.00
17880651 **NO LONGER AVAILABLE $0.00
17880719 HYD HOSE\OLD CM'S $77.69
17880761 HYDR. HOSE H-1050 $212.60
17883727 **NO LONGER AVAILABLE $0.00
17883778 ** USE ND 92031V $46.05
17885563 ** NO LONGER AVAILABLE $0.00
17890589 **NO LONGER AVAILABLE $0.00
17890629 DECAL $0.00
17890647 ** USE 79760053 $0.00
17895043 ** USE 90296337 $0.00
17895091 ** NO LONGER AVAILABLE $0.00
17895098 ** NO LONGER AVAILABLE $0.00




Part Number Description List Price

17895115 *NO LONGER AVAILABLE $0.00
17895116 **NO LONGER AVAILABLE $0.00
17895118 *NO LONGER AVAILABLE $0.00
17895157 ** USE 17895157 ASSY $0.00
17895157 ASSY *NO LONGER AVAILABLE $0.00
17895160 ** USE PS-000SS $0.00
17895162 ** NO LONGER AVAILABLE $0.00
17895232 ** USE 19770392 ASSY $0.00
17895232 ASSY ** USE 19770392 ASSY $0.00
17895440 **NO LONGER AVAILABLE $0.00
17895471 ** USE 17895861 $0.00
179-1 **NO LONGER AVAILABLE $0.00
18608450 ** USE PZ 388 $0.00
18608686 ** NO LONGER AVAILABLE $0.00
18611266 *NO LONGER AVAILABLE $0.00
18611267 ** NO LONGER AVAILABLE $0.00
18612102 ASSY ** NO LONGER AVAILABLE $0.00
18612105 ** USE 18612105 ASSY $0.00
18612105 ASSY *NO LONGER AVAILABLE $0.00
18612529 ASSY ** USE 18612530 ASSY $0.00
18612530 ** USE 18612530 ASSY $0.00
18613264 **NO LONGER AVAILABLE $0.00
18613265 UPPER PLATE CM216 $0.00
18613266 ** NO LONGER AVAILABLE $0.00
18613270 ** USE B1408486 $0.00
18613317 ** USE 18613317 ASSY $0.00
18613317 ASSY ** NO LONGER AVAILABLE $0.00
18613445 ** USE B2358394 $0.00
18613447 ** USE B2358394 $792.64
18613450 ** USE B2373486 $0.00
18620293 ** USE B1533986 $0.00
18620362 ** USE 18620362 BOM $0.00
18620430 **NO LONGER AVAILABLE $0.00
18638793 ** USE 19438793 $0.00
19014018 **NO LONGER AVAILABLE $0.00
19041580 ** USE 19441580 $0.00
19054009V *NO LONGER AVAILABLE $0.00
19068029 **NO LONGER AVAILABLE $0.00
19080902 **NO LONGER AVAILABLE $0.00
19110485 ** NO LONGER AVAILABLE $0.00
19110719 ** NO LONGER AVAILABLE $0.00
19120245 ** USE 90021274 $0.00
19137193 **NO LONGER AVAILABLE $0.00
19152006 ** NO LONGER AVAILABLE $0.00
19170441 ** USE 17870441 $0.00
19195165 ** NO LONGER AVAILABLE $0.00
19195307 ** NO LONGER AVAILABLE $0.00
19195402 ** USE 19195165\ H RAKE $0.00
19320205 ** NO LONGER AVAILABLE $0.00




Part Number Description List Price

19335055 *NO LONGER AVAILABLE $0.00
19336383 HINGE PIN-SPRAYER $0.00
19341593 *NO LONGER AVAILABLE $0.00
19341630 *NO LONGER AVAILABLE $0.00
19342684 ** NO LONGER AVAILABLE $0.00
19343142 ASSY *NO LONGER AVAILABLE $0.00
19343281 ** USE 19343281 ASSY $0.00
19343281 ASSY *NO LONGER AVAILABLE $0.00
19410055 ASSY ** NO LONGER AVAILABLE $0.00
19410081 **NO LONGER AVAILABLE $0.00
19410166 ** NO LONGER AVAILABLE $0.00
19410205 ** NO LONGER AVAILABLE $0.00
19410206 ** NO LONGER AVAILABLE $0.00
19410334 ** NO LONGER AVAILABLE $0.00
19410335 *NO LONGER AVAILABLE $0.00
19410337 ** USE B1025394 $0.00
19410338 ** USE B1025294 $0.00
19410343 ** NO LONGER AVAILABLE $0.00
19410448 ** NO LONGER AVAILABLE $0.00
19410449 ** NO LONGER AVAILABLE $0.00
19410485 ** NO LONGER AVAILABLE $0.00
19410634 ** NO LONGER AVAILABLE $0.00
19410635 ** NO LONGER AVAILABLE $0.00
19410719 ** NO LONGER AVAILABLE $0.00
19410800 ** NO LONGER AVAILABLE $0.00
19410817 ** NO LONGER AVAILABLE $0.00
19410879 **NO LONGER AVAILABLE $0.00
19411149 **NO LONGER AVAILABLE $0.00
19411172 ** NO LONGER AVAILABLE $0.00
19411266 ** USE 18611266 $0.00
19411463 ** USE B1318994 $0.00
19411555 DRAWBAR H-1050 $508.10
19411589 ** NO LONGER AVAILABLE $0.00
19411986 ** NO LONGER AVAILABLE $0.00
19412529 ** USE 18612529 $0.00
19412530 ** USE 18612529 ASSY $0.00
19412901 ** USE 19412901 ASSY $0.00
19412901 ASSY SUMP ASSY CM 216 $0.00
19413266 ** USE 18613266 $0.00
19413268 ** USE 18613268 $0.00
19413270 ** USE B1408486 $0.00
19413294 ** USE B1019894 $0.00
19413445 ** USE 18613445 $0.00
19413456 ** USE 18613484 $0.00
19413457 ** USE 18613457 $0.00
19420084 ** USE 19420084 ASSY $0.00
19420084 ASSY *NO LONGER AVAILABLE $0.00
19420245 ** USE 90021274 $0.00
19420324 ** NO LONGER AVAILABLE $0.00




Part Number Description List Price

19420326 ** USE 18620326 $0.00
19420327 ** USE 18620327 $0.00
19420362 ** USE 18620362 $0.00
19420363 *NO LONGER AVAILABLE $0.00
19420415 ** USE 18620415 $0.00
19430015 *NO LONGER AVAILABLE $0.00
19430016 *NO LONGER AVAILABLE $0.00
19437220 *NO LONGER AVAILABLE $0.00
19438016 *NO LONGER AVAILABLE $0.00
19438206 ** NO LONGER AVAILABLE $0.00
19438256 *NO LONGER AVAILABLE $0.00
19438556 PUSHBAR H-1050 $57.33
19438793 **NO LONGER AVAILABLE $0.00
19441580 ** NO LONGER AVAILABLE $0.00
19442247 ** USE 18642247 $0.00
19445621 CONNECTING PIECE $164.88
19446076 ** USE 98684063 $0.00
19480300 **NO LONGER AVAILABLE $0.00
19480304 ** NO LONGER AVAILABLE $0.00
19741633 **NO LONGER AVAILABLE $0.00
19770392 ** USE 19770392 ASSY $0.00
19770392 ASSY ***JSE 17895915 & 19771374 1 EACH $0.00
20.00.00 CROSS & BEARING KIT $45.35
20.06.00 CROSS KIT $93.34
20.10.00 YOKE AS.1 3/8+QUICK $123.50
20.10.810 **NO LONGER AVAILABLE $0.00
20.11.00 INBOARD YOKE $102.69
20.12.00 INBOARD YOKE $51.40
20.19.121 YOKE ASSY. $301.80
20.27.00 YOKE-QUICK DISCONNECT $86.46
20.83.910 **NO LONGER AVAILABLE $0.00
20.91.05 **NO LONGER AVAILABLE $0.00
2000030 BEARING COVER-INSIDE $39.32
2000035 CHAIN COVER SPRING $19.68
204566853 YOKE-BONDIOLI $101.59
204566854 ** USE KT99240366 $0.00
2080G0064 DOUBLE U-JOINT $149.96
21.00.00 **NO LONGER AVAILABLE $0.00
21.06.00 CROSS ASSY $163.04
21.06.141 CROSS KIT $127.77
21.10.00 **NO LONGER AVAILABLE $0.00
21.10.810 **NO LONGER AVAILABLE $0.00
21.11.00 **NO LONGER AVAILABLE $0.00
21.12.00 YOKE, INBOARD $126.92
21.16.00 **NO LONGER AVAILABLE $0.00
21.17.00 QUICK-DISCONNECT YOKE 1 1/8 $214.55
21.31.17 *NO LONGER AVAILABLE $0.00
21.42.810 **NO LONGER AVAILABLE $0.00
21.83.30 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

21.91.05 *NO LONGER AVAILABLE $0.00
2.19E+08 ** USE 2190E0013 $0.00
2.19E+16 PTO GUARD, COLLAR $32.92
2191G2015 PTO GUARD CONE $154.47
2200045 **NO LONGER AVAILABLE $0.00
22400008 ** NO LONGER AVAILABLE $0.00
2253N0440 ** USE 237D03N47 $0.00
237D03N47 INNER TUBE L 1365 $492.50
237D03P13 TUBE L 1350 $285.04
246000132 CLOSING DISC-F/O.R.CLUTCH $25.57
247006351 LINING (ALSO REPLACES $26.62
247008701 ** USE 247006351 $0.00
248870005 THRUST PLATE $66.20
25088007 **NO LONGER AVAILABLE $0.00
25237001 **NO LONGER AVAILABLE $0.00
25265013 ** JSE BX 032 $0.00
25267017 **NO LONGER AVAILABLE $0.00
25274009 ** NO LONGER AVAILABLE $0.00
25277023 ** NO LONGER AVAILABLE $0.00
2550G0001 INNER RING $17.03
2550G0002 INNER RING $34.73
258005320 BUSHING $29.29
26.00.00 **NO LONGER AVAILABLE $0.00
26422000 **NO LONGER AVAILABLE $0.00
2.73521E+11 *NO LONGER AVAILABLE $0.00
2.73521E+11 **NO LONGER AVAILABLE $0.00
2.73521E+11 *NO LONGER AVAILABLE $0.00
2.73529E+11 **NO LONGER AVAILABLE $0.00
29757006 ** USE BX 27 $0.00
30111250 **NO LONGER AVAILABLE $0.00
30111275 **NO LONGER AVAILABLE $0.00
30119120 **NO LONGER AVAILABLE $0.00
30119125 ** USE KG00654400 $0.00
30121125 **NO LONGER AVAILABLE $0.00
30121130 **NO LONGER AVAILABLE $0.00
30121245 **NO LONGER AVAILABLE $0.00
30121335 **NO LONGER AVAILABLE $0.00
30121512 **NO LONGER AVAILABLE $0.00
30121820 **NO LONGER AVAILABLE $0.00
30125400 **NO LONGER AVAILABLE $0.00
30126612 **NO LONGER AVAILABLE $0.00
30161500 ** USE KG01053400 $0.00
30262120 **NO LONGER AVAILABLE $0.00
30262235 ** USE KG00644961 $0.00
30263280 ** USE KG00668961 $0.00
30268116 ** USE MU 83916 $0.00
30268230 *NO LONGER AVAILABLE $0.00
30268250 ** USE 30296250 $0.00
30268275 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

30268330 ** NO LONGER AVAILABLE $0.00
30268335 **NO LONGER AVAILABLE $0.00
30268430 ** NO LONGER AVAILABLE $0.00
30268440 ** USE 30268450 $0.00
30268450 *NO LONGER AVAILABLE $0.00
30268825 ** USE 30296825 $0.00
30270131 ** USE ND 1009V $0.00
30270145 ** USE ND 1302V $0.00
30270150 ** USE KG00355461 $0.00
30270165 **NO LONGER AVAILABLE $0.00
30270221 ** NO LONGER AVAILABLE $0.00
30270231 ** USE ND 1004V $0.00
30270241 ** NO LONGER AVAILABLE $0.00
30270245 ** USE ND 1417V $0.00
30270251 *NO LONGER AVAILABLE $0.00
30270260 ** USE ND 1034V $0.00
30270261 *NO LONGER AVAILABLE $0.00
30270280 ** NO LONGER AVAILABLE $0.00
30270290 ** USE ND 1143V $0.00
30270291 ** USE ND 1427V $0.00
30270301 ** USE KG00360761 $0.00
30270311 ** USE KG00360861 $0.00
30270325 ** NO LONGER AVAILABLE $0.00
30270380 **NO LONGER AVAILABLE $0.00
30270390 ** USE 37302557V $0.00
30270442 ** USE KG00364061 $0.00
30270455 ** USE ND 1182V $0.00
30270470 BOLT, M16 X 70 $3.18
30270480 ** USE ND 1014V $0.00
30270490 ** USE KG00362661 $0.00
30270525 ** USE 30121525 $0.00
30270540 **NO LONGER AVAILABLE $0.00
30270855 **NO LONGER AVAILABLE $0.00
30270861 *NO LONGER AVAILABLE $0.00
30270870 ** USE ND 1123V $0.00
30270905 ** USE KG00367861 $0.00
30270911 *NO LONGER AVAILABLE $0.00
30270916 ** USE KG00366661 $0.00
30270919 *NO LONGER AVAILABLE $0.00
30270945 **NO LONGER AVAILABLE $0.00
30271112 *NO LONGER AVAILABLE $0.00
30271116 ** USE ND 1098V $0.00
30271120 BOLT M10X20 8.8 $0.73
30271125 ** USE ND 1008V $0.00
30271130 *NO LONGER AVAILABLE $0.00
30271140 ** USE ND 1099V $0.00
30271145 ** USE 30270145 $0.00
30271150 ** USE ND 1229V $0.00
30271225 ** USE ND 1072V $0.00




Part Number Description List Price

30271230 ** USE KG00476561 $0.00
30271235 ** USE ND 1074V $0.00
30271240 ** USE ND 1075V $0.00
30271245 ** USE ND 1096V $0.00
30271260 *NO LONGER AVAILABLE $0.00
30271270 TAP BOLT M12x70/8.8 GALV. $0.83
30271335 ** NO LONGER AVAILABLE $0.00
30271425 ** USE ND 1140V $0.00
30271440 TAP BOLT M16x40/8.8 GALV. $2.55
30271512 ** USE KG00467161 $0.00
30271620 ** USE ND 1147V $0.00
30271812 ** USE KG00471561 $0.00
30271816 ** USE ND 1063V $0.00
30271820 ** USE KG00471961 $0.00
30271830 ** USE ND 1162V $0.00
30271840 ** USE KG00472461 $0.00
30271845 *NO LONGER AVAILABLE $0.00
30271913 ** USE 37305853V $0.00
30271915 ** USE 37305853V $0.00
30271919 **NO LONGER AVAILABLE $0.00
30274245 *NO LONGER AVAILABLE $0.00
30274816 **NO LONGER AVAILABLE $0.00
30282150 ** USE ND 1315V $0.00
30282231 **NO LONGER AVAILABLE $0.00
30282241 *NO LONGER AVAILABLE $0.00
30282365 ** USE 30282370 $0.00
30283455 ** NO LONGER AVAILABLE $0.00
30290855 ** USE 30299855 $0.00
30294120 ** USE 90080952 $0.00
30294125 ** USE 30119125 $0.00
30296275 ** USE 19380647 $0.00
30296290 ** NO LONGER AVAILABLE $0.00
30297140 **NO LONGER AVAILABLE $0.00
30297525 ** USE 30121525 $0.00
30298125 ** USE 30121125 $0.00
30298135 ** USE KG00498900 $0.00
30298150 ** USE KG00499200 $0.00
30298625 ** USE ND 1161V $0.00
30298830 ** USE 30121830 $0.00
30298835 **NO LONGER AVAILABLE $0.00
30301610 ** USE KG00934300 $0.00
30301808 ** USE 30301810 $0.00
30347265 ** NO LONGER AVAILABLE $0.00
30347280 *NO LONGER AVAILABLE $0.00
30350125 ** USE 30350130 $0.00
30350130 **NO LONGER AVAILABLE $0.00
30357340 ** NO LONGER AVAILABLE $0.00
30361112 **NO LONGER AVAILABLE $0.00
30361120 SHD CAPSCREW M10x20/1 $0.00




Part Number Description List Price

30361125 *NO LONGER AVAILABLE $0.00
30361130 ** USE ND 1408V $0.00
30361140 *NO LONGER AVAILABLE $0.00
30361150 ** USE 30397150 $0.00
30361160 ** USE 30397165 $0.00
30361180 *NO LONGER AVAILABLE $0.00
30361311 SHD CAPSCREW M14x110/10 $0.00
30361530 *NO LONGER AVAILABLE $0.00
30361615 *NO LONGER AVAILABLE $0.00
30361625 **NO LONGER AVAILABLE $0.00
30361850 *NO LONGER AVAILABLE $0.00
30363125 **NO LONGER AVAILABLE $0.00
30363135 ** USE KG00849361 $0.00
30363375 ** USE 30282370 $0.00
30363825 *NO LONGER AVAILABLE $0.00
30393410 ** USE 60.15.00 $0.00
30397150 ** USE 19380823 $0.00
30454125 ** USE ND 1049V $0.00
30454240 ** USE ND 1241V $0.00
30454820 ** USE ND 1041V $0.00
30528800 *NO LONGER AVAILABLE $0.00
30553800 ** USE 30550800 $0.00
30561100 ** USE ND 2005V $0.00
30561300 ** USE KG01072561 $0.00
30561400 ** USE ND 2006V $0.00
30561800 ** USE ND 2004V $0.00
30569910 **NO LONGER AVAILABLE $0.00
30571600 ** NO LONGER AVAILABLE $0.00
30573200 ** USE KG01072461 $0.00
30573400 NUT M16 $1.25
30573800 ** USE ND 2091V $0.00
30575200 ** USE ND 2085V $0.00
30575400 **NO LONGER AVAILABLE $0.00
30575910 ** USE ND 2093V $0.00
30583800 NUT M16 $1.02
30585100 ** USE 30597100 $0.00
30593100 ** USE ND 9182V $0.00
30596100 ** USE 30161100 $0.00
30596200 ** USE ND 2085V $0.00
30596500 ** USE 30161500 $0.00
30597100 ** USE KG01070000 $0.00
30597300 ** USE 30125700 $0.00
30597400 ** USE 30125400 $0.00
30597600 ** USE KG01060161 $0.00
30597800 ** USE 30125800 $0.00
30661100 ** USE 30583100 $0.00
30710200 ** NO LONGER AVAILABLE $0.00
30710514 **NO LONGER AVAILABLE $0.00
30803120 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

30803136 ** USE 30873136 $0.00
30803145 ** USE ND 4100V $0.00
30803155 ** USE ND 4079V $0.00
30803160 ** USE ND 4117V $0.00
30803165 ** USE 61.05.04 $0.00
30803170 ** USE ND 4061V $0.00
30803341 *NO LONGER AVAILABLE $0.00
30803430 ** USE 30853430 $0.00
30803436 ** USE KG01186700 $0.38
30803522 ** USE ND 4084V $0.00
30803530 ** USE 30853530 $0.00
30803555 **NO LONGER AVAILABLE $0.00
30803636 ** USE ND 4030V $0.00
30803640 ** USE 30853640 $0.00
30803645 ** USE ND 4062V $0.00
30803660 ** USE ND 4044V $0.00
30803675 *NO LONGER AVAILABLE $0.00
30803685 **NO LONGER AVAILABLE $0.00
30803711 ** USE ND 4075V $0.00
30803732 ** USE 30873732 $0.00
30803737 ** USE KG01197100 $0.00
30803840 ** USE 30853840 $0.00
30803845 ** USE ND 4045V $0.00
30803850 ** USE 30853850 $0.00
30803865 ** USE KG01192300 $0.00
30803870 *NO LONGER AVAILABLE $0.00
30804701 **NO LONGER AVAILABLE $0.00
30804702 **NO LONGER AVAILABLE $0.00
30804817 ** NO LONGER AVAILABLE $0.00
30804820 **NO LONGER AVAILABLE $0.00
30851422 ** USE ND 4025V $0.00
30851432 ** USE ND 4018V $0.00
30851532 ** USE KG01252661 $0.00
30851645 ** USE ND 4087V $0.00
30853420 ** USE KG01186062 $0.00
30853430 ** USE KG01186562 $0.00
30853540 *NO LONGER AVAILABLE $0.00
30853640 ** USE KG01189662 $0.00
30853645 ** USE ND 4062V $0.00
30853850 ** USE KG01192062 $0.00
30863832 ** USE KG01211462 $0.00
30864636 ** USE KG01233462 $0.00
30873136 TENSION PIN 10 X 36 $1.73
30873732 *NO LONGER AVAILABLE $0.00
3.09599E+11 *NO LONGER AVAILABLE $0.00
31001013 **NO LONGER AVAILABLE $0.00
31001014 *NO LONGER AVAILABLE $0.00
31001035 **NO LONGER AVAILABLE $0.00
31001160 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

31001170 *NO LONGER AVAILABLE $0.00
31001200 ** USE KG01107800 $0.00
31001250 ** USE KG01108362 $0.00
31001280 ** USE ND 8045 $0.00
31001300 ** USE ND 8025V $0.00
31001350 ** USE ND 8008V $0.00
31001720 ** USE 31002720 $0.00
31001900 *NO LONGER AVAILABLE $0.00
31002010 *NO LONGER AVAILABLE $0.00
31002470 **NO LONGER AVAILABLE $0.00
31002520 ** USE ND 8015 $0.00
31002670 **NO LONGER AVAILABLE $0.00
31003001 *NO LONGER AVAILABLE $0.00
31003030 ** NO LONGER AVAILABLE $0.00
31006301 *NO LONGER AVAILABLE $0.00
31006551 ** USE KG01824800 $0.00
31007055 *NO LONGER AVAILABLE $0.00
31011006 **NO LONGER AVAILABLE $0.00
31013030 *NO LONGER AVAILABLE $0.00
31013035 ** USE KG01099300 $0.00
31013045 *NO LONGER AVAILABLE $0.00
31013053 ** USE ND 8072 $0.00
31013055 ** USE KG01100300 $0.00
31020301 **NO LONGER AVAILABLE $0.00
31020551 *NO LONGER AVAILABLE $0.00
31027013 *NO LONGER AVAILABLE $0.00
31027142 **NO LONGER AVAILABLE $0.00
31027950 ** NO LONGER AVAILABLE $0.00
31051300 ** USE ND 8025V $0.00
31051400 ** USE ND 8009V $0.00
31101336 *NO LONGER AVAILABLE $0.00
31101425 **USE KG01308500 $0.00
31101445 **NO LONGER AVAILABLE $0.00
31101563 ** USE KG01310900 $0.00
31103356 **NO LONGER AVAILABLE $0.00
3.1112E+11 NUT M30X2 $0.00
3.11151E+11 *NO LONGER AVAILABLE $0.00
31204320 ** USE 31204340 $0.00
31415039 SUPPORT RING 35X42X2.5 $6.08
31415042 **NO LONGER AVAILABLE $0.00
31415075 RING SUPPORTING 55X68X3 $6.35
31418500 **NO LONGER AVAILABLE $0.00
31419016 SEAL WASHER 3/8IN COPPER $1.19
31419022 *NO LONGER AVAILABLE $0.00
31419850 *NO LONGER AVAILABLE $0.00
31425026 ** NO LONGER AVAILABLE $0.00
31425405 *NO LONGER AVAILABLE $0.00
31425407 ** NO LONGER AVAILABLE $0.00
31425410 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

31425416 *NO LONGER AVAILABLE $0.00
31425419 **NO LONGER AVAILABLE $0.00
31425504 *NO LONGER AVAILABLE $0.00
31425508 *NO LONGER AVAILABLE $0.00
31425511 *NO LONGER AVAILABLE $0.00
31425610 ** NO LONGER AVAILABLE $0.00
31428008 SHIM 35x45x0.3 $2.28
31428022 *NO LONGER AVAILABLE $0.00
31428025 *NO LONGER AVAILABLE $0.00
31428028 **NO LONGER AVAILABLE $0.00
31428054 ** USE AH 00132 $0.00
31428060 **NO LONGER AVAILABLE $0.00
31453300 ** USE KG01286361 $0.00
31453500 ** USE 31496500 $0.00
31455910 *NO LONGER AVAILABLE $0.00
31461100 ** USE ND 3029V $0.00
31461250 ** USE ND 3009V $0.00
31461275 ** USE CM 35V $0.00
31461800 ** USE ND 3008V $0.00
31461910 **NO LONGER AVAILABLE $0.00
31461925 ** USE KG01268161 $0.00
31461928 **NO LONGER AVAILABLE $0.00
31463100 ** USE MH 416V $0.00
31463400 ** USE TK 50V $0.00
31463800 ** USE ND 3030V $0.00
31467250 ** USE ND 3105V $0.00
31496300 ** USE 31453300 $0.00
31496500 ** USE 30164500 $0.00
31497100 ** USE 30111100 $0.00
31497250 ** USE 30111250 $0.00
3.15114E+11 *NO LONGER AVAILABLE $0.00
315295 **NO LONGER AVAILABLE $0.00
3.21347E+11 ** NO LONGER AVAILABLE $0.00
3.21349E+11 ** NO LONGER AVAILABLE $0.00
3.24162E+11 ** USE ND 5066 $0.00
3.24163E+11 ** USE KG01403200 $0.00
3.24232E+11 ** USE KG01398800 $0.00
3.24232E+11 **NO LONGER AVAILABLE $0.00
332178 CLAMP 1"3/8 '6' $39.88
332185 Spring $4.02
338005000 Circlip $4.18
341953 **NO LONGER AVAILABLE $0.00
348014000 *NO LONGER AVAILABLE $0.00
34905012 BALL 1.5 $1.38
34910012 *NO LONGER AVAILABLE $0.00
35.00.00 CROSS KIT $116.59
35.00.50 2450 CROSS KIT $294.79
35.06.00 CROSS & BEARING KIT 2480 $185.84
35.10.00 YOKE-QUICK DISCONNEC $154.53




Part Number Description List Price

35.10.02 YOKE ASSY. 21 SPLINE $96.06
35.10.510 CV YOKE 6 SPLINE 1 3/8 $910.33
35.13.00 INBOARD YOKE $166.09
35.13.10 INBOARD YOKE $844.92
35.14.00 INBOARD YOKE $166.09
35.14.511 YOKE $827.96
35.18.00 QUICK DISCONNECT YOKE $110.00
35.28.00 **NO LONGER AVAILABLE $0.00
35.31.19 **NO LONGER AVAILABLE $0.00
35.31.27 **NO LONGER AVAILABLE $0.00
35.41.02 ** USE 35.41.05 $0.00
35.41.05 DOUBLE YOKE $519.16
35.89.00 DOUBLE YOKE $61.72
36.00.00 CROSS KIT $151.99
36101008 ** USE 36115353 $0.00
36101034 ** USE KG00121900 $0.00
36101360 OIL SEAL $0.00
36101409 ** NO LONGER AVAILABLE $0.00
36102401 **NO LONGER AVAILABLE $0.00
36106016 ** NO LONGER AVAILABLE $0.00
36107031 **NO LONGER AVAILABLE $0.00
36107040 ** NO LONGER AVAILABLE $0.00
36107051 **NO LONGER AVAILABLE $0.00
36107056 ** NO LONGER AVAILABLE $0.00
36107061 ** NO LONGER AVAILABLE $0.00
36107087 ** NO LONGER AVAILABLE $0.00
36107095 ** NO LONGER AVAILABLE $0.00
36107114 **NO LONGER AVAILABLE $0.00
36107115 **NO LONGER AVAILABLE $0.00
36107116 **NO LONGER AVAILABLE $0.00
36107118 **NO LONGER AVAILABLE $0.00
36107125 **NO LONGER AVAILABLE $0.00
36107185 **NO LONGER AVAILABLE $0.00
36107277 **NO LONGER AVAILABLE $0.00
36107483 ** NO LONGER AVAILABLE $0.00
36112100 **NO LONGER AVAILABLE $0.00
36112110 ** USE B2183878 $0.00
36112111 ** USE B2183878 $0.00
36114050 ** NO LONGER AVAILABLE $0.00
36115453 **NO LONGER AVAILABLE $0.00
36115501 ** NO LONGER AVAILABLE $0.00
36115502 ** USE ND 6141 $0.00
36115553 ** NO LONGER AVAILABLE $0.00
36115605 ** NO LONGER AVAILABLE $0.00
36119900 ** NO LONGER AVAILABLE $0.00
36135355 ** USE 36101361 $0.00
362421 *NO LONGER AVAILABLE $0.00
367718 **NO LONGER AVAILABLE $0.00
367FT420C SPRING DISC FT42-1450 $135.49




Part Number Description List Price

37068251 ** USE ND 2091V $0.00
37121150V ** USE KG01281861 $0.00
37129051V ** USE ND 3103V $0.00
37256651V *NO LONGER AVAILABLE $0.00
37305853V ** USE KG00483761 $0.00
37659004 ** USE ND 9295 $0.00
377673 *NO LONGER AVAILABLE $0.00
38032050 ** USE ND 5139 $0.00
38202300 ** USE B4016393 $0.00
38204900 **NO LONGER AVAILABLE $0.00
38215026 *NO LONGER AVAILABLE $0.00
38215100 **NO LONGER AVAILABLE $0.00
382206 *NO LONGER AVAILABLE $0.00
38233044 **NO LONGER AVAILABLE $0.00
38233306 *NO LONGER AVAILABLE $0.00
38253800 ** USE KG01033161 & 31419201 $0.00
38271202V *NO LONGER AVAILABLE $0.00
38275201V **NO LONGER AVAILABLE $0.00
38352060 ** USE R0020101 $0.00
3877610061 SHAFT $60.83
38800820 ** USE KG01799800 $0.00
38820136 ** NO LONGER AVAILABLE $0.00
38820164 **NO LONGER AVAILABLE $0.00
38820177 **NO LONGER AVAILABLE $0.00
38820187 *NO LONGER AVAILABLE $0.00
38820247 HYD. COUPLING (100527.1) $38.80
38826620 ** USE ND 5155 $0.00
38826720 ** USE 38826725 $0.00
38826725 ** NO LONGER AVAILABLE $0.00
38826825 ADJ. BEARING GE-40 KRRB $76.64
38830270 ** USE 38830301 $0.00
38830952 WORM DRIVE CLAMP $0.00
38830953 **NO LONGER AVAILABLE $0.00
38854081 MALE COUPLING G1\2 $29.95
38854584 **NO LONGER AVAILABLE $0.00
40101008 ** USE ND 5075 $0.00
40101012 BALL BEARING 6212-C3 $35.09
40101105 ** USE ND 5003 $0.00
40101106 *NO LONGER AVAILABLE $0.00
40101255 BALL-BEARING 6205-LC $23.47
40101305 ** USE KG01379100 $0.00
40101308 ** USE ND 5051 $0.00
40101320 ** USE ND 5036 $0.00
40101355 BEARING 6205-2L.C $11.14
40101406 **NO LONGER AVAILABLE $0.00
40101455 ** USE 40101255 $0.00
40101501 *NO LONGER AVAILABLE $0.00
40101503 BALL BEARING 6203-2RS $10.40
40101505 ** USE ND 5003 $0.00




Part Number Description List Price

40101506 ** USE ND 5006 $0.00
40101507 BALL BEARING 6207 2RS $14.47
40101508 ** USE ND 5093 $0.00
40101509 ** USE ND 5085 $0.00
40101510 ** USE ND 5035 $0.00
40101529 **NO LONGER AVAILABLE $0.00
40101537 ** USE ND 5027 $0.00
40101546 BALLBEARING 6206-LLU $13.06
40102209 ** USE 79220027 $0.00
40102209 ASSY ** USE 79220027 ASSY $0.00
40102309 ** USE ND 5092 $0.00
40102450 BALL BEARING 6010-2RS C3 $33.48
40102505 ** USE ND 5223 $0.00
40102507 BEARING 6007-2RS $24.15
40102509 ** USE ND 5001 $0.00
40102513 *NO LONGER AVAILABLE $0.00
40102516 BALL BEARING 6016-2RS $86.96
40102518 BALLBEARING 6018-2RS $109.67
40102519 BALLBEARING 6019-2RS $143.55
40103006 **NO LONGER AVAILABLE $0.00
40103110 BEARING,BALL 6310 $41.94
40103506 ** USE ND 5084 $0.00
40103509 ** USE ND 5218 $0.00
40103510 BALL BEARING 6310-2RS $52.03
40103517 BALL BEARING 6307 (2RS) C3 $24.39
40104126 **NO LONGER AVAILABLE $0.00
40105107 **NO LONGER AVAILABLE $0.00
40109110 ** USE ND 5224 $0.00
40117107 ** USE KG01565700 $0.00
40117208 ** USE 40117211 $0.00
40118110 **NO LONGER AVAILABLE $0.00
40119112 TAPER ROLLER BEARING 30212 $49.23
40120307 TAPERED ROLLER BRG.30307 $38.03
40122107 **NO LONGER AVAILABLE $0.00
40123109 **NO LONGER AVAILABLE $0.00
40126649 **NO LONGER AVAILABLE $0.00
40133002 **NO LONGER AVAILABLE $0.00
40144307 **NO LONGER AVAILABLE $0.00
40144308 **NO LONGER AVAILABLE $0.00
40150206 ** USE ND 5155 $0.00
40150207 BALL BEARING GE35KRRB $56.05
40227230 **NO LONGER AVAILABLE $0.00
40227721 **NO LONGER AVAILABLE $0.00
40231103 ** NO LONGER AVAILABLE $0.00
40231207 ** NO LONGER AVAILABLE $0.00
40233350 **NO LONGER AVAILABLE $0.00
40234430 *NO LONGER AVAILABLE $0.00
40241026 ROLLER BEARING BN1B-4 $16.87
403000001 ** USE 99241889 $7.11




Part Number Description List Price

40310104 ** NO LONGER AVAILABLE $0.00
40310407 S/AL BEARING GE35DO $64.55
40310411 BEARING GE20 $50.31
40703207 **NO LONGER AVAILABLE $0.00
40705107 BEARING 172/6207-2RS $22.99
40705409 ** NO LONGER AVAILABLE $0.00
40705508 **NO LONGER AVAILABLE $0.00
40709307 ADJUSTABLE BEARING PCJT 35 $101.42
40709308 FLANGE BEARING UCFL207J $74.00
40711106 ** USE ND 5141 $0.00
40711406 ** NO LONGER AVAILABLE $0.00
40711407 ** NO LONGER AVAILABLE $0.00
40712103 ** NO LONGER AVAILABLE $0.00
40718107 **NO LONGER AVAILABLE $0.00
40718207 **NO LONGER AVAILABLE $0.00
40719110 FLANGE BEARING GRA50+GRAE $183.10
40724106 FLANGE BEARING FLCTE3 $134.17
40725072 **NO LONGER AVAILABLE $0.00
40729105 ** NO LONGER AVAILABLE $0.00
40732007 BALL BEARING RAE35NPPB $31.35
40732907 BALL BEARING G207KRRB $81.04
40737009 ** USE 40737109 $0.00
40737109 FLANGE BEARING $205.41
40739009 FLANGE BEARING RME45 $178.63
40739209 BEARING $360.93
40739211 **USE VN40739209 $0.00
408000047 ** USE 408000075R $0.00
408000075R TAPER PIN KIT $38.23
410137 ** NO LONGER AVAILABLE $0.00
410351 ** NO LONGER AVAILABLE $0.00
410633 ** USE UH410633 $77.41
410641 ** USE KK010315 $0.00
411746 RETAINER $81.32
411970 CHAIN GUARD $103.92
4120G0012 CROSS JOURNAL $79.50
4120G0051 CROSS KIT $85.14
41701200 GREASE NIPPLE G 1/8 $1.69
41702100 ** USE ND 9670V $0.00
41702600 ** USE ND 9004V $1.00
41702800 GREASE NIPPLE AM8x1 $1.69
41702845 ** USE 63.27.00 $0.00
418052203 HOUSING,O0VERRUNNING CLUTCH $260.45
4.21E+04 PAWL WITH SPRINGS $6.22
432000054 BOLT & NUT F/SLIP CL.HOUSI $24.04
43206200 ** NO LONGER AVAILABLE $0.00
43206201 ** NO LONGER AVAILABLE $0.00
43301302 *NO LONGER AVAILABLE $0.00
43301515 ** NO LONGER AVAILABLE $0.00
43303413 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

43303427 ** USE VN43303432 $0.00
43304001 ** NO LONGER AVAILABLE $0.00
43304002 ** NO LONGER AVAILABLE $0.00
43304003 ** NO LONGER AVAILABLE $0.00
43304006 ** NO LONGER AVAILABLE $0.00
43460800 ** NO LONGER AVAILABLE $24.55
43603143 *NO LONGER AVAILABLE $0.00
43603152 ** NO LONGER AVAILABLE $0.00
43605142 *NO LONGER AVAILABLE $0.00
43608121 TIRE KM $0.00
43610153 ** NO LONGER AVAILABLE $0.00
43612160 ** USE 43610153 $0.00
442972 *NO LONGER AVAILABLE $0.00
46110004 ** USE ND 94015 $0.00
46120037 ** USE 46120055 $0.00
46120038 ASSY *NO LONGER AVAILABLE $0.00
46120052 ** USE 46120055 $0.00
46120054 ** USE 46120078 $0.00
46120055 ** USE 46120084 $0.00
46120057 ** USE 46120079 $0.00
46120061 ** USE 46120062 $0.00
46120062 **NO LONGER AVAILABLE $0.00
46120078 ** USE VN46120094 $0.00
46120079 ** USE VN46120093 $0.00
46120084 ** USE VN46120094 $0.00
46120085 ** USE VN46120093 $0.00
46140011 **NO LONGER AVAILABLE $0.00
46140012 ** USE 46140041 $0.00
46140041 PTO SHAFT Al 3/8x1-16 $279.13
46160065 PTO W2400 (6)-71 $871.23
46160070 **NO LONGER AVAILABLE $0.00
46160085 ** NO LONGER AVAILABLE $0.00
46160088 **NO LONGER AVAILABLE $0.00
46160090 **NO LONGER AVAILABLE $0.00
46160096 **NO LONGER AVAILABLE $0.00
46160110 PTO SHAFT $1,645.04
46160111 ** USE KT99244330 $0.00
46166168 **NO LONGER AVAILABLE $0.00
46166169 **NO LONGER AVAILABLE $0.00
46170001 ** USE 46170003 $0.00
46221001 ** USE AGRASET 101 $7.03
46221003 ** USE AGRASET 108 $0.00
46221110 ** USE 10.10.00 $0.00
46221433 **USE VG10.22.284 $0.00
46222100 ** USE 10.01.00 $0.00
46222301 ** USE 82.36.03 $0.00
46222410 SPRING W66.01.00 $3.03
46222422 LOCKING PIN--65.01.12 $2.37
46222431 ** USE 16.11.22 $0.00




Part Number Description List Price

46223121 ** USE 10.49.00 $0.00
46223221 ** USE 10.48.00 $0.00
46224116 PROFILE SHAFT $46.78
46224127 ASSY PROFILE TUBE-75.06.95-1000 $116.66
46224130 ** USE 46224116 $0.00
46224318 PROFILE TUBE $49.75
46224332 ** USE 46224318 $0.00
46242710 **NO LONGER AVAILABLE $0.00
46243001 ** USE 20.19.121 $0.00
46243235 ** USE 21.11.00 $0.00
46243500 ** USE 35.10.00 $0.00
46243501 ** USE 35.13.00 $0.00
46243502 ** USE 35.14.00 $0.00
46244218 ** USE 75.11.96 $0.00
46244235 **NO LONGER AVAILABLE $0.00
46244238 **NO LONGER AVAILABLE $0.00
46244244 ** USE 75.11.66 $0.00
46244250 ** USE 46244235 $0.00
46244410 ** USE 75.15.16 $0.00
46244425 ** USE 46244440 $0.00
46244440 ** USE 75.16.16 $0.00
46244453 ** USE 46244440 $0.00
46261112 ** USE 21.10.00 $0.00
46261447 **NO LONGER AVAILABLE $0.00
46261502 ** USE 35.10.02 $0.00
46261996 ** USE 21.16.00 $0.00
46262100 ** USE 12.00.00 $0.00
46262120 ** USE 21.00.00 $0.00
46262150 ** USE 35.00.00 $0.00
46263130 ** USE 21.12.00 $0.00
46263353 ** NO LONGER AVAILABLE $0.00
46263355 ** NO LONGER AVAILABLE $0.00
46264130 ** USE 75.25.95 $0.00
46264134 ** USE 75.25.95 $0.00
46264135 **NO LONGER AVAILABLE $0.00
46264146 PROFILE TUBE 39.6X5-620 $157.40
46264318 ** NO LONGER AVAILABLE $0.00
46264324 ** USE 46264318 $0.00
46264327 **NO LONGER AVAILABLE $0.00
46264334 **NO LONGER AVAILABLE $0.00
46264335 ** USE 75.36.15 $0.00
46264351 ** USE 75.36.15 $0.00
46282514 **NO LONGER AVAILABLE $0.00
46282515 FUNNEL W84.03.08 $23.46
46285750 ** USE 80.36.03 $0.00
46285756 ** USE 46285750 $0.00
46285855 PROT. TUBE W80.37.03 $29.32
46292514 CONE 8 RIB 85.25.008 $20.19
46292515 ** NO LONGER AVAILABLE $0.00




Part Number Description List Price

46292518 ** USE 46292514 $0.00
46292519 ** USE 46292515 $0.00
46292564 *NO LONGER AVAILABLE $0.00
46292641 ** USE 82.83.04 $0.00
46292643 ** USE 82.83.06 $0.00
46292646 ** USE 83.09.01 $0.00
46292801 ** USE 82.85.00 $0.00
46292900 GUARD CONE $8.14
46292901 *NO LONGER AVAILABLE $0.00
46292903 ** USE 85.05.05 $0.00
46292917 *NO LONGER AVAILABLE $0.00
46295762 ** USE 80.38.03 $0.00
46295862 ** NO LONGER AVAILABLE $0.00
46295864 ** USE 46295862 $0.00
46301006 ** NO LONGER AVAILABLE $0.00
46301111 ** USE 56.78.01 $0.00
46301128 SPRING W66.01.49 $0.72
46301132 ** USE 66.01.44 $0.00
46301133 ** USE 66.01.47 $14.23
46301141 ** USE 66.09.00 $0.00
46301142 ** USE 66.10.00 $0.00
46301212 **NO LONGER AVAILABLE $0.00
46301311 ** USE 56.66.05 $0.00
46301312 **NO LONGER AVAILABLE $0.00
46301323 CLUTCH DISC $17.71
46301325 CLUTCH DISC $56.89
46301326 ** USE 56.12.00 $0.00
46301350 ** USE 56.73.08 $0.00
46301351 FRICTION PLATE $31.99
46301383 ** USE 56.64.12 $0.00
46301385 YOKE/HOUSING 10.34.121 $118.53
46301453 ** USE 56.19.13 $0.00
46301455 HUB W 16.50.415 $243.46
46301550 **NO LONGER AVAILABLE $0.00
46301650 ** USE 56.11.05 $0.00
46301700 **NO LONGER AVAILABLE $0.00
46305022 **NO LONGER AVAILABLE $0.00
46305029 ** NO LONGER AVAILABLE $0.00
46305033 ** USE 56.144.40 $0.00
46305048 **NO LONGER AVAILABLE $0.00
46305049 **NO LONGER AVAILABLE $0.00
46305051 SLIP CLUTCH $354.39
46305086 ** USE 56.144.40 $0.00
46311015 ** JSE 85.101 $0.00
46311017 ** USE 85.202 $0.00
46311032 ** JSE 85.101 $0.00
46311044 ** USE 85.101 $0.00
46311050 ** USE 85.001 $0.00
46311056 INNER GUARD $76.64




Part Number Description List Price

46311057 ** USE 85.004 $0.00
46311102 ** USE 85.104 $0.00
46311103 ** USE 85.204 $0.00
46311109 *NO LONGER AVAILABLE $0.00
46312015 ** USE 85.102 $0.00
46312017 ** USE 82.164 $0.00
46312032 ** USE 85.102 $0.00
46312046 ** USE 85.102 $0.00
46312052 ** USE 85.002 $0.00
46312058 **NO LONGER AVAILABLE $0.00
46312091 ** USE 85.005 $0.00
46312103 ** USE 85.105 $0.00
46312104 ** USE 85.205 $0.00
46312109 **NO LONGER AVAILABLE $0.00
46643501 ** USE 35.13.00 $0.00
47100101 ** USE DS60054CE000001 $0.00
47100102 ** USE 47100103 $0.00
47100103 PTO SHAFT-COMPLETE/KM3200 $1,997.33
4CS6054USSS001 COMP.SHIELDING F/S.SHAFT $156.94
4CS6150U2SL001 PTO SHIELDING-COMP.L SHAFT $319.88
4ES615001FX OUTER SHIELDING L.SHAFT $174.87
41S605401CE INNER SHIELDING S.SHAFT $200.91
41S615001FX **NO LONGER AVAILABLE $0.00
50001093 **NO LONGER AVAILABLE $0.00
500079 ** USE 0500079 $0.00
500080 ** USE 0500080 $0.00
507 **NO LONGER AVAILABLE $0.00
5070G0355 YOKE $169.65
50APG9023 OUTER TUBE $303.85
50DS69001 OUTER TUBE $0.00
51000032 ** USE GZ 54 $0.00
51000033 ** USE GZ 55 $0.00
51000036 ** USE GZ 58 $0.00
51000052 ** USE GZ 069 $0.00
51000067 ** USE GZ 144 $0.00
51000083 ** USE GZ 0179 $0.00
51000114 ** USE KZ 5 $0.00
51000127 ** USE MH 90 $0.00
51000129 ** USE MT 34V $0.00
51000130 ** USE MT 0062 $0.00
51000136 ** USE MT 179RV $0.00
51000139 ** USE ND 9669 $0.00
51000141 ** USE PZ 48 $0.00
51000148 ** USE PZ 264K0 $0.00
51000152 ** JSE TH 9 $0.00
51000153 ** USE TH 100V $0.00
51000168 ** USE GZ 00247 $0.00
51000579 ** USE GZ 0256 $0.00
51000581 ** USE GZ 0264 $0.00




Part Number Description List Price

51000730 ** USE GZ 280V $0.00
51000855 ** USE PZ 340E $0.00
51000856 ** USE PZ 339E $0.00
51001049 ** USE EX 63V $0.00
51001124 ** USE PZ 315 $0.00
51001125 ** USE PZ 316 $0.00
51001287 ** USE PZ 107E $0.00
51001288 ** USE PZ 110E $0.00
51001366 ** USE PZ 171 $0.00
51001367 ** USE PZ 224E $0.00
51001368 ** USE PZ 225E $0.00
5.15E+304 INSIDE PART OVERRUN.CLUTCH $202.67
5.32019E+11 * NO LONGER AVAILABLE $0.00
5.32019E+11 ** NO LONGER AVAILABLE $0.00
5.32031E+11 * NO LONGER AVAILABLE $0.00
5.3205E+11 ** NO LONGER AVAILABLE $0.00
5.32092E+11 * NO LONGER AVAILABLE $0.00
5.32092E+11 ** NO LONGER AVAILABLE $0.00
5.32092E+11 * NO LONGER AVAILABLE $0.00
5.32092E+11 ** NO LONGER AVAILABLE $0.00
5.32092E+11 * NO LONGER AVAILABLE $0.00
5.32092E+11 ** NO LONGER AVAILABLE $0.00
5.32092E+11 * NO LONGER AVAILABLE $0.00
5.32092E+11 ** NO LONGER AVAILABLE $0.00
5.32092E+11 *NO LONGER AVAILABLE $0.00
5.32092E+11 ** NO LONGER AVAILABLE $0.00
5.32092E+11 * NO LONGER AVAILABLE $0.00
5.32092E+11 ** NO LONGER AVAILABLE $0.00
5.32092E+11 * NO LONGER AVAILABLE $0.00
5.32092E+11 ** USE MT 301V $0.00
5.32092E+11 * NO LONGER AVAILABLE $0.00
5.32093E+11 ** NO LONGER AVAILABLE $0.00
5.32093E+11 * NO LONGER AVAILABLE $0.00
5.32093E+11 ** NO LONGER AVAILABLE $0.00
5.32093E+11 * NO LONGER AVAILABLE $0.00
5.32093E+11 **NO LONGER AVAILABLE $0.00
5.32094E+11 *NO LONGER AVAILABLE $0.00
5.32095E+11 ** NO LONGER AVAILABLE $0.00
5.32095E+11 * NO LONGER AVAILABLE $0.00
5.32095E+11 ** NO LONGER AVAILABLE $0.00
5.32095E+11 * NO LONGER AVAILABLE $0.00
5.32095E+11 ** NO LONGER AVAILABLE $0.00
5.32095E+11 * NO LONGER AVAILABLE $0.00
5.32095E+11 ** NO LONGER AVAILABLE $0.00
5.32133E+11 *NO LONGER AVAILABLE $0.00
5.32136E+11 ** NO LONGER AVAILABLE $0.00
5.32138E+11 * NO LONGER AVAILABLE $0.00
5.32138E+11 ** NO LONGER AVAILABLE $0.00

5.32138E+11

**NO LONGER AVAILABLE

$0.00




Part Number Description List Price

5.32162E+11 * NO LONGER AVAILABLE $0.00
5.32192E+11 ** NO LONGER AVAILABLE $0.00
5.32192E+11 * NO LONGER AVAILABLE $0.00
5.32193E+11 ** NO LONGER AVAILABLE $0.00
5.32195E+11 * NO LONGER AVAILABLE $0.00
5.32195E+11 ** USE ND 7028 $0.00
5.32931E+11 * NO LONGER AVAILABLE $0.00
5.32931E+11 ** NO LONGER AVAILABLE $0.00
5.32933E+11 V-BELT PULLEY COMPLETE $0.00
5.32939E+11 **NO LONGER AVAILABLE $0.00
5.3295E+11 * NO LONGER AVAILABLE $0.00
5.3295E+11 ** USE PZ 0116 $0.00
5.32985E+11 *NO LONGER AVAILABLE $0.00
5.32995E+11 ** NO LONGER AVAILABLE $0.00
541 *NO LONGER AVAILABLE $0.00
55.01.03 CAM $8.12
55.15.00 SUPPORT RING $3.99
55.15.10 **NO LONGER AVAILABLE $0.00
55.17.11 *NO LONGER AVAILABLE $0.00
55.17.12 SEALING RING $4.53
55.198.03 CLUTCH 55.198.03 $336.08
55.787.03 OVER-RUNNING CLUTCH/COMP. $902.07
5513600094 **USE KT5513600094 $175.08
5513700086 COVER $26.63
55244000 ** USE KT55244200 $0.00
55628000 **USE KT55762000 $0.00
55648000 HUB $208.97
55695100 TOOL KIT FOR CUTTERBAR $612.40
56.104.19 USE 46305051 $0.00
56.11.05 HUB $100.54
56.12.00 DRIVE PLATE $117.26
56.141.40 KEY-TYPE OVERRUNNING CLUTCH $279.48
56.144.40 KEY-TYPE OVERRUNNING $591.04
56.181.02 ** USE 56.144.40 $0.00
56.19.13 HUB ASSY $233.75
56.196.40 ** USE 56.144.40 $0.00
56.218.16 CLUTCH ASSY, FRICTION $719.21
56.221.16 **NO LONGER AVAILABLE $0.00
56.226.16 **NO LONGER AVAILABLE $0.00
56.64.08 **NO LONGER AVAILABLE $0.00
56.64.12 **NO LONGER AVAILABLE $0.00
56.64.147 **NO LONGER AVAILABLE $0.00
56.66.05 THRUST PLATE $161.87
56.66.19 THRUST DISC $4.48
56.73.00 ** USE 56.73.08 $0.00
56.73.08 FRICTION DISC $34.87
56.73.13 ** USE 46301351 $0.00
56.78.01 DRIVE PIN $2.23
56294000 ** USE 56785000 $0.00




Part Number Description List Price

56396000 ** USE KT56781000 $0.00
5661G9137 ** USE 5TNN156054C001 $0.00
5662G9147 *NO LONGER AVAILABLE $0.00
56670000 ** NO LONGER AVAILABLE $0.00
56674000 ** NO LONGER AVAILABLE $0.00
56780000 ** USE KT56778000 $0.00
56783000 *NO LONGER AVAILABLE $0.00
56784000 KNIFE KIT(LH BLADES) $66.38
56785000 ** USE KT56785000 $87.52
56820000 BRACKET $0.00
56933000 *NO LONGER AVAILABLE $0.00
56994000 **NO LONGER AVAILABLE $0.00
56995000 *NO LONGER AVAILABLE $0.00
57.256.18 **NO LONGER AVAILABLE $0.00
590278 *NO LONGER AVAILABLE $0.00
59380668 JACK/H-1050 $242.83
5CS6121U2SS COMPLETE SHIELD KIT $139.81
5F04121W1UC **NO LONGER AVAILABLE $0.00
5MN1S6150F001 INNER SHIELD TUBE $166.65
5TN1S6150F001 OUTTER SHIELD TUBE $83.11
5TNN156054C001 **NO LONGER AVAILABLE $0.00
60.11.01 ASSY **NO LONGER AVAILABLE $0.00
60.15.00 SCREW 4X10MM $0.30
60.51.09 NUT--M8 $1.49
60.77.00 **NO LONGER AVAILABLE $0.00
601205601R OVERRUNNING CLUTCH $448.53
61.05.04 TENSION PIN M10X65 $1.43
61.05.09 **NO LONGER AVAILABLE $0.00
62.07.00 **NO LONGER AVAILABLE $0.00
62.10.02 **NO LONGER AVAILABLE $0.00
62.14.01 **NO LONGER AVAILABLE $0.00
62.15.00 RETAINING RING $1.60
6209484 ** NO LONGER AVAILABLE $0.00
6209769 ** USE 30577200 $0.00
6209778 ** USE ZDF 06209778 $0.00
6212833 **NO LONGER AVAILABLE $0.00
6214155 ** USE ND 1422V $3.75
6214193 WASHER $6.12
6214788 ** NO LONGER AVAILABLE $0.00
6228184 KEY $15.85
6228186 FELT PLUG $2.43
6228187 ** NO LONGER AVAILABLE $0.00
6228342 ** USE 06228342 $39.93
6228347 ** NO LONGER AVAILABLE $0.00
63.22.01 GREASE NIPPLE M8x1 45 $2.06
63.27.00 ** USE KG02000600 $2.42
6307 ZZ ** NO LONGER AVAILABLE $0.00
64.01.02 ** USE 34905012 $0.00
65.01.00 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

65.01.12 ** USE 46222422 $0.00
65.03.05 LOCK COLLAR $26.76
6559085 *NO LONGER AVAILABLE $0.00
6563941 *NO LONGER AVAILABLE $0.00
6564733 ** USE 06564733 $163.77
6564735 RIM 1901 BALER $83.53
6564747 **NO LONGER AVAILABLE $0.00
6567154 **NO LONGER AVAILABLE $0.00
6567488 *NO LONGER AVAILABLE $0.00
6567492 ** USE 06567492 $15.61
6580818 SAUCER FOR KM 25 $859.93
6581527 **NO LONGER AVAILABLE $0.00
6581596 BEARING PIN $54.59
6581857 SCREEN $23.76
66.01.04 COMPRESSION SPRING $6.84
66.01.05 COMPRESSION SPRING $1.57
66.01.44 COMPRESSION SPRING $2.78
66.01.46 COMPRESSION SPRING $7.64
66.01.47 SPRING--PTO SLIP CLUTCH-PS $3.36
66.09.00 BELLVILLE SPRING 3MM $27.01
66.10.00 BELLEVILLE SPRING 3. $98.96
66.16.00 **NO LONGER AVAILABLE $0.00
66.19.01 LEAF SPRING F5\1 $1.46
66195000 **NO LONGER AVAILABLE $0.00
66436000 **NO LONGER AVAILABLE $0.00
66449000 **NO LONGER AVAILABLE $0.00
6823110061 SHAFT $193.40
6828300001 V-BELT PULLEY $580.13
6828400001 V-BELT PULLEY $405.23
690096 COUPLING, CAM $2,276.87
6953900001 **NO LONGER AVAILABLE $0.00
69540000 GREASE TUBE $109.15
6LG453003R CLUTCH $663.55
70001516 **NO LONGER AVAILABLE $0.00
70001989 **NO LONGER AVAILABLE $0.00
70002066 ** USE B2052202 $0.00
70002200 ** USE 70002204 $0.00
70002204 ** USE VNB1890978 $0.00
70006578 **NO LONGER AVAILABLE $0.00
70009311 INST. SHEET BREAKAWAY $1.83
75.11.150 **NO LONGER AVAILABLE $0.00
75.11.16 PROFILE TUBE $225.36
75.11.66 PROFILE TUBE 21.31 $286.25
75.11.96 **NO LONGER AVAILABLE $0.00
75.12.15 PROFILE TUBE 0Oa $91.80
75.15.129 **NO LONGER AVAILABLE $0.00
75.15.16 PROFILE TUBE $100.65
75.16.16 ** USE 75.15.16 $0.00
75.16.16A *NO LONGER AVAILABLE $0.00




Part Number Description List Price

75.25.65 PROFILE TUBE, HARDEN $333.73
75.25.91 **NO LONGER AVAILABLE $0.00
75.25.95 TUBE, PROFILE, COATE $97.74
75.35.15 PROFILE TUBE $197.95
75.36.00 PROFILTUBE,OUTER/2AG-1400 $202.89
75.36.15 TUBE, PROFILE $308.00
75.43.96 PROFILE TUBE $214.36
75.45.144 PROFILE TUBE $123.83
75100018 ** NO LONGER AVAILABLE $0.00
75100097 HYD HOSE-TONGUE CYL.H-1050 $174.13
75100100 ** NO LONGER AVAILABLE $0.00
79140317 ** NO LONGER AVAILABLE $0.00
79140468 ** USE 79140468BOM $0.00
79140468BOM **NO LONGER AVAILABLE $0.00
79140469 ** USE 79140469BOM $0.00
79140469BOM **NO LONGER AVAILABLE $0.00
79140513 **NO LONGER AVAILABLE $0.00
79141032 SET LIMITING CHAINS $225.20
79141552 **NO LONGER AVAILABLE $0.00
79141577 ** NO LONGER AVAILABLE $0.00
79141622 **NO LONGER AVAILABLE $0.00
79141839 ** USE KT24486000 $5,542.80
79141923 ** USE 79141925 $0.00
79141923 BOM **USE VN79141925 $0.00
79141953 ** USE VN79142131 $0.00
79220011 ** NO LONGER AVAILABLE $0.00
79220015 ** JSE 79220015 ASSY $0.00
79220015 ASSY **NO LONGER AVAILABLE $0.00
79220018 ** USE VN17870231 $0.00
79220020 ASSY ** USE VN79220020 $0.00
79220021 ASSY ** USE VN79220021 $0.00
79220022 ** USE 79220022 ASSY $0.00
79220022 ASSY **NO LONGER AVAILABLE $0.00
79220023 ** USE 79220030 $0.00
79220024 ** USE VN79760304 $0.00
79220025 ** USE 79220037 $0.00
79220026 DRIVE SHAFT $0.00
79220027 ASSY ** USE 79220027 $0.00
79220031 ** USE 79220037 $0.00
79220035 **NO LONGER AVAILABLE $0.00
79220036 **NO LONGER AVAILABLE $0.00
79220046 ASSY ** USE 79220046 $0.00
79260018 **NO LONGER AVAILABLE $0.00
79260048 **NO LONGER AVAILABLE $0.00
79270030 **NO LONGER AVAILABLE $0.00
79270057 ** NO LONGER AVAILABLE $0.00
79270063 *NO LONGER AVAILABLE $0.00
79290033 ** NO LONGER AVAILABLE $0.00
79290042 ** USE 79290117 $0.00




Part Number Description List Price

79290117 *NO LONGER AVAILABLE $0.00
79300144 **NO LONGER AVAILABLE $0.00
79300144 ASSY *NO LONGER AVAILABLE $0.00
79300145 ** USE 79300145 ASSY $0.00
79300145 ASSY ** NO LONGER AVAILABLE $0.00
79300146 ** USE 79300146 ASSY $0.00
79300146 ASSY *NO LONGER AVAILABLE $0.00
79300256 ** NO LONGER AVAILABLE $0.00
79300260 *NO LONGER AVAILABLE $0.00
79300331 ** USE 79141032 $0.00
79300488 ** NO LONGER AVAILABLE $0.00
79300489 **NO LONGER AVAILABLE $0.00
79300655 ** USE VN79302986 $0.00
79301116 ** NO LONGER AVAILABLE $0.00
79302347 *NO LONGER AVAILABLE $0.00
79302348 *NO LONGER AVAILABLE $0.00
79730013 *NO LONGER AVAILABLE $0.00
79730013R **NO LONGER AVAILABLE $0.00
79730443 ** USE MT00000217 $0.00
79750005 ASSY **NO LONGER AVAILABLE $0.00
79750008 ** USE VN19411438 $0.00
79750018 ASSY **NO LONGER AVAILABLE $0.00
79750019 ** USE 79750019 ASSY $0.00
79750019 ASSY **NO LONGER AVAILABLE $0.00
79750022 ASSY ** NO LONGER AVAILABLE $0.00
79750030 ** USE 79750030 ASSY $0.00
79750030 ASSY ** NO LONGER AVAILABLE $0.00
79760044 ** USE VIC PS-000SG5 $0.00
79760045 *NO LONGER AVAILABLE $0.00
79760046 ** USE VIC PS-000SG2 $0.00
79760047 ** NO LONGER AVAILABLE $0.00
79760048 **NO LONGER AVAILABLE $0.00
79760053 ** NO LONGER AVAILABLE $0.00
79760061 ** USE VIC PS-000TCT $0.00
79760068BOM **NO LONGER AVAILABLE $0.00
79760069 ASSY **NO LONGER AVAILABLE $0.00
79760072 ** USE 79760072 ASSY $0.00
79760072 ASSY ** USE PS-403HOP $0.00
79760073 ** USE VIC PS-603HOP $0.00
79760074 HOPPER 750L $0.00
79760080 ** USE 79760080 ASSY $0.00
79760080 ASSY ** USE PS-303HE $0.00
79760092 *NO LONGER AVAILABLE $0.00
79760116 ** USE VN79760322 $0.00
79760123 ASSY *NO LONGER AVAILABLE $0.00
79760204 **NO LONGER AVAILABLE $0.00
79840050 ** NO LONGER AVAILABLE $0.00
80.34.02 **NO LONGER AVAILABLE $0.00
80.34.04 ** USE 80.34.02 $0.00




Part Number Description List Price

80.35.02 *NO LONGER AVAILABLE $0.00
80.35.04 ** USE 80.35.02 $0.00
80.35.05 TUBE $22.44
80.36.03 *NO LONGER AVAILABLE $0.00
80.37.03 GUARD TUBE $79.28
80.38.03 *NO LONGER AVAILABLE $0.00
80.58.03 TUBE $22.44
809787 *NO LONGER AVAILABLE $0.00
813565 ** USE KG00355761 $0.00
82.161 ** USE 85.101 $0.00
82.162 ** USE 85.102 $0.00
82.163 ** USE 85.202 $0.00
82.164 ** USE 85.201 $0.00
82.25.506 ** USE 85.25.506 $0.00
82.36.03 *NO LONGER AVAILABLE $0.00
82.83.04 *USE KT99237419 $0.00
82.83.06 *NO LONGER AVAILABLE $0.00
82.83.12 **NO LONGER AVAILABLE $0.00
82.83.13 *NO LONGER AVAILABLE $0.00
82.83.20 RING $24.67
82.85.00 COLLAR-REINFORCEMENT/PTO $9.24
82.93.00 **NO LONGER AVAILABLE $0.00
82.93.01 **NO LONGER AVAILABLE $0.00
82.93.02 **NO LONGER AVAILABLE $0.00
82.96.01 BALL RETAINING RING S $7.07
83.01.101 *NO LONGER AVAILABLE $0.00
83.01.102 **NO LONGER AVAILABLE $0.00
83.04.103 COVER-PTO $11.69
83.09.01 RING SCO05 $25.65
83.10.03 REINFORCING COLLAR SD05 $8.75
83489043 ** USE 83489177 $0.00
83489177 **NO LONGER AVAILABLE $0.00
83494745 **NO LONGER AVAILABLE $0.00
84.00.06 CONE-PLASTIC $12.07
84.01.107 GUARD CONE $25.19
84.13.05 ** USE 46292514 $0.00
85.00.00 CONE (365714) $16.91
85.00.01 COMPLETE GUARD CONE $22.50
85 PTO SHIELD COMP. $68.81
85.001 GUARD HALF $66.23
85.002 *NO LONGER AVAILABLE $0.00
85.004 **NO LONGER AVAILABLE $0.00
85.005 *NO LONGER AVAILABLE $0.00
85.05.05 *NO LONGER AVAILABLE $0.00
85.05.10 *NO LONGER AVAILABLE $0.00
85.101 INNER GUARD, HALF $121.64
85.102 OUTER GUARD, HALF $48.26
85.104 GUARD HALF, $221.73
85.105 GUARD HALF, OUTER $115.32




Part Number Description List Price

85.119 ** USE 85.104 $0.00
85.15.00 GUARD RING ASSY SC15 $16.39
85.15.04 GUARD CONE ASSY.SC15 RP4 $12.71
85.15.06 GUARD CONE $21.28
85.15.07 *NO LONGER AVAILABLE $0.00
85.15.08 ** USE 46282514 $0.00
85.15.112 GUARD CONE CPL $85.48
85.15.12 CONE/BELL 12 RIB $39.85
85.201 PTO GUARD-INNER HALF /SC25 $74.56
85.202 OUTER GUARD HALF $305.95
85.203 GUARD COMPLETE $159.09
85.204 GUARD HALF, INNER SDH $237.05
85.205 GUARD HALF, OUTER SDH $232.37
85.24.100 GUARD CAP FOR PTO $30.21
85.25.06 CONE/SHIELD PTO $30.01
85.25.08 ** USE 46292514 $0.00
85.25.200 **NO LONGER AVAILABLE $0.00
85.25.506 BELL/FUNNEL $40.15
85.25.62 GUARD $52.09
85.254 GUARD HALF, OUTER $212.77
85.255 GUARD HALF, INNER $263.84
85.26.05 **NO LONGER AVAILABLE $0.00
8718002 **NO LONGER AVAILABLE $0.00
8718008 ** USE 8718002 $0.00
89389000 **NO LONGER AVAILABLE $0.00
90001406 ** USE 79140317 $0.00
90001578 ** NO LONGER AVAILABLE $0.00
90001583 **NO LONGER AVAILABLE $0.00
90001734 **NO LONGER AVAILABLE $0.00
90002633 **NO LONGER AVAILABLE $0.00
90002735 **NO LONGER AVAILABLE $0.00
90004301 COMPLETE WHEEL H-1020 $62.50
90004323 ** NO LONGER AVAILABLE $0.00
90004717 ** NO LONGER AVAILABLE $0.00
90007517 **NO LONGER AVAILABLE $0.00
90007544 ** USE 79760250 $0.00
90007612 ASSY **NO LONGER AVAILABLE $0.00
90007665 ** USE 90095965 $0.00
90007711 **NO LONGER AVAILABLE $0.00
90009961 ** USE VIC PS-403HC $0.00
90010139 PIN $305.52
90013679 **NO LONGER AVAILABLE $0.00
90013690 **NO LONGER AVAILABLE $0.00
90013805 ** USE 98613805 $0.00
90013840 ** USE 98613840 $0.00
90013872 ** USE 98613872 $0.00
90013874 ** NO LONGER AVAILABLE $0.00
90013926 ** NO LONGER AVAILABLE $0.00
90013927 ** NO LONGER AVAILABLE $0.00




Part Number Description List Price

90013947 ** NO LONGER AVAILABLE $0.00
90013952 ** NO LONGER AVAILABLE $0.00
90014088 ** NO LONGER AVAILABLE $0.00
90014311 ** NO LONGER AVAILABLE $0.00
90014353 ** NO LONGER AVAILABLE $0.00
90014484 ** NO LONGER AVAILABLE $0.00
90014506 *NO LONGER AVAILABLE $0.00
90014515 ** NO LONGER AVAILABLE $0.00
90014779 ** USE 90015849 $0.00
90014799 ** NO LONGER AVAILABLE $0.00
90014801 ** NO LONGER AVAILABLE $0.00
90014834 ** NO LONGER AVAILABLE $0.00
90014856 TRIANGULAR CUTTING DISC $275.65
90014928 ** USE B1302086 ASSY $0.00
90014932 ** USE B1315386 $0.00
90014935 SKID $62.20
90014941 ** NO LONGER AVAILABLE $0.00
90014943 ** NO LONGER AVAILABLE $0.00
90014968 ** NO LONGER AVAILABLE $0.00
90014978 ** NO LONGER AVAILABLE $0.00
90015078 ** USE B2127786 $0.00
90015082 ** USE 98615082 $0.00
90015083 ** USE VN98615083 $0.00
90015087 ** USE B1879886 $0.00
90015094 ** USE 90015094 ASSY $0.00
90015094 ASSY **NO LONGER AVAILABLE $0.00
90015163 **NO LONGER AVAILABLE $0.00
90015164 **NO LONGER AVAILABLE $0.00
90015175 **NO LONGER AVAILABLE $0.00
90015176 **NO LONGER AVAILABLE $0.00
90015178 ** NO LONGER AVAILABLE $0.00
90015179 ASSY **NO LONGER AVAILABLE $0.00
90015191 ** NO LONGER AVAILABLE $0.00
90015192 ** NO LONGER AVAILABLE $0.00
90015193 ** NO LONGER AVAILABLE $0.00
90015203 **NO LONGER AVAILABLE $0.00
90015253 REGULATING ARM $25.55
90015277 ** NO LONGER AVAILABLE $0.00
90015279 ** NO LONGER AVAILABLE $0.00
90015558 ** NO LONGER AVAILABLE $0.00
90015559 DRAWBAR H-820/H-1240 $203.28
90015643 ** USE 90015643 ASSY $0.00
90015643 ASSY ** NO LONGER AVAILABLE $0.00
90015709 **NO LONGER AVAILABLE $0.00
90015711 **NO LONGER AVAILABLE $0.00
90015712 **NO LONGER AVAILABLE $0.00
90015713 ** NO LONGER AVAILABLE $0.00
90015715 ** NO LONGER AVAILABLE $0.00
90015841 ** NO LONGER AVAILABLE $0.00




Part Number Description List Price

90015844 ** NO LONGER AVAILABLE $0.00
90015849 ** USE 90015849 ASSY $0.00
90015849 ASSY ** NO LONGER AVAILABLE $0.00
90015853 ** NO LONGER AVAILABLE $0.00
90015854 *NO LONGER AVAILABLE $0.00
90015923 ** NO LONGER AVAILABLE $0.00
90015978 ** NO LONGER AVAILABLE $0.00
90016023 FINGERWHEEL CARRIER RIGHT $141.23
90016024 ** NO LONGER AVAILABLE $261.56
90016053 ** NO LONGER AVAILABLE $0.00
90016054 **NO LONGER AVAILABLE $0.00
90016312 FINGERWHEEL ARM H-1020 $521.60
90016315 ** NO LONGER AVAILABLE $0.00
90016317 ** NO LONGER AVAILABLE $0.00
90016381 ** NO LONGER AVAILABLE $0.00
90016426 **NO LONGER AVAILABLE $0.00
90016487 ** NO LONGER AVAILABLE $0.00
90016504 **NO LONGER AVAILABLE $0.00
90016510 **NO LONGER AVAILABLE $0.00
90016528 ** USE 98616528 $0.00
90016529 ** USE B1019894 $0.00
90016573 **NO LONGER AVAILABLE $0.00
90016599 ** USE 98616599 ASSY $0.00
90016600 ** USE B2358394 $0.00
90017021 ** USE 99417021 $0.00
90021097 ** NO LONGER AVAILABLE $0.00
90021099 ** NO LONGER AVAILABLE $0.00
90021101 ** NO LONGER AVAILABLE $0.00
90021127 **NO LONGER AVAILABLE $0.00
90021142 ** NO LONGER AVAILABLE $0.00
90021147 ** NO LONGER AVAILABLE $0.00
90021194 ** NO LONGER AVAILABLE $0.00
90021220 ** USE B4065986 $0.00
90021230 ** NO LONGER AVAILABLE $0.00
90021274 WHEEL HUB H-1020 $70.80
90021281 **NO LONGER AVAILABLE $0.00
90021297 **NO LONGER AVAILABLE $0.00
90021303 **NO LONGER AVAILABLE $0.00
90021333 ** NO LONGER AVAILABLE $0.00
90021343 ** NO LONGER AVAILABLE $0.00
90021378 ** USE 17895149 $0.00
90021385 ** USE 90021385 ASSY $0.00
90021385 ASSY **NO LONGER AVAILABLE $0.00
90021386 ** USE 90021386 ASSY $0.00
90021386 ASSY **NO LONGER AVAILABLE $0.00
90021393 ** USE VNB0976686 $0.00
90021406 ** USE VN98621406 $0.00
90021426 ** USE 90021593 $0.00
90021436 ** USE 98684063 $0.00




Part Number Description List Price

90021474 ** NO LONGER AVAILABLE $0.00
90021476 ** NO LONGER AVAILABLE $0.00
90021593 ** NO LONGER AVAILABLE $0.00
90030045 SPRING (LOCKING PIN H-1050) $10.05
90030051 ** USE 98630051 $0.00
90030055 **NO LONGER AVAILABLE $0.00
90030064 **NO LONGER AVAILABLE $0.00
90033028 ** NO LONGER AVAILABLE $0.00
90033044 ** NO LONGER AVAILABLE $0.00
90036133 VICON RAKE TOOTH $2.60
90036173 ** NO LONGER AVAILABLE $0.00
90036182 **NO LONGER AVAILABLE $0.00
90036186 *NO LONGER AVAILABLE $0.00
90036187 **NO LONGER AVAILABLE $0.00
90036190 ** NO LONGER AVAILABLE $0.00
90036192 ** USE 90066894 $0.00
90036193 ** USE 90066893 $0.00
90040090 SPACER $0.00
90040850 *NO LONGER AVAILABLE $0.00
90040922 ** NO LONGER AVAILABLE $0.00
90040970 *NO LONGER AVAILABLE $0.00
90040970 ASSY ** NO LONGER AVAILABLE $0.00
90041049 ** NO LONGER AVAILABLE $0.00
90041083 ** NO LONGER AVAILABLE $0.00
90041086 *NO LONGER AVAILABLE $0.00
90041099 *NO LONGER AVAILABLE $0.00
90041240 ** NO LONGER AVAILABLE $0.00
90043295 **NO LONGER AVAILABLE $0.00
90043761 ** USE 90044100 $0.00
90043810 ** NO LONGER AVAILABLE $0.00
90043831 ** NO LONGER AVAILABLE $0.00
90043872 ** USE 90043872BOM $0.00
90043872BOM **NO LONGER AVAILABLE $0.00
90043888 ** USE 99345227 $0.00
90043916 ** USE B0595493,B0595593,30853702 $0.00
90044077 PIN $13.58
90044100 ** NO LONGER AVAILABLE $0.00
90044213 ** NO LONGER AVAILABLE $0.00
90044290 ** NO LONGER AVAILABLE $0.00
90044341 **NO LONGER AVAILABLE $0.00
90044353 ** NO LONGER AVAILABLE $0.00
90044428 ** NO LONGER AVAILABLE $0.00
90044525 SHAFT $0.00
90044534 *NO LONGER AVAILABLE $0.00
90044562 ** NO LONGER AVAILABLE $0.00
90046119 ** NO LONGER AVAILABLE $0.00
90047786 *NO LONGER AVAILABLE $0.00
90047900 **NO LONGER AVAILABLE $0.00
90048094 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

90048144 ** NO LONGER AVAILABLE $0.00
90051894 ** NO LONGER AVAILABLE $0.00
90051895 ** NO LONGER AVAILABLE $0.00
90051959 BUSHING H-1020 $14.55
90051979 BUSHING/SPACER H-1020 $16.88
90052392 ** NO LONGER AVAILABLE $0.00
90052429 **NO LONGER AVAILABLE $0.00
90052735 **NO LONGER AVAILABLE $0.00
90059948 *NO LONGER AVAILABLE $0.00
90059966 ** USE 98684063 $0.00
90060729 ** NO LONGER AVAILABLE $0.00
90060730 **NO LONGER AVAILABLE $0.00
90060929 ** NO LONGER AVAILABLE $0.00
90060936 ** NO LONGER AVAILABLE $0.00
90060982 *NO LONGER AVAILABLE $0.00
90061009 ** NO LONGER AVAILABLE $0.00
90061772 ** USE 98661772 $0.00
90062168 ** NO LONGER AVAILABLE $0.00
90062204 ** NO LONGER AVAILABLE $0.00
90066362 SETTING STRIP $19.09
90066542 ** USE 79220016 $0.00
90066591 ** USE ZAC 90066591AM $0.00
90066641 ** NO LONGER AVAILABLE $0.00
90066642 ** NO LONGER AVAILABLE $0.00
90066648 ** USE 90015923 $0.00
90066765 *NO LONGER AVAILABLE $6.03
90066791 ** NO LONGER AVAILABLE $0.00
90066792 ** NO LONGER AVAILABLE $0.00
90066793 ** NO LONGER AVAILABLE $0.00
90066810 ** NO LONGER AVAILABLE $0.00
90066893 *NO LONGER AVAILABLE $0.00
90066894 **NO LONGER AVAILABLE $0.00
90066959 ** USE 98666959 $0.00
90067103 *NO LONGER AVAILABLE $0.00
90067313 ** NO LONGER AVAILABLE $0.00
90067322 SPACER $7.20
90067323 SHIM $3.83
90070071 **NO LONGER AVAILABLE $0.00
90070073 *NO LONGER AVAILABLE $0.00
90070188 **NO LONGER AVAILABLE $0.00
90070293 *NO LONGER AVAILABLE $0.00
90070297 **NO LONGER AVAILABLE $0.00
90070330 ** NO LONGER AVAILABLE $0.00
90070346 ** USE 17870664 $0.00
90070348 ** USE 99770348 $0.00
90070354 **NO LONGER AVAILABLE $0.00
90070360 ** USE 90070360 ASSY $0.00
90070360 ASSY ROLLER BEARING W/RING NU207 $45.37
90070371 NYLON BUSHING $13.05




Part Number Description List Price

90070399 ** NO LONGER AVAILABLE $0.00
90070425 ** USE 17871016 $0.00
90070441 HUB CAP $3.93
90070449 *NO LONGER AVAILABLE $0.00
90070471 *NO LONGER AVAILABLE $0.00
90070476 ** NO LONGER AVAILABLE $0.00
90070513 *NO LONGER AVAILABLE $0.00
90070524 ** USE 79220019 $0.00
90070529 ** USE PS-953HE $602.24
90070532 BUSH $17.10
90070534 ** USE 17870231 $0.00
90070542 ** NO LONGER AVAILABLE $0.00
90070548 ** JSE 97871180 $0.00
90070550 ** NO LONGER AVAILABLE $0.00
90070553 ** USE VN17870495 $0.00
90070558 ** USE 79750023 $0.00
90070559 ** USE 79750023 $0.00
90070560 ** USE 97770560 $0.00
90070565 ** NO LONGER AVAILABLE $0.00
90070570 ** NO LONGER AVAILABLE $0.00
90070571 **NO LONGER AVAILABLE $0.00
90070572 TINE RING $0.00
90070586 ** USE 79220019 $0.00
90070597 ** USE 79760071 $0.00
90070599 ** NO LONGER AVAILABLE $0.00
90070603 ** NO LONGER AVAILABLE $0.00
90070617 ** NO LONGER AVAILABLE $0.00
90070641 **NO LONGER AVAILABLE $0.00
90070654 ** NO LONGER AVAILABLE $0.00
90070658 ** NO LONGER AVAILABLE $0.00
90070670 **NO LONGER AVAILABLE $0.00
90070676 **NO LONGER AVAILABLE $0.00
90070681 ** NO LONGER AVAILABLE $0.00
90070686 ** NO LONGER AVAILABLE $0.00
90070689 ** USE 97870834 $0.00
90070730 **NO LONGER AVAILABLE $0.00
90070734 ** NO LONGER AVAILABLE $0.00
90070741 **NO LONGER AVAILABLE $0.00
90080924 ** NO LONGER AVAILABLE $0.00
90080952 BOLT AND NUT (RAKE WHEELS) $2.05
90080985 ** USE 90081586 ASSY $0.00
90081167 ** NO LONGER AVAILABLE $0.00
90081229 **NO LONGER AVAILABLE $0.00
90081299 **NO LONGER AVAILABLE $0.00
90081301 **NO LONGER AVAILABLE $0.00
90081302 **NO LONGER AVAILABLE $0.00
90081419 ** USE 90080952 $0.00
90081421 ** USE 90081421 ASSY $0.00
90081421 ASSY ** NO LONGER AVAILABLE $0.00




Part Number Description List Price

90081422 ** USE 90083262 $0.00
90081491 TURN BUCKLE H-1020 $54.60
90081543 ** USE 65410170 $0.00
90081561 ** NO LONGER AVAILABLE $0.00
90081564 ** NO LONGER AVAILABLE $0.00
90081566 ** NO LONGER AVAILABLE $0.00
90081567 ** NO LONGER AVAILABLE $0.00
90081581 ** USE 90083106 $0.00
90081586 ** USE 90081586 ASSY $0.00
90081586 ASSY **NO LONGER AVAILABLE $0.00
90081590 ** NO LONGER AVAILABLE $0.00
90081619 ** USE 90081618 $0.00
90081638 ** NO LONGER AVAILABLE $0.00
90081687 *NO LONGER AVAILABLE WSO $0.00
90081743 ** USE 90096047 $0.00
90081830 ** NO LONGER AVAILABLE $0.00
90081923 ** NO LONGER AVAILABLE $0.00
90081926 ** NO LONGER AVAILABLE $0.00
90081982 ** USE 70002200 $0.00
90083106 **NO LONGER AVAILABLE $0.00
90083107 ** NO LONGER AVAILABLE $0.00
90083146 SEAL KIT-OLD STYLE $74.20
90083147 *NO LONGER AVAILABLE $0.00
90083220 **NO LONGER AVAILABLE $0.00
90083231 ** NO LONGER AVAILABLE $0.00
90083248 ** NO LONGER AVAILABLE $0.00
90083334 ** NO LONGER AVAILABLE $0.00
90083370 ** NO LONGER AVAILABLE $0.00
90083444 REMOTE CONTROL HYD.CYL. $626.43
90083539 **NO LONGER AVAILABLE $0.00
90083682 *NO LONGER AVAILABLE $0.00
90083683 **NO LONGER AVAILABLE $0.00
90084535 ** NO LONGER AVAILABLE $0.00
90084537 ** NO LONGER AVAILABLE $0.00
90090045 ** USE 90090087 $0.00
90090087 DECAL-VICON LOGO $0.00
90090119 **NO LONGER AVAILABLE $0.00
90090509 ** USE B1310474 $0.00
90091474 HUB-OLD STYLE $69.50
90091482 LOCK WASHER $4.48
90091487 CLAMP H-1050 $7.60
90091571 THRUST WASHER $6.61
90091649 ** NO LONGER AVAILABLE $0.00
90091886 PIN $16.35
90092054 LOCKING PIN $0.80
90092671 ** NO LONGER AVAILABLE $0.00
90092672 ** NO LONGER AVAILABLE WSO $0.00
90094457 ** NO LONGER AVAILABLE $0.00
90095628 ASSY ** NO LONGER AVAILABLE $0.00




Part Number Description List Price

90095671 *NO LONGER AVAILABLE $0.00
90095674 ** NO LONGER AVAILABLE $0.00
90095754 ** NO LONGER AVAILABLE $0.00
90095781 ** NO LONGER AVAILABLE $0.00
90095862 L/H RAKE WHEEL COMP.VICON $190.18
90095891 **NO LONGER AVAILABLE $0.00
90095914 ** NO LONGER AVAILABLE $0.00
90095928 ** USE 97883150 ASSY $0.00
90095942 ASSY ** NO LONGER AVAILABLE $0.00
90095945 **NO LONGER AVAILABLE $0.00
90095957 ** USE 17895466 $0.00
90095958 **NO LONGER AVAILABLE $0.00
90095961 ** USE 90095961 ASSY $0.00
90095961 ASSY **NO LONGER AVAILABLE $0.00
90095964 **NO LONGER AVAILABLE $0.00
90095965 ** USE VN17895466 $0.00
90095986 PIN $55.57
90096011 ** NO LONGER AVAILABLE $0.00
90096047 ** NO LONGER AVAILABLE $0.00
90096048 ** NO LONGER AVAILABLE $0.00
901603 MASTER LINK 5/8 X 3/8 $0.00
901631 CHAIN 5/8 X 1223 $63.96
90184535 ** USE 90084535 $0.00
90216917 ** NO LONGER AVAILABLE $0.00
90216918 ** NO LONGER AVAILABLE $0.00
90216921 ** NO LONGER AVAILABLE $0.00
90216922 ** NO LONGER AVAILABLE $0.00
90217224 ** NO LONGER AVAILABLE $0.00
90221615 ** NO LONGER AVAILABLE $0.00
90221616 **NO LONGER AVAILABLE $0.00
90221628 **NO LONGER AVAILABLE $0.00
90221631 **NO LONGER AVAILABLE $0.00
90221632 **NO LONGER AVAILABLE $0.00
90221634 ASSY **NO LONGER AVAILABLE $0.00
90221645 ** NO LONGER AVAILABLE $0.00
90221739 **NO LONGER AVAILABLE $0.00
90221855 *NO LONGER AVAILABLE $0.00
90221923 ** USE VRR0020101 $0.00
90221924 ** NO LONGER AVAILABLE $0.00
90221926 ** USE VRR0019801 $0.00
90221927 **NO LONGER AVAILABLE $0.00
90230090 **NO LONGER AVAILABLE $0.00
90230117 **NO LONGER AVAILABLE $0.00
90236231 ** NO LONGER AVAILABLE $0.00
90241243 **NO LONGER AVAILABLE $0.00
90241258 **NO LONGER AVAILABLE $0.00
90241259 *NO LONGER AVAILABLE $0.00
90241297 **NO LONGER AVAILABLE $0.00
90241309 ** USE 99341309 $0.00




Part Number Description List Price

90241395 ** NO LONGER AVAILABLE $0.00
90241421 **NO LONGER AVAILABLE $0.00
90241429 *NO LONGER AVAILABLE $0.00
90241438 ** NO LONGER AVAILABLE $0.00
90241439 *NO LONGER AVAILABLE $0.00
90244731 *NO LONGER AVAILABLE $0.00
90244788 *NO LONGER AVAILABLE $0.00
90244956 ** NO LONGER AVAILABLE $0.00
90245212 ** USE 99345212 $0.00
90252735 ** NO LONGER AVAILABLE $0.00
90252829 *NO LONGER AVAILABLE $0.00
90253396 ** USE 10243283 $0.00
90253520 ** NO LONGER AVAILABLE $0.00
90258699 ** USE VN99358699 $0.00
90258700 ** USE VN99358700 $0.00
90261296 *NO LONGER AVAILABLE $0.00
90261297 *NO LONGER AVAILABLE $0.00
90261559 ** USE VN99361559 $0.00
90261560 ** USE VN99361560 $0.00
90264347 ** USE 99364347 $0.00
90267601 *NO LONGER AVAILABLE $0.00
90268131 ** USE 99368131 $0.00
90269063 **NO LONGER AVAILABLE $0.00
90269064 ** NO LONGER AVAILABLE $0.00
90270904 *NO LONGER AVAILABLE $0.00
90276000 *NO LONGER AVAILABLE $0.00
90283808 ** NO LONGER AVAILABLE $0.00
90284082 ** NO LONGER AVAILABLE $0.00
90284085 ** NO LONGER AVAILABLE $0.00
90284101 **NO LONGER AVAILABLE $0.00
90284102 ** NO LONGER AVAILABLE $0.00
90284103 ** NO LONGER AVAILABLE $0.00
90284104 **NO LONGER AVAILABLE $0.00
90284163 ** USE B1705578 $0.00
90284219 ** NO LONGER AVAILABLE $0.00
90284228 ** NO LONGER AVAILABLE $0.00
90284300 ** NO LONGER AVAILABLE $0.00
90284346 ** NO LONGER AVAILABLE $0.00
90284347 *NO LONGER AVAILABLE $0.00
90284405 ** USE 90284638 $0.00
90284406 *NO LONGER AVAILABLE $0.00
90284418 **NO LONGER AVAILABLE $0.00
90284419 ** NO LONGER AVAILABLE $0.00
90284421 *NO LONGER AVAILABLE $0.00
90284432 *NO LONGER AVAILABLE $0.00
90284502 ** NO LONGER AVAILABLE $0.00
90284513 ** NO LONGER AVAILABLE $0.00
90284516 **NO LONGER AVAILABLE $0.00
90284637 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

90284638 *NO LONGER AVAILABLE $0.00
90284639 ** USE 90284639 ASSY $0.00
90284639 ASSY *NO LONGER AVAILABLE $0.00
90284654 ** USE 38202900 $0.00
90296079 ** USE B1927778 $0.00
90296142 ** NO LONGER AVAILABLE $0.00
90296169 ** USE 90296169 ASSY $0.00
90296169 ASSY ** NO LONGER AVAILABLE $0.00
90296178 ** USE B0016578 $0.00
90296219 **NO LONGER AVAILABLE $0.00
90296337 ** NO LONGER AVAILABLE $0.00
90296371 **NO LONGER AVAILABLE $0.00
90296372 ** NO LONGER AVAILABLE $0.00
90296373 **NO LONGER AVAILABLE $0.00
90296374 ** NO LONGER AVAILABLE $0.00
9030000086 ** USE KT9030020086 $0.00
9033400086 LEFT COVER ON DRAWBAR $121.31
9034400094 **NO LONGER AVAILABLE $0.00
9034500086 **NO LONGER AVAILABLE $0.00
9034510061 GUARD $55.76
9035200061 SHAFT $56.44
9035300061 SPACER $26.73
9040400094 **NO LONGER AVAILABLE $0.00
9041110086 **NO LONGER AVAILABLE $0.00
9041510001 **NO LONGER AVAILABLE $0.00
9041910061 **NO LONGER AVAILABLE $0.00
9042410061 ** USE KT9042410061 $66.71
9050700094 **NO LONGER AVAILABLE $0.00
9051210061 PIN $62.99
9054000086 ROLLER GEARBOX HOUSING $403.84
9060300061 HINGE $37.76
9060400061 HINGE PIECE $20.84
9071300086 HINGE, LH $95.08
9071400061 **NO LONGER AVAILABLE $0.00
9071410061 NO DESCRIPTION $82.88
9071500061 BRACKET, LH $0.00
9071600061 BRACKET $33.04
9072010061 NO DESCRIPTION $53.73
9074800086 **NO LONGER AVAILABLE $0.00
9081000094 **NO LONGER AVAILABLE $0.00
9081100094 **NO LONGER AVAILABLE $0.00
90816000 **NO LONGER AVAILABLE $0.00
90817000 ** USE KT90817000 $212.43
90819000 END GUARD $108.61
9087600061 BRACKET $19.69
9087700061 BRACKET $47.40
9089300061 HOOK $20.23
9111300001 SHAFT $0.00
9118900086 NO DESCRIPTION $617.23




Part Number Description List Price

97870667 *NO LONGER AVAILABLE $0.00
97870743 **NO LONGER AVAILABLE $0.00
97870744 *NO LONGER AVAILABLE $0.00
97870754 ** NO LONGER AVAILABLE $0.00
97870755 ** NO LONGER AVAILABLE $0.00
97870787 ** NO LONGER AVAILABLE $0.00
97870789 *NO LONGER AVAILABLE $0.00
97870790 *NO LONGER AVAILABLE $0.00
97870791 ** NO LONGER AVAILABLE $0.00
97870827 **NO LONGER AVAILABLE $0.00
97870828 *NO LONGER AVAILABLE $0.00
97870833 ** NO LONGER AVAILABLE $0.00
97870834 *NO LONGER AVAILABLE $0.00
97870835 **NO LONGER AVAILABLE $0.00
97870837 *NO LONGER AVAILABLE $0.00
97870849 *NO LONGER AVAILABLE $0.00
97870863 ** NO LONGER AVAILABLE $0.00
97870873 **NO LONGER AVAILABLE $0.00
97870875 ** USE 79220019 $0.00
97870889 ** NO LONGER AVAILABLE $0.00
97870890 ** NO LONGER AVAILABLE $0.00
97870891 ** NO LONGER AVAILABLE $0.00
97870892 ** NO LONGER AVAILABLE $0.00
97870893 BUSHING/SLEEVE $0.00
97870894 *NO LONGER AVAILABLE $0.00
97870899 *NO LONGER AVAILABLE $0.00
97870906 ** USE 97870906 ASSY $0.00
97870906 ASSY **NO LONGER AVAILABLE $0.00
97870907 *NO LONGER AVAILABLE $0.00
97870915 **NO LONGER AVAILABLE $0.00
97870918 ** NO LONGER AVAILABLE $0.00
97870925 ** NO LONGER AVAILABLE $0.00
97870927 ASSY **NO LONGER AVAILABLE $0.00
97870942 ** NO LONGER AVAILABLE $0.00
97870947 ** NO LONGER AVAILABLE $0.00
97870948 ** USE 17870664 $0.00
97870976 ** NO LONGER AVAILABLE $0.00
97870980 ** NO LONGER AVAILABLE $0.00
97870990 ** USE BP 598 $0.00
97870994 ** NO LONGER AVAILABLE $0.00
97870995 ** NO LONGER AVAILABLE $0.00
97871000 ** NO LONGER AVAILABLE $0.00
97871030 ** NO LONGER AVAILABLE $0.00
97871031 ** NO LONGER AVAILABLE $0.00
97871087 ** USE 79270057 $0.00
97871177 ** USE VN17870495 $0.00
97871223 ** NO LONGER AVAILABLE $0.00
97883150 ** USE 97883150 ASSY $0.00
97883853 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

97884096 *NO LONGER AVAILABLE $0.00
97884098 ** USE 17880171 $0.00
97884129 *NO LONGER AVAILABLE $0.00
97884288 HYDR. HOSE $0.00
97884321 ** NO LONGER AVAILABLE $0.00
97884348 *NO LONGER AVAILABLE $0.00
97884453 *NO LONGER AVAILABLE $0.00
97884458 ** NO LONGER AVAILABLE $0.00
97884569 *NO LONGER AVAILABLE $0.00
97884570 **NO LONGER AVAILABLE $0.00
97884571 *NO LONGER AVAILABLE $0.00
97884589 ** NO LONGER AVAILABLE $0.00
97884628 ** USE B1377278 $0.00
97884896 ** NO LONGER AVAILABLE $0.00
97884917 *NO LONGER AVAILABLE $0.00
97884918 ** USE B1159778 $0.00
97890269 *NO LONGER AVAILABLE $0.00
97890271 **NO LONGER AVAILABLE $0.00
97890292 ** NO LONGER AVAILABLE $0.00
97890297 ** NO LONGER AVAILABLE $0.00
97890299 ** NO LONGER AVAILABLE $0.00
97890301 **NO LONGER AVAILABLE $0.00
97890303 **NO LONGER AVAILABLE $0.00
97890305 **NO LONGER AVAILABLE $0.00
97890322 *NO LONGER AVAILABLE $0.00
97890324 *NO LONGER AVAILABLE $0.00
97890368 **NO LONGER AVAILABLE $0.00
97890907 ** NO LONGER AVAILABLE $0.00
97896417 DRIVE SHAFT $179.39
97896422 ** NO LONGER AVAILABLE $0.00
97896442 ADJUSTING BLOCK $124.05
97896447 **USE VN17895149 $0.00
97896509 ** NO LONGER AVAILABLE $0.00
97897006 **NO LONGER AVAILABLE $0.00
98613872 ** USE 98613872BOM $0.00
98614677 ** USE 98614677BOM $0.00
98614677BOM **NO LONGER AVAILABLE $0.00
98614928 ** USE B1302086 ASSY $0.00
98614931 **NO LONGER AVAILABLE $0.00
98614932 ** USE B1315386 $0.00
98614968 ** NO LONGER AVAILABLE $0.00
98615078 ** USE B2127786 $0.00
98615078 ASSY ** USE B2127786 $0.00
98616599 ** USE 98616599 ASSY $0.00
98617408 ** USE PS-203SD $212.47
98618095 ** USE B2445286 $0.00
98618097 ** USE B1305886 $0.00
98618107 PROTECTION SUPPORT $0.00
98618279 ** USE B2358294 $0.00




Part Number Description List Price

98621220 ** USE VNB4065986 $0.00
98644251 ** USE B2302386 $0.00
99036217 ** USE 99436217 $0.00
99116995 *NO LONGER AVAILABLE $0.00
99117274 *NO LONGER AVAILABLE $0.00
99117408 ** USE PS-203SD $0.00
99117499 ** NO LONGER AVAILABLE $0.00
99117501 ** NO LONGER AVAILABLE $0.00
99117502 ** NO LONGER AVAILABLE $0.00
99117505 ** NO LONGER AVAILABLE $0.00
99117507 ** NO LONGER AVAILABLE $0.00
99117633 **NO LONGER AVAILABLE $0.00
99121476 ** USE 90021476 $0.00
99121655 **NO LONGER AVAILABLE $0.00
99121656 *NO LONGER AVAILABLE $0.00
99130099 *NO LONGER AVAILABLE $0.00
99130100 ** NO LONGER AVAILABLE $0.00
99136220 ** NO LONGER AVAILABLE $0.00
99136240 ** NO LONGER AVAILABLE $0.00
99136241 ** NO LONGER AVAILABLE $0.00
99168218 ** NO LONGER AVAILABLE $0.00
99184435 ** NO LONGER AVAILABLE $0.00
99184436 **NO LONGER AVAILABLE $0.00
99184558 ** USE 99384558 $0.00
99196064 ** NO LONGER AVAILABLE $0.00
99202435 SET OF 3 BELTS $233.59
99202436 V-BELT SET (3 BELTS) $280.35
99244480 ** USE 35.00.00 $88.28
99244481 FRICTION CLUTCH-COMPLETE $964.87
99244506 GUARD CONE $112.95
99247032 **NO LONGER AVAILABLE $0.00
99247034 **NO LONGER AVAILABLE $0.00
99247037 JOINT AND SHAFT ARM W/GUARD $0.00
99250518 ** USE KG00160700 $0.00
99251164 ** USE 99251238 $0.00
99251166 ** USE KT55677300 $0.00
99251167 ** USE KT55677300 $0.00
99251238 COVER/HOUSING $278.97
99255003 *** |JSE KT92344000 $0.00
99255122 ** JSE KT99255122 $8.53
99255129 ** USE KT99255129 $101.08
99316679 **NO LONGER AVAILABLE $0.00
99316749 ** NO LONGER AVAILABLE $0.00
99317608 **NO LONGER AVAILABLE $0.00
99317749 **NO LONGER AVAILABLE $0.00
99321518 ASSY ** NO LONGER AVAILABLE $0.00
99321584 *NO LONGER AVAILABLE $0.00
99321704 **NO LONGER AVAILABLE $0.00
99321705 ** NO LONGER AVAILABLE $0.00




Part Number Description List Price

99330084 ** NO LONGER AVAILABLE $0.00
99330089 **NO LONGER AVAILABLE $0.00
99330095 ** NO LONGER AVAILABLE $0.00
99330122 *NO LONGER AVAILABLE $0.00
99333072 *NO LONGER AVAILABLE $0.00
99333076 *NO LONGER AVAILABLE $0.00
99333832 WASHER $2.05
99336214 ** NO LONGER AVAILABLE $0.00
99341217 *NO LONGER AVAILABLE $0.00
99341260 ** USE B0029593 $0.00
99341271 *NO LONGER AVAILABLE $0.00
99341287 **NO LONGER AVAILABLE $0.00
99341300 *NO LONGER AVAILABLE $0.00
99341307 **NO LONGER AVAILABLE $0.00
99341308 *NO LONGER AVAILABLE $0.00
99341309 ** NO LONGER AVAILABLE $0.00
99341394 *NO LONGER AVAILABLE $0.00
99341396 **NO LONGER AVAILABLE $0.00
99341397 *NO LONGER AVAILABLE $0.00
99344708 **NO LONGER AVAILABLE $0.00
99344739 *NO LONGER AVAILABLE $0.00
99344805 ROD $0.00
99344808 ** NO LONGER AVAILABLE $0.00
99344811 ** USE 99344811 ASSY $0.00
99344811 ASSY *NO LONGER AVAILABLE $0.00
99344870 *NO LONGER AVAILABLE $0.00
99345197 **NO LONGER AVAILABLE $0.00
99345212 **NO LONGER AVAILABLE $0.00
99345227 ** USE VNB2540293 $0.00
99345272 ** NO LONGER AVAILABLE $0.00
99346129 *NO LONGER AVAILABLE $0.00
99348266 ** NO LONGER AVAILABLE $0.00
99348289 **NO LONGER AVAILABLE $0.00
99353384 ** NO LONGER AVAILABLE $0.00
99361449 **NO LONGER AVAILABLE $0.00
99363383 **NO LONGER AVAILABLE $0.00
99364347 *NO LONGER AVAILABLE $0.00
99364543 **NO LONGER AVAILABLE $0.00
99367656 *NO LONGER AVAILABLE $0.00
99368004 **NO LONGER AVAILABLE $0.00
99368040 ** NO LONGER AVAILABLE $0.00
99368041 **NO LONGER AVAILABLE $0.00
99368130 *NO LONGER AVAILABLE $0.00
99368131 *NO LONGER AVAILABLE $0.00
99368252 *NO LONGER AVAILABLE $0.00
99368477 **NO LONGER AVAILABLE $0.00
99369680 ** NO LONGER AVAILABLE $0.00
99369800 ** NO LONGER AVAILABLE $0.00
99369880 ** NO LONGER AVAILABLE $0.00




Part Number Description List Price

99384040 *NO LONGER AVAILABLE $0.00
99384041 **NO LONGER AVAILABLE $0.00
99384430 ** USE 99384430 ASSY $0.00
99384430 ASSY *NO LONGER AVAILABLE $0.00
99384536 WHEELBOLT 5/8" H-1050 $35.63
99384539 ** NO LONGER AVAILABLE $0.00
99384540 BUSHING\SPACER $4.28
99384541 WASHER $23.15
99384553 HINGE PIN $28.85
99384556 *NO LONGER AVAILABLE $0.00
99384558 ** USE 11010508 $0.00
99384559 PIN $33.50
99384564 ** NO LONGER AVAILABLE $0.00
99384565 ** NO LONGER AVAILABLE $0.00
99384936 *NO LONGER AVAILABLE $0.00
99396079 ** USE B1927778 $0.00
99396121 **NO LONGER AVAILABLE $0.00
99396169 **NO LONGER AVAILABLE $0.00
99396245 ** USE 17895091 $0.00
99397022 ASSY ** USE 30583100 $0.00
99397023 ASSY ** USE 30583100 $0.00
99397024 ** USE 99397024 ASSY $0.00
99397024 ASSY ** USE 30583100 $0.00
99408041 **NO LONGER AVAILABLE $0.00
99416437 *NO LONGER AVAILABLE $0.00
99416607 *NO LONGER AVAILABLE $0.00
99416682 **NO LONGER AVAILABLE $0.00
99416730 ** NO LONGER AVAILABLE $0.00
99416735 ** NO LONGER AVAILABLE $0.00
99416891 ASSY **NO LONGER AVAILABLE $0.00
99416933 *NO LONGER AVAILABLE $0.00
99416954 **NO LONGER AVAILABLE $0.00
99416960 ** NO LONGER AVAILABLE $0.00
99417006 *NO LONGER AVAILABLE $0.00
99417013 ** NO LONGER AVAILABLE $0.00
99417021 ** USE VIC PS-403SD $1.77
99417084 ** NO LONGER AVAILABLE $0.00
99417099 *NO LONGER AVAILABLE $0.00
99417157 *NO LONGER AVAILABLE $0.00
99417262 ** USE B0723286 ASSY $0.00
99417273 ** NO LONGER AVAILABLE $0.00
99417613 ASSY **NO LONGER AVAILABLE $0.00
99417643 *NO LONGER AVAILABLE $0.00
99417682 ASSY *NO LONGER AVAILABLE $0.00
99417688 ** NO LONGER AVAILABLE $0.00
99417706 **NO LONGER AVAILABLE $0.00
99417739 *NO LONGER AVAILABLE $0.00
99417756 ** NO LONGER AVAILABLE $0.00
99417968 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

99417974 DISC PROTECTOR $166.63
99418017 ** USE 19412901 ASSY $0.00
99418077 ** NO LONGER AVAILABLE $0.00
99418095 ** USE B2445286 $0.00
99418097 ** USE B1305886 $0.00
99418107 ** USE 98618107 $0.00
99418110 ** USE B0723286 ASSY $0.00
99418279 ** USE B2358294 $0.00
99418380 ** USE 98618380 $0.00
99418381 ** NO LONGER AVAILABLE $0.00
99418632 *NO LONGER AVAILABLE $0.00
99418648 ** NO LONGER AVAILABLE $0.00
99418648 ASSY *NO LONGER AVAILABLE $0.00
99418650 ** USE B1025294 $0.00
99418738 *NO LONGER AVAILABLE $0.00
99418783 ** NO LONGER AVAILABLE $0.00
99418784 *NO LONGER AVAILABLE $0.00
99418787 **NO LONGER AVAILABLE $0.00
99418821 ** NO LONGER AVAILABLE $0.00
99421511 **NO LONGER AVAILABLE $0.00
99421557 ** NO LONGER AVAILABLE $0.00
99421612 **NO LONGER AVAILABLE $0.00
99421614 ** NO LONGER AVAILABLE $0.00
99421620 **NO LONGER AVAILABLE $0.00
99421621 *NO LONGER AVAILABLE $0.00
99421629 ** NO LONGER AVAILABLE $0.00
99421633 ** NO LONGER AVAILABLE $0.00
99421639 ** NO LONGER AVAILABLE $0.00
99421642 ** NO LONGER AVAILABLE $0.00
99421644 **NO LONGER AVAILABLE $0.00
99421648 ** NO LONGER AVAILABLE $0.00
99421657 **NO LONGER AVAILABLE $0.00
99421682 ASSY **NO LONGER AVAILABLE $0.00
99421747 ** USE 17895118 $0.00
99421751 ** NO LONGER AVAILABLE $0.00
99421842 ** USE 99421918 $0.00
99421846 ** NO LONGER AVAILABLE $0.00
99421852 **NO LONGER AVAILABLE $0.00
99421853 ** USE 99421853 ASSY $0.00
99421853 ASSY **NO LONGER AVAILABLE $0.00
99421854 *NO LONGER AVAILABLE $0.00
99421876 ** USE 98621876 $0.00
99421878 ** NO LONGER AVAILABLE $0.00
99421901 *NO LONGER AVAILABLE $0.00
99421903 ** NO LONGER AVAILABLE $0.00
99421905 ** NO LONGER AVAILABLE $0.00
99421918 *NO LONGER AVAILABLE $0.00
99421946 ** NO LONGER AVAILABLE $0.00
99421954 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

99421956 ** USE VN98621956 $0.00
99421959 **NO LONGER AVAILABLE $0.00
99421994 ** NO LONGER AVAILABLE $0.00
99432066 *NO LONGER AVAILABLE $0.00
99432375 *NO LONGER AVAILABLE $0.00
99433028 ** USE 90033028 $0.00
99436217 ** NO LONGER AVAILABLE $0.00
99436226 *NO LONGER AVAILABLE $0.00
99436227 *NO LONGER AVAILABLE $0.00
99436228 **NO LONGER AVAILABLE $0.00
99436229 *NO LONGER AVAILABLE $0.00
9944410101 **NO LONGER AVAILABLE $0.00
9944410401 ** USE KT9944410401 $0.00
99458244 ** USE KT99458244 $41.75
99461192 ** NO LONGER AVAILABLE $0.00
99461194 ** NO LONGER AVAILABLE $0.00
99461199 **NO LONGER AVAILABLE $0.00
99463432 **NO LONGER AVAILABLE $0.00
99463563 ** NO LONGER AVAILABLE $0.00
99463895 ** |USE 98663895 $0.00
99463896 ** |USE 98663896 $0.00
99463972 WEAR PLATE $0.00
99464190 **NO LONGER AVAILABLE $0.00
99464785 ** USE 98664785 $0.00
99467705 *NO LONGER AVAILABLE $0.00
99468081 *NO LONGER AVAILABLE $0.00
99468130 ** USE 99368130 $0.00
99468509 *NO LONGER AVAILABLE $0.00
99468768 ** NO LONGER AVAILABLE $0.00
99468819 ** |JSE 98668819 $0.00
99469800 ** NO LONGER AVAILABLE $0.00
99484063 ** USE 98684063 $0.00
99484064 **NO LONGER AVAILABLE $0.00
99484095 ** NO LONGER AVAILABLE $0.00
99484530 ** NO LONGER AVAILABLE $0.00
99484531 ** NO LONGER AVAILABLE $0.00
99484532 BRAKE DISC $40.65
99484533 CASTOR WHEEL FORK $240.55
99484534 ** NO LONGER AVAILABLE $0.00
99484538 WHEEL HUB H-1050 $123.58
99484547 ** NO LONGER AVAILABLE $0.00
99484555 BUSHING JOINT H-1050 $13.15
99484567 ** NO LONGER AVAILABLE $0.00
99496064 **NO LONGER AVAILABLE $0.00
99496510 ** NO LONGER AVAILABLE $0.00
99496536 ** NO LONGER AVAILABLE $0.00
99496537 ** NO LONGER AVAILABLE $0.00
99496557 BRACKET $23.83
99736220 ** USE 99136220 $0.00




Part Number Description List Price

A100031362 TENSION PIN 13MM X 55MM $2.25
A131122894 GEARBOX COVER 714 EVO $1,502.63
A132000500 P.T.O. SHAFT 532/540 $1,651.01
A132000600 DRIVELINE EXTRA 540 $559.29
A132005261 NAB $27.83
A132005394 BRACKET $45.55
A132006194 COVER $91.36
A132006294 BRACKET $62.33
A132006661 BRACKET L/H $85.71
A132006761 BRACKET R/H $85.89
A132007586 RAIL L/H $374.27
A132007694 BRACKET $524.27
A132008894 RAIL L/H $154.43
A132009186 ARM L/H $0.00
A132011694 RAIL FRONT $318.17
A132012700 TARP $277.92
A132016694 COVER BACK $181.85
A132017386 GUARD $69.40
A132017486 BRACKET $37.80
A132020361 PIN $74.47
A132020986 **NO LONGER AVAILABLE $0.00
A132021086 **NO LONGER AVAILABLE $0.00
A132021794 RAIL FRONT $378.52
A132022061 PIVOT PIN $260.87
A132023886 PLATE FRONT CENTER $71.59
A132028200 TARP $443.60
A132037800 FRICTION CLUTCH $842.51
A132037900 PROFILE TUBE $282.64
A132038000 PROFILE TUBE $215.01
A132038200 U-JOINT $217.44
A132038300 DOUBLE YOKE $472.32
A132039261 BRACKET $47.57
A132040600 CAP $8.08
A132056600 RUBBER CORD $53.67
A132077286 180 DEG. DRUM WING ASSY $106.03
A132098430 SWIVEL GEAR 540/1000 RPM $2,931.21
A132098800 SEAL KIT F/9291700086 $227.79
A132098900 SEAL KIT F/KT9291800086 $192.88
A132144400 HYD HOSE 1/4 6100 X 1/2 $160.17
A132144500 HOSE $165.49
A132144600 hyd. hose 3/8 6100 1/2 $174.32
A132144700 Hyd. Hose $62.56
A132149494 **JSE A132559294 $0.00
A132168494 GUARD R/H $161.44
A132168994 ** USE A132520194 $0.00
A132211100 *NO LONGER AVAILABLE $0.44
A132212400 EXTRA 122 TARP $837.20
A132212600 EXTRA 124 TARP $840.40
A132249900 EXTRA 228 TARP $793.63




Part Number Description List Price

A132250000 EXTRA 232 TARP $845.52
A132251300 BREATHER EXTRA SERIES $38.97
A132458586 Tool Box $103.48
A132458786 Tool Box Brkt $112.33
A132460500 P.T.O. SHAFT $550.24
A132460600 PTO SHAFT COMPLETE $498.08
A132520194 GUARD L/H $182.72
A132539586 SWIVEL BRACKET $462.16
A132539786 CLEVIS BRACKET $564.07
A132541261 BUSHING $86.59
A132556186 DRAWBAR BACK $1,482.77
A132559294 FRONT COVER 3.2 $195.95
A132561100 Plastic Cover R/H $134.40
A132582786 ARM R/H $591.00
A133147030 EJECTOR TOOL $41.07
A135001430 RETROFIT ROLLER BEARING KIT $234.24
A135270488 HYD CYLINDER $868.40
A136000373 PCB EDW2 ISO $0.00
A136051300 Circuit Board $2,239.04
A138572230 *NO LONGER AVAILABLE $18,870.56
Al142443486 DRIVE $653.95
A142455000 BLADE HOLDER KIT (2 PC) $53.23
A142625900 KIT VALVE SIDE $38.75
A144054630 WHEEL ASSY TRAILED MOCO $0.00
A144133300 P.T.O SHAFT $573.11
AC353361 BUSHING $108.81
AC353362 SUPPORTING RING $29.29
AC353521 LIMIT STOP CLIP $109.35
AC353558 SPACER 5M BLACK $8.63
AC353962 RUBBER ELEMENT $15.63
AC356127 REINFORCING RING $106.15
AC356559 REINFORCING RING $73.52
AC356683 SPACER OUTSIDE BLACK $8.00
AC357053 BUSHING $10.85
AC357135 PAINTED FRT. ARM $287.25
AC357136 PAINTED REAR ARM $287.25
AC357703 PAINTED BRACKET W/NOTCHES $100.08
AC631335 HEX SCREW M12 X 1.5X20 $0.88
AC631355 HEX SCREW M12X1.5X20 $1.05
AC656452 SAFETY CLIP 4.7 $7.63
AC671260 BEARING $65.21
AC674404 NO DESCRIPTION $2.20
AC674463 RING $6.92
AC682891 V-RING $0.63
ACI7956F77-R *NO LONGER AVAILABLE $0.00
ACI7956F78-R *NO LONGER AVAILABLE $0.00
ACI7956F99-R *NO LONGER AVAILABLE $0.00
ACI7957F77-G *NO LONGER AVAILABLE $0.00

ACI7957F78-G

*NO LONGER AVAILABLE

$0.00




Part Number Description List Price

ACI7957F99-G *NO LONGER AVAILABLE $0.00
AGRASET 101 QUICK DISCONNECT PIN $5.09
AGRASET 108 QUICK DISCON.LOCKBALL F/ORC $30.61
AGRASET 172 *NO LONGER AVAILABLE $0.00
AH 132 (10) *NO LONGER AVAILABLE $0.00
B0000186 ** USE B1879886 $0.00
B0010294 ** USE B0010286 $0.00
B0016578 *NO LONGER AVAILABLE $0.00
B0029593 ** NO LONGER AVAILABLE $0.00
B0030893 **NO LONGER AVAILABLE $0.00
B0031986 *NO LONGER AVAILABLE $0.00
B0034386 **NO LONGER AVAILABLE $0.00
B0034486 *NO LONGER AVAILABLE $0.00
B0077773 ** NO LONGER AVAILABLE $0.00
B0370573 ** USE B0462373 $0.00
B0371673 BATTERY CABLE ASSY $154.07
B0371773 **NO LONGER AVAILABLE $0.00
B0371873 **NO LONGER AVAILABLE $0.00
B0413473R PCB RPVAR $750.00
B0422473R **NO LONGER AVAILABLE $0.00
B0431473 ** USE MT00001663BOM $0.00
B0435273 SENSOR ASSY $0.00
B0435973 **NO LONGER AVAILABLE $0.00
B0461273 **NO LONGER AVAILABLE $0.00
B0467873 **NO LONGER AVAILABLE $0.00
B0478873 CONTROL BOX $0.00
B0493273 ** USE 79730013 $0.00
B0500194 ** USE B0500194 ASSY $0.00
B0500194 ASSY **NO LONGER AVAILABLE $0.00
B0501173-RBLT REBUILT BALER MONITOR $1,000.00
B0518973 ** USE B0548673 $0.00
B0525573 ** USE VNB0431373 $0.00
B0525673 *REPLACED BY MT00001663BOM $0.00
B0525773 USE MT00001663BOM $0.00
B0539873R ANDEX CONTROL BOX (REBUILT) $0.00
B0547573R ANDEX SWITCHBOX (REBUILT) $0.00
B0548693 **NO LONGER AVAILABLE $0.00
B0554294 ** USE B0554286 $0.00
B0571786 **NO LONGER AVAILABLE $0.00
B0596286 ** USE B0596286 ASSY $0.00
B0596286 ASSY **NO LONGER AVAILABLE $0.00
B0596586 ** USE B1803786 $0.00
B0596594 ** USE B1803786 $0.00
B0601493 **NO LONGER AVAILABLE $0.00
B0608593 **NO LONGER AVAILABLE $0.00
B0623486 **NO LONGER AVAILABLE $0.00
B0623586 *NO LONGER AVAILABLE $0.00
B0632793 **NO LONGER AVAILABLE $0.00
B0642286 ** NO LONGER AVAILABLE $0.00




Part Number Description List Price

B0652986 ** USE B1624186 $0.00
B0653586 **NO LONGER AVAILABLE $0.00
B0679094 *NO LONGER AVAILABLE $0.00
B0679194 *NO LONGER AVAILABLE $0.00
B0688702 ** USE B1534002 $0.00
B0715586 *NO LONGER AVAILABLE $0.00
B0715686 ** USE B0715686 ASSY $0.00
B0715686 ASSY *NO LONGER AVAILABLE $0.00
B0716286 *NO LONGER AVAILABLE $0.00
B0723286 ** USE B0723286 ASSY $0.00
B0723286 ASSY ** NO LONGER AVAILABLE $0.00
B0735286 **NO LONGER AVAILABLE $0.00
B0737678 *NO LONGER AVAILABLE $0.00
B0737793 **NO LONGER AVAILABLE $0.00
B0738978 *NO LONGER AVAILABLE $0.00
B0739093 *NO LONGER AVAILABLE $0.00
B0751586 *NO LONGER AVAILABLE $0.00
B0752194 ** USE B1352494 $0.00
B0759286 *NO LONGER AVAILABLE $0.00
B0779078 **NO LONGER AVAILABLE $0.00
B0781578 UPPER ROLLER-COMPLETE $0.00
B0787894 ASSY **NO LONGER AVAILABLE $0.00
B0795678 **NO LONGER AVAILABLE $0.00
B0795986 ** USE B0795986 ASSY $0.00
B0795986 ASSY *NO LONGER AVAILABLE $0.00
B0808502 *NO LONGER AVAILABLE $0.00
B0817786 **NO LONGER AVAILABLE $0.00
B0827194 **NO LONGER AVAILABLE $0.00
B0827294 *NO LONGER AVAILABLE $0.00
B0835878 ** USE B0880778 $0.00
B0835978 ** USE B0880878 $0.00
B0839093 **NO LONGER AVAILABLE $0.00
B0839294 **NO LONGER AVAILABLE $0.00
B0841494 CONTROL ARM/ROD $0.00
B0842193 **NO LONGER AVAILABLE $0.00
B0854786 **NO LONGER AVAILABLE $0.00
B0874593 *NO LONGER AVAILABLE $0.00
B0875002 **NO LONGER AVAILABLE $0.00
B0875102 *NO LONGER AVAILABLE $0.00
B0880878 **NO LONGER AVAILABLE $0.00
B0881078 *NO LONGER AVAILABLE $0.00
B0881193 **NO LONGER AVAILABLE $0.00
B0903286 *NO LONGER AVAILABLE $0.00
B0903374 ** USE TR 61 $0.00
B0907078 ** USE B1664502 $0.00
B0907186 PLATE $0.00
B0918986 *NO LONGER AVAILABLE $0.00
B0924993 **NO LONGER AVAILABLE $0.00
B0965274 ** USE B1310474 $0.00




Part Number Description List Price

B0966494 *NO LONGER AVAILABLE $0.00
B0973393 **NO LONGER AVAILABLE $0.00
B0986802 *NO LONGER AVAILABLE $0.00
B0988690 *NO LONGER AVAILABLE $0.00
B0989393 *NO LONGER AVAILABLE $0.00
B0993693 *NO LONGER AVAILABLE $0.00
B0993993 *NO LONGER AVAILABLE $0.00
B0994093 *NO LONGER AVAILABLE $0.00
B0994193 *NO LONGER AVAILABLE $0.00
B0994986 **NO LONGER AVAILABLE $0.00
B0995593 *NO LONGER AVAILABLE $0.00
B0995693 **NO LONGER AVAILABLE $0.00
B0995793 *NO LONGER AVAILABLE $0.00
B0996086 ** USE B2587086 $0.00
B0996193 ** USE B0996186 $0.00
B0996778 *NO LONGER AVAILABLE $0.00
B0998386 ** USE B1345786 ASSY $0.00
B1002886 ** NO LONGER AVAILABLE $0.00
B1002993 PLATE $0.00
B1009486 **NO LONGER AVAILABLE $0.00
B1009586 ** USE B1361686 $0.00
B1009686 ** USE B1362286 $0.00
B1009786 ** USE B1362386 $0.00
B1009886 ** USE B1361586 $0.00
B1009986 ** USE B1361686 $0.00
B1013493 *NO LONGER AVAILABLE $0.00
B1013902 ** NO LONGER AVAILABLE $0.00
B1016378 **NO LONGER AVAILABLE $0.00
B1016478 *NO LONGER AVAILABLE $0.00
B1016793 **NO LONGER AVAILABLE $0.00
B1016893 *NO LONGER AVAILABLE $0.00
B1017393 **NO LONGER AVAILABLE $0.00
B1018478 **NO LONGER AVAILABLE $0.00
B1018793 *NO LONGER AVAILABLE $0.00
B1018793 ASSY **NO LONGER AVAILABLE $0.00
B1019093 **NO LONGER AVAILABLE $0.00
B1019393 *NO LONGER AVAILABLE $0.00
B1025394 DISC RIGHT TURNING $0.00
B1037386 *NO LONGER AVAILABLE $0.00
B1038886 ** USE B1038886 ASSY $0.00
B1038886 ASSY *NO LONGER AVAILABLE $0.00
B1038986 ** NO LONGER AVAILABLE $0.00
B1039493 *NO LONGER AVAILABLE $0.00
B1039693 *NO LONGER AVAILABLE $0.00
B1039793 *NO LONGER AVAILABLE $0.00
B1040093 ** NO LONGER AVAILABLE $0.00
B1040193 *NO LONGER AVAILABLE $0.00
B1041493 SHAFT $0.00
B1044593 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

B1046278 DISK $0.00
B1047393 **NO LONGER AVAILABLE $0.00
B1054193 *NO LONGER AVAILABLE $0.00
B1055978 *NO LONGER AVAILABLE $0.00
B1056886 *NO LONGER AVAILABLE $0.00
B1056986 *NO LONGER AVAILABLE $0.00
B1059186 ** USE B1625786 $0.00
B1059478 ** NO LONGER AVAILABLE $0.00
B1060002 *NO LONGER AVAILABLE $0.00
B1063794 ** USE B1668178 $0.00
B1063894 ** USE B1668278 $0.00
B1064194 ** USE B1669078 $0.00
B1064294 *NO LONGER AVAILABLE $0.00
B1065374 **NO LONGER AVAILABLE $0.00
B1065574 ** USE B2071674 $0.00
B1070894 *NO LONGER AVAILABLE $0.00
B1070994 *NO LONGER AVAILABLE $0.00
B1073786 **NO LONGER AVAILABLE $0.00
B1080686 *NO LONGER AVAILABLE $0.00
B1080978 **NO LONGER AVAILABLE $0.00
B1083086 *NO LONGER AVAILABLE $0.00
B1083186 **NO LONGER AVAILABLE $0.00
B1083678 **NO LONGER AVAILABLE $0.00
B1083778 ** NO LONGER AVAILABLE $0.00
B1084878 *NO LONGER AVAILABLE $0.00
B1084978 ** NO LONGER AVAILABLE $0.00
B1093893 **NO LONGER AVAILABLE $0.00
B1100686 **NO LONGER AVAILABLE $0.00
B1104986 *NO LONGER AVAILABLE $0.00
B1111786 **NO LONGER AVAILABLE $0.00
B1111802 ** USE B1548702 $0.00
B1111902 **NO LONGER AVAILABLE $0.00
B1112002 **NO LONGER AVAILABLE $0.00
B1113578 *NO LONGER AVAILABLE $0.00
B1127378 ** USE 97770560 $0.00
B1127686 ** USE B1127694 $229.65
B1142186 **NO LONGER AVAILABLE $0.00
B1155486 **NO LONGER AVAILABLE $0.00
B1159778 **NO LONGER AVAILABLE $0.00
B1159878 **NO LONGER AVAILABLE $0.00
B1159978 **NO LONGER AVAILABLE $0.00
B1165186 **NO LONGER AVAILABLE $0.00
B1177578 ** NO LONGER AVAILABLE $0.00
B1177602 **NO LONGER AVAILABLE $0.00
B1178078 **NO LONGER AVAILABLE $0.00
B1178686 **NO LONGER AVAILABLE $0.00
B1181686 *NO LONGER AVAILABLE $0.00
B1183693 **NO LONGER AVAILABLE $0.00
B1184786 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

B1186186 ** USE B1587086 $0.00
B1186586 **NO LONGER AVAILABLE $0.00
B1187386 ** USE B1230286 $0.00
B1191186 ** USE B1743286 $0.00
B1205786 ** NO LONGER AVAILABLE $0.00
B1213686 *NO LONGER AVAILABLE $0.00
B1215802 *NO LONGER AVAILABLE $0.00
B1215902 *NO LONGER AVAILABLE $0.00
B1219186 *NO LONGER AVAILABLE $0.00
B1222002 **NO LONGER AVAILABLE $0.00
B1222102 *NO LONGER AVAILABLE $0.00
B1230286 **NO LONGER AVAILABLE $0.00
B1238078 *NO LONGER AVAILABLE $0.00
B1265402 ** USE VN79142071 $0.00
B1267078 ** USE B1781778 $0.00
B1290886 ** USE B1290893 $0.00
B1302086 ** USE B1302086 ASSY $0.00
B1304186 ** USE B2301186 $0.00
B1305986 ** USE B2445386 $0.00
B1306086 ** USE B2445286 $0.00
B1306986 ** USE B1803786 $0.00
B1307394 HOOK $30.04
B1308993 *NO LONGER AVAILABLE $0.00
B1311193 ROD $0.00
B1311293 *NO LONGER AVAILABLE $0.00
B1314502 ** USE B1314502BOM $752.67
B1314502BOM *NO LONGER AVAILABLE $0.00
B1318994 **NO LONGER AVAILABLE $0.00
B1323994 **NO LONGER AVAILABLE $0.00
B1324494 ** USE B1794294 $0.00
B1324786 **NO LONGER AVAILABLE $0.00
B1324886 ** NO LONGER AVAILABLE $0.00
B1326186 **NO LONGER AVAILABLE $0.00
B1340486 **NO LONGER AVAILABLE $0.00
B1342893 **NO LONGER AVAILABLE $0.00
B1344986 **NO LONGER AVAILABLE $0.00
B1345378 *NO LONGER AVAILABLE $0.00
B1345486 **NO LONGER AVAILABLE $0.00
B1345786 ** USE B1345786 ASSY $0.00
B1345786 ASSY **NO LONGER AVAILABLE $0.00
B1351594 **NO LONGER AVAILABLE $0.00
B1352494 **NO LONGER AVAILABLE $0.00
B1356486 **NO LONGER AVAILABLE $0.00
B1370894 **NO LONGER AVAILABLE $0.00
B1377778 **NO LONGER AVAILABLE $0.00
B1378086 **NO LONGER AVAILABLE $0.00
B1378274 *NO LONGER AVAILABLE $0.00
B1378394 ** USE B2280294 $0.00
B1379194 ** USE B2280594 $0.00




Part Number Description List Price

B1386578 ** USE B1386778 $0.00
B1386778 **NO LONGER AVAILABLE $0.00
B1416686 *NO LONGER AVAILABLE $0.00
B1434886 COVER $0.00
B1467393 ** NO LONGER AVAILABLE $0.00
B1474093 *NO LONGER AVAILABLE $0.00
B1474093 ASSY *NO LONGER AVAILABLE $0.00
B1488186 ** USE B2295686 $0.00
B1498586 ** USE B2435386 $0.00
B1500393 ** USE VNB4077993 $133.93
B1515186 **NO LONGER AVAILABLE $0.00
B1523394 ** USE B1523394 ASSY $0.00
B1523394 ASSY **NO LONGER AVAILABLE $0.00
B1530178 ** USE B1300594 $0.00
B1533802 ** USE VNB3085402 $0.00
B1534002 **NO LONGER AVAILABLE $0.00
B1534686 ** USE B1534686BOM $0.00
B1538178 ** NO LONGER AVAILABLE $0.00
B1544494 ** USE B1794294 $0.00
B1548702 **NO LONGER AVAILABLE $0.00
B1553678 ** USE B1553686 $0.00
B1557586 **NO LONGER AVAILABLE $0.00
B1557793 **NO LONGER AVAILABLE $0.00
B1571886 ** USE B2054086 ASSY $0.00
B1583878 **NO LONGER AVAILABLE $0.00
B1583902 **NO LONGER AVAILABLE $0.00
B1585294 **NO LONGER AVAILABLE $0.00
B1585394 **NO LONGER AVAILABLE $0.00
B1586386 **NO LONGER AVAILABLE $0.00
B1603086 ** USE B1979386 $0.00
B1607978 **NO LONGER AVAILABLE $0.00
B1611693 ** USE B2335686 $0.00
B1612602 ** USE VNB1612686 $0.00
B1612894 ** USE B2281494 $0.00
B1612994 ** USE B2281594 $0.00
B1624186 **NO LONGER AVAILABLE $0.00
B1625786 *NO LONGER AVAILABLE $0.00
B1637386 ** USE B2052386 $0.00
B1639186 **NO LONGER AVAILABLE $0.00
B1639286 **NO LONGER AVAILABLE $0.00
B1647686 **NO LONGER AVAILABLE $0.00
B1662986 **NO LONGER AVAILABLE $0.00
B1664502 BRASS BUSHING\AM $0.00
B1664578 ** USE B1664502 $0.00
B1664686 **NO LONGER AVAILABLE $0.00
B1666386 **NO LONGER AVAILABLE $0.00
B1666486 *NO LONGER AVAILABLE $0.00
B1668178 **NO LONGER AVAILABLE $0.00
B1668278 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

B1669078 *NO LONGER AVAILABLE $0.00
B1683486 ** USE VNB4225686 $0.00
B1705578 *NO LONGER AVAILABLE $0.00
B1706878 *NO LONGER AVAILABLE $0.00
B1707286 *NO LONGER AVAILABLE $0.00
B1709402 BUSH $0.00
B1709593 *NO LONGER AVAILABLE $0.00
B1709602 BUSH $0.00
B1710186 *NO LONGER AVAILABLE $0.00
B1710902 ** NO LONGER AVAILABLE $0.00
B1711002 ** USE VNB3782602 $0.00
B1712402 ** USE B1122002 $0.00
B1712502 ** USE B1121702 $0.00
B1712602 ** USE B1121602 $0.00
B1712702 ** NO LONGER AVAILABLE $0.00
B1713093 *NO LONGER AVAILABLE $0.00
B1713186 *NO LONGER AVAILABLE $0.00
B1716686 ** USE B1716686 ASSY $0.00
B1716686 ASSY *NO LONGER AVAILABLE $0.00
B1720393 **NO LONGER AVAILABLE $0.00
B1720586 *NO LONGER AVAILABLE $0.00
B1721986 ** USE VNB3159386 $0.00
B1725286 **NO LONGER AVAILABLE $0.00
B1725786 **NO LONGER AVAILABLE $0.00
B1728878 ** USE B1348078 $0.00
B1729586 ** NO LONGER AVAILABLE $0.00
B1730986 ** USE B2068886 $0.00
B1731986 SUPPORT\BRACE $159.60
B1732778 ** NO LONGER AVAILABLE $0.00
B1743386 ** USE B1743386 ASSY $0.00
B1743386 ASSY **NO LONGER AVAILABLE $0.00
B1757978 ** USE VNB1732678 $0.00
B1781778 **NO LONGER AVAILABLE $0.00
B17883651 ** USE VN17883651 $0.00
B1794294 **NO LONGER AVAILABLE $0.00
B1799078 TARP CM1700 $0.00
B1799178 ** USE B2365078 $0.00
B1803786 ** USE VNB2674886 $0.00
B1819793 ** NO LONGER AVAILABLE $0.00
B1832486 ** USE B2053386 $0.00
B1833086 **NO LONGER AVAILABLE $0.00
B1835902 WASHER $0.00
B1835978 ** USE B1835902 $0.00
B1836286 CRANK $0.00
B1839886 SHIELD, BELT DMP $0.00
B1839894 ** USE B1839886 $0.00
B1839994 ** NO LONGER AVAILABLE $0.00
B1841486 **NO LONGER AVAILABLE $0.00
B1863093 GREASE TUBE $0.00




Part Number Description List Price

B1864086 GUARD-DMP 3200 $0.00
B1867086 ** USE VNB3217486 $0.00
B1867286 ** USE B3217586 $0.00
B1875186 ** USE B2036086 $0.00
B1880778 ** USE B2195102 $0.00
B1885286 ** USE B2052486 $0.00
B1885386 ** USE B2288386 $0.00
B1895686 ** USE B2605586 $0.00
B1896993 ** NO LONGER AVAILABLE $0.00
B1897393 DRAIN PLUG $0.00
B1900686 *NO LONGER AVAILABLE $0.00
B1901593 **NO LONGER AVAILABLE $0.00
B1903286 ** NO LONGER AVAILABLE $0.00
B1921186 **NO LONGER AVAILABLE $0.00
B1926194 SUMP 205 $550.98
B1927778 **NO LONGER AVAILABLE $0.00
B1932786 **NO LONGER AVAILABLE $0.00
B1933086 ** NO LONGER AVAILABLE $0.00
B1956286 **NO LONGER AVAILABLE $0.00
B1978502 ** NO LONGER AVAILABLE $0.00
B1979886 ** USE B1979786 $0.00
B1981186 ** USE B2054086 ASSY $0.00
B1999102 **NO LONGER AVAILABLE $0.00
B2028486 **NO LONGER AVAILABLE $0.00
B2030678 **NO LONGER AVAILABLE $0.00
B2036086 **NO LONGER AVAILABLE $0.00
B2052486 ** USE B2052486 ASSY $0.00
B2052486 ASSY **NO LONGER AVAILABLE $0.00
B2053686 ** USE B2053686BOM $0.00
B2053686BOM **%JSE SEE BELOW *** $0.00
B2053986 ** USE B2053993 $0.00
B2054086 ** USE B2054086 ASSY $0.00
B2054086 ASSY **NO LONGER AVAILABLE $0.00
B2056802 SPLINE-SHAFT $128.23
B2058378 ** USE B1839886 $0.00
B2061286 ** NO LONGER AVAILABLE $0.00
B2061786 **NO LONGER AVAILABLE $0.00
B2061786 ASSY **NO LONGER AVAILABLE $0.00
B2068578 ** USE B4300978 $0.00
B2071674 ** USE B2071574 $14.01
B2071874 **NO LONGER AVAILABLE $0.00
B2073486 ** NO LONGER AVAILABLE $0.00
B2073678 ** USE B3729878 $0.00
B2073786 **NO LONGER AVAILABLE $0.00
B2073986 **NO LONGER AVAILABLE $0.00
B2080494 **NO LONGER AVAILABLE $0.00
B2081674 *NO LONGER AVAILABLE $0.00
B2094286 ** USE VNB3737086 $0.00
B2107578 ** USE VNB3942278 $0.00




Part Number Description List Price

B2117886 ** USE B2117893 $0.00
B2117986 **NO LONGER AVAILABLE $0.00
B2119894 ** USE B2281594 $0.00
B2154886 ** USE B2054086 ASSY $0.00
B2165294 ** USE B2280594 $0.00
B2165394 ** USE B2280294 $0.00
B2219378 **USE KT24492000 $677.92
B2225094 **NO LONGER AVAILABLE $0.00
B2236094 ** USE B4422878 $0.00
B2281494 ** USE B2281494BOM $0.00
B2281494BOM **NO LONGER AVAILABLE $0.00
B2281594 ** USE B2281594BOM $0.00
B2288386 ** USE B2567986 $0.00
B2288386 ASSY **NO LONGER AVAILABLE $0.00
B2289578 ** USE B1839886 $0.00
B2294286 ** USE B2435386 $0.00
B2295686 ** USE B2436086 $0.00
B2301186 ** USE VNB4069686 $0.00
B2313878 ** USE B2641686 $0.00
B2365078 **USE KT24491000 $679.97
B2372094 ASSY **NO LONGER AVAILABLE $0.00
B2372194 ASSY **NO LONGER AVAILABLE $0.00
B2375686 ** USE B2721886 $0.00
B2395586 FRAME $0.00
B2445286 **NO LONGER AVAILABLE $0.00
B2493502 **NO LONGER AVAILABLE $0.00
B2493602 ** USE VNB2493693 $0.00
B2530294 **NO LONGER AVAILABLE $0.00
B2536193 **NO LONGER AVAILABLE $0.00
B2540694 BRACKET L/H $92.35
B2540794 BRACKET R/H $92.35
B2542586 **NO LONGER AVAILABLE $0.00
B2560274 **NO LONGER AVAILABLE $0.00
B2587086 **USE KT1944700086 $97.50
B2633794 ** USE B2633794BOM $0.00
B2633794BOM **NO LONGER AVAILABLE $0.00
B2633894 **NO LONGER AVAILABLE $0.00
B2706486 **NO LONGER AVAILABLE $0.00
B2725294 ** USE B2869394 $0.00
B2725394 **NO LONGER AVAILABLE $0.00
B2757886 SKID R/H ADJUSTABLE $0.00
B2758386 SUPPORT $0.00
B2771194 **NO LONGER AVAILABLE $0.00
B2771586 **NO LONGER AVAILABLE $0.00
B2781886 **NO LONGER AVAILABLE $0.00
B2822600 **NO LONGER AVAILABLE $0.00
B2825493 *NO LONGER AVAILABLE $0.00
B3034178 **NO LONGER AVAILABLE $0.00
B3151802 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

B3161694 *NO LONGER AVAILABLE $0.00
B3168893 **NO LONGER AVAILABLE $0.00
B3217186 PROT. FRAME FRONT 2801 $0.00
B3218902 *NO LONGER AVAILABLE $0.00
B3219002 PROFILE $0.00
B3265094 ** NO LONGER AVAILABLE $0.00
B3272486 *NO LONGER AVAILABLE $0.00
B3273686 *NO LONGER AVAILABLE $0.00
B3279086 *NO LONGER AVAILABLE $0.00
B3419986 ** USE VNB4547086 $120.40
B3420378 **NO LONGER AVAILABLE $0.00
B3420686 **NO LONGER AVAILABLE $0.00
B3420786 USE B3392286 $0.00
B3470178 **NO LONGER AVAILABLE $0.00
B3506086 **NO LONGER AVAILABLE $0.00
B3560880 **NO LONGER AVAILABLE $0.00
B3571902 ** USE VNB3571993 $0.00
B3572393 **NO LONGER AVAILABLE $0.00
B3578802 **NO LONGER AVAILABLE $0.00
B3614178 **NO LONGER AVAILABLE $0.00
B3639078 **NO LONGER AVAILABLE $0.00
B3652586 ** USE B4018586 $0.00
B3882586 ** USE B4074586 $0.00
B3882686 ** USE B4074686 $0.00
B3910902 COUPLINGHOUSE $59.35
B3928486 **NO LONGER AVAILABLE $0.00
B3975886 **NO LONGER AVAILABLE $0.00
B3995678 **NO LONGER AVAILABLE $0.00
B4010502 ** USE VNB4202878 $0.00
B4010602 ** USE VNB4396802 $0.00
B4034894 **NO LONGER AVAILABLE $0.00
B4064386 ** USE VNB4463786 $0.00
B4088986 ** USE B4225586 $0.00
B4110378 ** USE VNB1209178 $0.00
B4432486 ** USE VNB4547086 $0.00
B4499486 ** USE VNB4499461 $0.00
B4778786 LH SUPPORT $79.36
B4778794 SUPPORT L $0.00
B4778986 RH SUPPORT $79.36
B4778994 *NO LONGER AVAILABLE $0.00
B4796394 SUPPORT L $0.00
B4796494 SUPPORT R $0.00
B4916402 **NO LONGER AVAILABLE $0.00
BG 0266 **NO LONGER AVAILABLE $0.00
BG 8 SPRING-LEAF $61.52
BP 505V **NO LONGER AVAILABLE $0.00
BP 598 ** NO LONGER AVAILABLE $0.00
BR 001090 **NO LONGER AVAILABLE $0.00
BR 00189 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

BR 00201 *NO LONGER AVAILABLE $0.00
BR 00204 ** NO LONGER AVAILABLE $0.00
BR 00205 *NO LONGER AVAILABLE $0.00
BR 00246 ** NO LONGER AVAILABLE $0.00
BR 0040 *NO LONGER AVAILABLE $0.00
BR 00550 *NO LONGER AVAILABLE $0.00
BR 00630 *NO LONGER AVAILABLE $0.00
BR 01068V *NO LONGER AVAILABLE $0.00
BR 0312 *NO LONGER AVAILABLE $0.00
BR 0368 ** USE BR 0846 $0.00
BR 0643 *NO LONGER AVAILABLE $0.00
BR 0644 **NO LONGER AVAILABLE $0.00
BR 1080 ** USE VNB0413473 $0.00
BR 1080R **NO LONGER AVAILABLE $0.00
BR 14 *NO LONGER AVAILABLE $0.00
BR 180 *NO LONGER AVAILABLE $0.00
BR 181 *NO LONGER AVAILABLE $0.00
BR 25 **NO LONGER AVAILABLE $0.00
BR 26 *NO LONGER AVAILABLE $0.00
BR 27 **NO LONGER AVAILABLE $0.00
BR 529V RING 3x10.5x23 $0.00
BR 54 CABLE PULLEY $0.00
BR 63 **NO LONGER AVAILABLE $0.00
BR 681 **NO LONGER AVAILABLE $0.00
BR 800 *NO LONGER AVAILABLE $0.00
BR 847 *NO LONGER AVAILABLE $0.00
BR 96 ** USE BR 628 $0.00
BV310001431R30 SCREW F/PTO SHIELD $1.56
BV367003870 ** USE 3670081M0 $147.65
BV5110G0061 DOUBLE YOKE $861.83
BX 27 ** USE VRR0O235993 $0.00
BX 29V **NO LONGER AVAILABLE $0.00
BX 34V **NO LONGER AVAILABLE $0.00
BX 35V ** NO LONGER AVAILABLE $0.00
BY 0021 ** USE BY 0086 $0.00
BY 0023 ** USE BY 0088 $0.00
BY 0056 **NO LONGER AVAILABLE $0.00
BY 0064 **NO LONGER AVAILABLE $0.00
BY 0086 ** NO LONGER AVAILABLE $0.00
BY 0088 ** NO LONGER AVAILABLE $0.00
BY 010 ** USE BY 075 $0.00
BY 017 **NO LONGER AVAILABLE $0.00
BY 02 ** USE BY 091 $0.00
BY 022 ** USE BY 076 $0.00
BY 031 **NO LONGER AVAILABLE $0.00
BY 033 **NO LONGER AVAILABLE $0.00
BY 035 *NO LONGER AVAILABLE $0.00
BY 067 **NO LONGER AVAILABLE $0.00
BY 068 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

BY 075 *NO LONGER AVAILABLE $0.00
BY 076 **NO LONGER AVAILABLE $0.00
BY 091 ** NO LONGER AVAILABLE $0.00
BY 27V *NO LONGER AVAILABLE $0.00
CH 180 ** USE CH 180V $0.00
CH 191 *NO LONGER AVAILABLE $0.00
CM 120 ** USE KT4189900001 $0.00
CM 215 *NO LONGER AVAILABLE $0.00
CM 3 ** NO LONGER AVAILABLE $0.00
CM W.S.MANUAL **NO LONGER AVAILABLE $0.00
CM-1700 BOLT KIT *NO LONGER AVAILABLE $0.00
CM-2200 BOLT KIT **NO LONGER AVAILABLE $0.00
CM-2400 BOLT KIT *NO LONGER AVAILABLE $0.00
CM-247 BOLT KIT **NO LONGER AVAILABLE $0.00
CMCFK *NO LONGER AVAILABLE $0.00
CMWB *NO LONGER AVAILABLE $0.00
CORE-CHARGE *NO LONGER AVAILABLE $0.00
CZ 104 ** USE CZ 104V $0.00
DC 177 *NO LONGER AVAILABLE $0.00
DG 72 **NO LONGER AVAILABLE $0.00
DISCOUNT *NO LONGER AVAILABLE $0.00
DK 00174 **NO LONGER AVAILABLE $0.00
DK 187 ** NO LONGER AVAILABLE $0.00
DM 0052 **NO LONGER AVAILABLE $0.00
DM 0181 ** NO LONGER AVAILABLE $0.00
DM 03 *NO LONGER AVAILABLE $0.00
DM 0304 ** USE DZ 0696 $0.00
DM 0309 ** USE DM 0357 $0.00
DM 0310 *NO LONGER AVAILABLE $0.00
DM 0340 **NO LONGER AVAILABLE $0.00
DM 0351 *NO LONGER AVAILABLE $0.00
DM 04 ** NO LONGER AVAILABLE $0.00
DM 107 ** NO LONGER AVAILABLE $0.00
DM 111 *NO LONGER AVAILABLE $0.00
DM 148 NUT M10 (JAW SIZE 13M) $0.00
DM 202 ** NO LONGER AVAILABLE $0.00
DM 226 *NO LONGER AVAILABLE $0.00
DM 227 **NO LONGER AVAILABLE $0.00
DM 229 *NO LONGER AVAILABLE $0.00
DM 230 **NO LONGER AVAILABLE $0.00
DM 232 *NO LONGER AVAILABLE $0.00
DM 233 **NO LONGER AVAILABLE $0.00
DM 234 *NO LONGER AVAILABLE $0.00
DM 237 *NO LONGER AVAILABLE $0.00
DM 247 *NO LONGER AVAILABLE $0.00
DM 249 ** NO LONGER AVAILABLE $0.00
DM 250 ** USE DZ 566 $0.00
DM 251 ** USE DZ 565 $0.00
DM 252 ** NO LONGER AVAILABLE $0.00




Part Number Description List Price

DM 253V *NO LONGER AVAILABLE $0.00
DM 254V **NO LONGER AVAILABLE $0.00
DM 266 ** USE DM 361 $0.00
DM 303 BLADE, TWISTED, CCW-R $1.70
DM 337 ** NO LONGER AVAILABLE $0.00
DM 355V ** NO LONGER AVAILABLE $0.00
DM 356 *NO LONGER AVAILABLE $0.00
DM 358 *NO LONGER AVAILABLE $0.00
DM 361 *NO LONGER AVAILABLE $0.00
DM 5 GEAR $0.00
DM 54 *NO LONGER AVAILABLE $0.00
DM 57 ** NO LONGER AVAILABLE $0.00
DM 58 *NO LONGER AVAILABLE $0.00
DM 79 **NO LONGER AVAILABLE $0.00
DM 82 ** NO LONGER AVAILABLE $0.00
DM 83 *NO LONGER AVAILABLE $0.00
DM 84 ** NO LONGER AVAILABLE $0.00
DM 87 **NO LONGER AVAILABLE $0.00
DM 93 *NO LONGER AVAILABLE $0.00
DMP BREAKAWAY **NO LONGER AVAILABLE $0.00
DMP-2800 BOLT KIT *NO LONGER AVAILABLE $0.00
DMP28AD **NO LONGER AVAILABLE $0.00
DMP-3200 BOLT KIT **NO LONGER AVAILABLE $0.00
DMP32AD **NO LONGER AVAILABLE $0.00
DMPBPB *NO LONGER AVAILABLE $0.00
DMPBUK *NO LONGER AVAILABLE $0.00
DMPLCU **NO LONGER AVAILABLE $0.00
DO NOT USE **NO LONGER AVAILABLE $0.00
DS 0230 ** NO LONGER AVAILABLE $0.00
DS 0231 ** NO LONGER AVAILABLE $0.00
DS 026 *NO LONGER AVAILABLE $0.00
DS 0264 **NO LONGER AVAILABLE $0.00
DS 057 ** NO LONGER AVAILABLE $0.00
DS 066 *NO LONGER AVAILABLE $0.00
DS 153 **NO LONGER AVAILABLE $0.00
DS 153V ** USE DS 153 $0.00
DS 237 *NO LONGER AVAILABLE $0.00
DS 244 **NO LONGER AVAILABLE $0.00
DS 266 *NO LONGER AVAILABLE $0.00
DS 5 ** NO LONGER AVAILABLE $0.00
DS 78 *NO LONGER AVAILABLE $0.00
DS60054CE000001 PTO SHAFT COMPLETE $613.80
DS601501X002 ** USE DS6R139FXI001 $0.00
DS6N139FXEKO01 ** USE DS6R139FXEKO01 $0.00
DS6N139FXEK01BOM **NO LONGER AVAILABLE $0.00
DS6V054USI001 SHORT SHAFT INNER $638.28
DV 041 ** NO LONGER AVAILABLE $0.00
DV 21 *NO LONGER AVAILABLE $0.00
DV 24 **NO LONGER AVAILABLE $0.00




Part Number Description List Price

DV 25 *NO LONGER AVAILABLE $0.00
DX 0232 **NO LONGER AVAILABLE $0.00
DX 0237 ASSY *NO LONGER AVAILABLE $0.00
DZ 00237 HYD.HOSE ASSY.4200MM-CM265A $0.00
DZ 00329 *NO LONGER AVAILABLE $0.00
DZ 00442V *NO LONGER AVAILABLE $0.00
DZ 00492 ** USE TA 00366 $0.00
DZ 0336 *NO LONGER AVAILABLE $0.00
DZ 0574 ** NO LONGER AVAILABLE $0.00
DZ 0584 **NO LONGER AVAILABLE $0.00
DZ 0695 #kk NO LONGER AVAILABLE ***xxxx $0.00
DZ 0777 BLADE HOLDER $0.00
DZ 096 ** NO LONGER AVAILABLE $0.00
DZ 113 ** NO LONGER AVAILABLE $0.00
DZ 117 ** USE MJ 48 $0.00
DZ 153 *NO LONGER AVAILABLE $0.00
DZ 21 *NO LONGER AVAILABLE $0.00
DZ 249V SHEAR BOLT $3.37
DZ 345 ** USE ND 9905 $0.00
DZ 346 **NO LONGER AVAILABLE $0.00
DZ 347 *NO LONGER AVAILABLE $0.00
DZ 410 **NO LONGER AVAILABLE $0.00
DZ 471 **NO LONGER AVAILABLE $0.00
DZ 565 **NO LONGER AVAILABLE $0.00
DZ 566 *NO LONGER AVAILABLE $0.00
DZ 586 *NO LONGER AVAILABLE $0.00
DZ 700 **NO LONGER AVAILABLE $0.00
EF 75 RING ASSY.-RUBBER $0.00
EH 00227 HUB ASSY $0.00
EH 233V WASHER $0.00
EH19 ** NO LONGER AVAILABLE $0.00
EK 58 SPACING SLEEVE $0.00
EP 00302 ** USE VGNP001127 $0.00
EP 250 *NO LONGER AVAILABLE $0.00
EP00302 ** USE NP 001127 $0.00
ES 00101 ** NO LONGER AVAILABLE $0.00
ES 0129 ** NO LONGER AVAILABLE $0.00
ES 0333KOBOM **NO LONGER AVAILABLE $0.00
ES 044 ASSY *NO LONGER AVAILABLE $0.00
ES 050 ** NO LONGER AVAILABLE $0.00
ES 063 ** NO LONGER AVAILABLE $0.00
ES 100 **NO LONGER AVAILABLE $0.00
ES 170 *NO LONGER AVAILABLE $0.00
ES 316 ** NO LONGER AVAILABLE $0.00
ES 43 ** NO LONGER AVAILABLE $0.00
ES 47 ** USE ES 69 $0.00
ES 55 *NO LONGER AVAILABLE $0.00
ES 56 **NO LONGER AVAILABLE $0.00
ES 57 ** NO LONGER AVAILABLE $0.00




Part Number Description List Price

ES 58 ** NO LONGER AVAILABLE $0.00
ES 59 ** NO LONGER AVAILABLE $0.00
ES 60 ** NO LONGER AVAILABLE $0.00
ET 00219 ** NO LONGER AVAILABLE $0.00
ET 0157 *NO LONGER AVAILABLE $0.00
ET 0173 ** NO LONGER AVAILABLE $0.00
ET 0186 *NO LONGER AVAILABLE $0.00
ET 0187 *NO LONGER AVAILABLE $0.00
ET 0203 ** USE ET 0203K0 $0.00
ET 0240 **NO LONGER AVAILABLE $0.00
ET 0249 ** NO LONGER AVAILABLE $0.00
ET 030 ASSY **NO LONGER AVAILABLE $0.00
ET 039 ** USE ET 039K0 $0.00
ET 139 **NO LONGER AVAILABLE $0.00
ET 142 ** NO LONGER AVAILABLE $0.00
ET 160 ** USE ET 160K0 $0.00
ET 168 *NO LONGER AVAILABLE $0.00
ET 17 ** USE ET 17 ASSY $0.00
ET 17 ASSY ** NO LONGER AVAILABLE $0.00
ET 177 ** USE ET 177V $0.00
ET 201 *NO LONGER AVAILABLE $0.00
ET 21 ASSY ** NO LONGER AVAILABLE $0.00
ET 224 **NO LONGER AVAILABLE $0.00
ET 225 **NO LONGER AVAILABLE $0.00
ET 228 ** NO LONGER AVAILABLE $0.00
ET 256 ** USE ET 256V $0.00
ET 32 (10) **NO LONGER AVAILABLE $0.00
ET 51 ** USE ET 51 KO $0.00
ET 97 ** NO LONGER AVAILABLE $0.00
EU 056 ** USE EU 056K0 $0.00
EU 73 ** USE LD 40K0 $0.00
EX 137 **NO LONGER AVAILABLE $0.00
EX 138 **NO LONGER AVAILABLE $0.00
EX 210V *NO LONGER AVAILABLE $0.00
EX 212V ** NO LONGER AVAILABLE $0.00
EX 213V **NO LONGER AVAILABLE $0.00
EXTRAL24TESTKIT *NO LONGER AVAILABLE $0.00
EXTRA228TESTKIT **NO LONGER AVAILABLE $0.00
EXTRA232TESTKIT *NO LONGER AVAILABLE $0.00
GA 09 ** NO LONGER AVAILABLE $0.00
GA 11 *NO LONGER AVAILABLE $0.00
GA 127 **NO LONGER AVAILABLE $0.00
GA 172 ASSY *NO LONGER AVAILABLE $0.00
GA 173 ASSY *NO LONGER AVAILABLE $0.00
GA 50 ** USE GA 50V $0.00
GA 52V ** NO LONGER AVAILABLE $0.00
GA 6 ** USE GA 173 ASSY $0.00
GA50V ** USE GA 50V $0.00
GE20ES 2RS *NO LONGER AVAILABLE $0.00




Part Number Description List Price

GM 0088 *NO LONGER AVAILABLE $0.00
GM 0255 **NO LONGER AVAILABLE $0.00
GM 027 *NO LONGER AVAILABLE $0.00
GM 0322 *NO LONGER AVAILABLE $0.00
GM 0327 *NO LONGER AVAILABLE $0.00
GM 0335 *NO LONGER AVAILABLE $0.00
GM 233 *NO LONGER AVAILABLE $0.00
GM 28V *NO LONGER AVAILABLE $0.00
GM 343V ** USE B1250102 $0.00
GM 85 **NO LONGER AVAILABLE $0.00
GS 0048 *NO LONGER AVAILABLE $0.00
GS 049 ** USE GS 0048 $0.00
GS 20 ** NO LONGER AVAILABLE $0.00
GS 48 ** USE GS 0048 $0.00
GS 51V *NO LONGER AVAILABLE $0.00
GS46 LID $24.07
GT 00263 *NO LONGER AVAILABLE $0.00
GT 0068 **NO LONGER AVAILABLE $0.00
GT 031 *NO LONGER AVAILABLE $0.00
GT 061 ** USE GT 0354K0 $0.00
GT 061KO ** USE GT 0354K0 $0.00
GT 062 ** USE GT 0332K0 $0.00
GT 102V **NO LONGER AVAILABLE $0.00
GT 149 ** NO LONGER AVAILABLE $0.00
GT 150 ** USE GT 150 ASSY $0.00
GT 150 ASSY *NO LONGER AVAILABLE $0.00
GT 20 PROTECTION GUARD-FRONT $0.00
GT 201 ** NO LONGER AVAILABLE $0.00
GT 202 ** NO LONGER AVAILABLE $0.00
GT 204 **NO LONGER AVAILABLE $0.00
GT 246 ** USE GT 246K0 $0.00
GT 256 SHAFT $0.00
GT 30 ** USE GT 30KO $0.00
GT 37 ** USE GT 37V $0.00
GT 44 ** USE ND 2083V $0.00
GT 56 **NO LONGER AVAILABLE $0.00
GT 63 *NO LONGER AVAILABLE $0.00
GT71 ** USE GT 71V $0.00
GV 00102 *NO LONGER AVAILABLE $0.00
GV 0108 **NO LONGER AVAILABLE $0.00
GV 012 ** NO LONGER AVAILABLE $0.00
GV 0120 **NO LONGER AVAILABLE $0.00
GV 013 ** NO LONGER AVAILABLE $0.00
GV 020 ** NO LONGER AVAILABLE $0.00
GV 0200 *NO LONGER AVAILABLE $0.00
GV 0201 **NO LONGER AVAILABLE $0.00
GV 0204 *NO LONGER AVAILABLE $0.00
GV 0205 **NO LONGER AVAILABLE $0.00
GV 034V *NO LONGER AVAILABLE $0.00




Part Number Description List Price

GV 039 *NO LONGER AVAILABLE $0.00
GV 08 ASSY **NO LONGER AVAILABLE $0.00
GV 09 ASSY *NO LONGER AVAILABLE $0.00
GV 105 *NO LONGER AVAILABLE $0.00
GV 106 *NO LONGER AVAILABLE $0.00
GV 119 *NO LONGER AVAILABLE $0.00
GV 199 *NO LONGER AVAILABLE $0.00
GV 248 ** USE GV 248V $0.00
GV 251 *NO LONGER AVAILABLE $0.00
GV 252 **NO LONGER AVAILABLE $0.00
GV 74 HOSE, HP 650MM LG $0.00
GX 0068 ** NO LONGER AVAILABLE $0.00
GX 0372 *NO LONGER AVAILABLE $0.00
GX 0374 **NO LONGER AVAILABLE $0.00
GX 370 *NO LONGER AVAILABLE $0.00
GZ 00256 WHEEL ASSY,UNGUARDED $492.90
GZ 00354 **NO LONGER AVAILABLE $0.00
GZ 0202 ** USE GZ 0202 ASSY $0.00
GZ 0202 ASSY **NO LONGER AVAILABLE $0.00
GZ 0351 **NO LONGER AVAILABLE $0.00
GZ 124V ** NO LONGER AVAILABLE $0.00
GZ 125 SLEEVE 11X46X52 $0.00
GZ 138 ** USE GZ 138V $0.00
GZ 143 **NO LONGER AVAILABLE $0.00
GZ 144 ** NO LONGER AVAILABLE $0.00
GZ 211 ** NO LONGER AVAILABLE $0.00
GZ 219 ** NO LONGER AVAILABLE $0.00
GZ 283 ** USE GZ 283V $0.00
GZ 298V **NO LONGER AVAILABLE $0.00
GZ 332V ** USE GZ 332 $0.00
GZ 49 ** NO LONGER AVAILABLE $0.00
GZ 99 **NO LONGER AVAILABLE $0.00
HK 124B **NO LONGER AVAILABLE $0.00
HK 15 ** USE HK 0105A $0.00
HK 23 ** USE HK 124B $0.00
HS 0105 **NO LONGER AVAILABLE $0.00
HS 0168 *NO LONGER AVAILABLE $0.00
HS 118 **NO LONGER AVAILABLE $0.00
HS 360 **NO LONGER AVAILABLE $0.00
HS 78 ** USE HS 78V $0.00
HYD ADAPTER KM/FM HYD. ADAPTER $16.75
HYD.ADAPTER--CM/DMP CYL.HOSE ADAPTER CM/DMP $0.00
HYD-1-KM HYD. ADAPTER $24.20
HYD-EXTRA-ADPT ADAPTER FROM METRIC TO $64.20
HYD-TEDDER **NO LONGER AVAILABLE $0.00
KB0061030 RING $0.61
KB0070022 BEARING $13.51
KB0071173 RUBBER SHOCK ABSORBER $0.43
KB3506502 PROFILE COVER $7.73




Part Number Description List Price

KB3506802 *NO LONGER AVAILABLE $96.48
KB3506951KV SECTOR $21.57
KB3506954 SPACER $9.71
KB3508837 ROLLER $121.75
KB3508838 TAP $7.33
KB3508923KV PIN $108.20
KB8873290 TANK $59.52
KD0490866 SPACER 9X20X10 $25.16
KD0500698 ** USE KG01130500 $0.00
KD0501069 ** USE KG00335161 $0.00
KD0670510 BEARING FLANGE FC35 2RS $389.97
KD0701487 ** USE KG01799100 $0.00
KD0740037 BLADE/SECTION $4.81
KD0740074 ** USE 0940366 $0.00
KD0790154 ** USE KG01397800 $0.00
KD0910217 ROLLER $109.43
KD0910275 GEARBOX-COMER/COMPLETE $1,993.24
KD0910372 HYD. MOTOR $1,097.83
KD0940366 GEARBOX COMP.F/BALE CHOPPER $1,565.91
KD0940369 BLADE SECTION $9.39
KD0940399 BLADE SECTION $24.08
KD0940403 CROSS COMPLETE $57.39
KD1040021 ** USE KG01107462 $0.00
KD1040023 BEARING 6014 2RS 70X110X20 $147.60
KD1040024 BEARING FLANGE FC 60 $652.21
KD1040027 PIN $65.85
KD1040095 BLADE THROWER $41.64
KD1040377 ** USE KD1040830 $0.00
KD1040424 SEGMENT W.A. $108.52
KD1040425 CHAIN PACKER $20.63
KD1040584 KNIFE SECTION $50.60
KD1040682 BEARING SHIELD $97.48
KD1040685 NILOS RING 30207 AV $59.15
KD1040696 SPINDLE $327.16
KD1040697 WASHER 14.5X45X5 $8.36
KD1040830 BLADE MTG. BRACKET $86.35
KD1520055 CHAIN JOINING SHACKLE $9.17
KD1520076 **NO LONGER AVAILABLE $0.00
KD1520713 ACTUATOR F/853 SWIVEL CHUTE $923.21
KD82176000 **NO LONGER AVAILABLE $0.00
KD82230000 BLADE 3MM KD853 $6.83
KD82416000 BLADE $278.97
KD82890000 REAR ADJUSTER ROLLER $81.51
KG 00007800 RADAIL SHAFT SEAL $3,784.41
KG 01307100 KEY A8x7X40 $1.45
KG00000700 SEAL COVER 35 X 7 $2.31
KG00001500 CAP 62 X 8 $6.73
KG00007800 OIL SEAL-40X62X10BA $9.11
KG00018200 SEAL/RADIAL SHAFT-30X62X7 $5.37




Part Number Description List Price

KG00019300 SEAL 35 X 56 X 10 $3.87
KG00019500 OIL SEAL 35x62x10A $9.47
KG00019600 OIL SEAL 35x62x7A $6.57
KG00020200 OIL SEAL 40X52X7 $25.60
KG00020600 SEAL A 40X60X10 $4.60
KG00020800 SEAL 40X65X10 $2.80
KG00021200 OIL SEAL-40X80X10A $7.59
KG00021600 SEAL 45 X 60 X 7 $18.49
KG00021900 OIL SEAL-45X62X7-BA $5.59
KG00022400 SEAL 45 X 72 X10 $4.96
KG00022500 OIL SEAL 45X72X8 $4.04
KG00022700 OIL SEAL 45x80x10A $10.65
KG00024900 OIL SEAL 55X90X10-R $9.52
KG00026500 OIL SEAL 65x90x10 BA $8.56
KG00029200 SEAL 95X120X12 $22.32
KG00043700 SEAL 35X45X7 $3.04
KG00043800 OIL SEAL 35X52X7 $4.11
KG00044100 OIL SEAL A35X65X10 $7.92
KG00044200 Rad.SHAFT SEAL A 35X72X10 $4.51
KG00046200 RADIAL SHAFT SEAL A40X72X10 $5.08
KG00047300 SEAL A 45x62x10 $4.69
KG00052300 SEAL A 100X130X12 $16.48
KG00089600 SHAFT SEAL $6.44
KG00099100 OIL SEAL-40X55X6.5RV $8.15
KG00121900 OIL SEAL 35x80x10AS $6.31
KG00124900 OIL SEAL 50x90x10 BIS $19.95
KG00126400 SEAL 65 X 100 X 10 $9.24
KG00132500 SEAL AS 35 X 72 X 10 $6.57
KG00132600 SEAL AS 25X72X12 $5.19
KG00134100 SEAL $5.72
KG00149600 Seal 60 x 85 x 10 $13.52
KG00160200 SEAL 40X80X10 $6.40
KG00160600 SEAL 45 X 62 X 8 $25.45
KG00160700 SEAL 45 X 72X 8 $5.36
KG00161100 RADIAL SHAFT SEAL 50X72X8 $5.92
KG00165000 SEAL AS 35 X 62 8 $4.63
KG00269900 OIL SEAL 35X62X10C $4.56
KG00270300 SEAL C 35x80x13 $16.52
KG00272600 OIL SEAL 55X72X10C $29.08
KG00335161 HEX BOLT M8X35 10.9 $1.01
KG00335461 HEX BOLT M8X50 10.9 $1.00
KG00336261 BOLT M10x50/10.9 DIN9 $1.35
KG00336361 BOLT M10X60 10.9 $1.93
KG00336461 BOLT HEX 10 X 65 10.9 $2.76
KG00336661 HEX BOLT M10X80 10.9 $1.51
KG00337061 HEX BOLT M12 X 50 10.9 $2.01
KG00337561 HEX BOLT M12 X 85 $5.52
KG00337661 BOLT M12X100 $2.73
KG00337961 BOLT 12M X 130M 10.9 $4.81




Part Number Description List Price

KG00338261 BOLT M14x70/10.9 GALV. $3.60
KG00338961 BOLT M16 X 65 10.9 $4.37
KG00350861 HEX BOLT 6 X 30 8.8 $0.29
KG00350961 BOLT M6x35/8.8 GALYV. $0.20
KG00351361 6X55 BOLT $0.33
KG00351861 HEX BOLT M6 X 80 8.8 $0.73
KG00353161 HEX BOLT M8 X 35 $0.85
KG00353261 HEX BOLT M8 X 40 8.8 $0.32
KG00353361 BOLT 8X45 8.8 $0.41
KG00353461 BOLT-M8X50 $0.33
KG00353661 BOLT 8 X 60 $0.53
KG00353761 HEX BOLT M8 X 65 $1.37
KG00353861 BOLT M8X70 $0.68
KG00353900 BOLT HEX M8 X 75 $2.24
KG00354061 BOLT M8 X 80 8.8 $0.68
KG00354161 BOLT M8x90/8.8 GALV. $0.93
KG00355261 BOLT M10X40/8.8 DELT $0.53
KG00355361 BOLT M10X45 8.8 $0.60
KG00355461 BOLT HEX M10 X 50 8.8 $0.60
KG00355761 BOLT M10x65 $3.31
KG00355861 BOLT M10x70/8.8 GALV. $1.08
KG00356561 BOLT M10X120 8.8 $1.60
KG00356661 BOLT M10 X 130 $1.64
KG00356861 HEX BOLT M10X150 8.8 $2.07
KG00357461 BOLT M12X45 8.8 $0.71
KG00357561 BOLT M12X50 8.8 $0.84
KG00357661 HEX BOLT M12 X 55 8.8 $1.07
KG00357761 HEX BOLT M12X60 8.8 $1.16
KG00357861 BOLT M12 X 65 8.8 $1.45
KG00357961 BOLT M12x70 $1.32
KG00358161 BOLT M12X80 $1.31
KG00358361 BOLT M12x100/8.8 GALV. $1.75
KG00358461 BOLT $1.61
KG00358661 BOLT M12X130 $2.20
KG00358861 BOLT M12 X 150 8.8 $2.61
KG00360161 BOLT M14 X 60 8.8 GALV. $4.28
KG00360262 BOLT M14X65/8.8 NPLD $4.28
KG00360761 BOLT M14X100 8.8 $2.43
KG00360861 BOLT M14X110/8.8 $3.43
KG00360961 BOLT M14X120/8.8 GALV. $3.61
KG00361061 BOLT M14x130 8.8 $3.85
KG00361261 HEX BOLT M14 X 150 8.8 $7.93
KG00361361 BOLT M14 X 160 8.8 GALV. $8.27
KG00362061 HEX BOLT M16X55 8.8 $1.81
KG00362161 BOLT 16 X 60 8.8 $1.48
KG00362561 BOLT M16X80 8.8 GALV. $2.52
KG00362661 BOLT M16X90 $2.40
KG00362861 BOLT M16x110/8.8 GALV. $3.68
KG00363361 HEX BOLT M16X160 8.8 $4.79




Part Number Description List Price

KG00363761 BOLT M16 X 200 8.8 $7.49
KG00364061 BOLT M16X240/8.8 $5.89
KG00364361 BOLT M16 X 300 $15.55
KG00365561 HEX BOLT M18 X 140 8.8 $4.20
KG00366661 BOLT M20 X 70 8.8 $5.36
KG00367061 HEX BOLT M20X90 $7.23
KG00367161 HEX BOLT M20X100 8.8 $4.68
KG00367361 HEX BOLT M20X120 8.8 $5.11
KG00367461 BOLT M20X130 8.8 $7.33
KG00367861 BOLT 20X180 8.8 $2.39
KG00368261 BOLT M20 X 240 $16.92
KG00396500 BOLT M10 X 50 SS $1.91
KG00456361 SCREW M10 X 20 10.9 $1.12
KG00456561 HEX SCREW M10 X 30 $0.92
KG00456661 BOLT 10X35/10.9 DIN933 GALV $2.84
KG00457361 HEX SCREW M12X35 10.9 $3.24
KG00459161 BOLT M16 X50 10.9 $5.24
KG00465761 TAPBOUT $0.15
KG00467161 BOLT/HEX HEAD 5 X 12 8.8 $0.11
KG00468561 BOLT M6X12 $0.12
KG00468761 BOLT M6x15 $0.11
KG00468961 BOLT M6X20 $0.11
KG00469161 BOLT M6 X 25 $0.12
KG00469361 SCREW M6 X 35 $0.31
KG00471561 TAP BOLT M8X12 8.8 $0.33
KG00471761 TAB BOLT M8x16 $0.19
KG00471961 BOLT M8 X 20 8.8 $0.20
KG00472161 SCREW BOLT M8x25/8.8 HEX $0.25
KG00472261 BOLT M8 X 30 8.8 $0.29
KG00472361 HEX SCREW M8 X 35 8.8 $0.43
KG00472461 HEX SCREW M8X40 8.8 $0.47
KG00473761 HEX BOLT M10 X 12 8.8 $0.45
KG00473861 BOLT 10X14 8.8 $0.61
KG00473961 HEX SCREW M10X16 8.8 $0.35
KG00474061 BOLT M10x20 $0.35
KG00474062 BOLT 10X20 SS $0.73
KG00474261 BOLT M10x25 $1.15
KG00474361 BOLT M10X30 8.8 $0.41
KG00474461 TAP BOLT M10X35/8.8 GALV. $0.44
KG00474561 BOLT M10x40 $0.60
KG00475161 HEX SCREW M10X70 8.8 $0.89
KG00476161 HEX SCREW M12X16 8.8 $0.84
KG00476261 HEX SCREW M12 X 20 $5.41
KG00476461 BOLT--M12X25 $0.57
KG00476561 12 X 30 BOLT $0.57
KG00476661 BOLT M12X35 $0.72
KG00476761 12 X 40 BOLT $0.76
KG00476861 BOLT M12 X 45 $0.87
KG00477061 BOLT 12 X 55 8.8 $0.68




Part Number Description List Price

KG00477161 TAP BOLT M12x60/8.8 GALV. $1.16
KG00477261 BOLT M12 X 65 8.8 $1.64
KG00478061 HEX SCREW M12 X 130 $4.55
KG00478661 BOLT M14 X 35 $1.63
KG00479961 SCREW M16 X 25 8.8 $1.32
KG00480061 BOLT M16 X 30 8.8 $1.16
KG00480161 TAP BOLT M16x35/8.8 GALV. $1.72
KG00480261 BOLT M16 X 40 8.8 $1.32
KG00480461 16X50 BOLT 8.8 $1.45
KG00480561 HEX BOLT M16X55 8.8 $1.05
KG00480762 BOLT M16 X 65 8.8 $13.52
KG00483761 BOLT 20 X 55 $3.53
KG00483862 TAP BOLT M20x60 / 8.8 $4.81
KG00484961 HEX SCREW M20X180 $14.93
KG00494100 BOLT M5 X 25 8.8 $0.28
KG00497100 TAP BOLT M8X25/SS $0.63
KG00497200 TAP BOLT M8x30/SS $0.69
KG00498600 TAP BOLT M10X20SS $1.05
KG00498700 TAP BOLT M10x25/SS $1.41
KG00498800 HEX SCREW M10 X 30 $1.57
KG00498900 TAP BOLT M10X35/SS $1.32
KG00499200 BOLT/HEX S.S. M10X50 8.8 $1.81
KG00501000 SCREW M12 X 35 $2.32
KG00501500 HEX SCREW M12X60 $3.64
KG00542161 CHEESE HEAD SCREW M5 X 16 $0.12
KG00543361 CHEESE HEAD SCREW M6X16 8.8 $0.19
KG00545061 CHEESE HEAD M8 X 20 8.8 $0.27
KG00545661 CHEESE HEAD SCREW M8X50 8.8 $0.44
KG00546761 ALLEN HEAD BOLT M10X20 8.8 $4.51
KG00546861 ALLEN DEAD BOLT M10X25 8.8 $0.53
KG00546961 ALLEN BOLT M10X30 $3.77
KG00549361 ALLEN BOLT M12 X 25 $5.31
KG00549761 CHEESE HEAD M12X45 $1.31
KG00595400 C/H SCREW M10 X 16 $0.53
KG00595900 CHEESEHEAD SCREW 10X30 12.9 $0.84
KG00596200 SCREW M12 X 20 $1.35
KG00624861 SHD CAPSCREW LOW M10 $1.79
KG00626300 ALLEN BOLT 12X 35 8.8 $2.08
KG00637061 CARRIAGE BOLT M6X15 $0.52
KG00637161 CARRIAGE BOLT 6X20M $0.27
KG00637261 CARRIAGE BOLT M6 X 25 8.8 $0.48
KG00639061 CARRIAGE BOLT 8 X 20 $0.33
KG00639261 CARRIAGE BOLT M8X30 8.8 $0.52
KG00639661 CARRIAGE BOLT M8 X 50 $0.88
KG00640061 CARRIAGE BOLT M8x70/8 $1.20
KG00641461 CARRIAGE BOLT M10 X 25 $0.87
KG00641661 CARRIAGE BOLT M10 X 35 8.8 $0.76
KG00641861 CARRIAGE BOLT M10x45 $2.19
KG00642261 CARRIAGE BOLT 10X65 $2.08




Part Number Description List Price

KG00644861 CARRIAGE BOLT M12 X 30 $1.85
KG00644961 CARRIAGE BOLT M12X35 $1.71
KG00645061 CARRIAGE BOLT M12x40 $0.89
KG00645161 CARRIAGE BOLT M12x45 $2.43
KG00645861 CARRIAGE BOLT M12X80 $2.15
KG00654400 CARRIAGE BOLT M10 X 25 $2.53
KG00667561 CARRIAGE BOLT M8 X 35 $0.29
KG00667661 CARRIAGE BOLT M8 X 40 $0.31
KG00668761 CARRIAGE BOLT M12X60 $1.35
KG00668961 CARRIAGE BOLT 12X80 4.6 $2.61
KG00739600 CHEESEHEAD SCREW M8 X 30 $2.88
KG00740500 CHEESE HEAD SCREW 10 X 25 $2.59
KG00743163 SCREW $0.44
KG00745463 TAPPING SCREW $1.00
KG00849061 CSK SHD CAPSCREW M10X20 $0.29
KG00849161 CSK CAPSCREW 10X25 $0.84
KG00849261 CSK SHD CAPSCREW M10x $1.15
KG00849361 CSK CAPSCREW 10X35 10.9 $1.41
KG00849461 CSK CAPSCREW 10X40 $2.31
KG00851161 CSK BOLT M12X50 10.9 $0.97
KG00853161 CSK SHD CAPSCREW M16x $16.27
KG00860261 BOLT COUNTERSUNK-M6X12 8.8 $0.19
KG00861561 COUNTERSUNK SCREW M8X16 8.8 $0.33
KG00861661 CSK SHD CAPSCREW M8x20 $0.27
KG00861761 CSK SHD CAPSCREW M8x2 $0.61
KG00864061 C/SUNK SCREW M12X25 $1.52
KG00864261 CHEESEHEAD SCREW M 12 $1.52
KG00865161 BOLT,COUNTERSUNK M16X35 8.8 $5.15
KG00934300 SET SCREW M6X10 45H $0.31
KG00935300 SHD SET SCREW M8x10/1 $0.13
KG00936500 SET SCREW M10 X 12 $0.41
KG00967462 SET SCREW 6 X 10 $0.19
KG00980461 FLANGED HEAD BOLT M6X10 90 $0.97
KG00980561 BOLT -FLANGED M6 X 12 $0.63
KG00980761 NO DESCRIPTION $2.01
KG00982461 FLANGED BOLT M12X25 90 $2.00
KG01000161 LOCK BOLT M6x12 $0.28
KG01000661 BOLT-TAPTITE M8 X 16 $1.35
KG01000861 FLANGE BOLT 8X25 $2.81
KG01032261 PLUG M18X1.5 $5.39
KG01032561 CONICAL PLUG 24 X 1.5 $9.69
KG01032961 PLUG G1/45.8 $7.71
KG01033161 OIL PLUG $7.00
KG01040961 NUT M16x1.5 GALV. $0.57
KG01041661 NUT M24x1.5 GALV. $4.11
KG01041861 NUT M27X1.5 GALV. $36.80
KG01043561 HEX NUT THIN M16 $0.47
KG01049261 NUT L/H M12 $0.79
KG01050561 HEX NUT M12 X 10 $0.43




Part Number Description List Price

KG01051661 NUT M5 $0.35
KG01051761 NUT M6 $0.11
KG01051961 HEX NUT--M8 $0.11
KG01052061 HEX NUT M10 $0.19
KG01052161 JAMNUT M12/8 GALV. $0.27
KG01052361 HEX NUT M16 $0.48
KG01052561 NUT M20/8 GALV. $0.76
KG01052661 NUT M22 $1.76
KG01052761 HEX NUT M24 $2.49
KG01053400 HEX NUT M5 $0.59
KG01053800 ** USE KG01055600 $0.00
KG01055600 NUT M8/ M10 $0.97
KG01060161 LOCK NUT M6 $0.19
KG01060261 LOCK NUT M8 $0.35
KG01060361 S/LOCKNUT M10/8 GALV. $0.60
KG01060661 NUT M16 $1.45
KG01060761 *NO LONGER AVAILABLE $0.00
KG01061161 LOCK NUT M6 $1.19
KG01061261 FLANGED LOCK NUT 8MM $0.81
KG01061361 LOCK NUT M10 $1.12
KG01061461 TENSILOCKNUT M12/K10 $1.92
KG01062361 NYLOCK NUT M16x1.5/8 GALV. $1.29
KG01063161 NYLOC NUT M27x2/8 GALV $12.67
KG01064061 LOCKNUT M8 8 $0.88
KG01064161 10M LOCK NUT $0.15
KG01064261 LOCKNUT M12 X 8 $0.32
KG01064461 LOCK NUT M16 $0.72
KG01064661 M20 LOCK NUT $1.61
KG01067361 LOCK NUT M6 8 $0.13
KG01067561 NYLOCK NUT M8/8 GALV. $0.11
KG01067661 ** USE KG01068861 $0.33
KG01067761 LOCKNUT M12 $0.12
KG01067861 NUT M14 NYLOC $0.96
KG01067961 LOCKNUT NYLOCK 16M $4.11
KG01068062 LOCK NUT M18 8.8 $3.09
KG01068161 LOCKNUT NYLOC M20 $1.15
KG01068361 24M LOCK NUT $2.19
KG01068561 LOCK NUT M30 $8.61
KG01068761 NUT M8/M10 $0.75
KG01068861 NYLOCK NUT M10/10 GALV. $0.68
KG01068961 SELF LOCKING NUT-NYLOC 12MM $1.35
KG01069061 LOCK NUT-M14 $1.04
KG01069161 LOCK NUT M16 $0.64
KG01069261 LOCK NUT M20-NYLOC $5.19
KG01069900 S/LOCKNUT M8 SS $0.44
KG01070000 NYLOCK NUT M10/SS $0.88
KG01070100 NYLOC NUT M12 NPLD $1.32
KG01070200 S/LOCKNUT M14/8 NPLD $2.25
KG01072161 LOCK NUT M6 $0.00




Part Number Description List Price

KG01072261 LOCK NUT M8 $0.31
KG01072361 LOCK NUT M10 $0.47
KG01072461 NYLOC NUT M12 $1.67
KG01072561 ** USE KG01069061 $1.67
KG01072661 ** USE KG01069161 $1.48
KG01072761 ** USE KG01069261 $7.48
KG01074361 CAPNUT $1.32
KG01074461 CAPNUT M12/8 GALV. $1.72
KG01083061 CASTLE NUT M27 $9.35
KG01094061 LIFTING EYE NUT M10 C15 $4.64
KG01094161 LIFTING EYE $8.40
KG01098700 CIRCLIP A 27X2 $0.43
KG01098800 CIRCLIP A28 X 2 $7.60
KG01099000 ** USE KG01099062 $0.00
KG01099062 CIRCLIP A30 X 2 $1.21
KG01099100 CIRCLIP A32 X 2 $1.45
KG01099200 CIR CLIP A34X2.5 $2.76
KG01099300 CIRCLIP A-35X2.5 $0.76
KG01099600 CIRCLIP A40 $4.01
KG01099700 CIRCLIP-A 42 X 2.5 $1.96
KG01100100 SNAPRING 50 X 3 $8.61
KG01100200 CIRCLIP A52 X 3 $6.04
KG01100300 CIRCLIP A55 X 3 $4.28
KG01107062 CIRCLIP A12 X 1 $0.24
KG01107400 CIRCLIP $0.09
KG01107462 CIRCLIP A16 X 1 $0.19
KG01107500 SNAP RING A17 X 1 $0.29
KG01107800 **NO LONGER AVAILABLE $0.00
KG01107862 CIRCLIP A-20 $0.32
KG01108300 ** USE KG01108362 $0.71
KG01108362 CIRCLIP A-25x1.2 $0.35
KG01108600 CIRCLIP A-28 $0.35
KG01108800 ** USE KG01108862 $0.00
KG01108862 CIRCLIP A-30 X 1.5 $0.87
KG01109300 ** USE KG01109362 $0.00
KG01109362 CIRCLIP A35x1.5 $2.04
KG01109800 CIRCLIP $1.63
KG01109862 CIRCLIP A40 X 1.75 $1.15
KG01109900 CIRCLIP A42 X 1.75 $1.11
KG01110100 ** USE KG01110162 $0.00
KG01110162 CIRCLIP A-45 X 1.75 $1.55
KG01110200 ** USE KG01110262 $0.00
KG01110262 CIRCLIP A47 X 1.5 $2.68
KG01110400 CIRCLIP A50 $1.81
KG01111162 CIRCLIP A60x2 $2.53
KG01111200 CIRCLIP B-62 $2.15
KG01111400 CIRCLIP A65 X 2.5VS $4.24
KG01111962 CIRLIP A75 X 2.5 $3.01
KG01112700 CIRCLIP 90 X 3 $15.40




Part Number Description List Price

KG01112900 CIRCLIP A95 $4.48
KG01124100 SNAP RING 72X 2.5 $5.77
KG01126200 CIRCLIP B22 X 1 $1.03
KG01127500 CIRCLIP 35X1.5 $0.59
KG01128200 CIRCLIP B42 X 1.75 $1.00
KG01128700 CIRCLIP B47 X 1.75 $1.81
KG01128900 CIR CLIP B50 X 2 $1.07
KG01129000 CIRCLIP B-52 $1.07
KG01129800 CIRCLIP B62 X 2 $2.36
KG01130300 CIRCLIP 168 X 2.5 $1.27
KG01130500 CIRCLIP B72 X 2.5 $3.12
KG01130600 CIRCLIP 175 $2.60
KG01130900 CIRCLIP B80X2.5 $2.08
KG01131400 CIRCLIP B-90 X 3 $3.85
KG01131900 CIRCLIP 1100 $5.61
KG01132300 CIRCLIP B-110 $6.13
KG01132700 C-CLIP $8.93
KG01184700 TENSION PIN 3x20 $0.59
KG01186062 TENSION PIN 4 X 20 $0.23
KG01186262 TENSION PIN 4 X 24 $0.57
KG01186562 TENSION PIN-4X30 $0.48
KG01186700 TENSION PIN 4X36 $1.37
KG01187300 TENSION PIN 5x16 $0.56
KG01187562 TENSION PIN 5 X 20 $0.71
KG01187800 TENSION PIN 5x28 $0.25
KG01187862 TENSION PIN 5 X 28 $0.40
KG01187962 TENSION PIN 5x30 DELTA $0.72
KG01188162 TENSION PIN 5X36 $0.63
KG01188262 TENSION PIN 5 X 40 $0.75
KG01188400 TENSION PIN 5X50 $0.27
KG01188462 TENSION PIN 5x50/55SI $0.40
KG01189062 TENSION PIN 6X16 $0.44
KG01189462 TENSION PIN 6X30 $1.57
KG01189562 TENSION PIN $1.55
KG01189662 TENSION PIN 6 X 40 $0.87
KG01189762 TENSION PIN 6X45 $0.76
KG01189862 TUBULAR SPLIT PIN 6X50 $0.89
KG01189962 TENSION PIN 6X60 $0.93
KG01191300 TENSION PIN 8 X 24 $0.81
KG01191562 TENSION PIN 8x30/55SI $1.00
KG01191762 TENSION PIN 8X36 $1.03
KG01191862 TENSION PIN 8x40/55SI $0.99
KG01191962 TENSION PIN 8 X 45 $0.97
KG01192062 TENSION PIN 8X50 $0.52
KG01192162 TENSION PIN 8X60 $1.32
KG01192300 TENSION PIN 8X80 $2.01
KG01194162 TENSION PIN 10X50 $0.31
KG01194262 TENSION PIN 10x60 $2.35
KG01194362 TENSION PIN 10x70 $2.15




Part Number Description List Price

KG01194400 TENSION PIN 10x75 $0.61
KG01194500 TENSION PIN 10X80 $1.60
KG01195400 TENSION PIN 12 X 40 $1.67
KG01195500 ** USE KG01195562 $1.89
KG01195562 TENSION PIN 12 X 50 $2.76
KG01195662 TENSION PIN 12X60 $1.44
KG01195862 TENSION PIN 12 X 80 $2.11
KG01196962 TENSION PIN 14 X 60 $2.09
KG01197100 TENSION PIN 14x80/55S $3.39
KG01211462 TENSION PIN 8X32 $2.08
KG01233462 HVY. SPIR. TENTION PIN 6X36 $1.33
KG01237400 SPLIT PIN 4 X 20 $0.25
KG01249761 COTTER PIN/SPLIT $0.11
KG01249861 *NO LONGER AVAILABLE *****xxirx $0.11
KG01251561 SPLIT PIN $0.11
KG01251861 COTTER PIN 4x35 $0.11
KG01252661 SPLIT PIN 5X32 $0.48
KG01252761 COTTER PIN 5X36 $0.48
KG01253161 SPLIT RING 5 X 63 $1.56
KG01253761 COTTER PIN 6X40 GALV. $0.53
KG01253861 COTTER PIN 6.3x45 $0.49
KG01259361 WASHER M6 25 $0.11
KG01259761 WASHER 8X25 $0.13
KG01260361 WASHER 10 X 30 $0.27
KG01260961 PLAIN WASHER A13 GALV. $0.39
KG01261061 WASHER M12 X 40 ST $0.33
KG01261461 WASHER A15 $0.72
KG01261761 WASHER M16 X 50 $0.77
KG01263900 WASHER 8.4 SS $0.12
KG01264000 WASHER 10.5 $0.19
KG01264100 FLAT WASHER 13MM SS $0.28
KG01267061 WASHER, PLAIN A4.3 $0.32
KG01267261 M6 WASHER $0.15
KG01267361 WASHER PLAIN 8MM $0.16
KG01267461 WASHER, PLAIN 10MM $0.11
KG01267561 WASHER,PLAIN 12MM $0.11
KG01267661 WASHER M14 $0.25
KG01267761 RING 1.5 X 16.2 X 30 $0.20
KG01267861 PLAIN WASHER 19 GALV $0.35
KG01267961 PLAIN WASHER 21 GALV $0.35
KG01268061 WASHER M22 $0.45
KG01268161 WASHER M24 $1.31
KG01268261 WASHER $1.05
KG01268361 WASHER $1.63
KG01273561 WASHER M8 $0.11
KG01273661 WASHER M10.5 $0.67
KG01273961 WASHER M16 $0.75
KG01277661 SPRING WASHER 10MM $0.11
KG01281561 SPRING WASHER 6MM $0.12




Part Number Description List Price

KG01281661 SPRING WASHER--M8 $0.15
KG01281761 SPRING WASHER 10MM $0.16
KG01281861 SPRING WASHER 12MM $0.43
KG01283000 FAN WASHER A5.1 NPLD $0.71
KG01286161 FAN WASHER A10.5 $0.19
KG01286261 FAN WASHER A12.5 $0.20
KG01286361 LOCK WASHER M14 $0.92
KG01292862 DISC SPRING 45X22.4X1.75 $6.33
KG01306400 KEY A8X7X20 $0.63
KG01306600 KEY A8X7X25 $1.48
KG01306800 KEY 8 X 7 X 30 $1.85
KG01306900 KEY A8X7X32 $1.11
KG01307200 KEY A8x7-45 $0.89
KG01307300 KEY A8x7x50 $1.40
KG01307500 KEY A8x7x60 $1.36
KG01308100 KEY 8X7X100 $3.71
KG01308500 KEY 10 X 8 X 25 $1.63
KG01308800 KEY 10 X 8 X 36 $1.52
KG01309000 KEY 10X8X45 $0.43
KG01309100 KEY 10X8X50 $1.32
KG01309200 KEY A10x8-56 $2.17
KG01309300 KEY 10X8X60 $1.60
KG01309500 KEY 10X8X70 $3.52
KG01310500 KEY A12X8-40MM $1.63
KG01310900 KEY 12 X 8 X 63 $2.28
KG01312600 KEY A14 X 9-80 $2.68
KG01327900 **NO LONGER AVAILABLE $0.00
KG01354500 BALL BEARING 6003 2RS $11.32
KG01357900 BALL BEARING 6007-2RS $19.31
KG01358500 BALL BEARING 6007 $53.01
KG01359300 BALLBEARING 6009-2RS $26.92
KG01359400 BALLBEARING 6009-2Z $31.75
KG01360000 BALLBEARING 6010-2RS $64.03
KG01360700 BALL BEARING 6011-2RS $154.44
KG01361400 BALL BEARING 6012-2RS $71.85
KG01362100 BALL BEARING 6013 2RS $71.51
KG01363500 BALL BEARING 6015-2RS $123.23
KG01365600 BALL BEARING 6018 2RS $145.55
KG01377800 BALL BEARING 6204-2RS $11.61
KG01378900 BALL BEARING 6205 2RS $11.71
KG01379000 BALL BEARING 6205-2RZ $15.24
KG01379100 BALL BRG 6205-2Z $17.83
KG01379500 BALL BEARING 6205-RS $13.28
KG01379900 BALL BEARING 6205 $20.11
KG01380000 BALL BEARING 6206-2RS $17.28
KG01380200 BALL BEARING-6206-2Z $27.15
KG01380800 BALL-BEARING 6206-Z $13.28
KG01381000 BALL BEARING-6206 $17.32
KG01381100 BALL BEARING 6207-2RS $20.77




Part Number Description List Price

KG01381200 BALL BEARING 6207-2Z $12.88
KG01381900 BALL-BEARING 6207 $20.49
KG01382000 BALLBEARING 6208-2RS $20.13
KG01382100 BALL BEARING 6208-2Z $31.76
KG01382900 BALL BEARING 6209-2RS $42.59
KG01383800 BEARING 6210 2RS $39.37
KG01384600 BALL BEARING--6210 $70.41
KG01384700 BALL BEARING 6211-2RS $33.20
KG01385600 BALL BRG. 6212-2RS $74.92
KG01397800 BEARING 6304 2RS $13.33
KG01398700 BALL BRG 6305 2RS $29.61
KG01398800 BALL BEARING 6305-2Z $17.35
KG01399700 BALL BEARING 6306-2Z $42.99
KG01400000 BEARING 6306 NR $69.81
KG01400400 BALL BEARING 6306 $16.27
KG01400500 BALLBEARING 6307-2RS $31.67
KG01401000 BALL BEARING 6307-RS $29.77
KG01401300 BALLBEARING 6307 $90.72
KG01401400 BALL BEARING 6308-2RS $53.71
KG01402000 BEARING 63082 $42.08
KG01403100 BEARING 6309 $41.64
KG01403200 BALL BEARING 6310-2RS $70.04
KG01403800 BEARING 6310-Z $129.73
KG01404000 BEARING 6310 $97.23
KG01404800 BAERING $78.29
KG01446100 BALL BEARING 62207 2RS $122.19
KG01461600 BEARING 6007 2RS C3 $20.31
KG01462100 BALL BEARING 6008 2RS C3 $27.75
KG01462600 BALL BRG-6009-2RS $46.95
KG01462700 BALL BEARING 6009-2Z C3 $25.45
KG01476400 BALL BEARING 6205-2RS C3 $13.15
KG01477400 BALL BEARING 6207 2RS C3 $18.33
KG01477800 BALL BEARING 6207-C3 $17.56
KG01477900 BALL BEARING 6208 2RS $52.47
KG01478300 BALL BEARING 6208-C3 $41.56
KG01478900 BALL BEARING 6210-2RS C3 $67.12
KG01479000 BALL BEARING-6210-2Z-C3 $129.40
KG01489800 BALL BEARING 6305-2RS-C3 $65.75
KG01489900 BALL BEARING 6305-2Z C3 $39.83
KG01490200 BALL BEARING 6305 C3 $39.56
KG01490800 BALL,CUSHION 6307-2RS-C3 $133.05
KG01491300 BALL BEARING 6308-2RS-C3 $47.76
KG01501300 BEARING $21.97
KG01502900 THRUST BALL BEARING-51109 $27.87
KG01533600 BEARING 1210E $76.08
KG01533900 BALL BEARING 1211 E 2 ROW $83.39
KG01537900 BALL BEARING 1304E $15.15
KG01560600 ANGULAR CONTACT BRG.3207 A $90.47
KG01560700 BALL BEARING 3207-2RS-2R $154.59




Part Number Description List Price

KG01565700 *NO LONGER AVAILABLE $0.00
KG01568700 BALL BEARING-4206 $73.28
KG01608000 BALL BEARING NJ37EC $271.31
KG01620600 ** USE 90070360 ASSY $30.87
KG01693800 NEEDLE ROLLER BRG. HK 3520 $22.79
KG01694400 NEEDLE ROLLER BRG 4520 $38.91
KG01704000 NEEDLE ROLLER NK 45/20 $98.21
KG01716600 BEARING NA 4905 $157.32
KG01732700 NEEDLE ROLLER BRG./THRUST $13.63
KG01798500 BEARING 30206 $62.57
KG01798600 BEARING 32206 $85.99
KG01799000 TAPERD ROLLER BEARING 32007 $47.83
KG01799100 TAPERED ROLLER BRG-30207 $49.43
KG01799200 BEARING 32207 $38.05
KG01799600 TAPER ROLLER BEARING 32008X $25.96
KG01799800 TAPERED ROLLER BRG 30208 $21.57
KG01800000 TAPERED ROLLER BRG. 33208 $179.43
KG01800300 TAPERED ROLLER BRG. 32009 $76.09
KG01800500 TAPER ROLLER BEARING 30209 $31.04
KG01800600 TAPERED ROLLER BRG-32209 $50.37
KG01801400 TAPERED ROLLER BEARING 3021 $109.35
KG01801500 TAPERED ROLLER BRG. 32210 $50.95
KG01802500 Inside bevel bearing:30211A $53.91
KG01817400 KM6 NUT $27.76
KG01824800 LOCKING WASHER 55MM $4.25
KG01827900 MB6 LOCK WASHER $4.83
KG01840561 NUT $3.31
KG01840800 HEX SCREW M12X35 10.9 $1.32
KG01841861 HEX BOLT 12 X 85 8.8 $3.16
KG01842800 SHUT OF ENGINE (USA) $2.77
KG01843600 LOCK BEFORE TRANSPORT (USA) $0.87
KG01845900 CRUSHING BODY DECAL (USA) $0.87
KG01900361 ** USE KG01259761 $0.13
KG01900561 WASHER M12 X 37 $1.05
KG01900761 WASHER M16X50 $0.91
KG01904300 CHEESE HEAD SCREW M10 X 50 $0.60
KG01904500 CHEESE HEAD SCREW M10X60 $0.69
KG01904861 CARRIAGE BOLT M12 X 50 10.9 $2.08
KG02000300 REBUILD KIT-QUICK DISCONNECT/AGRASET 173 $22.44
KG0200060 *NO LONGER AVAILABLE $0.00
KG02000600 GREASE NIPPLE $7.04
KG02000800 PROFILE TUBE 00a-1000 $44.73
KG02001700 QUICK DISCONNECT YOKE AG 2100 1 3/8 $56.25
KG02002900 YOKE 6 SPLINE $253.01
KG02003000 YOKE 6 SPLINE $291.08
KG02003100 DOUBLE YOKE $310.61
KG02003200 YOKE $56.76
KG02004100 YOKE ASGE 2300 $108.49
KG02005000 PROFILE TUBE OVGA-1000 $97.36




Part Number Description List Price

KG02005700 RING SLIDING $5.29
KG02006300 INNER SHIELD COMPLETE $105.11
KG02006500 OUTER SHIELD COMPLETE $59.31
KG02008300 PROFILE TUBE 1G-1000 $61.53
KG02008400 PROFILE TUBE $129.40
KK010165 BUSHING $26.13
KK010170 BUSHING D30XD21 $9.83
KK010315 BOLT W/HEAD D25.3 X 60 $18.76
KK010606 SPANNER $79.32
KK010650 UNIV. SPANNER $113.72
KK010897 VICON RED PAINT $26.37
KK010898 KVERNELAND GREEN PAINT $26.37
KK013228R SCREW M12 X 34 $1.00
KK013332R CONE BOLT M14 X 34 12.9 $1.12
KK015817 GLAV. NUT M12 $0.44
KK015825 NUT M16 $1.45
KK015830 NUT M20 $1.57
KK016007 FLANGE NUT M10 $0.92
KK016025 LOCKNUT M16 $2.88
KK032645 BOLT M12X45 8.8 $0.96
KK032785 HEX BOLT M16X85 10.8 $4.45
KK032795 HEX BOLT M16 X 95 10.9 $4.96
KK032808 HEX BOLT M20X160 $12.29
KK032818 HEX BOLT 20 X 180 $12.93
KK033100R CS BOLT 12 X 30 $1.17
KK033107R BOLT M12 X 35 W/NUT $1.32
KK035020R FLANGE BOLT M10X34 8.8 $4.84
KK035034R SCREW CLD SHARE M12 X 63 $5.21
KK035039 HEX BOLT M12X43 12.9 CONE $4.39
KK053090A REVERSIBLE POINT RIGHT $11.99
KK057063 TOP SPRING $61.07
KK057064 SPRING BLADE #1 $52.52
KK057065 SPRING BLADE No. 2 $43.69
KK057066 SPRING BLADE #3 $37.93
KK057067 WASHER SPRING LEAF $11.19
KK057089 SPRING BOLT $25.55
KK063015 SHARE-16IN $69.12
KK063036 SHARE 18IN LH $67.59
KK063090A REVERSIBLE POINT $11.72
KK066868R SHARE R $27.83
KK066869R SHARE L $27.83
KK067025R CLEVIS FOR TIE ROD D25 $126.45
KK067042R ADJ SCREW M20X75 GALV.10.9 $40.15
KK070520 **NO LONGER AVAILABLE $0.00
KK073000 PLOW SHARE 12IN $63.64
KK073002 SHARE 14 F/REV POINT RIGHT $54.72
KK073006 SHARE 18INF/REV.POINT RIGHT $74.61
KK073007 SHARE 18INF/REV.POINT LEFT $74.61
KK073286 MOULDBOARD 14-18 NO.8 RIGHT $254.69




Part Number Description List Price

KK073300R TRASH BOARD R $95.71
KK077003 LEAF SPR. ADJUST $114.65
KK077011 THREADED PIECE $23.55
KK078315 CROSS SHAFT CAT 3 L-965 $1,015.91
KK083070R POINT TC $444.85
KK084304 SHORT SPRING $236.96
KK109050R 295MM CLD RIGHT WING $63.55
KK109051R 295MM CLD LEFT WING $63.55
KK109052R SHARE 295MM TC HD $213.44
KK109053R SHARE 295MM TC L/H HD $213.44
KK131122.88 SADDLE $113.73
KK131123R DOUBLE HEART CULTIVATOR $88.41
KK221202 ECCENTRIC NUT $7.45
KK241186 CONIC NUT M30X2 W46 ECCEN $9.20
KK301080 CONE $16.44
KK301216 CLD SHANK $352.15
KK301223 CONE D20.5-D32X12 $11.92
KK301256 ** USE KW250265 $0.00
KK30146594 TINE HOLDER WELD $255.67
KK301472 BUSHING $32.27
KK30148094 CLAMPING PLATE W SPR W STOP $32.93
KK303134 MAIN BLADE $60.89
KK304302R POINT 150X200 $29.89
KK304307R KNOCK-ON HOLDER $33.11
KK304311R SWEEP 320MM $76.29
KK304313R DEFLECTOR R 100MM $47.31
KK304314R DEFLECTOR LEFT 100MM $47.31
KK304315R DEFLECTOR 100MM $47.31
KK304316R SADDLE RIGHT $29.29
KK304317R SADDLE LEFT $29.29
KK304320R DEFLECTOR RIGHT 80MM $43.32
KK304321R DEFLECTOR LEFT 80MM $43.32
KK361120 TURNBUCKLE 390-520 $284.00
KT10105000 OILCAN5SLTR $129.53
KT19139000 PULLEY-4/GROOVE $202.73
KT1913900001 ** USE KT19139000 $0.00
KT1914010001 V-BELT PULLEY-BIG 4 GROOVE $405.36
KT19217000 **NO LONGER AVAILABLE $0.00
KT1921810086 GUIDE $131.01
KT1921900086 LATCH $63.21
KT1921910086 ** USE KT1921900086 $0.00
KT1922000086 DRAWBAR $115.68
KT1922010086 PULL ROD $103.07
KT1922100061 COTTER BOLT $32.67
KT1922200061 BUSHING $8.69
KT1937500061 BUSHING $5.99
KT1940800061 HITCH PIN $96.23
KT1944700086 PAWL $118.53
KT1946000086 SWATH ROLLER $127.60




Part Number Description List Price

KT1955510086 GUARD $110.45
KT1980400086 DRUM COVER R/H $117.59
KT1980500086 DRUM COVER LH $127.09
KT19912000 GEARBOX COMPLETE $1,320.39
KT2411600086 GEARBOX COMPLETE $1,889.05
KT2414300061 SPRING $35.63
KT2415010063 SPRING N=48,5 018MM $787.07
KT2417620094 3 POINT LINKAGE $1,461.08
KT2417810094 SWINGING BAR $977.56
KT2417820094 SWINGING BAR $1,010.19
KT2417900061 PIN BOLT $12.12
KT2418000061 SPACER $7.61
KT2418200061 SUPPORT LEG $132.28
KT2418300086 BEARING BRACKET-HOUSING $249.85
KT2418610086 FRT. FRAME 2.8 $485.31
KT2418710086 FRONT FRAME 3.2M $507.29
KT2419010086 REAR FRAME 2.8 $677.77
KT2419110086 REAR FRAME 3.2M $726.68
KT2419210086 SHANK $387.89
KT2419400094 EYE BRACKET $145.99
KT2419500086 BAR $76.68
KT2419600061 PLATE $35.77
KT2419700094 GUARD OUTER $160.89
KT2419900094 EXTRA INNER GUARD $123.83
KT2420010086 SUPPORT $192.59
KT2420100061 ** USE KT2453000061 $41.60
KT2420200061 LATCH $34.56
KT2420300061 THREADED SPACER $56.37
KT2420610094 PIPE STRAP $59.31
KT2420700061 CHAIN $73.31
KT2420800061 BUSHING $20.67
KT2420900061 BUSHING $22.28
KT2421000061 BRACKET $28.35
KT2421200061 STOP $23.23
KT24214000 PLASTIC WASHER $27.87
KT2421610061 THREADED ROD $96.89
KT2421800061 HINGE $34.32
KT2422000061 LOCK PLATE $16.92
KT2422220061 NUT M22 $22.52
KT2422300061 HOOP $25.80
KT2422400061 COTTER BOLT $31.27
KT24225000 SHAFT $227.87
KT2422500001 *USE KT24225000 $238.00
KT2423000094 SKIRT ANGLE 3.2 $106.76
KT2423200094 SKIRT ANGLE 2.8M $81.08
KT2423510086 GUARD $77.31
KT24236000 TARP $0.00
KT24242100 NOZZLE $15.08
KT2424300061 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

KT2424310061 BRACKET $79.47
KT24250000 NUT/LOCK FITTING $29.52
KT2425000061 LOCK FITTING $29.15
KT2425100094 PIPE STRAP $76.03
KT24260000 HYD.HOSE L=2740MM $124.24
KT2428200086 BRACKET R/H $100.71
KT2428400086 HIGH LIFT SKID 80MM $154.84
KT2429300086 BRACKET $156.19
KT24313000 **NO LONGER AVAILABLE $0.00
KT24341000 DECAL KIT--EXTRA 232 $97.05
KT2434200086 HIGH STONE GUARD 20MM $132.40
KT2434400086 UPRIGHT 124 $576.19
KT2434500086 ARM $34.04
KT2434600086 PROTECTION PLATE $41.68
KT2434700086 STOP $33.13
KT2434800086 SKID $195.99
KT2436200086 UPRIGHT $571.96
KT2436710086 CUTTERBAR EXTRA 122 $5,365.25
KT24384000 ** USE KT24492000 $0.00
KT24387000 TARP EXTRA 122 "YELLOW" $793.30
KT2440900086 BRACKET $100.67
KT2441000086 CONE TRIANGLE DISC $247.13
KT2441300086 CONE/LOW $83.79
KT2443200086 STOP FOR KNIFE $71.75
KT2447200086 HYD. CYLINDER $525.21
KT2447200097 HYDRAULIC CYLINDER 117 $536.99
KT2447300094 HITCH FRAME $981.05
KT2447400086 INT. FRAME EXT 100 $338.40
KT2447500086 SWING FRAME EXTRA 100 $514.03
KT2448000086 TRANSPORT LOCK $62.27
KT24485000 CUTTER-BAR WELDED $6,709.64
KT24486000 SPARE PARTS CUTTERBAR 247 $5,542.80
KT24491000 TARPAULIN $815.73
KT24492000 TARP EXTRA 124 $837.37
KT24498000 TARP 2628 $758.01
KT2452600061 EYE BOLT $44.09
KT2452700061 BUSHING $29.03
KT2452800094 PLATE $35.70
KT2452900094 PLATE $37.60
KT2453000061 PAWL $89.23
KT2453200094 INNER GUARD $229.92
KT2453300094 OUTER GUARD $158.48
KT24601000 TARP EXTRA 228 $793.63
KT24602000 EXTRA 232 TARP $845.52
KT24610000 DECAL SET $323.59
KT24924000 EXTRA 200 SER. G/BOX COMPLT $1,901.69
KT24925000 EXTRA 100 SER. G/BOX COMPLT $2,101.03
KT2987500086 JACK STAND 832 BENT TONGUE $283.01
KT3130700061 RING $6.43




Part Number Description List Price

KT33412000 SPRING TENSIONER $36.01
KT36161100 **NO LONGER AVAILABLE $0.00
KT3626300061 PIN BOLT $15.39
KT3877610061 SHAFT $60.97
KT38798000 SWIVEL GEARBOX COMPLETE $3,265.67
KT38887000 *NO LONGER AVAILABLE $0.00
KT38947000 *NO LONGER AVAILABLE $0.00
KT38948000 HOLDER UPPER $0.00
KT39113000 TAARUP $10.13
KT39113900 PLOUGH BOLT $10.13
KT3917400061 WASHER $4.39
KT39677000 SKID SHOE $46.23
KT40880000 KNIFE HOLDER $9.00
KT40881100 BUSHING $8.37
KT40882300 BLADE (FLAIL) $7.35
KT4186400001 BLADE $0.93
KT4189300001 BLADE CW ROTATION $1.16
KT4189400001 BLADE TWISTED CCW-R $1.16
KT4189900001 BLADE ARCHED (25)P/BOX $1.04
KT45395000 **NO LONGER AVAILABLE $0.00
KT4539500061 PLOUGH BOLT M12 X 45 $4.99
KT45429000 PLOUGH BOLT M10 X 30 $1.64
KT45430000 M10-35 PLOUGH BOLT $4.75
KT4543100061 PLOUGH BOLT M12 X 35 $1.19
KT46222000 KEY $36.97
KT4736400061 BOLT FOR TOP LINK $67.29
KT4837700061 SPRING $40.76
KT49143000 ADAPTOR $15.15
KT52147000 COTTER BOLT $16.69
KT5512200001 CASING COMPLETE $158.53
KT5512300001 ** USE 5512310001 $0.00
KT5512310001 HUB-DOUBLE KEY-WAY $147.21
KT5512400001 ** USE KT5540200001 $0.00
KT5512500086 ** USE KT5512510086 $0.00
KT5512510086 WEARING SOLE $75.12
KT5512600001 ** USE KT55245300 $0.00
KT5512710094 ** USE KT5512720094 $222.01
KT5512720094 CONE/TOP HAT $255.60
KT5513300094 CUTTING DISC $171.19
KT5513400094 CUTTING DISC $171.19
KT5513600094 CUTTING DISC $107.45
KT5513700086 COVER $28.00
KT5513800086 ** USE KT5513810086 $0.00
KT5513810086 COUNTER KNIFE $38.91
KT5513900086 ** USE KT5513910086 $0.00
KT5513910086 COUNTER KNIFE $42.03
KT5514010086 COUNTER KNIFE $45.57
KT5514100001 KNIFE BLADE L/H 105MM $1.88
KT5514200001 KNIFE BLADE R/H 105MM $1.88




Part Number Description List Price

KT5514810094 HIGH CONE AGRESSIVE $242.69
KT5515300086 HIGH STONE GUARD 80MM $154.84
KT5515400001 WASHER $1.00
KT5515500094 CONE CAP $88.53
KT5516100086 C-BAR SHELL EXTRA 232 $1,642.52
KT55166000 THROWING WING SORGUM L/H $56.84
KT55167000 THROWING WING SORGUM R/H $56.84
KT55177000 TOOL COMPLETE $99.35
KT5517910086 C/BAR SHELL EXTRA 228 $1,564.73
KT5518200061 COUNTERPART FOR KNIFE BOLT $5.65
KT5518500086 SPRING COMPLETE $74.05
KT5520900086 ** USE KT5520920086 $0.00
KT5520920086 CUTTERBAR COMPLETE $6,437.64
KT5521200086 ** USE KT5521220086 $0.00
KT5521220086 COMPLETE CUTTER-BAR 3.5 M $6,848.19
KT5521520086 8 DISC CUTTERBAR COMPLETE $5,281.41
KT55243000 NO LONGER AVAILABLE (Hub) $0.00
KT55243300 CASING COMPLETE $407.01
KT55244000 ** USE KT55244200 $0.00
KT55244200 CASING COMPLETE $407.01
KT55245000 **NO LONGER AVAILABLE $0.00
KT55245300 CASING COMPLETE $407.01
KT55246100 **NO LONGER AVAILABLE $0.00
KT55246200 DRIVE SHAFT $633.85
KT5524700086 RING $31.65
KT5526900061 WASHER 4MM (EXPRESS) $7.00
KT5532010086 CUTTERBAR EXTRA 124 $5,240.20
KT5533010086 **USE KT5533020086 $7,516.98
KT5533020086 CUTTERBAR EXTRA 228 $5,473.92
KT5534010086 **USE KT5534020086 $7,888.18
KT5534020086 8 DISC CUTTERBAR COMPLETE $5,670.64
KT5535000086 HIGH STONE GUARD 20MM $131.09
KT5539800061 BUSHING $14.36
KT55399000 CASING FOR 2 BEARINGS $77.05
KT5540200001 HUB F/CONE AND PTO $120.97
KT55403000 HUB FOR CONE $122.96
KT5549700086 INSERT FOR CONE HIGH $114.81
KT5549800086 INSERT FOR CONE LOW $100.00
KT55628000 **USE KT55762000 $0.00
KT55636200 CUTTER-BAR 6 DISC $1,524.29
KT55640100 GEAR WHEEL $204.75
KT5564110001 GEAR WHEEL Z=39 $136.76
KT5564210001 GEAR 32 TEETH $132.23
KT5564400001 AXLE JOURNAL $23.07
KT55646100 NUT $6.45
KT5564610001 NUT INSPECIALIN $6.45
KT55648000 HUB $204.32
KT5564900061 COVER $10.44
KT5565000001 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

KT55651000 GASKET $12.36
KT5565620094 SEMI-CIRCULAR BADE PLATE $143.24
KT55657000 PROTECTION PLATE $144.67
KT55663000 GASKET $15.21
KT55666000 AXLE $672.95
KT55670000 WASHER (DISC) $1.11
KT55676100 COUNTER KNIFE $31.12
KT55677000BOM **NO LONGER AVAILABLE $0.00
KT55677100 TOOTH WHEEL SET $901.75
KT55677300 GEAR SET $923.96
KT5568820061 LOCK PLATE $0.52
KT55695100 SERVICE KIT FOR CUTTERBAR $598.79
KT55703200 COMPLETE COLLAR BEARING $505.69
KT55705200 KIT $188.60
KT55705300 BEARING KIT COLLAR BEARING $188.60
KT55706100 BEARING KIT INT. GEAR $38.91
KT55710100 GASKET SET T-BAR $0.00
KT55710200 GASKET KIT $155.48
KT55710300 GASKET KIT $155.63
KT5572910061 LOCK PLATE $7.52
KT55745000 THREADED ROD $144.37
KT5574900001 ** USE KT5574920001 $0.00
KT5574920001 GEAR WHEEL 7=31 $135.55
KT55752000 BEARING HOUSING $123.73
KT55760000 HUB $204.32
KT55762000 GEARBOX TAARUP 227 $1,844.20
KT5576700001 LOCK PLATE $0.00
KT55768000 MODIFIC. GEAR $265.85
KT55994000 BEARING KIT (KIT OF 2 BRGS) $208.79
KT56110200 *NO LONGER AVAILABLE $0.00
KT5611030001 BLADE-SINGLE BLADES $3.31
KT5611040001 KNIFE R/H 126MM $1.91
KT5611050001 FLAIL (KNIFE BLADE) $3.23
KT5611090001 KNIFE L/H 126MM $1.91
KT56126100 SHAFT $239.71
KT56149000 PLOUGH BOLT M10 X 40 $4.75
KT56156600 BRACKET $220.25
KT5618530086 SWATH BOARD-RIGHT $226.55
KT5618600061 TUBE HOLDER $7.33
KT5618710061 Bracket $20.64
KT56188000 GRASS STICK $115.39
KT5619200086 SPRING $79.45
KT56251600 *NO LONGER AVAILABLE $0.00
KT56266000 BUSHING $11.95
KT5627100061 WASHER 13-40 X 4 $1.27
KT56416200 SPLINED SHAFT $280.81
KT56420000 PULLEY $214.73
KT56424100 PRESSURE SPRING $126.91
KT5644130086 WEARING PLATE(SKID) $228.95




Part Number Description List Price

KT5644200061 LEAF SPRING $38.68
KT5649800061 PRESSURE RING $45.16
KT5650410086 SWATH BOARD $162.07
KT56547000 TUBE $115.56
KT56638100 **NO LONGER AVAILABLE $0.00
KT56778000 ** USE 1 56783000 $81.20
KT56779000 SET OF KNIVES (12) $38.70
KT56781000 **NO LONGER AVAILABLE $0.00
KT56782000 ** USE KT5611090001 $0.00
KT56785000 KNIFE BOLT KIT-25 BOLT/NUTS $78.04
KT56822000 BRACKET $41.48
KT56823000 PLUG $83.72
KT56824000 BUSHING $27.20
KT56825000 BUSHING $53.59
KT5687430086 GUARD $107.52
KT5689300086 SUPPORT $32.72
KT56957000 ** NO LONGER AVAILABLE $0.00
KT56967000 DECAL/WARNING TRANSFER $5.41
KT5698900094 TOP PLATE-COVER F/DRUM $47.17
KT56998000BOM **NO LONGER AVAILABLE $0.00
KT5874000061 WASHER $9.43
KT5882400061 WASHER $1.67
KT60149000 QUICK COUPLER 1/2IN $24.45
KT60245000 PROTECTION CAP F/HYD.COUPLE $8.83
KT6056800061 COTTERBOLT $9.40
KT62445000 **NO LONGER AVAILABLE $0.00
KT6244500061 BEARING (BUSHING) $35.89
KT63587000 PICKUP TINE W/HDWE SET-10X $430.88
KT6616300061 WASHER $7.91
KT66216000 NYLON BUSH $15.69
KT6622600061 SPRING $12.71
KT66227000 SPRING $19.79
KT66374000 **NO LONGER AVAILABLE $0.00
KT66828000 **NO LONGER AVAILABLE $0.00
KT6683000080 RAKE SPRING RIGHT $33.03
KT6715400061 WASHER $4.31
KT67602000 BANJO BOLT $64.61
KT6823110061 SHAFT $226.92
KT68261300 40MM SKID $187.00
KT6828300001 V BELT PULLEY 0225MM $0.00
KT68312000 WASHER DISC $9.11
KT68405100 BOLT $12.55
KT68559000 TARP $130.49
KT68561000 TARP LEFT/GREEN 336-339 $167.43
KT6865820094 TOP CONE $0.00
KT68659300 LOWER CONE $206.80
KT68678400 P.T.O0. COMPLETE $626.72
KT69360000 BAR $80.20
KT6953600061 BRACKET $14.07




Part Number Description List Price

KT69540000 NYLON PIPE $107.36
KT69676000 WASHER $0.00
KT69676100 SEEGERING RW 24-2 $8.91
KT69708000 LUBRICATION PIPE 115MM $118.65
KT69745000 BRACKET LEFT $1,031.85
KT7048100061 HANDLE $44.64
KT8536800061 PIN $38.87
KT90276100 SPARE PARTS KIT $249.01
KT90278000 BOLT KIT F/FLAIL-SET OF 10 $33.16
KT9030020086 **NO LONGER AVAILABLE $0.00
KT9031000086 ** USE 9031020061 $65.25
KT9031020061 BRACKET - EXTRA MOCO $65.69
KT9031600094 **NO LONGER AVAILABLE $0.00
KT9031700094 **NO LONGER AVAILABLE $0.00
KT9033300086 R/H GUARD $112.68
KT9033400086 L/H GUARD $118.61
KT9034000094 PROFILE LH $128.00
KT9034100094 PROFILE, RH $128.85
KT9034510061 GUARD $54.53
KT9035200061 SHAFT $55.20
KT9035300061 SPACER $22.23
KT9037700061 **NO LONGER AVAILABLE $30.00
KT9039700086 GAURD R/H $430.13
KT9039900061 BRACKET $10.47
KT9040300086 ** USE KT9040300097 $0.00
KT9040300097 HYD. CYLINDER $0.00
KT9040500086 SWING CYL.COMP. $1,018.39
KT9041310001 ** USE KT9041320001 $0.00
KT9041320001 **NO LONGER AVAILABLE $0.00
KT9042200061 RING $17.49
KT9042410061 HANDLE $73.79
KT9042600061 BEARING $37.01
KT9042700061 THREADED PIECE $47.87
KT9042800061 SHAFT $83.60
KT9043210061 LATCH $84.61
KT9043220061 LATCH $84.72
KT90435000 ROLLER $4,129.12
KT9044400094 **NO LONGER AVAILABLE $0.00
KT9046800061 SPACER $5.57
KT9046900061 SHAFT $110.13
KT9050210061 COTTER BOLT $101.03
KT9050520086 ** USE KT9050520097 $0.00
KT9050520097 **NO LONGER AVAILABLE $0.00
KT9050600086 USE KT9050630086 $0.00
KT9050620097 USE KT9050630086 $0.00
KT9050630086 HYD.CYLINDER-COMPLETE $682.08
KT9051210061 COTTER BOLT $61.60
KT9051410061 SPINDLE $78.27
KT9051500061 COTTER BOLT $62.75




Part Number Description List Price

KT9054000086 ARM $394.85
KT9059820086 FRAME FRT. GUARD $408.08
KT90599000 TARP EDGING $318.93
KT90599100 ALUMINUM PROFILE $273.29
KT9060120086 ARM FOR GUARD $192.07
KT9060220086 BRACKET $64.68
KT9060300061 HINGE $37.39
KT9060400061 BRACKET $21.69
KT9060500061 HINGE $82.21
KT9060720094 COVER PLATE $420.51
KT9060900061 BRACKET $18.13
KT90619100 ** USE KT90619200 $0.00
KT90619200 TARP L/H $166.16
KT9062910061 PLATE P.T.O. GUARD $10.47
KT9065800061 HYD. STRAIGHT CONNECTION $31.56
KT90677000 HYD HOSE L=6120 MM $157.87
KT90678000 HYDRAULIC PIPE $63.07
KT9071200086 BRACKET, LH $232.76
KT9071300086 L/H HINGE $95.80
KT9071410061 LOCK $81.05
KT9071510061 BRACKET L/H $48.31
KT9071600061 BRACKET $32.49
KT9071800061 BRACE $21.79
KT9071900061 BRACKET $27.29
KT9072000061 SPRING $54.75
KT9072010061 SPRING $52.55
KT90721000 END CAP, FRONT $332.92
KT9074810086 CONSOLE $213.56
KT90757000 DECAL INVICONIN $63.85
KT9079000061 SPACER $4.16
KT9079400097 ** USE KT9079410086 $0.00
KT9079410086 HYD. CYLINDER EXTRA 200 $586.23
KT9081010094 GUARD L/H $111.85
KT9081500094 ** USE KT9081510094 $0.00
KT9081510094 GUARD LH $113.48
KT90816000 **NO LONGER AVAILABLE $0.00
KT90817000 TARP/APRON 3.5 M $207.77
KT9081800 **NO LONGER AVAILABLE $0.00
KT90818000 FRONT END GUARD $90.77
KT9081900 **NO LONGER AVAILABLE $0.00
KT90819000 TARPAULIN $106.23
KT9082000 *NO LONGER AVAILABLE $0.00
KT90820000 PLATE END GUARD $47.17
KT90826000 **NO LONGER AVAILABLE $0.00
KT9083600061 BRACKET $19.01
KT9085300097 BEARING COMPLETE $129.49
KT9085700061 BRACKET $22.35
KT9085800061 HINGE PIN $28.75
KT90859000 END CAP, REAR $450.53




Part Number Description List Price

KT90860000 ** USE KT90860100 $0.00
KT90860100 TARPAULIN $107.56
KT9087600061 BRACKET $19.25
KT9087700061 BRACKET $36.87
KT9088000061 BRACKET $15.21
KT9089300061 HOOK $20.20
KT9117810086 STRAW DIVIDER $117.56
KT9118900086 ** USE KT9118900097 $603.51
KT9118900097 ** USE KT9118900097 $0.00
KT91261000 HYD.HOSE L=830MM $46.79
KT91342100 TARP EXTRA 940 $0.00
KT9161910086 SHIELD $128.37
KT9162010086 SHIELD $149.43
KT9164700061 ADAPTER PLATE $29.03
KT9164900061 ADAPTER $52.07
KT91782000 ** USE KT91782100 $0.00
KT91782100 ?? $0.00
KT91783000 ** JSE KT91783100 $95.67
KT91783100 TARP LH GUARD FRONT $122.47
KT91785000 ** USE KT91785100 $97.55
KT91785100 TARP LH GUARD REAR $118.21
KT91805000 ** USE KT91805100 $0.00
KT91805100 FRONT TARPAULIN $302.25
KT9195500061 SEALING RING $17.93
KT9210410086 ARM R/H $0.00
KT92131000 SHAFT $307.09
KT9215300094 HOOP R/H $134.87
KT9215410086 HOOP R/H REAR $294.41
KT9215510086 HOOP R/H FRONT $125.41
KT9216800086 BRACKET $323.31
KT9217900061 PLATE $10.76
KT9218010061 LATCH $33.00
KT9221800061 ADJUSTABLE BRACKET $50.69
KT92344000 COMER MAIN GEAR/BOX-COMPLETE $3,137.56
KT9249500086 ** USE KT9249510086 $0.00
KT924951006 BRACKET R/H $45.11
KT92534000 ELASTIC STRAP $49.57
KT9280300061 MAIN BRACKET $29.17
KT9291700086 HYD. CYL. COMLETE KM $401.83
KT9291800086 HYD. CYL. COMPLETE KM $372.64
KT9296500063 SPRING 41.5*12MM $492.24
KT9296600063 SPRING 42.5-10MM $417.81
KT9299400086 LH ARM $0.00
KT9617600061 BUSHING D 40 X 50 $58.67
KT99102032 **NO LONGER AVAILABLE $0.00
KT99103230 BEARING 2208 $192.00
KT99106105 ** USE KG01799200 $0.00
KT99125012 FLANGED BEARING $188.45
KT99125015 FLANGE BEARING $93.91




Part Number Description List Price

KT99137233 BEARING $57.00
KT99158058 BUSHING $70.77
KT99158065 GLACIER BUSHING $5.37
KT99158066 GLACIAL BUSHING $11.64
KT99158088 GLACIER BUSHING PM 4545 DX $31.61
KT99160040 RADIAL BEARING $117.47
KT99202424 V-BELT (SET OF 3) $91.72
KT99202425 V-BELT SET (4 PIECES) $144.95
KT99202431 SET OF V BELTS (4) $146.49
KT99202435 V-BELT SET (3) $198.01
KT99202436 SET OF V-BELTS LW1906 $233.00
KT99202444 BELT SET (3)SPB 3424 LD $332.33
KT99202446 BELT SET $312.53
KT99234830 **NO LONGER AVAILABLE $0.00
KT99235530 CROSS COMPLETE $97.71
KT99235537 TAARUP $445.77
KT99237419 RING 82.83.04 $0.00
KT99240366 YOKE KM2800/4000 INR $242.15
KT99240947 OVER-RUNNING CLUTCH $491.21
KT99241312 HUB $242.05
KT99241468 PAWL $54.84
KT99241889 CATCH $38.51
KT99244330 P.T.O. SHAFT W2300 SD15SW $532.48
KT99244331 P.T.O. COMPLETE $579.04
KT99244472 OUTER PROTECTION TUBE $168.36
KT99244473 INNER PROTECTION TUBE $110.55
KT99244474 INNER PROTECTIONTUBE,COMP. $130.09
KT99244478 INNER PROTECTION TUBE COMP. $171.27
KT99244480 CROSSKIT (35.00.00) $75.03
KT99244481 FRICTION CLUTCH-COMPLETE $801.91
KT99244484 FRICTION CLUTCH COMPLETE $1,316.09
KT99244485 UNIVERSAL JOINT COMPLETE $224.68
KT99244498 CROSS $97.03
KT99244506 GUARD $93.87
KT99244511 CROSS COMPLETE $85.89
KT99244530 DOUBLE CARD. JOINT $302.48
KT99244573 YOKE $191.59
KT99244579 ** USE 16501835 $0.00
KT99244582 PTO SHAFT INNER $284.67
KT99244583 PTO SHAFT OUTER HALF-COMPLETE $434.33
KT99244584 OUTER PTO TUBE $154.56
KT99244585 INNER PTO SHIELD $131.59
KT99244586 **USE KG02004100 ** $0.00
KT99244587 OVERRUNNING CLUTCH-KT $414.72
KT99244588 CROSS $62.05
KT99244589 ** USE KG02008400 $178.83
KT99244591 ** USE KG02008300 $0.00
KT99244592 YOKE $145.83
KT99244629 P.T.O SHAFT COMPLETE $2,024.92




Part Number Description List Price

KT99244655 SLIPCLUTCH $390.35
KT99244662 FRICTION CLUTCH ASSY $1,191.53
KT99244681 INNER PROTECTION TUBE COMP. $143.73
KT99244685 O/R CLUTCH $343.35
KT99247044 FRICTION DISC $96.16
KT99250474 GROOVED NUT 40 X 1.5 $76.71
KT99250582 ANGLE NIPPLE $55.79
KT99250592 COVER $35.63
KT99250595 ADAPTER $19.68
KT99250596 ** USE KG00165000 $0.00
KT99250597 O-RING 3525 $7.47
KT99250835 MAIN GEARBOX COMPLETE $1,099.01
KT99250910 WASHER $18.60
KT99250946 WASHER 35,3-048 $12.69
KT99250976 LOCKWASHER $24.09
KT99250982 OIL PLUG $11.44
KT99250987 SEAL 35X 72 X 10/8 $27.81
KT99250998 PLUG 3/8" $36.20
KT99251148 AIRPLUG 3/8 $48.84
KT99251165 SHAFT $343.33
KT99251166 ** USE KT55677300 $0.00
KT99251167 ** USE KT55677300 $0.00
KT99251168 TOOTHED WHEEL Z=31 $394.03
KT99251171 SHIM 10.2 X 17.8 $6.60
KT99251172 SHIM 10.2 X 17.8 $1.95
KT99251195 ELBOW $14.17
KT99251238 COVER $231.85
KT99251239 AXLE $334.65
KT99251302 BEARING BAH-0013 $245.93
KT99251319 DOUBLE LIP SEAL 35X72X10 $35.03
KT99251347 PLUG 1/2" $51.97
KT99252132 YOKE $124.87
KT99252163 DOUBLE UNIVERSAL JOINT $321.64
KT99252166 CROSS KIT COMP. 23.8 X 61.3 $80.39
KT99252169 FRICTION DISC $24.23
KT99252174 CROSS KIT $203.33
KT99252190 DISC SLIP CLUTCH $791.51
KT99255122 SEALING RING $7.09
KT99255129 VALVE $84.01
KT99255152 DISC 35.1 X70X .5 $17.80
KT99255157 SEAL 45 X 100 X 10 $12.88
KT99255158 SEAL 35X 72X 10 $29.71
KT99255159 SEAL 40 X 90 X 10 $6.80
KT99255163 HEX HEAD BOLT M8X20 $0.52
KT99255165 SHIM 35X 45X .1 $0.45
KT99255166 SHIM 35X 45 X .3 $0.35
KT99255167 SHIM 33 X 45X .5 $0.69
KT99255231 SHIM 035X045X.15 $0.52
KT99302310 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

KT99302819 STEEL BOLT M12 X 65 $1.08
KT99307863 STEEL NUT M12 $0.25
KT99308824 BOLT M10 X 16 STEEL $1.12
KT99308826 STEEL BOLT M10 X 20 $1.49
KT99308828 STEEL BOLT M10X25 10.9 $3.67
KT99308832 BOLT M10 X 35 STEEL $2.60
KT99322670 STEELSET SCREW M10X25 12.9 $1.37
KT99328825 STEEL BOLT $2.88
KT99331901 PIN $1.08
KT99331907 LYNCH PIN F/JACK STAND $6.51
KT99333832 LOCK WASHER 10.3 X 16.5 $1.71
KT99333833 LOCKWASHER $2.79
KT99333835 LOCK WASHER $14.57
KT99334267 WASHER 40 X 17DD T WASHER $1.23
KT99350215 RING $0.76
KT99350525 WASHER $3.95
KT99350531 SUPPORT DISC $19.99
KT99350537 WASHER $26.64
KT99350612 DISC $0.76
KT99354026 PARALLEL KEY $3.37
KT99354122 KEY 10X8X16 $2.05
KT99354123 KEY B10 X 8 X 16 $0.41
KT99402112 STRAIGHT SCREWED CONN $9.39
KT99402113 SCREW CONNECTOR 15-1/2IN $16.59
KT99402114 SCREWED CONNECTION $19.15
KT99402119 STRAIGHT CONNECTION $11.85
KT99402121 STRAIGHT CONNECTOR $10.09
KT99402123 L-SCREWED CONNECTION $13.93
KT99402353 ADAPTOR $8.56
KT99402911 FITTING SCREW $11.64
KT99402912 PIPE SOCKET $23.28
KT99402921 ADAPTER 3/8IN BSP $13.17
KT99402922 TUBE CONNECTION $59.19
KT99402927 ADAPTER $32.57
KT99402929 HYD.FITTING 90 DEGREE $33.12
KT99403015 ANGLE SCREW $26.15
KT99403204 ANGLE SCREW JOINT $21.96
KT99403208 ANGLE SCREW-JOINT $26.60
KT99403211 ANGLE SREW JOINT 90 $28.35
KT99403220 ELBOW CONNECTION $20.51
KT99403221 ELBOW CONNECTION $35.03
KT99403239 ANGLE SUPPORT/JOINT $39.19
KT99403240 ANGLE SCREW JOINT $44.67
KT99404018 L-SCREW JOINT $59.80
KT99407008 NON RETURN VALVE $310.44
KT99407410 3/8 BALL VALVE $77.48
KT99407513 ELECTRIC SOLENOID CONVEYOR $141.67
KT99407521 ELECTRIC SOLENOID $290.88
KT99407540 PRESSURE COMPENSATOR VALVE $281.04




Part Number Description List Price

KT99407541 SEQUENTIAL VALVE $228.80
KT99407805 HANDLE $39.04
KT99407955 RESTRICTOR $75.68
KT99412174 SEAL KIT F/HYD.MOTOR $208.24
KT99413149 GASKET KIT $162.44
KT99413150 GASKET KIT $171.33
KT99413161 SEAL KIT $144.65
KT99413163 GASKET KIT $369.45
KT99413201 SEAL KIT F/EXTRA 232 $236.32
KT99414171 SEAL KIT $116.55
KT99420109 O-RING 10.69 X 3.53 $0.29
KT99420122 OFTRING 30X?2 $0.59
KT99420231 O-RING $1.65
KT99420238 O-RING $0.41
KT99420286 O-RING $1.28
KT99421068 SEALING RING 75A $2.55
KT99424011 **NO LONGER AVAILABLE $0.00
KT99424074 OIL SEAL 35X80X10 $65.11
KT99428514 SEALING WASHER $0.56
KT99428537 WASHER $1.71
KT99434601 WHEEL STUD $21.11
KT99434602 WHEEL NUT $14.28
KT99434604 SHIELD/COVER $46.60
KT9944410401 BUSHING .040 TAPERLOCK $0.00
KT99452096 HOOK $6.35
KT99458109 TUBE PLUG $3.20
KT99458206 DISTANCE RING $4.80
KT99458211 DISTANCE RING $4.76
KT99458238 PLASTIC HANDLE $25.32
KT99458244 HANDLE $34.71
KT99458465 ALLEN KEY 8MM F/CHK OIL C/B $3.04
KT99462624 BUSHING $3.69
KT99462630 ** NO LONGER AVAILABLE $0.00
KT99462632 PROTECTION HOOD $22.12
KT99462633 PLUG/ MAGNETIC M16 X 1.5 $16.41
KT99462718 DISC 016 X 022 X 1 $0.56
KT99462762 OIL SEAL 6-4950 $131.27
KU00021 **NO LONGER AVAILABLE $0.00
KV 038 **NO LONGER AVAILABLE $0.00
KV 04 ** USE KV 04 ASSY $0.00
KV 04 ASSY **NO LONGER AVAILABLE $0.00
KV 05 ** USE KV 05 ASSY $0.00
KV 05 ASSY **NO LONGER AVAILABLE $0.00
KV 06 **NO LONGER AVAILABLE $0.00
KV 060 **NO LONGER AVAILABLE $0.00
KV 061 **NO LONGER AVAILABLE $0.00
KV 07 *NO LONGER AVAILABLE $0.00
KV 080 **NO LONGER AVAILABLE $0.00
KV 082 *NO LONGER AVAILABLE $0.00




Part Number Description List Price

KV 083 *NO LONGER AVAILABLE $0.00
KV 3 **NO LONGER AVAILABLE $0.00
KV 54 *NO LONGER AVAILABLE $0.00
KV 62 ** NO LONGER AVAILABLE $0.00
KW?250265 PLATE W/2 HOLES $10.56
KW250815 NOTCHED DISC 450MM $107.07
KW330050621 SECURING ELEMENT $37.21
KZ 10 ** NO LONGER AVAILABLE $0.00
KZ 34 TINE ARM $0.00
KZ5 ** NO LONGER AVAILABLE $0.00
LCUS ?? $0.00
LE 0101KO0 **NO LONGER AVAILABLE $0.00
LF0238K0 ?? $0.00
MA0000154 BOLT 14 X 40 X 1.5 $1.41
MA0000231 RING NUT $14.11
MA0000541 OIL SEAL 40 X 52 X 10RD $3.63
MA0000804 PLUG TMDF34 $4.67
MA0001191 WATERPROOF CR3307 $172.16
MAQ500079 BLADE-R/H $13.79
MAQ0500080 BLADE L/H $647.83
MA1302177 SPEED TINE-R/H $8.15
MA1302178 SPEED TINE-L/H $8.15
MA1302179 TINE/TILLER R/H $13.20
MA1302180 TINE/TILLER L/H $13.20
MA1400025 UPPER GEAR L $0.00
MA1400032 SPACER $98.25
MA1400059 TILLER RING & PINION $428.68
MA2000022 CHAIN COVER-TILLER $90.61
MA2000024 GASKET $43.84
MA2000029 ROTOR COVER $34.28
MA2000030 HOUSING/BEARING $38.44
MA2000031 BEARING COVER-OUTSIDE $32.95
MA2000035 SPRING,CHAIN COVER $19.24
MA2000040 RH SKID $75.28
MA2000041 LH SKID $76.27
MA2200900 CHAIN FOR VI $124.24
MA2300022 COVER, TILLER $123.05
MA2300024 GASKET $47.76
MA2300029 ROTOR HOUSING--LH $277.28
MA9700024 GASKET $16.44
MA9703022 COVER $278.35
MA9800026 GEAR GS80 $530.03
MA9800027 GEAR GS80 $337.19
MA9800046 L/H SIDE FRAME $636.17
MA9800093 SPACER $25.12
MA9801093 SPACER $25.12
MC 0279K0 *NO LONGER AVAILABLE $0.00
MC 0395KO **NO LONGER AVAILABLE $0.00
MH 00511 SHIM KIT $0.00




Part Number Description List Price

MT 0175 *NO LONGER AVAILABLE $0.00
MT 0375 ** USE MT 0375K0 $0.00
MT 141V *NO LONGER AVAILABLE $0.00
MT 163 *NO LONGER AVAILABLE $0.00
MT 165V ** USE MT 165 $0.00
MT 169 ** NO LONGER AVAILABLE $0.00
MT 174 ** USE MT 174V $0.00
MT 179L ** USE MT 179LV $0.00
MT 179R ** USE MT 179RV $0.00
MT 197 **NO LONGER AVAILABLE $0.00
MT 300V PLAIN WASHER 3.5 X 13 X 35 $1.68
MT 301 ** USE MT 301V $0.00
MT 310 (05) ** USE MT 00310 $0.00
MT 310(10) ** USE MT 00310 $0.00
MT 333 *NO LONGER AVAILABLE $0.00
MT 34 ** USE MT 34V $0.00
MT 344 *NO LONGER AVAILABLE $0.00
MT 345 ** USE GA 172 ASSY $0.00
MT 366 ** USE VGLE236 $0.00
MT 374 ** USE 84.00.06 $0.00
MT 376 ** USE MT 376V $0.00
MT 379 ** USE TH 0079 $0.00
MT 452 **NO LONGER AVAILABLE $0.00
MT 46 ** USE GA 173 ASSY $0.00
MT 55R *NO LONGER AVAILABLE $0.00
MT 57 SPACING TUBE $0.00
MT 62(06) *USE VGMT0062 $0.00
MT 62(08) ** USE MT 0062 $0.00
MT 62(10) ** USE MT 0062 $0.00
MT 63 ** USE MT 0063 $0.00
MT 82 ** NO LONGER AVAILABLE $0.00
MTO00000086 SENSOR PROX. M18S $66.24
MT00000120 CABLE SENSOR $50.79
MT00000217 CONTROL BOX F/KD853 $1,761.48
MT00000817 ** USE MT00000120 $0.00
MT00000914 CABLE SENSOR L=5M $50.79
MTO00001549 SENSOR PROX M18S $66.24
MTO00001618 POWER CABLE L=2M $130.61
MTO00001636 JOYSTICK $658.35
MT00001648 BALE WRAPPER MONITOR $1,543.95
MTO00001660 CABLE VALVE LED L3M $77.29
MTO00001663 SET SENSOR CLAMP $20.71
MT00001663BOM SENSOR ASSY. $140.88
ND 0175V ** USE ND 1075V $0.00
ND 09906V ** USE ND 9906V $0.00
ND 1002V ** USE 30270170 $0.00
ND 1003V *NO LONGER AVAILABLE $0.00
ND 1005V **NO LONGER AVAILABLE $0.00
ND 1011V *NO LONGER AVAILABLE $0.00




Part Number Description List Price

ND 1019V *NO LONGER AVAILABLE $0.00
ND 1023V **NO LONGER AVAILABLE $0.00
ND 1025V *NO LONGER AVAILABLE $0.00
ND 1027V ** USE 30271150 $0.00
ND 1031V ** USE KG00350961 $0.00
ND 1034V ** USE KG00357761 $0.00
ND 1035V *NO LONGER AVAILABLE $0.00
ND 1055V *NO LONGER AVAILABLE $0.00
ND 1071 ** USE KG00476261 $0.00
ND 1071V ** USE KG00476261 $0.00
ND 1078V *NO LONGER AVAILABLE $0.00
ND 1080V **NO LONGER AVAILABLE $0.00
ND 1092V *NO LONGER AVAILABLE $0.00
ND 1098V BOLT M10 X 16 8.8 $2.50
ND 1111V *NO LONGER AVAILABLE $0.00
ND 1119V *NO LONGER AVAILABLE $0.00
ND 1127V ** USE 30271440 $0.00
ND 1140V ** USE KG00479961 $0.00
ND 1143V *NO LONGER AVAILABLE $0.00
ND 1153V **NO LONGER AVAILABLE $0.00
ND 1155V *NO LONGER AVAILABLE $0.00
ND 1161V **NO LONGER AVAILABLE $0.00
ND 1162V **NO LONGER AVAILABLE $0.00
ND 1180V **NO LONGER AVAILABLE $0.00
ND 1182V ** USE KG00362061 $0.00
ND 1194V *NO LONGER AVAILABLE $0.00
ND 1203V BOLT M12X85 $0.00
ND 1221 ** USE ND 1221V $0.00
ND 1222V *NO LONGER AVAILABLE $0.00
ND 1225V **NO LONGER AVAILABLE $0.00
ND 1229V *NO LONGER AVAILABLE $0.00
ND 1237V **NO LONGER AVAILABLE $0.00
ND 1244V ** USE KG00362661 $0.00
ND 1255V *NO LONGER AVAILABLE $0.00
ND 1256V **NO LONGER AVAILABLE $0.00
ND 1271V **NO LONGER AVAILABLE $0.00
ND 1274V *NO LONGER AVAILABLE $0.00
ND 1293V **NO LONGER AVAILABLE $0.00
ND 1303V *NO LONGER AVAILABLE $0.00
ND 1304 ** USE ND 1304V $0.00
ND 1304V *NO LONGER AVAILABLE $0.00
ND 1306V **USE KG00456361 $0.00
ND 1314 *NO LONGER AVAILABLE $0.00
ND 1350V *NO LONGER AVAILABLE $0.00
ND 1358V *NO LONGER AVAILABLE $0.00
ND 1372V **NO LONGER AVAILABLE $0.00
ND 1375V *NO LONGER AVAILABLE $0.00
ND 1381V **NO LONGER AVAILABLE $0.00
ND 1393V *NO LONGER AVAILABLE $0.00




Part Number Description List Price

ND 1422V *NO LONGER AVAILABLE $0.00
ND 1427V **NO LONGER AVAILABLE $0.00
ND 1428V *NO LONGER AVAILABLE $0.00
ND 1444V *NO LONGER AVAILABLE $0.00
ND 1452V *NO LONGER AVAILABLE $0.00
ND 1453V *NO LONGER AVAILABLE $0.00
ND 1474V *NO LONGER AVAILABLE $0.00
ND 1478V *NO LONGER AVAILABLE $0.00
ND 1508V *NO LONGER AVAILABLE $0.00
ND 1524 **NO LONGER AVAILABLE $0.00
ND 1540V *NO LONGER AVAILABLE $0.00
ND 1545V **NO LONGER AVAILABLE $0.00
ND 163 ** NO LONGER AVAILABLE $0.00
ND 2011V ** USE 30596200 $0.00
ND 2030V ** USE KG01049261 $0.00
ND 2058V *NO LONGER AVAILABLE $0.00
ND 2063 ** USE ND 2094V $0.00
ND 2063V ** USE ND 2094V $0.00
ND 2080V ** USE KG01061161 $0.00
ND 2083 ** USE ND 2083V $0.00
ND 2083V LOCK NUT M16 $0.00
ND 2086 ** USE 30577100 $0.00
ND 2086V ** USE 30577100 $0.00
ND 21 **NO LONGER AVAILABLE $0.00
ND 2131V ** USE KG01061261 $0.00
ND 3001V ** USE KG01267761 $0.00
ND 3009 ** USE ND 3009V $0.00
ND 3024V ** USE ND 3104V $0.00
ND 3036V *NO LONGER AVAILABLE $0.00
ND 3037V **NO LONGER AVAILABLE $0.00
ND 3106V *NO LONGER AVAILABLE $0.00
ND 3112 **NO LONGER AVAILABLE $0.00
ND 3117V **NO LONGER AVAILABLE $0.00
ND 3126 *NO LONGER AVAILABLE $0.00
ND 3131V **NO LONGER AVAILABLE $0.00
ND 3134V **NO LONGER AVAILABLE $0.00
ND 4013V TENSION PIN 5x60 $0.00
ND 4014V **NO LONGER AVAILABLE $0.00
ND 4025V *NO LONGER AVAILABLE $0.00
ND 4034V **NO LONGER AVAILABLE $0.00
ND 4036V ** USE 30803880 $0.00
ND 4037V ** USE ND 4062V $0.00
ND 4038 *NO LONGER AVAILABLE $0.00
ND 4040 ** USE ND 4040V $0.00
ND 4045V *NO LONGER AVAILABLE $0.00
ND 4048 ** USE ND 4048V $0.00
ND 4048V *NO LONGER AVAILABLE $0.00
ND 4067 ** USE ND 4067V $0.00
ND 4075 ** USE ND 4075V $0.00




Part Number Description List Price

ND 4079V *NO LONGER AVAILABLE $0.00
ND 4083 **NO LONGER AVAILABLE $0.00
ND 4093V *NO LONGER AVAILABLE $0.00
ND 4100V *NO LONGER AVAILABLE $0.00
ND 5005 ** USE 40101206 $0.00
ND 5007 BALL BEARING 6210-Z-C3 $28.80
ND 5008 BALL BEARING 6305 $10.59
ND 5011 NEEDLE BEARING-32512/89 $35.86
ND 5022 ADJ. BEARING GE-40 KRRB $36.30
ND 5025 BALLBEARING 6204-2RS $7.45
ND 5029 ** USE KG01568700 $0.00
ND 5030 **NO LONGER AVAILABLE $0.00
ND 5031 *NO LONGER AVAILABLE $0.00
ND 5033 BALL BEARING 6209 $21.15
ND 5038 *NO LONGER AVAILABLE $0.00
ND 5044 BALL BEARING 6006 $10.75
ND 5054 *NO LONGER AVAILABLE $0.00
ND 5057 **NO LONGER AVAILABLE $0.00
ND 5060 *NO LONGER AVAILABLE $0.00
ND 5061 BALL BEARING-6304 2RS $9.16
ND 5062 *NO LONGER AVAILABLE $0.00
ND 5065 ** USE KG01398800 $0.00
ND 5066 ** USE KG01381900 $0.00
ND 5067 BALL BEARING 6211-2RS $29.12
ND 5069 BALL BRG-6215 2RS C3 $61.49
ND 5070 ** USE ND 5224 $0.00
ND 5071 ** USE KG01379100 $0.00
ND 5083 *NO LONGER AVAILABLE $0.00
ND 5084 BALL BRG-6306-2RS $14.47
ND 5086 BALL BEARING 6009 $12.49
ND 5099 ** USE ND 5140 $0.00
ND 5106 ** USE ND 5218 $0.00
ND 5111V ** USE VF06215784 $0.00
ND 5120 BEARING 206NPPB $20.68
ND 5122 BALL BEARING 6007-2RS $24.15
ND 5127 ** USE ND 5223 $0.00
ND 5135 *NO LONGER AVAILABLE $0.00
ND 5138 ** NO LONGER AVAILABLE $0.00
ND 5144 ** USE ND 5217 $0.00
ND 5151 **NO LONGER AVAILABLE $0.00
ND 5156 *NO LONGER AVAILABLE $0.00
ND 5160 **NO LONGER AVAILABLE $0.00
ND 5166 *NO LONGER AVAILABLE $0.00
ND 5169 BEARING HK 3520 $14.74
ND 5205 **NO LONGER AVAILABLE $0.00
ND 5223 BALL-BEARING 6005-2RS $9.05
ND 5233 *NO LONGER AVAILABLE $0.00
ND 5240 ** USE KG01491300 $0.00
ND 5286 ** USE KU00021 $0.00




Part Number Description List Price

ND 5293 ** USE KU00021 $0.00
ND 6033 **NO LONGER AVAILABLE $0.00
ND 6034 *NO LONGER AVAILABLE $0.00
ND 6067 *NO LONGER AVAILABLE $0.00
ND 6073 ** NO LONGER AVAILABLE $0.00
ND 6075 ** NO LONGER AVAILABLE $0.00
ND 6079 ** USE KG00022400 $0.00
ND 6080 *NO LONGER AVAILABLE $0.00
ND 6081 *NO LONGER AVAILABLE $0.00
ND 6086 **NO LONGER AVAILABLE $0.00
ND 6093 *NO LONGER AVAILABLE $0.00
ND 6119 **NO LONGER AVAILABLE $0.00
ND 6125 ASSY *NO LONGER AVAILABLE $0.00
ND 6126 **NO LONGER AVAILABLE $0.00
ND 6141 *NO LONGER AVAILABLE $0.00
ND 6155 *NO LONGER AVAILABLE $0.00
ND 6160 *NO LONGER AVAILABLE $0.00
ND 6183 **NO LONGER AVAILABLE $0.00
ND 6190 ** NO LONGER AVAILABLE $0.00
ND 6209 **NO LONGER AVAILABLE $0.00
ND 6221 ** USE KG00022500 $0.00
ND 6265 **NO LONGER AVAILABLE $0.00
ND 6339 **NO LONGER AVAILABLE $0.00
ND 7001 **NO LONGER AVAILABLE $0.00
ND 7010 ** USE KG01307200 $0.00
ND 7017 *NO LONGER AVAILABLE $0.00
ND 7022 **NO LONGER AVAILABLE $0.00
ND 7023 **NO LONGER AVAILABLE $0.00
ND 7029 *NO LONGER AVAILABLE $0.00
ND 7049 **NO LONGER AVAILABLE $0.00
ND 8002 ** USE ND 8002V $0.00
ND 8004V ** USE KG01107062 $0.00
ND 8006V **NO LONGER AVAILABLE $0.00
ND 8007 ** USE ND 8007V $0.00
ND 8007V ** USE KG01107862 $0.00
ND 8008V **NO LONGER AVAILABLE $0.00
ND 8014 *NO LONGER AVAILABLE $0.00
ND 8016 ** USE 31002720 $0.00
ND 8017 *NO LONGER AVAILABLE $0.00
ND 8018 **NO LONGER AVAILABLE $0.00
ND 8036 ** USE KG01128700 $0.00
ND 8049 **NO LONGER AVAILABLE $0.00
ND 8075 *NO LONGER AVAILABLE $0.00
ND 9004 ** USE ND 9004V $0.00
ND 9005 ** USE ND 9905 $0.00
ND 9072 ** NO LONGER AVAILABLE $0.00
ND 91009 ** NO LONGER AVAILABLE $0.00
ND 91017 **NO LONGER AVAILABLE $0.00
ND 91020 ** NO LONGER AVAILABLE $0.00




Part Number Description List Price

ND 91035 ** USE ND 91037 $0.00
ND 9157 ** NO LONGER AVAILABLE $0.00
ND 92051V ** NO LONGER AVAILABLE $0.00
ND 92052V *NO LONGER AVAILABLE $0.00
ND 92130 *NO LONGER AVAILABLE $0.00
ND 92176 ** USE GD419 $0.00
ND 9244 *NO LONGER AVAILABLE $0.00
ND 9245 *NO LONGER AVAILABLE $0.00
ND 9264V *NO LONGER AVAILABLE $0.00
ND 9381 ** USE VF16615400 $0.00
ND 94004 *NO LONGER AVAILABLE $0.00
ND 94015 ** USE ND 94105 $0.00
ND 94017 *NO LONGER AVAILABLE $0.00
ND 94021 **NO LONGER AVAILABLE $0.00
ND 94056 *NO LONGER AVAILABLE $0.00
ND 94062 ** USE ND 94108 $0.00
ND 94067 ** USE ND 94139 $0.00
ND 94105 ** NO LONGER AVAILABLE $0.00
ND 95017 *NO LONGER AVAILABLE $0.00
ND 95029 ** USE KG00001500 $0.00
ND 9570 *NO LONGER AVAILABLE $0.00
ND 96022 **NO LONGER AVAILABLE $0.00
ND 96050 **NO LONGER AVAILABLE $0.00
ND 96054 **NO LONGER AVAILABLE $0.00
ND 96058 *NO LONGER AVAILABLE $0.00
ND 96076 *NO LONGER AVAILABLE $0.00
ND 96084 ** USE ND 9958 $0.00
ND 96088 **NO LONGER AVAILABLE $0.00
ND 97006 *NO LONGER AVAILABLE $0.00
ND 9719 **NO LONGER AVAILABLE $0.00
ND 9750V ** USE ND 9670V $0.00
ND 9781 ** USE ND 9827 $0.00
ND 9790 **NO LONGER AVAILABLE $0.00
ND 98010 *NO LONGER AVAILABLE $0.00
ND 98026V ** USE KG02000600 $0.00
ND 98048 PACKING $13.89
ND 98060 **NO LONGER AVAILABLE $0.00
ND 98071 **NO LONGER AVAILABLE $0.00
ND 98129 PROFILE $0.00
ND 9815V **NO LONGER AVAILABLE $0.00
ND 9905 GASKET-1 METER LONG(39") $10.07
ND 9922 ** USE BR 00424 $0.00
ND 9930 *NO LONGER AVAILABLE $0.00
ND92104V NIPPLE $4.19
OV-BPP-MP-5404-08-08 BSP MALE TO NP MALE 932 COUPLER $0.00
PSO000FAK ** USE PS-000FAK $0.00
PZ 0243 ** USE PZ 0243K0 $0.00
PZ 0243K0 *** JSE A142455000 $0.00
PZ 0250 ** USE PZ 0250K0 $0.00




Part Number Description List Price

PZ 0250K0 ** USE TF 0288K0 $0.00
PZ 106 ** USE PZ 106E $0.00
Pz 107 ** USE PZ 107E $0.00
PZ 110 ** USE PZ 110E $0.00
Pz 111 ** USE PZ 111E $0.00
PZ 114 ** USE PZ 114K0 $0.00
PZ 116 ** USE PZ 0116 $0.00
PZ 11V *NO LONGER AVAILABLE $0.00
Pz 137 *NO LONGER AVAILABLE $0.00
PZ 160V **NO LONGER AVAILABLE $0.00
PZ 164 ** NO LONGER AVAILABLE $0.00
PZ 175V **NO LONGER AVAILABLE $0.00
PZ 179 ** USE PZ 179K0 $0.00
PZ 190 ** NO LONGER AVAILABLE $0.00
Pz 191 ** NO LONGER AVAILABLE $0.00
PZ 192 ** NO LONGER AVAILABLE $0.00
PZ 193 ** NO LONGER AVAILABLE $0.00
PZ 224 ** USE PZ 224E $0.00
PZ 225 ** USE PZ 225E $0.00
PZ 232 **NO LONGER AVAILABLE $0.00
PZ 238V *NO LONGER AVAILABLE $0.00
PZ 239V **NO LONGER AVAILABLE $0.00
PZ 241 ** USE PZ 241V $0.00
PZ 241V **NO LONGER AVAILABLE $0.00
PZ 260V *NO LONGER AVAILABLE $0.00
PZ 264 ** USE PZ 264K0 $0.00
PZ 270V ** USE PZ 270 $0.00
Pz 287 ** NO LONGER AVAILABLE $0.00
Pz 321V ** NO LONGER AVAILABLE $0.00
PZ 328 ** USE PZ 328K0 $0.00
PZ 328K0 ** USE VN19330150 $0.00
PZ 339 ** USE PZ 339E $0.00
PZ 340 ** USE PZ 340E $0.00
PZ 368 *NO LONGER AVAILABLE $0.00
PZ 415K0 SPRING $0.00
PZ 48V ** USE PZ 48 $1.21
PZ 51 ** USE PZ 51K0 $0.00
PZ 58V ** USE PZ 58 $0.00
PZ CM212-P *NO LONGER AVAILABLE $0.00
PZ110 ** USE PZ 110E $0.00
PZz225 ** USE PZ 225E $0.00
R0020101 **NO LONGER AVAILABLE $0.00
R0235993 BUSHING/PALIER $18.36
RF00115 LOCK PIN 10X54 $2.17
RF00166 GREASE NIPPLE M6 X 100 $0.87
RF00438 SAFETY PIN $1.63
RF00721 WASHER $0.59
RF00895 ** USE 41702899 $0.00
RF01991 WASHER 16.5 X 30 X 3 $0.75




Part Number Description List Price

RF0200720 TINE $25.67
RF02345 GREASE NIPPLE $0.45
RF04030 U-BOLT 16M 90X90 $22.56
RF05172 END CAP $5.72
RF1368061 PIN 30 X 118 $68.52
RF14642 U-BOLT 16.8 X 80 $30.88
RF15188 PAIR SP. WASHER M12 $2.72
RF17179 NUT M18 X 150 $6.59
RF17441 WASHER 75X51X3 $30.11
RF1771261 CYLINDER PIN 30 X 168 $69.51
RF20523 RING PERMAGLIDE $25.81
RF22033 WASHER 30.5 X 50 X 2 $20.64
RF23601 C/SINK SCREW $1.91
RF23915 NUT M48 $70.45
RF2408194 RED NOTCH DISC $101.49
RF2520863 ADJUSTMENT RING $55.48
RF25228 HYD.LOCKING VALVE/2-WAY $117.80
RF25301 LOCK PIN $24.16
RF25307 HOSE $48.39
RF25308 HYD. HOSE INFOLDIN EXT. 1000M $45.56
RF25522 END CAP $18.07
RF25523 CASTLE NUT $12.75
RF25524 M18 STUDS $10.15
RF2567094 SPRING $65.93
RF25853 DRAW BAR AXLE WELD $193.88
RF25864K0 LEFT DISC HOLDER $471.04
RF2587994 DRAW-BAR $2,800.69
RF25895 AXLE/PIN WELDED $213.08
RF2589661 CYLINDER AXEL $147.96
RF26073 ACTI-PAC STUB SHAFT END $213.80
RF26080X0 SPRING W/SKID $132.44
RF2613161 PIN $126.92
RF26149 END CAP M86.5X1.5 $22.53
RF2617944 ** USE RF2617994 $0.00
RF2617994 TINE EXTENSION $979.11
RF26250 WHEEL COMPLETE $816.32
RF26339 RESTRICTOR $9.80
RF26341 ACCUMULATOR $232.65
RF26346 RUBBER SPRING $17.29
RF2637088 **NO LONGER AVAILABLE $0.00
RF26408 CTC DISC HOLDER PLATE PNTD $93.84
RF26437K0 **NO LONGER AVAILABLE $0.00
RF26461 PIN $60.45
RF2646677 SCRAPPER ACTIPACK $9.32
RF26487K0 HYD. DEPTH ADJUST. KIT $616.96
RF26489K0 RIGHT DISC HOLDER $471.04
RF2649294 L/H SIMPLE DISC HOLDER $265.85
RF2649394 R/H SIMPLE DISC HOLDER $248.17
RF2651777 LOCKING TRANSFER WELDED $69.80




Part Number Description List Price

RF26564 WING SHARE KIT $178.75
RF2666794 DRAWBAR EXTENTION $1,347.13
RF26902 HUB $467.32
RF26903 WASHER 65X95X2 $33.84
RF26904 WASHER 36X70X5 $19.44
RF26905 WASHER 65X131X2 $64.11
RF26906 METALIC SEAL 30213 $47.32
RF26907 CASTLE NUT M36X2 $23.25
RF26908 CASTLE NUT STOP $7.09
RF26909 HUB $86.52
RF26910 OIL SEAL $40.35
RF26952X0 FCD DISC EQUIPPED $600.60
RF26953X0 FCD SETTING TENSION SY. $809.32
RF26958 SQUARE TUBE LENGTH 3170 $532.11
RF2711294 ** USE RF3129994 $0.00
RF2712077 SECURITY CARRIER FORK $97.49
RF27122 CTC LOCK BUSHING $73.15
RF2716661 PIN CYLINDER LU58 $106.20
RF27169 RING 25MM $12.79
RF27170 RING 40/44 LENGTH 40MM $21.65
RF27171 RING 50/55 LENGTH 50MM $57.67
RF27320 FCD HOLDER W/HUB $458.49
RF2757188 HYD. CYLINDER 90 X 50 $965.25
RF27572 SEAL KIT $390.84
RF2757963 HYD. CYL. STOP SLIDE $219.05
RF2758063 HYD. CYL. STOP ROD $215.84
RF2758263 HYD. CYL. STOP HANDLE $67.91
RF2758363 HYD. CYL. STOP NUT $182.88
RF27593 SEAL KIT 26269/26335/27498 $429.00
RF27705 FEED SETTING RIND $4.49
RF2772963 LOWER PIN CAT 2 & 3 W/STOP $147.97
RF27994 DRILLED RING $652.63
RF27999 CTC TIRE 480/45-17 $840.45
RF28000 TIRE 340/55-16TlI $517.89
RF28444 SECURITY DRAWBAR FORK $69.20
RF28445 FIXING SCREW $41.68
RF29043 PUSH PULL COUPLING TYPE CCM1/2-UM12L $22.13
RF2919094 WELDED AXEL 70 GAUGE 2200 $958.01
RF2920194 HYD. HOSE HOLDER $301.45
RF29209 COUNTER BALL VALVE $683.08
RF2921361 PIN 25 $71.87
RF29235 HYD. HOSE QUALIDISC LIFT $155.79
RF29240 PUS PULL COUPLING CCM1/2-UML15 $27.31
RF29288 HYD. HOSE INLIFTIN EXT. 1000M $65.07
RF29292 VALVE BLOCK $1,579.15
RF29293 FLOW LIMITER $360.36
RF2931094 DRAW BAR LOWER SHAFT $424.48
RF2931797 CONICAL DISC $125.19
RF2972800 TURN BUCKLE GUAGE $61.17




Part Number Description List Price

RF2981988 HYD. CYLINDER 35 X 80 $839.93
RF2986488 HYD CYLINDER 30 X 60 $897.63
RF29865 SEAL KIT 29864 CYCLINDER $135.55
RF2986794 L/H SETTING HOLDER $74.27
RF2986994 R/H SETTING HOLDER $69.83
RF2995294 PARKING STANDS $139.79
RF3002161 PIN $70.69
RF3032488 HYD CYLINDER 60 X 30 $675.65
RF30325 SEAL KIT $271.37
RF30522 RH WHEEL/TIRE COMPLETE $1,294.95
RF30523 L/H TIRE/WHEEL COMPLETE $1,294.96
RF30533 HUB W/LUG BOLTS $250.69
RF30534 WASHER $21.29
RF30536 HUB $313.25
RF30584 **USE A135001430 $64.28
RF3063961 PIN 021650 LENGTH 615 $273.68
RF3064094 MAIN FRAME $5,616.27
RF30657X0 KNIFE $58.35
RF30701X0 REPAIR KIT HUB EQUIPPED $224.25
RF3080161 CYLINDER PIN LU72 $116.25
RF31169X0 CONTROL BOX 5.2 $2,329.01
RF3129994 SHORT TINE EXTENSION $826.60
RF3137961 WELDED DISPERTION PLATE $84.83
RF31413X0 ARM $1,116.09
RF31433 EXTENTION CABLE $545.59
RF31470 PIPE DIA. .35 (Per Meter) $13.99
RF3178194 BALL JOINT LINKAGE $743.80
RF3178361 PIN 040 $132.03
RF3189786 HYD CYL COMP $1,001.69
RF31960K0 REPLACE KIT $1,427.35
RF31982X0 FIXING HOLDER KIT $275.81
RF32029 MACHINE CABLE $307.07
RF32061 SOWING SHAFT $91.67
RF32073 SOWING SHAFT COVER $112.59
RF32074 BELT COVER RAL3020 $76.41
RF32085 HYD. MOTOR $1,473.44
RG00023374 RAU TINE $10.27
RG00031301 SCREW FOR RAU TINE $2.69
RG00033989 PLUG $85.95
RG00045482 RUBBER STOP $11.27
RG00049729 ZINCED YOKE SCREW M20 8.8 $42.24
RG00050664 BUTTON CAP SCREW $0.67
RL 1494 **NO LONGER AVAILABLE $0.00
RL0495K0BOM *NO LONGER AVAILABLE $0.00
RL0O887KO0 ROLLER $0.00
RT 107V ** USE LE 322V $0.00
RT 115 ** NO LONGER AVAILABLE $0.00
RT 119 ** USE LD 40K0 $0.00
RT 14 ** USE TG 93V $0.00




Part Number Description List Price

RT 14V ** USE TG 93V $0.00
RT 15 ** USE RT 15V $0.00
ST 0053 *NO LONGER AVAILABLE $0.00
ST 2 ** USE ST 2BOM $0.00
ST 2 ASSY GEAR ASSEMBLY $0.00
ST 2BOM *NO LONGER AVAILABLE $0.00
ST 3 ** USE ST 2 ASSY $0.00
TA 140 *NO LONGER AVAILABLE $0.00
TA 343V *NO LONGER AVAILABLE $0.00
TA 348V PIN $0.00
TF 012 ** USE TF 012K0 $0.00
TF 012K0 ** USE TF012KOBOM $0.00
TF 0288K0 BLADE HOLDER $30.30
TF 038K0 BLADE DETACHMENT TOOL $81.12
TF 1 ** USE TF 263 $0.00
TF 2 ** USE TF 262 $0.00
TF 28 ** USE TF 28K0 $0.00
TF 70 **USE KT4189300001 $0.00
TF 71 ** USE KT4189400001 $0.00
TF 77 **NO LONGER AVAILABLE $0.00
TF012KOBOM *NO LONGER AVAILABLE $0.00
TG 00136 **NO LONGER AVAILABLE $0.00
TG 80 ** USE TG 80V $1.67
TH 00117 SWATH DEFLECTOR ASSY, LH $0.00
TH 114 ** USE TH 00114 $0.00
TH 78(20) ** USE TH 0078 $0.00
TH 79 ** USE TH 0079 $0.00
TH00114 *USE VGTH0114 $0.00
TK 5K0 ** USE TF 5K0 $0.00
TK 96 ** NO LONGER AVAILABLE $0.00
TR 0050 ** USE TR 00896 $0.00
TR 00880 DECAL SET CM 168 $0.00
TR 00898 **NO LONGER AVAILABLE $0.00
TR 1010 ** USE TR 2010 $10.23
TR 2047 **NO LONGER AVAILABLE $0.00
TR 61 **NO LONGER AVAILABLE $0.00
TSI 01-0144 *NO LONGER AVAILABLE $0.00
TT 016 *NO LONGER AVAILABLE $0.00
TT 20 ** USE TT 20K0 $0.00
TT 66 ** USE TT 66V $0.00
TT 97 *NO LONGER AVAILABLE $0.00
TW 1024 **NO LONGER AVAILABLE $0.00
UH216147 *NO LONGER AVAILABLE $0.00
UH255767 KNOB $11.32
UH300336 TENSION SPRING $20.84
UH300833 ** USE UW00227 $0.00
UH306685 FILTER ELEMENT PARKER $177.17
UH333024 LOCKING PLATE $10.25
UH410141 WASHER $9.88




Part Number Description List Price

UH410230 PLUG $5.27
UH410231 ROLLER $288.28
UH410351 ** NO LONGER AVAILABLE $0.00
UH410632 HINGE PIN $39.17
UH410633 PIN $77.20
UH410641 ** USE KK010315 $0.00
UH410711 **NO LONGER AVAILABLE $0.00
UH410749 ** NO LONGER AVAILABLE $0.00
UH410763 *NO LONGER AVAILABLE $0.00
UH410872 **NO LONGER AVAILABLE $0.00
UH411099 MAGNET $0.00
UH411115 HYD. 1/2IN 2400 $0.00
UH411178 **NO LONGER AVAILABLE $0.00
UH411260 CAST SLIDING BEARING $94.35
UH411474 CONTROL CABLE $576.01
UH411475 CONTROL CABLE $691.28
UH411478 CABLE 2.5 M $376.49
UH411483 **NO LONGER AVAILABLE $0.00
UH411484 **NO LONGER AVAILABLE $0.00
UH411485 **NO LONGER AVAILABLE $0.00
UH411486 SLEEVE/COLLAR $0.00
UH411487 ALLEN BOLT $0.32
UH411542 HYD.CYL.COMP 7705 63X32X900 $965.33
UH411696 STOPPER $16.43
UH411746 RETAINER $79.51
UH411750 KNIFE $2.67
UH411751 SHIM FOR RETAINER $6.16
UH411939 GEAR M5/64T $269.59
UH411950 SPROCKET 11T W/FLANGE 1IN HO $102.11
UH411964 SHAFT $96.75
UH411970 GUARD $94.71
UH411999 TRANSP.BELT 4.2X250X3230 W/ $491.91
UH412020 ECCENTRIC SLIDE $9.80
UH412022 SPRING F BALE WRAPPER 7512 $50.16
UH412039 TENSION SPRING $90.09
UH412351 UPPER RELEASER $26.00
UH412352 LOWER RELEASER $24.97
UH412524 ROLLER ASSY $82.72
UH412525 ROLLER W/RUBBER $77.63
UH412527 LAMINATED SPRING $21.57
UH412529 RETAINER $162.96
UH412611 PIN $22.71
UH412615 JACK STAND $377.63
UH413022 SENSOR CABLE ASSY. 5.0M $163.24
UH413177 CONTROL CABLE $89.76
UH413179 LEVER, CONTROL $44.23
UH414172 TRANSPORT BELT $0.00
UH414180 CYLINDER PIN $71.71
UH414306-K JACK STAND $265.57




Part Number Description List Price

UH414314 STAY $92.79
UH414479 CONTROL PANEL ASSY $1,464.27
UH414486 HYD. MOTER BW1400/1600 $1,372.28
UH440713 COVER 7664 PRO WRAP $706.07
UH441064 EXT. CABLE $135.24
UH441075 CONTROL BOX CABLE $301.93
UH441185 SOLENOID $271.12
UH4411963 SUPPORT ROLLER ASSY $328.20
UH441744 DRIVERCARD/CIRCUIT BOARD $3,782.60
UH441757 CHIP KIT 3.07 VERS-7664 PRO $736.96
UH442954 WASHER W/NOTCH OUTS $22.97
UH453318 WHEEL, TOOTHED $115.96
UH453411 HYD.FILTER ELEMENT $193.93
UH453531 GUIDE $86.53
UH453537 BLADE $97.95
UH673 * USE UH 00673 $0.00
UH813565 ** USE KG00355761 $0.00
UHB855380 HANDWHEEL M10 $21.65
UH866375 TENSION PIN 6 X 75 $2.21
UHB866650 *»* USE KG01195562 $0.00
UH900501 SEAL KIT MF761 MOTOR $308.97
UH901602 CONNECTING LINK $7.12
UH901631 CHAIN $58.31
UH911266 END PLUG $12.15
UN410137 * NO LONGER AVAILABLE $0.00
UN412705 *NO LONGER AVAILABLE $0.00
VF01100600 Straight Connector $21.57
VF01100988 HYD.FITTING $87.59
VF01101455 RIVET 10X4 $0.85
VF01103117 CUTTING RING $1.87
VF01111145 ** USE ND 1023V $0.00
VF01111524 BOLT M12 X 75 $3.05
VF01116679 NIPPLE HYD. CYL. $3.16
VF01116740 * USE ND 92043V $11.73
VF01118664 SEAL RING 11X14X1 $1.08
VF01120606 * USE KT99250474 $80.71
VF01120698 GREASE NIPPLE 10MM 45DEGREE $2.93
VF01127706 * USE ND 9346 $0.00
VF01132686 SHIM/SPACER $0.75
VF01132687 SPACER $1.40
VF01132688 SHIM/SPACER $3.11
VF01133287 WASHER $10.75
VF01137131 WASHER $10.16
VF01137379 SHIM $2.64
VF01137633 WHEEL NUT $18.76
VF01137726 SHIM/SPACER $0.67
VF01137727 ** USE 31428008 $0.47
VF01137876 WASHER $6.77
VF01138686 ** USE MT 00310 $0.56




Part Number Description List Price

VF01138921 BOLT M10 X 20 $4.69
VF01138935.61 Wheel nut BM24X1,5 D439-04 Zn $3.52
VF01139263 TIRE EXTRA 540 $320.05
VF01141042 BEARING/ADJUSTABLE CS308LU $89.01
VF01141063 BEARING $181.23
VF01141313 WASHER $1.56
VF01141356 SLEEVE/BUSHING FREEWHEEL $124.13
VF01141364 TIRE W/TUBE 15 X 6.00 - 6 $84.68
VF01141494.61 SPRING $15.15
VF01142819 SPACER $5.56
VF01142829 DRAW SPRING $46.20
VF01142830 DRAW SPRING $8.95
VF01157346 DOWELL PIN $4.01
VF01157382 ** USE 61.05.04 $4.31
VF01157399 ROLL PIN 13MMX36MM $4.72
VF01157402 ROLL PIN $5.01
VF01170940 NYLOS-RING $16.45
VF01172986 ** USE ND 09906V $27.61
VF01173381 HEX HEAD SCREW $0.56
VF01173543 HYD.FITTING $28.45
VF01174876 SNAP RING SB55 $0.89
VF01174972 PRESSURE SPRING $136.43
VF01175697 BOLT $9.43
VF01175740 SECURITY LOCK $1.08
VF01175752 RADIAL SEAL RING $15.99
VF01177072 HEX BOLT 10X 70 $4.72
VF01177316 SLEEVE $1.08
VF01177466 HEX BOLT 10 X 30 $2.95
VF01211882 PIPE CLIP $5.33
VF01397617 FOLDING/LYNCH PIN $6.35
VF01397858 CLAMPING LEVER BLACK $81.39
VF01397868 SQUARE PLUG $6.57
VF01397887 ** USE GT 71V $2.87
VF02953370 V-BELT XPB3150 $91.95
VF02953402 WASHER $0.72
VF06208934 FITTING $2.28
VF06209229 BOLT 12 X 55 $6.33
VF06209234 BOLT M14 X 300 8.8 $54.97
VF06209245 HEX BOLT 12 X 50 GR 10.9 $4.85
VF06209975.61 PIN $56.49
VF06210028.61 PIN 16 X 45 X 38 $31.63
VF06210032 PIN $16.75
VF06210723 Cup Spring 40 x 16.3 x 2.0 $22.12
VF06212527 KEY 10 X 8 $1.36
VF06212529 FITTING KEY $15.41
VF06213154 CHAIN LINK $6.80
VF06213177 LINK OFFSET $28.72
VF06213179 CHAIN LINK $17.44
VF06213194 CHAIN LINK $30.61




Part Number Description List Price

VF06213452 Chain-Master Link $18.55
VF06214155 TOOTHED SCREW $3.11
VF06214193 WASHER 4X21X3 $5.09
VF06214206 ** USE TH 100V $0.49
VF06214208 WASHER $0.69
VF06214210 WASHER $4.72
VF06214232 WASHER 29X42X5 $0.43
VF06214234 WASHER $1.44
VF06214238 WASHER/DISC/PLATE $6.85
VF06214269 WASHER $1.55
VF06214287 WASHER 22 OD X 16 ID X 1MM $1.41
VF06214293 WASHER 17 X 28 X 1 $3.67
VF06214306 WASHER $3.21
VF06214329 WASHER 833T $0.61
VF06214368 WASHER $5.23
VF06214376.61 WASHER $3.72
VF06214479 SPACER $1.36
VF06214492 SPACER $0.44
VF06214493 SPACER $1.29
VF06214504 ** USE MT 0063 $1.00
VF06214530 SPACER $1.23
VF06214531 SPACER $1.92
VF06214558 SPACER $1.41
VF06214690 O-RING $0.28
VF06214703 ** NO LONGER AVAILABLE $48.55
VF06214817 SEAL RING $4.33
VF06214952 NILOS RING $9.47
VF06215081 NEEDLE BEARING BK 3020 $21.99
VF06215126 INNER RING $38.13
VF06215282 SPRING\COMPRESSION $4.80
VF06215292 COMPRESSION SPRING $6.20
VF06215530 TENSION SPRING $17.12
VF06215536 TENSION SPRING $46.19
VF06215540 SPRING $15.93
VF06215602 SPRING $230.91
VF06215644 SPRING $6.40
VF06215645 SPRING $6.41
VF06215672 ** USE VGPZ11V $1.20
VF06215761 BEARING $235.16
VF06215766 BEARING $28.24
VF06215784 BEARING RETAINER $28.13
VF06216439 **NO LONGER AVAILABLE $31.53
VF06216520 PLUG $1.93
VF06216589 TIRE 3.50 X 8 $95.33
VF06216590 TIRE 16 X 6.5-8 6 PLY $97.48
VF06216638 INNER TUBE $23.32
VF06217227 TAIL LIGHT ASSY L/H RV119 $74.17
VF06228184 KEY $15.72
VF06228186 FELT PLUG $2.37




Part Number Description List Price

VF06228207 ** NO LONGER AVAILABLE $139.05
VF06228342 PLASTIC BUSHING $39.61
VF06229502 BUSHING $25.17
VF06229594 BUSHING $4.89
VF06229599 SHELL/HOUSING $21.09
VF06231401 TERMINAL RING $23.93
VF06231408 BUSHING $4.43
VF06231409.61 SHIM $9.00
VF06246785 WEAR BLOCK $7.96
VF06249879 SPACER $25.60
VF06249885 RIM $141.29
VF06250778 CERAMIC RING $12.32
VF06251212 LINING $136.09
VF06273858 WASHER 13X30X6 $0.92
VF06550164 BUSHING $7.12
VF06550817 BUSHING $24.72
VF06551316 GUIDE PULLEY $276.93
VF06551690 BRUSH $40.77
VF06551694 OIL TANK-AUTO OILER $138.47
VF06552220 KNIFE/TWINE $3.68
VF06554382.86 CHAIN WHEEL $45.80
VF06555007.86 RIM HALF $45.47
VF06559330 DRAW SPRING $87.99
VF06560348 CANVAS $139.08
VF06560350.86 BRACKET $131.24
VF06560411.61 SUPPORT STRAP $50.09
VF06560897 BUSHING $124.61
VF06561508.86 SETTING GAUGE $30.81
VF06561543 STRAIGHT BLADE $0.87
VF06563306.61 SHIM $3.11
VF06563320 BEARING PIN $353.12
VF06563365 LEVER $29.79
VF06563635 CAP $97.03
VF06564096 WHEEL ASSY.523T $192.04
VF06564445.86 SUPPORT $50.24
VF06564448 CORD $7.19
VF06564451.98 RIM W/BEARINGS 833T $74.39
VF06564733 TIRE/WHEEL COMP.RV BALER $136.11
VF06564735.98 RIM 1901 BALER $58.21
VF06565179 CAP $3.63
VF06565271 SWATH CURTAIN $131.40
VF06565295.61 BAR $51.76
VF06565388 BEVEL GEAR $205.33
VF06565406 TINE SAVER $7.88
VF06567029 PLASTIC BUSHING $71.29
VF06567491 SPACER $12.92
VF06567492 DUST SHIELD $13.00
VF06567493 CAP D 52 $16.67
VF06569634 BEARING TUBE $289.33




Part Number Description List Price

VF06570724.86 SUPPORT $44.89
VF06571745 TWINE WHEEL-BIG $395.99
VF06573024 NEEDLE HD490 SQ.BALER $554.44
VF06576507 HYD. HOSE $67.36
VF06576730 TWINE BRAKE $426.68
VF06576898.86 TERMINAL STRIP $35.77
VF06576899 STRIPPER $84.91
VF06580137 RING $22.64
VF06580259.86 TINE $11.72
VF06580298 ROLLER $136.04
VF06580436.86 SPINDLE NUT/YOKE $141.41
VF06580478 SPROCKET $267.08
VF06580481 HOUSING $373.21
VF06580482 SHAFT $1,113.48
VF06580802 ** JSE ND 7009 $25.55
VF06580809 ** USE 31101345 $1.05
VF06580818 SAUCER FOR KM 25 $853.41
VF06581453 WHEEL STUD $41.04
VF06581523 LOCKING PIECE $86.93
VF06581531 ADJUSTING PIECE $193.92
VF06581532 ADJUSTING LEVER $81.39
VF06581586 HINGE BEARING $60.96
VF06581587 RING $21.44
VF06581596 BEARING PIN $58.39
VF06581597.61 SPACER $32.83
VF06581627.86 TINE ARM $148.11
VF06581628 SIDE SHAFT $381.77
VF06581772 GEAR/DRIVE $135.05
VF06581857 RESTRICTOR .5 MM $23.23
VF06582530 HYD HOSE **NLA** $82.73
VF06584165.97 COVER/FUNNEL $67.17
VF06588610 EXCENTRIC DISC $94.73
VF06588799.98 COVER PLATE $29.92
VF06588859 ** USE VF16642644 $197.93
VF06589024 HYD HOSE $71.41
VF06589389 ROLLER $131.65
VF06589445 CAP $14.65
VF06589451 WASHER $14.24
VF06589674 INNER TUBE HOLDER $83.44
VF16500126 LOCKING DEVICE $20.08
VF16500127 LEAF SPRING $4.60
VF16500852 CANVAS $196.43
VF16500854.86 STRIP $151.47
VF16500855.61 FASTENING RAIL $61.91
VF16501196.80 CENTER HOUSING $496.15
VF16501461 ADJUSTING LEVER $44.47
VF16501745 HYD HOSE $53.97
VF16501834 DRIVE PLATE $34.47
VF16501835 DRIVE PLATE $26.05




Part Number Description List Price

VF16501981 GUIDE $8.55
VF16502742 TINE $15.96
VF16503133 V-BELT PULLEY $524.83
VF16504071 PROFILE TUBE-1200MM $196.17
VF16504072 PROFILE TUBE-1200MM $239.68
VF16504079 SEALING SET $94.45
VF16504333.86 TINE $11.72
VF16504736.86 TANDEM AXLE $467.15
VF16504879 BEARING SHELL $39.92
VF16505793.86 ** USE ZDF 16505793 $272.07
VF16505794 ** USE ZDF 16505794 $15.65
VF16506780 HYD. HOSE $37.68
VF16506807 PTO SHAFT COMPLETE $575.09
VF16506818 HYD. HOSE $51.57
VF16508200.86 ARM $272.07
VF16508681 SHIELD/PTO-INNER $98.20
VF16508686 GUARD $19.05
VF16508818 BELLOWS $96.85
VF16509239.01 LOCK PIECE $254.55
VF16513632 SEALING SET $186.47
VF16514204.86 Perforated rail $26.49
VF16514266 SPRING TINE $4.28
VF16514629 HYDR ARM $156.24
VF16517344 * USE ZDF 16517344 $775.29
VF16518836 OIL TANK $134.37
VF16519628 BEARING HOUSING $287.11
VF16600345 COMPLETE TAIL LIGHT $36.23
VF16600346 SIDE LIGHT $23.45
VF16600617 WIRE/CABLE $72.28
VF16600659 FASTENER $22.71
VF16602584 GUARD $33.33
VF16602650 SEAL KIT 833T WING R/H $262.72
VF16602652 CABLE $185.56
VF16602654 SEAL KIT $113.41
VF16602659 SHAFT $777.32
VF16603725 JOINT HEAD R/H $202.69
VF16603972 RUBBER BUFFER $8.79
VF16604277 SEAL RING $10.85
VF16604641 HYD.SHUT OFF VALVE $105.33
VF16604726 HYD COUPLER $39.75
VF16604728 HANDLE $37.43
VF16604729 WASHER $5.89
VF16604730 SCREW W/WASHER $2.57
VF16604765 CABLE CONNECTOR $0.45
VF16604951 GROOVED NUT $53.15
VF16605020 HEX HEAD SCREW $20.91
VF16605074 HEX HEAD SCREW $3.53
VF16605273 INTERMEDIATE SHAFT $1,243.11

VF16605329.86

TINE ARM

$149.31




Part Number Description List Price

VF16605346.86 PROTECTIVE YOKE LEFT $753.00
VF16605357.86 WHEEL AXLE $101.40
VF16605467 PIN $34.28
VF16605483 PIPE CLIP $28.65
VF16605541 TENSION SPRING $84.85
VF16605549 CLAMP PIPE $157.17
VF16605557 PTO SHAFT COMPLETE INCL. $456.80
VF16605580 ANTI-WRAPPING DEVICE $31.67
VF16605588.86 TINE ARMS FOR 323 $149.31
VF16605588.94 SUPPORT $149.31
VF16605590.86 CONNECTING PIPE $110.01
VF16605848.61 BEARING HOUSING $53.57
VF16605852 SWATH CLOTH $209.75
VF16605915 HUB $193.49
VF16606064.61 PLATE $37.65
VF16606146 GREASE NIPPLE $1.41
VF16606174 ** USE 16641586 $87.89
VF16606315.97 SHAFT $561.25
VF16606329 PIN $36.80
VF16606379 ADJUSTING SCREW $104.31
VF16606394.86 TEETH FOR 323 $11.99
VF16606396 CLAMP $5.03
VF16606401 SHIM $3.36
VF16606477.61 THREADED PLATE $29.45
VF16606479.86 CARRIER $129.85
VF16606722 INNER PROTECTION TUBE $97.07
VF16606723 SAFETY CLUTCH $472.71
VF16606738 OUTER GUARD HALF $150.85
VF16606746 SAFETY CLUTCH $412.77
VF16607033.86 TANDEM AXLE $537.61
VF16607081.86 GEARBOX FOR ANDEX 773 $3,500.79
VF16607097 SEAL $7.68
VF16607109.94 **NO LONGER AVAILABLE $152.69
VF16607116.86 ROTOR ARM $68.60
VF16607120 WASHER $10.93
VF16607137 FLANGE BUSHING $44.01
VF16607198 FLANGED BUSHING $9.23
VF16607218.86 LOCKING BAR $61.51
VF16607271.61 ROTOR AXEL $94.76
VF16607327 WASHER $4.84
VF16607564.86 TEDDER TINE 833T $14.92
VF16607606 PINION $412.55
VF16607629 BALL HANDLE $27.24
VF16607782 VALVE $80.25
VF16607787 SCREW-FLARED M12x35 $1.13
VF16607798 HYD.CYL.COMPLETE 7.6M TEDDER $657.31
VF16607908 SPACER TUBE $10.36
VF16607923 PULL ROPE-523T $25.68
VF16607955 SPACER $2.83




Part Number Description List Price

VF16607957 DOWEL PIN $7.53
VF16607965.86 ARM-523T $53.36
VF16608011 TENSION SPRING $20.12
VF16608058 FLANGED BUSH $14.64
VF16608101 FLANGED BUSH $47.72
VF16608181 WEDGE $61.55
VF16608182 HOLDER FOR KEY WHITE $16.75
VF16608183 HEX BOLT $6.71
VF16608423 FLANGED BEARING $101.73
VF16608451 FORK 833T $220.56
VF16608469 FEATHER $1.41
VF16608471 SPACER TUBE $6.57
VF16608478 SPACER RING $26.56
VF16608480 SHIM $4.39
VF16608481 CROWN WHEEL $1,309.35
VF16608483 PINION SHAFT $730.88
VF16608484.94 GEAR HOUSING $2,224.60
VF16608485 O-RING $4.19
VF16608486 CAP $142.11
VF16608488.77 TRANSMISSION COVER $1,025.60
VF16608496 GUARD INNER HALF $145.19
VF16608510 ADJUSTING SPINDLE $142.41
VF16608511.86 HYD CYLINDER $1,013.56
VF16608513 PTO SHAFT $859.08
VF16608516.61 THREADED PLATE $125.56
VF16608941.61 FORK HEAD $122.67
VF16609031 BRACKET/ROD $46.43
VF16609056.94 ARM L/H ROTATION $188.60
VF16609060 BALANCE LINKAGE $247.89
VF16609111 HANDLE COVER $0.92
VF16609115.61 CRANK/HANDLE $121.08
VF16609189 VALVE $565.69
VF16609190.61 DOWEL PIN $19.61
VF16609204 ADJUSTING SPINDLE $118.49
VF16609210 Sliding Pad Big $6.44
VF16609239 FLANGED BUSH $15.68
VF16609269 COMPLETE PTO SHAFT 423T $765.75
VF16609272 DOUBLE JOINT DG 2200 201000 78 $195.77
VF16609294 FIXING PIN $47.89
VF16609308.86 TANDEM AXLE $402.73
VF16609312 CONNECTING TUBE $148.96
VF16609320.77 DRAWBAR WELDMENT $804.60
VF16609330.86 TINE ARM $188.60
VF16609358.86 HYD.CYLINDER COMPLETE $892.49
VF16609371 ANGLE DRIVE $1,411.96
VF16609373 PIVOT PIN $190.72
VF16609375 FLANGED HOUSING $211.63
VF16609408 RUBBER PACKING $79.60
VF16609455 HYD. HOSE $53.96




Part Number Description List Price

VF16609456 HYD.HOSE 1BODNG6 X 4700 $99.72
VF16609457 HYD HOSE $130.40
VF16609458 HYD.HOSE 423T $37.05
VF16609467.61 SHIM $26.40
VF16609479.61 NYLON BUSHING $106.51
VF16609484.86 SWIVEL ARM $254.35
VF16609486.86 PROFILE TUBE $124.57
VF16609573 ROLLER BEARING 203NPPU $28.68
VF16609578 CONTROL ROLLER ARM $253.93
VF16609620 DRAIN PLUG $34.77
VF16609622 SEAL KIT - 423T TONGUE CYL. $109.32
VF16609624 SEALING SET $134.35
VF16609627 SEALING SET $118.89
VF16609628 SAFETY CLUTCH $485.25
VF16609654 JOINT CROSS $87.47
VF16609752 FLANGED BUSHING $28.20
VF16609767 CAP $5.12
VF16609776 CABLE $133.63
VF16609814 SEALING RING 75MMX35MMX7MM $3.39
VF16609862 Sliding Pad Little $6.33
VF16609883 SWATH CLOTH $121.44
VF16609884 SWATHBOARD/CANVAS-GREEN $180.27
VF16609969 LOCKING PLATE $95.13
VF16609996 BUSHING $40.12
VF16611457 HINGE $22.63
VF16613168 OPTI-CUT KNIFE $33.53
VF16614109 CUSHION,ADJUSTABLE- - CS 309 DU $104.48
VF16614124 SPACER TUBE $8.81
VF16614227.86 TENSIONER/CHAIN $92.53
VF16614906 HYD. HOSE 1BODNG6 X 1700 $80.43
VF16615114 BEARING FLANGE $28.09
VF16615175 RUBBER SPANNER $95.80
VF16615203.86 CONTROL ARM $144.32
VF16615352 TWINE TIE MOTOR $357.72
VF16615400 CAP, PLASTIC $4.48
VF16615442 HYD HOSE $71.89
VF16615810 RETAINER $111.37
VF16615990 *NO LONGER AVAILABLE $0.00
VF16616315.86 SPROCKET 55 TOOTH $249.01
VF16616460.86 SPROCKET $248.87
VF16616480 TERMINAL RING $11.84
VF16616481 CLIP $10.21
VF16616515 CHAIN $572.28
VF16616517 CHAIN $474.23
VF16616519 CHAIN $439.09
VF16616979 *NO LONGER AVAILABLE $0.00
VF16617244 GUIDE $38.99
VF16617249 SPACER BUSHING $13.92
VF16617394 DOUBLE YOKE $207.37




Part Number Description List Price

VF16617396 UNIVERSAL JOINT FORK $545.79
VF16617533 CONTROL UNIT 3 WAY $168.07
VF16617672 BALER MONITOR SUPPORT $47.09
VF16617738 SLIDING PAD $31.93
VF16617905.86 CLUTCH-BALER PICK UP $251.79
VF16617910 BEARING FLANGE $11.11
VF16617979 BEARING $36.70
VF16618009 CHAIN $100.77
VF16618012 PLASTIC SEGMENT $6.76
VF16618111 BOLT $29.57
VF16618144.86 RETAINER $102.12
VF16618298 NILOS RING $19.04
VF16618449 CHAIN $78.93
VF16618515 ROLLER $23.60
VF16618729.86 SPROCKET $287.47
VF16618777.86 SUPPORT $183.73
VF16618778.86 SUPPORT-LH $62.93
VF16618815.86 WHEEL HOLDER-RV PICKUP $207.59
VF16618867 BEARING HOUSING $464.04
VF16618868.86 TINE-PICKUP $5.31
VF16619185 PIPE TUBE $15.77
VF16619566.86 BRACKET $93.48
VF16619824 CHAIN $62.59
VF16620025 PULL ROPE--523T $35.21
VF16620050 BUSHING $21.60
VF16620055 SEALING WASHER $31.17
VF16620057.86 TINE FOR 523T $11.92
VF16620068.86 TANDEM AXEL $529.21
VF16620076 SEAL 35X62X7 $15.24
VF16620161 DOUBLE JOINT $238.31
VF16620172.86 HYD CYLINDER $446.89
VF16620181 RONDELLE $5.13
VF16620193.70 SUPPORT TUBE EXT. $792.59
VF16620194.77 BEARING TUBE L/H 523T $647.71
VF16620198 TRAVERSE SHAFT $175.24
VF16620205 COVER/RING $33.76
VF16620206 SHIM $1.41
VF16620256 RUBBER CAP $0.43
VF16620292 PIN $19.61
VF16620293 PIN $102.45
VF16620331.86 SUPPORT/BRACKET $201.07
VF16620370 RESTRICTOR .7 MM $23.35
VF16620375 CANVAS $35.29
VF16620376.70 LATERAL GUARD $531.83
VF16620381.86 COVER ROD $653.43
VF16620396.98 ANTI WRAPPING DEVICE $33.33
VF16620399.88 Cover Plate Green $56.81
VF16620412 VIBRATION DAMPER $206.96
VF16620421 SPACER $1.35




Part Number Description List Price

VF16620422 SPACER $2.77
VF16620423 SPACER $4.15
VF16620433 SHIM/SPACER $1.75
VF16620434 SHIM/SPACER $1.93
VF16620435 SHIM/SPACER $1.73
VF16620448.61 STRIP $36.96
VF16620449.61 STRIP $33.59
VF16620460 PIPE CLIP $12.05
VF16620600.97 PTO SHAFT 1200NM $1,540.84
VF16620670 TIRE $275.01
VF16620671 HIGH PRESSURE HOSE $90.57
VF16620724 ANGLE GEARBOX $948.95
VF16620752.97 PTO SHAFT $613.36
VF16620944 SEAL RING 17 X 22 X 1.5 $1.28
VF16620948 WASHER $7.83
VF16620949 ** USE VF06214952 $46.45
VF16620950 SHIM $8.35
VF16620952 SPACER WASHER $6.19
VF16620953 SOCKET HD CAP SCREW $0.96
VF16620954 SEAL $5.77
VF16620955 SHIELD/PTO-OUTER $91.71
VF16620958 PROFILE TUBE $150.79
VF16620964 SEAL KIT-BUTER CYL $171.84
VF16620967 FORK $296.79
VF16620969 ** NO LONGER AVAILABLE $124.67
VF16620979 WASHER/DISC/PLATE $5.97
VF16620980 BEVEL GEAR $215.56
VF16620981 O-RING $0.41
VF16620985 SHAFT $238.71
VF16620986 SHAFT $227.00
VF16620991 SAFETY CLUTCH $559.17
VF16620992 INTERMEDIATE SHAFT $722.41
VF16621028.88 ANTI-WRAPPING DEVICE $46.76
VF16621032 Intermediate Shaft $956.25
VF16621039.86 JACK $134.03
VF16621043.61 PIN $90.44
VF16621049 BUSH $94.24
VF16621104.86 BEARING TUBE $133.59
VF16621118.86 PROTECTIVE YOKE-LEFT $774.36
VF16621131.61 FLANGE $140.84
VF16621149.86 CONTROL ROD $448.24
VF16621172 DECAL 423T $146.12
VF16621175.86 CONTROL LEVER WELDED L TURN $190.39
VF16621176.86 CONTROL LEVER WELDED R TURN $190.39
VF16621177.61 SPACER $7.60
VF16621190.86 SUPPORT $251.48
VF16621207.86 GUARD $239.07
VF16621240 THREADED PIN $94.51

VF16621256.94

BEARING TUBE

$110.01




Part Number Description List Price

VF16621269 Tension Spring $146.39
VF16621968.86 ANGULAR GEAR $1,183.72
VF16622072.86 SUPPORT $188.60
VF16622073.86 SUPPORT $188.60
VF16622121 BUSHING $44.93
VF16622240 BOLT 25 X 108 $16.40
VF16622304 WASHER $12.51
VF16622315 HYD HOSE- 523T-H $48.23
VF16622430.61 GUIDE EYE $28.63
VF16622433.86 PROTECTION TUBE $962.27
VF16622442.86 GUARD $84.37
VF16622463 BOLT $19.41
VF16622479 PIVOT PIN $143.87
VF16622530 LEVER $30.88
VF16622539.86 SWATH SHEET ASSM ANDEX 653 $467.88
VF16622562.61 PIPE BUSHING $29.87
VF16622569.61 PIN $41.65
VF16622598 HAT/HOOD $9.35
VF16622603.86 TINE ARM R/H $157.17
VF16622616 RETAINER $8.21
VF16622657.86 AXLE PIVOT PIN $235.71
VF16622749.86 TUBE $133.59
VF16622822 SEAL RING $11.08
VF16622823 EYEBOLT $17.53
VF16622825 HUB CAP $35.83
VF16622835.61 GUIDE BAR $107.97
VF16622836 COMPRESSION SPRING $116.59
VF16622855 SLEEVE GUIDE $43.95
VF16622856 SWATH CLOTH $136.57
VF16622861.61 PIPE $17.69
VF16622862.61 PIPE $36.87
VF16622919 ROTARY STAR AXLE $1,013.76
VF16622921 SPACER $38.80
VF16622924 SHAFT $180.48
VF16622928 SHAFT $478.19
VF16622931 *NO LONGER AVAILABLE $0.00
VF16622936 PINION SHAFT $541.57
VF16622938 CAP $140.01
VF16622941 SEAL KIT FOR 423T LIFT CYL. $141.37
VF16622945 SEAL KIT-SCHROEDER CYL $153.72
VF16622946 SEAL KIT - 427T TONGUE CYL. $265.01
VF16622956 OVERRUNNING/SAFETY CLUTCH $613.67
VF16622984 CONNECTING ROD $94.31
VF16622989 CONNECTING ROD $94.31
VF16622996 OIL SEAL 70 X 85X 8 $15.05
VF16622997 SEALING RING $143.45
VF16623072.86 CENTRAL GEARBOX $1,432.65
VF16623075.86 COMER G/BOX 7 ARM $1,031.15

VF16623078.86

CIRCLE GEARBOX

$970.39




Part Number Description List Price

VF16623149 BUSHING $16.32
VF16623204.61 CHAIN LINK $14.08
VF16623213 16 X 55 HEX SCREW $4.39
VF16623233 M12X45 BOLT $9.29
VF16623330.86 SEGMENT $59.92
VF16623510 REFLECTOR/REAR $6.45
VF16623537.61 CLIP $6.72
VF16623538 PIVOT PIN $66.93
VF16623585.94 STRIP $52.67
VF16623596 DECAL-FANNEX 523T $101.16
VF16623695 HYD HOSE $76.71
VF16623698 BELL HOUSING $27.40
VF16623740 SEALING WASHER $16.84
VF16623765.94 BEARING TUBE LEFT $395.24
VF16623766.94 SUPPORT TUBE-RIGHT $381.77
VF16623791.61 STRUT $47.52
VF16623804.61 HAND CRANK 523T $88.64
VF16623813.86 OUTER GUARD 523T $318.99
VF16623815.86 COVER ROD $198.77
VF16623820 ROTARY STAR AXLE $102.49
VF16623823.86 AXLE PIVOT PIN $452.84
VF16623833.94 COMER GER BOX 12 A $5,475.64
VF16623839.86 PLATE $102.27
VF16623876 ROLL PIN 13 X 28 $5.48
VF16623900 DRIVE SHAFT $841.97
VF16623924.86 TINE ARM $157.17
VF16624028 PIN $42.73
VF16624041 CAP $6.21
VF16624055.86 BEARING TUBE $110.01
VF16624082.86 ROTARY STAR ARM $235.75
VF16624087.86 MIDDLE GEARBOX-COMPLETE $1,359.96
VF16624118 REPAIR KIT $13.73
VF16624124 WASHER 8.4X21X4 $2.76
VF16624133 PIVOT PIN $55.17
VF16624176 SPINDLE $184.99
VF16624185.94 BEARING HOUSING $1,452.00
VF16624214.88 Tine $11.72
VF16624260.94 TINE ARM CW ROTATION $188.60
VF16624267 ADJUSTING NUT $16.91
VF16624283.70 TANDEM AXLE $382.51
VF16624329 CRANK $103.41
VF16624404.86 TINE $11.72
VF16624405.86 SUPPORT LEFT $188.60
VF16624429 SET SCREW/ADJUSTING BOLT $104.39
VF16624532.86 CONTROL BAR $523.16
VF16624536.86 CONTROL BAR $702.40
VF16624537.86 TRACK $469.85
VF16624575 CAP $21.83

VF16624581.80

GEAR BOX 753,763,633,703

$3,896.63




Part Number Description List Price

VF16624582.80 GEAR BOX RIGHT $3,896.63
VF16624585.86 RAKE ARM $157.17
VF16624586.86 TINE ARM CW ROTATION $157.17
VF16624596.86 SUPPORT LEFT $133.59
VF16624598 GREASE TUBE $32.37
VF16624648.94 SUPPORT $181.12
VF16624654.86 STRIP $43.25
VF16624663 PLUG CONTACT $68.95
VF16624722.86 SUPPORT R/H ROTOR CCW $251.48
VF16624723.86 SUPPORT L/H ROTOR CW $251.48
VF16624752 BEVEL GEAR 16T $300.67
VF16624753 GEAR 19T $165.00
VF16624763 SUPPORT RING $32.05
VF16624765 CAM DISC $833.80
VF16624795.86 BEARING TUBE $125.73
VF16624811 SHAFT $267.83
VF16624826.86 HYD CYLINDER 523T $1,184.83
VF16624831.86 PROTECTIVE YOKE L/IWELDED $529.55
VF16624837.86 PIVOT PIN/AXLE $448.59
VF16624855 HEXAGON BOLT $39.64
VF16624860 BEVEL GEAR-27 TOOTH $366.52
VF16624862 BEVEL GEAR-21 TOOTH $314.91
VF16624895 SHIM $7.80
VF16624900 OUTER GUARD HALF $158.20
VF16624903 PROFILE TUBE $165.41
VF16624905 SEAL KIT 833T $203.37
VF16624930 SAFETY CLUTCH $317.35
VF16624935 OUTER GUARD-HALF $85.68
VF16624936 *NO LONGER AVAILABLE $613.60
VF16624944 SEAL KIT $316.24
VF16624948 SEAL KIT $174.80
VF16624949 ADAPTER $247.11
VF16624950 MEMBRANE RESERVOIR $372.11
VF16624951 SEAL KIT $184.61
VF16624962.86 CONTROL DISC $885.29
VF16624966BOM USE 1 EA 16624967 & 16645921 $126.09
VF16624967 CONNECTING ROD $94.31
VF16624968 CONNECTING ROD $94.31
VF16624976 ROTARY STAR AXLE $1,167.01
VF16624977 BUSH $65.73
VF16624980 SEALING SET $104.75
VF16624984 CROSS $50.25
VF16624987 SEAL KIT 833T $248.75
VF16624988 SAFETY CLUTCH $316.09
VF16625031.86 TINE ARM $157.17
VF16625062 BREATHER $28.09
VF16625099 PROTECTION CUP $63.21
VF16625110 GUARD--PTO $76.16
VF16625112 OUTTER GUARD/PTO SHIELDING $120.69




Part Number Description List Price

VF16625113 INNER GUARD/PTO SHIELDING $214.17
VF16640161.94 SUPPORT TUBE $571.67
VF16640172.94 SUPPORT TUBE $614.39
VF16640190.77 PIN/AXLE $779.21
VF16640191.77 PIN/AXLE $779.29
VF16640207 CAP $11.04
VF16640262.86 INNER GUARD 833T $118.08
VF16640265.86 SUPPORT $102.87
VF16640270.86 PIVOTED LEVER $270.65
VF16640272.86 PIVOTED LEVER $270.69
VF16640276.86 SUPPORT $383.83
VF16640283 SHAFT $285.05
VF16640284 TRANSVERSE SHAFT $197.76
VF16640285.61 SPACER $5.28
VF16640304 STRIP $205.65
VF16640350 JOINT FITTING $415.19
VF16640384 BUSHING $31.49
VF16640394 SET SCREW $1.93
VF16640417 SHIM $5.69
VF16640542.86 ROTOR ARM SHAFT WELDED $235.75
VF16640570 FRICTION ELEMENT $151.15
VF16640595.86 SPRING TINE $11.72
VF16640918 CLAMPING PIECE REPLACES $11.17
VF16641021.86 HYD.CYLINDER COMPLETE $1,391.47
VF16641026.86 PIVOT PIN $223.51
VF16641027.86 PIVOT PIN 833T $223.51
VF16641074.86 CONTROL LEVER R/H 833T $458.23
VF16641086 COMPRESSION SPRING $339.97
VF16641104.86 TUBE R/H $165.83
VF16641105.86 TUBE L/H $171.49
VF16641133 HEAD SCREW $10.25
VF16641135.86 CONTROL LEVER $301.25
VF16641156 RUBBER BUFFER $11.12
VF16641172.94 DRAWBAR EXT FANEX 523T $1,046.41
VF16641217 Bushing 55x40 $56.69
VF16641236.86 HYD CYLINDER $3,192.65
VF16641261 COMPLETE PTO SHAFT 833T $714.25
VF16641270 HYD HOSE $90.45
VF16641303 SUPPORT $111.00
VF16641309.86 WHEEL AXLE $197.23
VF16641310.86 PIVOT PIN/AXLE $183.28
VF16641332 HYD CYLINDER $505.21
VF16641333.86 HYD. CYLINDER $1,301.83
VF16641382 CONNECTING PLATE $35.61
VF16641384 NO DESCRIPTION $30.95
VF16641394 HYD. HOSE 1BODNG6 X 5700 $107.20
VF16641430 HYD FITTING $37.13
VF16641446 CHAIN LINK $25.08

VF16641476.94

WINDROWING GEAR

$4,644.00




Part Number Description List Price

VF16641491 SPARE GLASS $29.65
VF16641492 SPARE GLASS $34.61
VF16641551.97 P.T.O. SHAFT COMPLETE $1,975.17
VF16641552.97 PTO SHAFT-COMPLETE $1,101.37
VF16641582 PTO SHAFT $482.48
VF16641586 UNIVERSAL JOINT $179.61
VF16641610.86 PROTECTIVE YOKE FRONT WELD $698.17
VF16641769 NO DESCRIPTION $21.39
VF16641815.97 P.T.O. SHAFT 833T $1,726.28
VF16641973.61 HYDRAULIC CYLINDER $727.69
VF16642038 HYD. HOSE $104.48
VF16642067 LOCKING PIECE $97.87
VF16642228.86 AXLE PIVOT PIN L/H $268.73
VF16642230.94 AXLE/PIVOT PIN R/H $69.19
VF16642232.86 AXLE PIVOT PIN $251.53
VF16642259.61 SPINDLE $100.31
VF16642336.86 HYD.CYLINDER 833T 55-30 $1,298.77
VF16642476 PROFILE SHAFT $1,068.03
VF16642624 LOCK PIN M10 X 1 $114.72
VF16642644 WHEEL 18.5X8.5-8 6PR $225.12
VF16642717.86 TUBE L=514 $133.59
VF16642838.86 AXEL LEFT FANEX 1133 $213.51
VF16642864.86 LATERAL GUARD-WELDED $313.32
VF16642867 FLAT SPRING $69.52
VF16642869 SEAL KIT $126.75
VF16642959 HYD. HOSE $39.07
VF16642999.94 COMPLETE GEARBOX 423T $4,336.64
VF16643016.77 HINGE AXLE LEFT $742.19
VF16643026.86 CYLINDER SWM6951 ANDEX 693 $1,308.24
VF16643039.77 HINGE AXLE RIGHT $742.19
VF16643070 EXCENTRIC DISC $82.75
VF16643095.86 TINE ARM $188.60
VF16643096.86 TINE ARM CW ROTATION $188.60
VF16643100.61 ROTATING SEGMENT RIGHT $822.21
VF16643101.61 ROTATING SEGMENT LEFT $822.21
VF16643147 FASTENING TIE $3.07
VF16643230 FLOW DIVIDER VALVE $579.61
VF16643407.86 SUPPORT WELDED $339.11
VF16643419.86 SUPPORT WELDED $347.11
VF16643541 KEY 8 X 12 X 29 $16.51
VF16643663 523T FRAME REINFORCEMENT $4.15
VF16643708 SHAFT-MID $207.81
VF16643786 GUIDE NUT $84.21
VF16643859 BAR END $201.97
VF16643860 KNUCKLE $168.89
VF16643873 EYE BOLT $20.25
VF16643896.94 AXIAL FIXED WELDED $199.49
VF16643900.61 SHEET CLIP $6.64

VF16643937

PROFILE SHAFT

$573.91




Part Number Description List Price

VF16644004.86 YOKE $86.73
VF16644041 NIPPLE/SCREW-IN GEOS8LR 1/8IN $26.53
VF16644119.86 PARKING STAND HOLDER $63.89
VF16644164.86 PARKING STAND WELDED $117.16
VF16644354.80 ROTOR--11 ARM,423T $4,676.39
VF16644530.86 SPRING TINE 9MM $11.67
VF16644575 SHAFT $1,234.33
VF16644586.61 WASHER $33.43
VF16644606 SQUARE WASHER $1.20
VF16644621 BUSHING 40 X 42 $53.65
VF16644690.61 HOLDER $57.88
VF16644745.86 DRAWBAR CYLINDER $738.75
VF16644760.86 TEDDER ARM $68.60
VF16644761.86 TINE $14.60
VF16644827.86 CLAMPING DEVICE $219.40
VF16644863.86 TINE 9MM $11.72
VF16645226 PLUG $1.20
VF16645679.61 STEERING BAR $807.92
VF16645684.61 CONTROL LEVER $31.37
VF16645712 UNIVERSAL JOINT G2200 LEFT $219.45
VF16645713 UNIVERSAL JOINT G2200 RIGHT $225.08
VF16645750 HEX SHAFT-MIDDLE 834T $206.09
VF16645777.86 CLAMP PIPE-WELDED 479MM $133.59
VF16645921 REPAIR KIT TINE ARM $28.99
VF16646053.86 SPRING TINE 9MM $11.72
VF16646116.61 NUT M30 X 1.5 L/H $13.17
VF16646184.61 LOCKING DEVICE DN13B8L CW HBKH $386.00
VF16646190.94 LOCKING DEVICE WELDED $239.85
VF16646601 HYD. HOSE 1BODNG6 X 5200 $91.63
VF16646614 POWER CORD COMPLETE $193.68
VF16646719.61 FORK HEAD $193.47
VF16646754 BUSH $80.49
VF16647061 LOCK PIN/BOLT $105.53
VF16647228 JACKSTAND 763CD $288.52
VF16647391.86 CYLINDER BRACKET $88.03
VF16648012 SEAL KIT FOR 16624826 CYL. $211.75
VF16648101.86 PROTECTIVE YOKE WELD FRT. $337.16
VF16648102.86 SUPPORT WELDED $251.08
VF16648125 CONNECTING ROD LEFT TURNING $94.31
VF16648130.94 TAPA, G/BOX COVER $1,559.99
VF16648481 Shim $7.07
VF16648483 LockNut M45 x 1.5 $1.75
VF16648494 SHIM $15.39
VF16648770.86 RUNNING WHEEL AXEL $389.48
VF16648798.86 CAM $821.08
VF16648922.61 CLEVISM30 X 1.5 L/H $165.83
VF16648926.61 CLEVIS M30 X 1.5 $143.93
VF16648960.86 RUNNING WHEEL AXEL WELDED $389.49

VF16649250.61

CLAMP TEDDER TINE

$6.44




Part Number Description List Price

VF16649252.86 ROTOR COVER PLATE $176.49
VF16649389.97 PTO SHAFT WWZ 2280 $1,793.76
VF16650108 HYD. HOSE. $46.81
VF16650133 CLAMP F/HYD.HOSE $9.71
VF16650225 BUSHING/SPACER $30.27
VF16650259.61 SHIM $40.52
VF16650267 CABLE RF 119 BALER $33.48
VF16650297.86 SUPPORT LEFT $89.73
VF16650468.86 SUPPORT $86.20
VF16650851 HORN W/CORD $96.37
VF16651050.86 INTERMEDIATE PLATE $19.81
VF16651143 PU-PLATE OC23 $74.01
VF16651306 KNIFE $198.73
VF16652144 JACK 423T $221.71
VF16653138 SUPPORT $92.49
VF16654365.61 SUPPORT $92.27
VF16654388.86BOM DRIVE ASSY $0.00
VF16654389.86 DEFLECTOR PLATE $514.37
VF16654530 PIN $49.00
VF16655943 GUARD-F PICK-UP $30.85
VF16655994 GUIDE $67.33
VF16660203.61 Centering $43.44
VF16660223 PLATE 4MM $14.45
VF16660224 PLATE 3MM $16.31
VF16660325.94 DRAWBAR INREDIN $1,105.40
VF16660348.61 HOLDER $48.00
VF16660532.70 PROTECTIVE YOKE $390.52
VF16661345.86 PROT GUARD L/H $437.92
VF16661346.86 PROT. GUARD R/H $437.92
VF16661887.94 TINE ARM LEFT $157.17
VF366750 OVER RUNNING CLUTCH $241.28
VG11591002V SPEC. BOLT T-HD $37.44
VG11697010V PIN-DOOR LATCH RV BALER $34.44
VG11967003V PIN $45.12
VG13128001V TWINE GUIDE $12.80
VG13129023V SPACER $12.51
VG13129033 SPACER $26.83
VG13378002 SPROCKET 12T $81.57
VG13813004 SPROCKET-20 TOOTH $36.27
VG13916013V SLEEVE $8.47
VG13927007V BUSHING $29.05
VG13929020V SLEEVE SPACING $33.12
VG16474012 SUPPORT PLATE $15.63
VG17501906 RING $37.05
VG17653854 ROLLER CHAIN $350.59
VG17654007 DUPLEX CHAIN 3/4FT 12A2 $135.71
VG18601082V SPRING $13.11
VG18601321V TENSION SPRING $20.03
VG186164 YOKE ASSY.--SPREADER $271.91




Part Number Description List Price

VG18940400V FLANGE $8.53
VG18940610V HOUSING FLANGE $33.91
VG19017027V BRACE $25.07
VG19024015 GUARD, PROTECTION, LH $41.80
VG19123113 PLATE $66.47
VG19131017 PROTECTION COVER - LH $39.36
VG19131018 PROTECTION COVER - RH $23.91
VG19157033V STAY $60.91
VG19183029V HOUSING $33.32
VG19197006V EYE BOLT M10 X 140 $11.40
VG25071017 DOUBLE SPROCKET $223.19
VG25088008 V-BELT PULLEY $113.89
VG25163014V HOUSING FLANGE $47.91
VG25276045 HITCH-RV ROUND BALER $349.77
VG32102160V DOOR LATCHES $37.27
VG32102390 BALE COUNTER $53.65
VG32102810 REFLECTOR RED $10.17
VG32103510V LATCH $28.79
VG32103610V CLAMP $3.79
VG35.14.100 YOKE $182.75
VG35.83.30 YOKE-QUICK DISCONNECT $203.71
VG37129064V LOCK WASHER $3.11
VG37302557V BOLT M14x90 $6.44
VG37305654V BOLT 16 X 130 $36.13
VG37804008 SWITCH $93.27
VG38224010 LIMITER $74.07
VG38229007 GREASE NIPPLE $1.80
VG38911100V LOCK NUT, HEX M55x2 $33.45
VG532095207822 ** NO LONGER AVAILABLE $73.83
VG75.06.15 PROFILE TUBE 00A $189.60
VG80.39.106 GUARD HALF OUTER $87.87
VG82.83.14 SLIDING RING $39.11
VG85.26.07 SHIELD $22.81
VGAH00132 SHIM SET 2x40x50 $12.88
VGAH00133 SHIM SET X20.5 X 35 $14.08
VGAH120 RING,BRASS 1.5X20.5X $10.75
VGAH132(20) SHIM 20MM $1.43
VGBEO039 TENSIONING ROLLER $56.13
VGBEQ72 CONTROL RUN $152.97
VGBF070 SPROCKET $34.23
VGBF52 SPROCKET 9T $267.53
VGBG081 DAMPER $105.63
VGBG34 INSULATING STRIP $118.19
VGBP00764 SHIM SET $15.59
VGBP00860 CONTROL CABLE-RP1582 BALER $859.17
VGBP00861 FEED CABLE ASSY $325.64
VGBP0670V BRACKET $63.53
VGBP0898V WRAPPER ARM $160.47
VGBP0901V MOUNTING,BLADE $161.04




Part Number Description List Price

VGBP402V DUST CAP $26.49
VGBP431V RING $6.53
VGBP454V NIPPLE $18.75
VGBP518 HOSE, HP 2600MM LG. $104.08
VGBP559V ADJUSTMENT RING $14.49
VGBP799V SLEEVE $3.93
VGBP906V SLEEVE\BUSHING $12.49
VGBR001019 MAGNETIC SWITCH $131.15
VGBR001027 FEED PROFILE SET $505.05
VGBR001029 JACK STAND $611.40
VGBR001060 SERVICE KIT $304.04
VGBR00112 HYDRAULIC VALVE UNIT $0.00
VGBR00120 BELT LACING TOOL $931.72
VGBR00122 BELT LACING KIT $260.51
VGBR00150 HOSE ASSY, HP $317.36
VGBR00242 PROXIMITY SWITCH $131.28
VGBR00243 PROXIMITY SWITCH $114.37
VGBR00344 REPAIR SET, ROLLERS $137.19
VGBR00345 SHORT ROLLER ASSY $621.63
VGBRO00346 ROLLER $768.28
VGBR00415 LIMITER $608.76
VGBR00424 SWITCH MAGNETIC $131.71
VGBR00543 HYD.VALVE-RV SERIES BALERS $437.16
VGBR00625 WHEEL COMPLETE $296.39
VGBR00870 CYLINDER CPL. $1,165.08
VGBR01070V TUBE SLIDE $101.04
VGBR01096 TENSION ROLLER $79.63
VGBR0214 DRIVE ROLLER / SHORT $1,578.21
VGBR0215 DRIVE ROLLER / LONG $834.13
VGBR0220 LOWER TENSIONER BELT $866.79
VGBR0428 DRAW BAR $1,403.61
VGBR0505 ROLLER $1,143.40
VGBR0509 LH TINE CARRIER $205.09
VGBR0510 RH TINE CARRIER $205.09
VGBR0512 SPROCKET Z=41 $438.04
VGBR0518 PROFILE STRIP $98.53
VGBR0528 SCRAPER ASSY BLADE $310.05
VGBR0609V BRACE $58.77
VGBR0623 WHEEL CARRIER ARM $277.73
VGBR0641 RESTRICTOR DISC, LH $190.08
VGBR0642 RH RESTRICTOR DISC $190.08
VGBRO0719 SPROCKET $495.57
VGBRO750V HUB $136.84
VGBRO0755 WRENCH FOR BALERS $178.53
VGBR0846 ROLLER-RV186 $2,289.95
VGBR089V WRAPPER ARM $143.43
VGBR1055 SPROCKET $233.07
VGBR1060 PLATE $27.32
VGBR1103V TINE $113.08




Part Number Description List Price

VGBR117 HIGH PRESSURE HOSE $90.04
VGBR140V PIN $28.97
VGBR141 LEVER $229.55
VGBR147 HIGH PRESSURE HOSE $192.03
VGBR148 HIGH PRESSURE HOSE $100.48
VGBR149 HIGH PRESSURE HOSE $101.24
VGBR152V PROFILE $28.73
VGBR195 CABLE ASSEMBLY $56.35
VGBR240 LOCKING HOOK RH $162.15
VGBR241 LOCKING HOOK LH $160.47
VGBR265 STRIP-OFF FAIRING $30.85
VGBR308 HOSE, HP 4100 MM LG. $191.40
VGBR309 HOSE, HP 1630 MM LG. $69.39
VGBR334V TINE SAVER $10.44
VGBR398 COVER / RV SERIES BALER $58.91
VGBR39V BRACKET $26.99
VGBR422V SLEEVE $22.77
VGBR423V BRACKET $23.88
VGBR468 BEARING SLEEVE $12.21
VGBR552 SEALING WASHER $21.67
VGBR553 SEALING CAP $40.87
VGBR554 STUD/WHEEL BOLT $16.09
VGBR601 STRIP-OFF FAIRING $26.23
VGBR628 BELT\MULTIGRIP-RV187 $574.37
VGBR629 BELT MULTIGRIP-RV187 $791.36
VGBR652 HOSE $31.93
VGBR692V PIPE $11.32
VGBR739V EYE BOLT $6.92
VGBR785 BRACKET $24.60
VGBR802 GUARD $18.28
VGBR803 GLASS F/TAIL LIGHT $70.65
VGBR804 CABLE ASSY.COMP. 7 PIN $33.57
VGBR97 BELT 162X7780 MM $487.52
VGBR98 WIRE, LACING 145MM LG $6.72
VGBT0021 CYLINDER $1,322.05
VGBT14 BELT-MULTIGRIP-RV157 $368.73
VGBT15 BELT MULTIGRIP-RV157 $461.52
VGBV189 CHAIN TENSIONER BLOCK $65.12
VGBX032 CONTROL RUN CMP. $267.04
VGBX28 TINE GUARD $59.47
VGBY051 ACTIVATOR ARM $503.96
VGCH00159 HOSE, HP $191.01
VGCH114 TAB WASHER $2.84
VGCH17 SPACING TUBE $69.85
VGCH180V NUT-HEX M30X1.5 $16.21
VGCK48 SHAFT $185.63
VGCMO059K0 BLADE DETACHMT TOOL $30.03
VGCM137 BLADE-L/H $2.76
VGCM138 BLADE-R/H $2.76




Part Number Description List Price

VGCM15 BLADE $1.68
VGCM32 NYLON BUSHING $3.85
VGCM44V PIN $24.35
VGCM46 NYLON PLUG $9.24
VGCZ104V EYE BOLT M6 X 50 $4.75
VGCZ106V SPRING HOLDER $11.88
VGCZ107V PIN $31.47
VGCZ156V HEX NUT M35 X 1.5 $26.48
VGCZ84 NYLON SLEEVE, TAPERED $5.11
VGCZ96 CANVAS/CURTAIN $172.00
VGDMO0357 SKID SHOE $409.63
VGDM092 DRUM $623.71
VGDM304 BLADE, TWISTED, CW-RO $1.44
VGDS132K0 COVEHOOD $29.57
VGDS160K0 DEFLECTOR PLATE-R/H $82.45
VGDS175V RING $18.00
VGDS221V PIN $15.52
VGDS238V DUST SHIELD $82.33
VGDS242V DUST SHIELD $13.63
VGDS58 RING-5X30.6X60 $7.47
VGDS59V RING 4x30.1x44 $24.49
VGDS63 NYLON SLEEVE $7.17
VGDZ00744 Frkkkkx NO LONGER AVAILABLE *xx* $107.69
VGDZ0409 GUARD RAIL $49.36
VGDZ0597 SPACER $128.93
VGDZ0696 SPANNER WRENCH $281.56
VGDZ249V **NO LONGER AVAILABLE $3.35
VGDZ316 GASKET $41.08
VGDZ443 DRIVE SHAFT $329.87
VGDZ469 GASKET $42.07
VGDZ470 GASKET $43.20
VGDZA477 ROLLER CHAIN $292.45
VGDZ486 HYD.HOSE $100.77
VGDZ493 HANDLE---HYD.VALVE $21.79
VGDZ578V PIN $78.47
VGDZ599 SKID $156.75
VGDZ652 PACKING CORD $193.39
VGDZ66 PLUG,NYLON $19.03
VGDZ68V RING 3.5 X 35 X 54 $27.84
VGDZ78 SPROCKET/GEAR $346.07
VGDZ889 FLAIL (TK 230) $23.15
VGDZ895 WHEEL TOOTHED Z=18 $640.15
VGEP0044 COUNTER KNIFE ASSY.R/H $202.31
VGEP0448 SCOOP $66.53
VGEP0495 HINGE $131.28
VGEP240 CUT OFF DISC $133.51
VGEP247 WASHER $14.24
VGEP253V PIN $18.23
VGEP254 SHAFT $348.71




Part Number Description List Price

VGEP255 RING $12.69
VGEP257 NUT,ADJUSTMENT $168.69
VGEP258 SLEEVE $87.64
VGEP259 PUSH PIN $16.72
VGEP274V DUST COVER $110.84
VGEP28V BOLT,TIGHT FIT $10.75
VGEP29 GUIDE RAIL $159.67
VGEP311V CYLINDER NUT $22.16
VGEP327 GREASE RING $8.20
VGEP375V NUT 33X2 24MM HIGH $29.52
VGEP381V ATTACHING LINK $1.19
VGEP402V LID $11.64
VGEP446 CHOPPING KNIFE R/H $43.91
VGEP490 SCRAPER $41.19
VGEP60V SLEEVE $33.68
VGEP61 PIN $25.63
VGEP62V RING $23.60
VGEP64 COUPLING DOG $281.00
VGES00136 HYD.CYL. $1,483.09
VGES0124K0 LIFT ROD $97.88
VGES0207K1 GUARD RAIL-R/H $113.41
VGES200K1 GUARD-FRONT $262.17
VGES201K1 PROTECTION GUARD L/H REAR $155.21
VGES223 CURTAIN,CENTER,REAR $71.15
VGES225 CURTAIN FWD $204.89
VGES226 CURTAIN R/H $186.16
VGES235K0 PLATE $88.41
VGES314K1 GUARD-OUTSIDE $228.97
VGES315K0 GUARD-INSIDE $130.19
VGES317 CURTAIN L/H REAR $110.29
VGES69 SHAFT $227.52
VGET0032 SHIM SET-S-X47.25 X 58 $16.47
VGET0203K0 DRUM SKIRT $824.92
VGET0319 AXLE SHAFT $616.24
VGET039K0 DRUM $363.56
VGET049K0 SKID SAUCER $507.05
VGET13 BEARING HOUSING $204.89
VGET160K0 BRACKET $163.44
VGET161 BOTTOM BRAKE $169.16
VGET162 CONE,BREAK, TOP $70.15
VGET164 RING 1.5X37X47 $5.11
VGET177V CARRIAGE BOLT M14X27 $4.81
VGET182 SLEEVE $147.31
VGET18V TAB WASHER $39.65
VGET190 CORK GASKET $7.61
VGET21 BEVEL GEAR Z=19 $85.64
VGET212 BRACE $10.37
VGET22 BEVEL GEAR Z=19 $200.24
VGET227 SHAFT $236.56




Part Number Description List Price

VGET?24 NYLON SLEEVE $1.05
VGET255 NYLON SLEEVE $16.45
VGET256V DUST CAP $31.99
VGET28 BEVEL GEAR $224.27
VGET35K0 UPPER SHIELD $29.24
VGET51K0 WEAR PLATE $171.83
VGEUO056K0 BLADE HOLDER $70.44
VGEU124 HOUSING $462.39
VGEU53V RING $37.93
VGEUG60 SHAFT $909.59
VGEU63V PIN $116.45
VGEUG65K1 GUARD PROTECTION R/H $265.73
VGEU94 PLATE R/H $55.81
VGEX0151 ROLLER ASSY $138.84
VGEX63V CLAMPING PLATE-TINE $8.20
VGFB47 HOSE, HP 1800MM LG. $42.55
VGFK30 FLAIL (TK 230) $20.81
VGFS97 HYD.HOSE $54.39
VGGAQ90K0 JACK STAND-NEW CM220 $66.97
VGGA163K0 V-BELT PULLEY $339.17
VGGAL76 UPPER SHIELD $73.47
VGGA40 RING $13.21
VGGA50V PIN $13.93
VGGA51V PIN $35.40
VGGDA419 PIPE TUBE 1 METER $36.12
VGGF055K0 DISC/DEFLECTOR $147.97
VGGF061V CONTROL ROD $41.09
VGGF66 NYLON SLEEVE $6.53
VGGM152V CARRIAGE BOLT $1.40
VGGS0089 SHIM SET -X70X79.9 $41.09
VGGS21 BEVEL GEAR Z=23 $173.99
VGGS46 LID $23.88
VGGS57V SLEEVE $24.07
VGGT0212K0 HINGE/PIVOT $188.71
VGGT0282K1 RAIL GUARD R/H $97.49
VGGT0285 TRANSPORT STAY/TUBE $140.11
VGGT0311K1 RAIL GUARD FRONT $49.28
VGGT0316K0 JACK STAND (CM 168) $49.53
VGGT0332K0 SKID DISC $491.51
VGGT0354K0 DRUM $418.87
VGGT103 SPACER RING $23.60
VGGT104K0 V-BELT PULLEY $418.45
VGGT105K0 PULLEY $178.60
VGGT148 FINGER 155 MM LG. $39.11
VGGT17 DRIVE SHAFT-OLD $205.71
VGGT240V COVER SCREW/KNURLED STUD $4.25
VGGT246K0 UPPER SHIELD $66.84
VGGT270K0 PROTECTION $47.47
VGGT273 CURTAIN-FRONT $172.75




Part Number Description List Price

VGGT274 CURTAIN-RIGHT HAND SIDE $139.59
VGGT275 CURTAIN-REAR $123.89
VGGT30K0 LIFT LINK $50.21
VGGT331 HUB $203.61
VGGT333 DRIVE SHAFT $340.21
VGGT37V NUT G1 1/2 R/H THREAD $29.52
VGGT43V SPACER/PLATE $8.48
VGGT45V SLEEVE/SPACER $13.00
VGGT57 BOLT $9.65
VGGT58 HUB $466.69
VGGT60 HUB $218.27
VGGT64 BEVEL PINION $227.52
VGGT65 RING/SPACER $22.05
VGGT68 SPACER $12.49
VGGT71V ALLEN SCREW-SELFLOCK M10X30 $2.91
VGGT72V ALLEN SCREW- SELF LOCKING M10 X 40 $2.84
VGGT83 RING $25.52
VGGT84 SPACING TUBE $62.97
VGGT92V SLEEVE $12.21
VGGT98 SHAFT $298.19
VGGT99 SLEEVE/SPACER $19.59
VGGV0035 HOSE, HP $215.27
VGGV0202 GUARD RAIL RH $75.28
VGGV0250 GUARD FANEX 500 $441.05
VGGV037 HITCH FRAME $584.79
VGGV226 ALLEN BOLT M8 X 65-SPECIAL $14.67
VGGV239 PULLEY, CABLE $13.83
VGGV248V PIPE $28.73
VGGV249 GUARD RAIL $90.68
VGGV254 BRACKET $123.21
VGGV255 WARNING SIGN-L/H $123.55
VGGV69V SLEEVE $7.20
VGGV7 SHAFT $0.19
VGGV90 LEVER $18.81
VGGV92 CORD $18.59
VGGZ00247 WHEEL CARRIER ASSY $375.27
VGGZ00256 WHEEL ASSY,UNGUARDED $427.65
VGGZ00264 WHEEL ASSY (GUARDED) $565.64
VGGZ00332 LOCKING DEVICE COMPL $76.84
VGGZ0064 DRAW BAR ASSY. $710.97
VGGZ0179 HOLDER $137.72
VGGZ0256 WHEEL CARRIER $310.92
VGGZ0264 GUARD $147.60
VGGZ0281V LUG PIN $101.87
VGGZ060 DRAW BAR $600.68
VGGZ069 CRANK $144.17
VGGZ123 RING 2X47X60.5 $8.20
VGGZ129 LID $18.27
VGGZ138V PIN $32.52




Part Number Description List Price

VGGZ255 BRACE $17.73
VGGZ263 FILLER PLATE $19.97
VGGZ276 TINE ARM $83.53
VGGZ280V TINE SAVER (EACH) $8.01
VGGZ283V PIN $37.16
VGGZ295 BEVEL GEAR Z=23 $375.29
VGGZ331 ROTOR HUB $97.69
VGGZ332 BRACKET $12.17
VGGZ333V PIN $23.91
VGGZ48 ROTOR DISC $168.96
VGGZ54 BEVEL GEAR $216.64
VGGZ55 BEVEL GEAR 45TOOTH $529.47
VGGZ56 BEVEL GEAR 15 TOOTH $241.28
VGGZ57 SHAFT $259.91
VGGZ58 PIN $71.71
VGGZ68V SLEEVE $18.68
VGHK0028V PIN ASSY $63.85
VGHKO0105A WHEEL CAP $67.81
VGHK116V PLAIN WASHER 4 X 10.5 X 40 $5.61
VGHS00144K0 DEFLECTOR KIT-LEFT HAND $366.52
VGHS00157K0 SWATH CURTAIN ASSY. $748.67
VGHS00204K0 DEFLECTOR ASSY R\H $411.63
VGHS00222 ROTOR ASSY L/H (BLUE) $659.11
VGHS0035 ROTOR ASSY R/H (YELLOW) $598.09
VGHS0105V PIN $67.55
VGHS010V SHIFTER $57.60
VGHS0125 CROP DIVIDER $204.47
VGHS0130V HINGE PIN $44.91
VGHS0135V SWATH CURTAIN ARM $188.71
VGHSO015 ROTOR SHAFT $410.39
VGHS0157K0 SWATH BOARD $270.57
VGHS016 ROTOR SHAFT-PZ 360 $523.72
VGHS0168K0 HOOK ADJUSTMENT $50.31
VGHS0173V TINE HOLDER, RH $48.40
VGHS0175K0 GUARD $292.48
VGHS0188 HITCH BRACKET $114.44
VGHS0200 JACK STAND $45.67
VGHS0209 BRACKET DIVIDER $126.25
VGHS0214 SUBFRAME $635.31
VGHS0217V PIN $30.95
VGHS0218 LOCKING LEVER $82.36
VGHS0220V TINE HOLDER L/H $50.21
VGHS0222 ROTOR L/H BLUE $450.35
VGHS035 ROTOR R/H (YELLOW) $499.36
VGHS075 STEERING ROD $88.77
VGHS086 HOLDER $200.28
VGHS1 SLEEVE/GEAR SHIFT $262.92
VGHS13 SHIFT PIN $28.15
VGHS14 SHAFT-CHANGE OVER $379.88




Part Number Description List Price

VGHS182V PIN $17.31
VGHS?2 PINION GEAR Z=17 $438.04
VGHS22 SLEEVE, HOUSING $7.92
VGHS33 NYLON SLEEVE $5.00
VGHS4 SPACING TUBE $39.68
VGHS41 SHAFT $219.12
VGHS42 SHAFT $211.16
VGHS48 RING 3X50.1X70 $16.48
VGHS52 SLEEVE, NYLON $7.29
VGHS53V RING-3.5X45.5X60.5 $8.36
VGHS78V WASHER 1.5X41.8X70 $10.79
VGJIH195 BEVEL GEAR Z=17 $230.49
VGJIH66 NYLON BLOCK $11.40
VGKS170V RING $66.68
VGKU00024 KIT OF TWO GEARS $123.03
VGKU0004 PACKING 1 PC.=2 MTR $12.73
VGKZ3 SHAFT 712 MM LG. $327.47
VGLD40KO0 SCHARNIER $147.67
VGLEO0318K0 GUIDE $281.43
VGLEO0320K0 BRACKET BREAKAWAY $239.79
VGLEO083KO0 ROD/LIFT $103.68
VGLE165V PIN $75.64
VGLE236 SHAFT/DRIVE $226.93
VGLE311V TENSION BOLT $36.19
VGLE319K0 LOCKING LEVER $75.57
VGLE321V RING $28.15
VGLE322V PIN $30.99
VGLF193V PIN 62X14X14 MM $3.93
VGLF225 CAP, PLASTIC $3.37
VGLF226 CAP, PLASTIC $3.37
VGLG200 HIGH PRESSURE HOSE $62.63
VGLG201 HYD HOSE $85.31
VGLG218 PIVOT BEARING $683.03
VGLG362 RESTRICTOR $3.68
VGLG363 RESTRICTOR $3.68
VGMO0903RKL ASSEMBLY INSTRUCTIONS $2.48
VGMC135V PIJ $15.84
VGMC238 WHEEL, TOOTHED $211.92
VGMC239 WHEEL TOOTHED $217.39
VGMC331K0 SKID/SAUCER $357.29
VGMC332K0 SAUCER/SKID $325.59
VGMC79 HOUSING $346.19
VGMC80 HUB $726.97
VGME36KO0 SAUCER $324.19
VGMHO037 KNOB $31.21
VGMH110V PIN $15.85
VGMH148V DUST COVER $26.49
VGMH28 GRINDING STONE $41.01
VGMH408 NYLON RING $2.61




Part Number Description List Price

VGMH416V PLAIN WASHER 3x10.5 $0.69
VGMH90 COLLAR, CIRCLIP $20.76
VGMJ48 RING $13.21
VGMO207 ASSEMBLY INSTRUCTIONS $3.17
VGMTO00310 SHIM SET S-X30.2X38 $11.23
VGMTO0062 SHIM SET x25.2x33 $9.87
VGMTO0063 SHIM SET x50x61.8 $7.29
VGMTO0071 TRANSPORT STRIP SET $78.00
VGMTO0123K0 LATCH, CM 165 $98.36
VGMTO0375K0 HOUSING $162.44
VGMTO089K0 STOP $19.97
VGMT138V SLEEVE/SPACER $12.48
VGMT 140V PIN $20.33
VGMT145V TENSION BOLT $33.40
VGMT152V PLAIN WASHER 3x11x30 $0.85
VGMT165 CIRCLIP,COLLAR $13.16
VGMT166V PIN $5.87
VGMT170 SPACER TUBE $27.56
VGMT174V NUT, HEX. M30X1.5 $18.27
VGMT179LV HEX NUT\LH THREAD-M $13.05
VGMT179RV NUT, HEX. M25X1.5 $11.88
VGMT28 NYLON PLUG $8.19
VGMT301V TAB WASHER $4.68
VGMT337 BEVEL GEAR--23T $316.53
VGMT34V TAB WASHER $3.36
VGMT357 SHEAR BLOCK, NYLON $34.44
VGMT36 ALLEN SCREW-SELFLOCK $11.11
VGMT365V DUST SHIELD $21.32
VGMT367 SPACING TUBE $30.03
VGMT372V CIRCLIP COLLAR 7X25X38 $13.37
VGMT376V PIN $19.35
VGMT377V CLAMP $13.32
VGMT45 SHAFT $117.96
VGMT47 GEAR/BEVEL PINION-15 TOOTH $166.28
VGMT5 LUG NUT $39.71
VGMT55L SHAFT-LH THREAD $116.09
VGMT58 BEVEL GEAR $304.17
VGMT60 UPPER SHIELD, DRUM HUB $55.15
VGMT71V TRANSPORT STRIP $5.11
VGMT85V SLEEVE $9.65
VGMT97V PIN $9.96
VGMT98V PIN $11.11
VGND1113V BOLT M12X40 $3.63
VGND1176V CARRIAGE BOLT M6X12 $0.48
VGND1221V LOCK BOLT, M10x22 $1.60
VGND1252V CARRIAGE BOLT-M10X60 $2.35
VGND1264 ALLEN SCREW 10x25/10 $1.56
VGND1267 BOLT M12 X 130 12.9 $7.92
VGND1292V WHEEL BOLT M14x1.5x45 $4.57




Part Number Description List Price

VGND1302V BOLT M10X45 $5.52
VGND1321V BOLT M12x65/10.9 $2.60
VGND1408V CAPSCREW 10x30 $3.09
VGND1435V BOLT M16x30 $5.61
VGND1438V BOLT M16X35 $4.75
VGND1439V BOLT, LOCK SPEC $11.11
VGND1472V BOLT M8X40, TAPTITE $5.92
VGND1517V HEAVY DUTY PAN SCREW $0.85
VGND1544V ALLEN SCREW CSK M8x16 $2.20
VGND1548 SOCKET HEAD SCREW M8X65 $2.93
VGND1561V EYE BOLT $24.16
VGND1566 SHEAR-BOLT M6X35 12.9 $0.91
VGND1580V LOCK BOLT--M24 X 50 $33.19
VGND1592V INBUSBOUT MET BORGMIDDEL $1.92
VGND2047V HEX NUT 1-1/4 G $24.45
VGND2082V SPEED NUT 1.5MM $2.51
VGND2097V SPEED NUT M8 5MM $14.65
VGND2098V WHEEL NUT M14x1 HEX $6.53
VGND2133V LOCKNUT M7 $0.85
VGND2134V LUG NUT M18X1.5 $3.87
VGND3030V WASHER 25/8M $0.75
VGND3034V WASHER-PLAIN 24/6MM $0.27
VGND3137V WASHER PLAIN 3DIN734 $1.47
VGND3146V RING $0.85
VGND3147V LOCK WASHER VSF-10M $0.19
VGND3148V LOCKWASHER--VSF-M12 $3.11
VGND3165 RING $2.55
VGND4030V TENSION PIN 6X35 $1.55
VGND4059 TENSION PIN 16X24 $5.11
VGND4067V TENSION PIN 8 X 35 $1.55
VGND4070 SLOTTED PIN 3x14 $0.33
VGND4142 TENSION PIN $7.31
VGND5021 BALL BEARING GE-35 KR $151.39
VGND5097 BALL BEARING 76-209A $126.57
VGND5103 BALL BRG. RAE35NPP $95.64
VGND5104 BALL BRG. RAE35NPPB $111.32
VGND5117 FLANGE HOUSING BEARING $119.59
VGND5139 ROLLER LR201INPPU $50.35
VGND5140 BALLBEARING RA35 $127.75
VGND5141 ADJUSTABLE BEARING RAT-30 $186.57
VGND5155 BALLBEARING GE-30 KRRB $127.99
VGND5167 SUPPORT RING $4.88
VGND5168 CAGE & NEEDLE ASSY $14.23
VGND5187 ADJ BALL BRG 206NPPB $141.44
VGND5213 BEARING $43.95
VGND5217 BALL BRG-6210 2RS $52.95
VGND5218 BALL BEARING 6309-2RS $92.27
VGND5225 BUSH $134.39
VGND5232 HOUSING FLANGE $57.53




Part Number Description List Price

VGND5238 BEARING $206.39
VGND5239 BEARING FLANGE $12.15
VGND5242 BEARING-6210 2RS-C4 $79.84
VGND5243 BEARING-6215 2RS-C3 $243.85
VGND5277 CUSHION BALL $92.87
VGND5283 ** USE ND 5286 $102.08
VGND6016 O-RING 74X3 $0.52
VGND6025 O-RING 15.08X2.62A $0.09
VGND6035 O-RING 54.2 X 3 $4.40
VGND6036 OFTRING $0.60
VGND6047 OFTRING 75X 3 $1.85
VGND6054 O-RING 35.52 X 3.53 $0.60
VGND6066 O-RING 98.02x3.53A $1.56
VGND6074 O-RING 45.2X3A $0.52
VGND6077 PKG RING 14.7x22x1.5 $4.40
VGND6078 O-RING 62.2 X 3A $1.03
VGND6083 O-RING 85.32X3.53A $0.53
VGND6084 O-RING 13.94X2.62A $1.37
VGND6091 REPAIR KIT: CYL. 50-ROD $328.15
VGND6094 O-RING 82.14X3.53A $1.20
VGND6095 O-RING 90x3.5A $1.85
VGND6102 O-RING 26.7X1.78 A $0.12
VGND6122 WIPER ASOB 45x3 $26.48
VGND6123 SEAL-CYL. PACKING $194.36
VGND6127 O-RING A-71x3 $1.01
VGND6133 V-RING V45S $33.40
VGND6186 O-RING 29.4X1 $0.60
VGND6187 O-RING 39X1 $0.91
VGND6188 O-RING 9.6X2.4 $2.77
VGND6220 REPAIR KIT $177.16
VGND6235 O-RING $1.63
VGND6263 SEALING RING 6209 AV(NILOS) $27.01
VGND6290 SEAL RING-6305 $24.16
VGND6304 O-RING $1.60
VGND6330 REPAIR KIT $197.17
VGND6335 OIL SEAL $22.77
VGND6336 OFTRING $3.36
VGND6343 REPAIR SET, HYDRAULICS $308.29
VGND6344 REPAIR SET, HYD CYLINDER $142.99
VGND6351 SEAL KIT $310.69
VGND6352 SEAL KIT $140.53
VGND6368 O-RING $2.21
VGND7002 KEY A8x7x35 $2.21
VGND7004 KEY A8x7x55 $3.11
VGND7005 KEY A6X6X30 $5.23
VGND7027 KEY A8x7x65 $3.53
VGND8042 CIRCLIP $5.65
VGND8046 CIRCLIP G-20 (SHAFT) $2.16
VGND8053V CIRCLIP G-10 $0.39




Part Number Description List Price

VGND8066V CIRCLIP 9MM $0.91
VGND8069V CIRCLIPA25X?2 $7.87
VGND8081V CIRCLIP A-16x1.5 $0.28
VGND8091V CIRCLIP/BORRING $14.95
VGND90022 GAS PRESSURE STRUT $187.24
VGND90023 DAMPER VIBRATION $27.01
VGND90026 ** NO LONGER AVAILABLE $5.55
VGND90027 LOCKING RUBBER $23.57
VGND90028 GAS STRUTT 1901 BALER DOOR $180.44
VGND90033 CLAMP $8.88
VGND90034 CLICK $4.21
VGND90038 SPRING, GAS $46.52
VGND9004V GREASE NIPPLE M6 X 180 DEGR $0.31
VGND9027V GREASE NIPPLE M6 X 135 DEG $2.67
VGND9031V ** USE 90083233 $1.67
VGND9044 TIRE 3.50-8 4 PLY $167.00
VGND9045 ** NO LONGER AVAILABLE $38.45
VGND9073 V-BELT SPA2847LW $51.76
VGND9090V SET OF LABYRINTH 30 X 55 $13.60
VGND9092 V-BELT SPB 3550LW (CM 230) $68.29
VGND91008 MAGNETIC SWITCH, COMP $70.68
VGND91019 RING, LOCKING $24.83
VGND91021 TERMINAL BOX $92.85
VGND91027 MICROSWITCH $139.23
VGND91028 ELECTRIC ACTUATOR-NET WRAP $1,351.93
VGND91037 ACTUATOR $1,045.28
VGND9177V T-COUPLING $14.63
VGND9182V NUT & CUTTING RING $1.41
VGND92026 PRESSURE GAUGE $34.65
VGND92031V PLUG-QUICK DISCONNECT $12.16
VGND92043V T-COUPLING $8.95
VGND92084V DRAIN PLUG M16x1.6 $71.53
VGND92092V PLUG $6.32
VGND92099V BREATHER $19.95
VGND92104V HYD.COUPLING-MALE $4.19
VGND92110 COUPLING $10.75
VGND92111 ELBOW COUPLING $11.88
VGND92114V COUPLING $3.16
VGND92120 NON RETURN VALVE $71.53
VGND92164V COUPLING $14.17
VGND92174 COUPLING $6.63
VGND92175 ELBOW COUPLING $14.93
VGND92177 ELBOW COUPLING $14.93
VGND92187 BREATHER $37.28
VGND92198 SELECTOR VALVE $295.20
VGND9295 LINK ASSY 1IN $34.03
VGND9316 NYLON BUSHING $7.12
VGND9346 LINK ASSY 3/4 $10.41
VGND9359 V-BELT-SPB2850LW(30) $50.84




Part Number Description List Price

VGND9369V CLAMP-WORM DRIVE $30.96
VGND9393V STUD COUPLING,MALE $8.85
VGND94032 SLIP CLUTCH EK32B $306.29
VGND94053 ** USE ND 94153 $93.92
VGND94058 SLIP CLUTCH ASSY. $680.83
VGND94078 SHAFT, UNIV. JOINT $1,792.41
VGND94079 PTO SHAFT $1,792.41
VGND94100 SHAFT-UNIVERSAL JOINT $848.85
VGND94108 PTO SHAFT COMPLETE $1,406.71
VGND94110 PTO SHAFT OPTI CUT $1,936.12
VGND94116 GUARD CONE RV 2190 $64.85
VGND94118 PTO SHAFT-COMPLETE/RV2190 $1,738.48
VGND94139 CM 220 PTO SHAFT COMP. $879.45
VGND94153 COVER/GUARD $95.80
VGND9469 PLASTIC PLUG $0.92
VGND9471 V-BELT SPB2800LW $109.87
VGND9475 CONICAL SPRG.WASH.39X17X4 $5.19
VGND95014 PLUG $1.08
VGND95044 CABLE BINDER $1.59
VGND95049 BUFFER, RUBBER $2.76
VGND9574 MASTER LINK-DUPLEX 5/8 $13.00
VGND9575 BALL 8MM DIAM. $1.25
VGND96023 V-BELT SPB 3750L $91.03
VGND96024 V-BELT SPB 3780 $109.44
VGND96039 CHAIN, SIMPLEX 3/4 12B1 $93.41
VGND9604 CONE/GUARD $7.60
VGND96052 CHAIN, SIMPLEX 3/4 12B1 $135.92
VGND96063 V-BELT SPA 2982 $44.76
VGND96066 CHAIN, SIMPLEX 12B1-3/4 68 $41.68
VGND9607 DUST CAP $2.60
VGND96086 MASTER LINK $17.31
VGND96087 V-BELT SPB3350 $50.53
VGND96091 V-BELT $138.24
VGND96097 ROLLER CHAIN $265.28
VGND96098 CHAIN-WPU $67.31
VGND96103 ROLLER CHAIN 150 LINK $735.05
VGND96104 CHAIN--ROLLER $181.21
VGND96105 CHAIN $182.64
VGND96107 CHAIN SIMPLEX ROLLER $138.05
VGND96111 CHAIN $458.12
VGND96112 MASTER LINK $31.37
VGND96113 CHAIN $67.89
VGND96114 MASTER LINK $14.99
VGND96127 CHAIN/ROLLER $106.56
VGND96130 CHAIN--ROLLER $469.48
VGND96132 V-BELT $46.67
VGND96133 CHAIN F/ROTOR $301.04
VGND9620V WHEEL CAP, HUB $12.80
VGND9669 UNIVERSAL JOINT G-220 $251.47




Part Number Description List Price

VGND9670V GREASE NIPPLE M10x180 $2.37
VGND9675 MECHANICAL REMOTE CONTROL $783.67
VGND9676 REMOTE CONTROL, FLAP $211.75
VGND97027 RIM-1901 13.00 X 17 $386.40
VGND9704 V-BELT SPB3200LW $69.25
VGND9707V MAGNETIC PLUG $29.95
VGND9708 RIM $131.55
VGND9710 TUBE 16X6.5-8 $95.32
VGND9751 LINK--CHAIN 3/4 $9.17
VGND9778 TIRE 15X6.00-6 4PR $104.53
VGND9779 TUBE 15X6.00 $47.27
VGND9780 WHEEL ASSY 15X6.00-6 $234.31
VGND9791 BRUSH $23.60
VGND9796 BLADE SET (5X) $19.37
VGND98119 HOSE $68.47
VGND9813V GREASE FITTING $1.41
VGND9827 RIM ASSY 4.5A X 6 $205.80
VGND9841 COMPLETE TIRE/WHEEL ASSY. $407.67
VGND9842 TIRE 15X6.00-6 4PR $126.87
VGND9853 ELECTRIC ACTUATOR $930.20
VGND9889 REFLECTOR (RV BALER) $8.88
VGND9906V ELBOW COUPLING,ADJUSTABLE $13.49
VGND9928 V-BELT $49.83
VGND9954V HYD.FITTING-MALE $11.47
VGND9958 V-BELT SPB 2950LW $50.84
VGND9972 TERMINAL BOX-8 CONNECTORS $199.79
VGNP001005 CYLINDER, CPL (MAIZE CHOPP) $1,126.21
VGNP001061 WHEEL & CARRIER ASSY $1,162.60
VGNP001127 GUIDE COMPLETE-LH $490.71
VGNP001128 GUIDE COMP-R/H $486.04
VGNP01061 WHEEL CARRIER $288.15
VGNP0180 LOWER HOUSING $1,171.16
VGNP032 SLIDE $233.07
VGNPQ0778 MAIN FRAME-MH-90 $2,767.69
VGNP143 PLATE $53.85
VGNP147 SHAFT $151.69
VGNP149 RING $8.21
VGNP158 PINION-BEVEL Z-15T $142.39
VGNP159 GEAR-BEVEL Z-45T $414.45
VGNP162 V-BELT PULLEY $523.72
VGNP172V GUIDANCE TIP, RH $13.40
VGNP799V BRACE $11.64
VGNP91 INPUT SHAFT $223.24
VGPZ00199V SPRING CLIP ASSY DIAM. $12.44
VGPZ00275 TINE SPRING, LH $7.95
VGPZ00276 TINE SPRING, RH $7.95
VGPZ0116K0 BLADE HOLDER $27.72
VGPZ086 BLADE HOLDER $80.99
VGPZ100 TORSION SPRING R/H $2.83




Part Number Description List Price

VGPZ101V BRACE $10.41
VGPZ106E TINE R/H NARROW $8.15
VGPZ107E SPRING TINE LH NARROW $8.15
VGPZ108V SPRING $27.29
VGPZ110E TINE, SPRING,LH WIDE $8.15
VGPZ111E TINE R/H WIDE $8.15
VGPZ114K0 DEFLECTOR SPRING $18.13
VGPZ115 FIXATION BAR $43.07
VGPZ117V CIRCLIP $4.20
VGPZ120V SPRING-COMPRESSION $4.15
VGPZ121V SPRING, COMPRESSION $2.52
VGPZ129V SPRING $48.85
VGPZ132V SPRING,COMPRESSION $4.52
VGPZ170V SPRING $7.12
VGPZ171 TORSION SPRING $1.89
VGPZ176V CIRCLIP $7.89
VGPZ179K0 SPRING $10.27
VGPZ195V SPRING, COMPRESSION $5.39
VGPZ198V ROD $18.27
VGPZ19V TENSION SPRING $13.00
VGPZ213V TORSION SPRING $28.35
VGPZ224E TINE SPRING RH NARROW $15.12
VGPZ225E TINE SPRING RH WIDE $15.12
VGPZ229V SPRING,COMPRESSION $30.73
VGPZ240 SPRING/COMPRESSION $14.91
VGPZ242V SPRING, COMPRESSION $7.12
VGPZ244 CIRCLIP $2.55
VGPZ247V TENSION SPRING $19.60
VGPZ249V SPRING/COMPRESSION $22.12
VGPZ25V SPRING, CLIP DIAM 4M $3.45
VGPZ263V SPRING EXTENSION $296.89
VGPZ264K0 SPRING $98.85
VGPZ270 CIRCLIP $13.21
VGPZ278V TORSION SPRING $12.49
VGPZ281V COMPRESSION SPRING $69.27
VGPZ282V COMPRESSION SPRING $4.71
VGPZ300V SPRING,COMPRESSION $14.36
VGPZ301 CIRCLIP $0.28
VGPZ302V SPRING $25.57
VGPZ303V EXTENSION SPRING $58.64
VGPZ315 TINE, SPRING, STRAIGHT $13.11
VGPZ316 TINE, SPRING, BENT $19.51
VGPZ329V TORSION SPRING $25.43
VGPZ339E TINE, SPRING, LH ECO $9.83
VGPZ340E TINE,SPRING,RH,ECOM. $9.83
VGPZ341K0 SPRING EXTENSION $111.03
VGPZ342V SPRING EXTENSION $51.15
VGPZ353V COMPRESSION SPRING $31.93
VGPZ354V SPRING,TENSION $10.75




Part Number Description List Price

VGPZ365V TENSION SPRING $21.89
VGPZ388 SPRING TINE, TWIN $4.12
VGPZ399 SPRING $20.76
VGPZ404 SPRING/TENSION $77.09
VGPZ408 SPRING TINE, TWIN $6.67
VGPZ456 TWINE FEED SPRING $42.40
VGPZ464V SPRING/TENSION $54.03
VGPZ471V SPRING-COMPRESSION $3.84
VGPZ48 CIRCLIP $1.20
VGPZ481K0 TENSION SPRING $258.72
VGPZ483V TENSION SPRING $28.68
VGPZ51K0 SPRING $67.12
VGPZ58 CIRCLIP $1.20
VGPZ59K0 SPRING $34.32
VGPZ71V SPRING-COMPRESSION $9.04
VGPZ72 CIRCLIP $1.60
VGPZ99 TORSION SPRING L/H $2.55
VGRK4 TAIL LIGHT $45.13
VGRL00613K0 ROLLER ASSY. SHORT $528.83
VGRL0766 SPROCKET $111.52
VGRL220K1 DOOR R/H CENTER RV BALER $840.71
VGRL224 BRAKE LINING $31.73
VGRL362 COVER R/H TOP $339.56
VGRL407KO0 SUPPORT NET ROLL $76.97
VGRL485 SPROCKET $107.24
VGRL494 SEAL $15.80
VGRL849 SPROCKET $284.32
VGRL891V BOLT SPEC $5.89
VGRL953K0 PLATE $60.68
VGRT00181K0 EXTENSION-BREAKAWAY ASSY $433.63
VGRT0181V BAR, TWO POSITION $242.53
VGRTO04K0 GUIDE $170.11
VGRT09KO0 BRACKET/BREAKWAY $249.65
VGRT120 NYLON BUSHING\SLEEVE $13.32
VGRT131V BOLT, TIGHT FIT-10 X 30 $5.11
VGRT15V SLEEVE $22.32
VGRT174K0 LOCK $72.28
VGRT246 HUB $792.28
VGRT264V RING,CENTERING $14.49
VGRT99D LEAF SPRING $30.63
VGST44 GEAR Z=14 $80.21
VGST45 GEAR Z=29 $130.43
VGST52 HOUSING $364.63
VGST53V RING $56.88
VGST6 RING $8.49
VGST7 SHAFT $94.07
VGTA00366 SHUT-OFF VALVE ASSY $86.24
VGTA321 BLADE-HEAVY DUTY $1.84
VGTA322 BLADE-HEAVT DUTY $1.84




Part Number Description List Price

VGTA323V BOLT 16.2-M10 X 35 $2.97
VGTC94 PINION GEAR 15T $196.84
VGTF038K0 **NO LONGER AVAILABLE $80.51
VGTF262 BEVEL GEAR $238.36
VGTF263 BEVEL PINION GEAR 16T $174.25
VGTF28K0 **NO LONGER AVAILABLE $414.13
VGTF40 ADAPTING SLEEVE $86.12
VGTF59K0 SUPPORT $17.29
VGTF5KO0 SAUCER, SKID $96.16
VGTF6 HUB $314.21
VGTF75V BOLT TIGHT FIT 10X30/8 10.9 $5.11
VGTGO0100K0 DRUM $768.15
VGTG025K0 BREAKAWAY BRACKET $300.21
VGTG048K1 GUARD RAIL,REAR $152.32
VGTG049K1 GUARD RAIL,FRONT $111.17
VGTG095V ADJUSTMENT BAR $356.41
VGTG097KO0 BREAKAWAY BAR $235.80
VGTG117 PROTECTION CURTAIN FRONT $176.91
VGTG137V RING $15.29
VGTG6KO0 PULLEY-4 GROOVE $330.08
VGTG80V BOLT - TIGHT FIT $3.11
VGTGI3V PIN $33.12
VGTHO00114 RIM ASSY $238.28
VGTHO00118 SWATH DEFLECTOR ASSY, RH $321.61
VGTHO00137 BEVEL GEAR Z=51 $570.35
VGTHO00145 SHIM SET -X60X72 $22.57
VGTHO00203 ROTOR ASSY L/H $682.25
VGTHO00204 ROTOR ASSY. R/H $732.47
VGTH00208K0 DEFLECTOR R/H $250.21
VGTHO00209K0 DEFLECTOR L/H $250.21
VGTHO0078 SHIM SET x50.2x58.5 $11.11
VGTHO0079 SHIM SET x35.2x43 $10.15
VGTH0108V TINE HOLDER R/H $46.40
VGTH0109V TINE HOLDER L/H $46.40
VGTHO0111 ROTOR-R/H $1,223.40
VGTHO0204 ROTOR R/H (YELLOW) $588.45
VGTH0208K0 DEFLECTOR FRAME, RH $396.96
VGTH100V WASHER, PLAIN 5x12.5x $2.13
VGTH107 HOUSING $7.95
VGTH115K0 HOLDER--L/H $10.69
VGTH116K0 HOLDER--R/H $16.91
VGTH125K0 CAP/SHIELD $19.97
VGTH141V NUTL/H 11/2L $28.73
VGTH2 GEAR- BEVELED PINION Z2=17 $237.63
VGTH262 PLATE $25.96
VGTH42 NYLON STOP RING $1.31
VGTH66 SPACING TUBE $8.20
VGTH67 SHAFT $232.52
VGTH79(20)V SHIM 2.0X35.2X43 $1.15




Part Number Description List Price

VGTH9 NYLON DUST RING $4.71
VGTH93 NYLON SLEEVE $1.95
VGTH94 NYLON PLUG $5.61
VGTK48 SPACING TUBE $24.45
VGTK50V WASHER, PLAIN 4x16.5 $14.60
VGTP0011 SHIM SET x45, 1x54, 9 $26.53
VGTP00512 QUICK DISCONNECT COUPLER $65.75
VGTP246V DUST SHIELD $55.16
VGTR00896 DECAL SET--HS 360 $13.32
VGTR00980 DECAL SET RV 1901 $313.04
VGTR1006 SAFETY DECAL $10.00
VGTR1007 DECAL $5.29
VGTR1011 DECAL $5.01
VGTR1012 DECAL $5.33
VGTR1015 ** USE TR 2015 $3.99
VGTR1024 DECAL $5.01
VGTR1028 DECAL $6.39
VGTR2005 DECAL $4.01
VGTR2006 DECAL $2.84
VGTR2010 DECAL $1.77
VGTR2011 DECAL $5.08
VGTR2012 DECAL $2.43
VGTR2015 DECAL $3.91
VGTR2017 DECAL $2.51
VGTR2023 DECAL ROTATION $5.47
VGTR2024 DECAL $3.79
VGTR2044 DECAL $2.47
VGTR2048 DECAL $2.43
VGTR2050 DECAL $1.77
VGTR2059 DECAL-SPREADER $4.88
VGTR2065 DECAL $11.39
VGTR925 DECAL $1.65
VGTT0066 TRANSPORT STRIP SET $28.33
VGTT018K0 CONE,SUPPORT $272.21
VGTT021K0 DRUM SKIRT $403.37
VGTT20KO0 SAUCER/SKID $234.00
VGTT44V ADJUSTING BOLT $33.12
VGTT45 CAP $28.28
VGTT66V TRANSPORT STRIP $5.39
VGUHO00673 HOSE ASSY $206.09
VGUWO00196 SENSOR ASSY. $193.45
VGUWO00227 SEAL SET $472.71
VGVS2Vv DUST SHIELD $52.92
VGVS81 TAB WASHER $7.81
VGWA001342 HYD.CYL/COMP.1601 TEN.ARM $477.45
VGWAO001355 SPRINGS FOR SERVICE UPDATE $82.72
VGWA00154 GEARBOX COMPLETE $1,109.91
VGWA002016K0 HUB ASSEMBLY 2190 $302.84
VGWAO00368 REPAIR KIT, ROLLERS $114.16




Part Number Description List Price

VGWAO00373 ROLLER ASSY, LONG $832.01
VGWA0043 ROLLER,LONG $668.47
VGWAO0050 CYLINDER $1,190.03
VGWAO0051 CYLINDER $567.32
VGWA0062 CARRIER WHEEL CPL. $659.35
VGWA00659 VALVE/SHUT-OFF $173.61
VGWA00686 VALVE $478.25
VGWAO00726 LIGHTING KIT $294.97
VGWAO00751 BELT LACING TOOL $1,022.15
VGWAO00752 BELT REPAIR SET $292.52
VGWAO00763 SEAL/REPAIR KIT $242.39
VGWAO00781 PUMP-SELF OILER $1,038.21
VGWAO00930 ACTUATOR-TWINE TIE ARM $473.28
VGWAQ01002K0 GUARD $23.12
VGWAOQ01016K1 GUARD RAIL-BALER $355.07
VGWA01048 STRIP, TOUNGE BALER $100.56
VGWAO0105 SHAFT/DRIVE $547.56
VGWA01486 SCRAPER $290.63
VGWAO01576 SPROCKET 17T $91.33
VGWAO01653 SUPPORT $314.32
VGWAQ0168V PIN $33.12
VGWAO01800 SCRAPER $122.79
VGWAO02015 NYLON ROLLER $50.57
VGWA02019 SPROCKET $487.75
VGWA02050 ROLLER W/RUBBER $1,020.08
VGWA02057 SPROCKET $471.76
VGWA02063K0 ROLLER $944.03
VGWAO02067K0 ROLLER $944.03
VGWA02070 SPROCKET $335.08
VGWAO0219 SPROCKET $520.71
VGWA0244 GUIDE PLATE $512.24
VGWAO0258 BELT GUIDE $156.93
VGWA0285 BLADE HOLDER-BALER $215.36
VGWA0420 SUPPORT $311.96
VGWA0455 SUPPORT FOR 1501 BALER $246.83
VGWA0458 SPROCKET 27T $229.12
VGWA0459 SPROCKET 20T $183.19
VGWA0463 SPROCKET 27T $322.80
VGWA0467 HOLDER $132.27
VGWA0524 INDICATOR R/H $87.64
VGWAO055 ROLLER, RUBBER $1,762.95
VGWAO056 SPROCKET 20T $140.49
VGWAO0579 TWINE TUBE L/H $347.04
VGWAO0580 TWINE TIE TUBE R/H $297.47
VGWAO0583 FRAME $226.79
VGWAO059 ROLLER $967.09
VGWAO0600 SPROCKET 1601 $96.97
VGWAQ0601V TENSIONER,CHAIN $46.16
VGWA0614 BALE KICKER $728.92




Part Number Description List Price

VGWAO065 SPROCKET 25T $223.80
VGWA0660 SPROCKET 31T $363.91
VGWA0661 SPROCKET 23T $250.36
VGWAO083 SPROCKET 20T $256.52
VGWA0887 FRAME, PICK-UP $1,153.08
VGWAO0888 PRESSURE PLATE $441.27
VGWA0889 PLATE, PARTING $401.27
VGWA0918 HOLDER F/NET ROLL $151.99
VGWA0929 BRAKE,PAD $200.93
VGWA0930 TANDWIEL OP AS $269.52
VGWA0960K0 FRAME R/H $641.81
VGWA0961K0 FRAME L/H $641.81
VGWA099 SPROCKET/DRIVE 19T $249.12
VGWA0991K0 BRACE $79.63
VGWA1000K1 COVER R/H $526.03
VGWA1030 SUPPORT-NET ROLL $68.97
VGWA1037 SPROCKET $289.99
VGWA1038V RING $19.15
VGWA1043 PLATE $27.32
VGWA1049 RUBBER PLATE $53.13
VGWA1075K0 PLATE L.H. $65.12
VGWA1076K0 BALER DOOR SUPPORT $65.12
VGWA114 GUIDE/SPRING LEAF $62.95
VGWA1213V TINE $24.53
VGWA1237 GUARD PROTECT $266.99
VGWA1250 RUBBER $3.92
VGWA1302V HOUDER $26.24
VGWA1314 BELT $763.65
VGWA1362 PLATE $30.07
VGWA1410 RUB BLOCK,NYLON $91.67
VGWA1444V NUT $4.20
VGWA158 LACING PIN $6.73
VGWA1654 PLATE,RUBBER $9.23
VGWA1809 COVER F/IGEARBOX SHAFT $16.76
VGWA181 TANDWIEL $58.83
VGWA2000 PLATE/RUBBER $50.65
VGWA2001 STRIP $37.28
VGWA2055 HOUSING CUSHION $152.91
VGWA2086 SPROCKET $268.79
VGWA234 DISC/RESTRICTOR $33.12
VGWA247 CABLE/STEEL $47.03
VGWA262V SPRING TINE $9.97
VGWA397 NET WRAP GUARD $297.47
VGWA402 NYLON SLEEVE $68.73
VGWA403V TENSIONER $225.11
VGWA405 BRAKE DRUM NET WRAP $222.09
VGWA414 GUARD $272.79
VGWA431 BLADE $62.95
VGWA440 GUIDE $41.55




Part Number Description List Price

VGWA442V LEVER $18.21
VGWA451 FILLER PLATE $36.07
VGWA452V SLEEVE $9.04
VGWA462V SLEEVE $18.68
VGWAS513 HYD HOSE $99.01
VGWA515 HYD.HOSE $168.03
VGWAB27 SUPPORT $99.09
VGWA528V RING $15.63
VGWAS540V SLEEVE $12.21
VGWA541V SLEEVE $12.21
VGWA542V SLEEVE $19.52
VGWAb548 HYD.HOSE $181.88
VGWA549 HYD. HOSE FOR 1501 PICKUP $124.67
VGWA553V RING $29.77
VGWAS87V STRIP $47.77
VGWAG02 1901 NET GUIDE $93.88
VGWA604 SPRING LEAF $69.56
VGWAG2 AXLE $388.40
VGWAG3 BELT FOR RV 1901 $781.01
VGWAG665 PROTECTION CURTAIN $74.45
VGWAG667 STRIP $24.83
VGWAG89 GUARD $25.96
VGWAG696 SUPPORT $19.97
VGWA707 NYLON SLEEVE $1.63
VGWA708V LEVER $49.73
VGWAT709V PLATE $51.01
VGWA713 ANGLE $19.97
VGWA715 SUPPORT $129.77
VGWA734 AXLE $536.29
VGWA740 SHAFT DRIVE $937.15
VGWAS831 BALE KICKER-PLATE $385.13
VGWAS87 1501 GUARD, PROTECT FITS $264.61
VGWA908 GUARD PROT. L/H $100.56
VGWA909 PULLEY $25.21
VGWA917 HOLDER $80.21
VGWAQ949V CARRIAGE BOLT, SPEC. 12X90 $3.41
VGWA951K0 GUARD PROTECT L/H UPPER $336.88
VGWA954K1 BOTTOM BALER DOOR RIGHT $449.48
VGWA955K1 BOTTOM BALER DOOR LEFT $463.44
VGWD19 NET GUIDE RV-1601 $104.32
VGWD29 BELT FOR RV 1601 $893.31
VGWD39V PLAAT $56.93
VGWD6 BALER BELT 1601 $753.03
VGWP67 SHIELD $98.56
VGWP68 SHEILD-R/H TOP $98.56
VGWP69 GUARD $106.79
VGWP70 GUARD $106.79
VGWS0208 SUPPORT $197.15
VGWS060 SHAFT, DRIVE $727.03




Part Number Description List Price

VGXD296V CARRIAGE BOLT M10x22 (H=3) $3.19
VGXD441K0 SAUCER/SKID $271.76
VICON CD ROM VICON PARTS, OP & SERVICE $50.00
VN10239022 SPACER $33.19
VN10240450 BRACE $19.77
VN10243283 RING $51.59
VN10245697 CENTER RING $120.12
VN10256600 SHAFT $277.92
VN10256607 GEAR 20T $138.21
VN10256608 GEAR 16T $178.29
VN10256709 O-RING $20.23
VN10283503 DRIVE GEAR-34T $172.75
VN10283504 GEAR $193.19
VN10285943 MOUNTING KIT-ED 821 $128.33
VN17720087 BAYONET RING $44.56
VN17856588 HANDLE $10.91
VN17856746 GEAR SET 20T & 16T $376.24
VN17870140 HOPPER EXT 100L (PS503) $317.40
VN17870231 PROTECTION CAP $113.48
VN17870261 RING $0.84
VN17870401 RING $2.16
VN17870441 CLAMP BAR $14.16
VN17870495 PROTECTION RING $2.36
VN17870553 SPREADER BASIN $39.92
VN17870664 SEAL $5.67
VN17870985 BUFFER LARGE/CELLAS $18.56
VN17870986 BUFFER SMALL/CELLAS $17.39
VN17871016 NYLON STRAP (WITH RIVETS) $20.60
VN17871140 RING $82.11
VN17871304 BUSH $6.99
VN17871311 SEALING RING $4.32
VN17871470 RING $28.80
VN17880614 OIL SEAL 30 X 47 X 7 $2.87
VN17880650 CROSS COUPLING E107-84 $321.63
VN17880917 HANDLE $32.00
VN17882250 HANDLE $139.20
VN17883651 FILLING STOP $7.21
VN17890580 DECAL-SPOUT $7.17
VN17890587 DECAL $2.57
VN17890627 DECAL $3.76
VN17890628 DECAL SPR. UNIT $7.17
VN17890818 DECAL SPR. TAB. $16.72
VN17890823 DECAL-SETTINGS PS 03 SERIES $16.72
VN17890899 DECAL-CM247 $3.35
VN17895149 SPREADER UNIT KIT 221 $358.25
VN17895245 ** USE 79760092 $40.13
VN17895252 WHEEL SENSOR (ED 820) $155.28
VN17895448 SPINDLE $216.97
VN17895466 NYL. SPOUT 02 SERIES $126.40




Part Number Description List Price

VN17895468 15IN NYLON SPOUT-02 $166.01
VN17895713 SPOUT POWER $239.21
VN17895861 CROWN WHEEL & PINION--8 7/8 $385.73
VN17895915 LOCKING PLATE $21.51
VN17896041 STD. NYLON SPOUT $149.17
VN18602811 SPRING $79.47
VN18610867 ** USE 19410867 $73.47
VN18610868 ARM-SPREADER $123.40
VN18611000 ** USE 19411000 $74.31
VN18612529 CONDUCTOR $108.40
VN18612530ASSY 0k JSE B2107578 ***** $196.15
VN18613268 SUMP CM216 $740.07
VN18613446 DRUM RH $314.33
VN18613456 ** USE 18613484 $141.44
VN18613457 ** USE 18613483 $141.44
VN18613483 SKID $102.92
VN18613484 SKID $109.03
VN18620326 HUB $211.29
VN18620328 V-BELT PULLEY $288.37
VN18620362BOM GEARBOX HOUSING ASSY. $916.53
VN18620415 SPREADING UNIT FLYWHEEL $217.09
VN18639656 DEFLECTOR VANE $32.80
VN18642247 STRIP $11.48
VN18645928 SUPPORT PLATE $34.20
VN19330150 COMPRESSION SPRING $29.61
VN19330160 SPRING-COMPRESSION $12.13
VN19341594 STUD $57.52
VN19341631 SLEEVE $88.60
VN19342235 NUT $15.72
VN19342336 RING $65.01
VN19342344 SHAFT $63.21
VN19343120 STRIP $68.03
VN19343282 WASHER $13.25
VN19345607 PIN $63.84
VN19345667 PS 604 PIN $59.33
VN19380647 BOLT $5.09
VN19380823 SHD CAPSCREW M10X48 $6.57
VN19383478 CARRIAGE BOLT $3.99
VN19410867 HANDLE ASSY $59.73
VN19410868 HANDLE PIVOT $123.37
VN19411000 HANDLE/ARM $76.57
VN19411438 FRAME RING PS403 $285.01
VN19411548 PROTECTION FRAME LH $83.80
VN19411549 PROTECTION FRAME RH $83.80
VN19441134 GUIDE PLATE L/H $42.51
VN19441135 DEFLECTOR/GUIDE PLATE R/H $41.41
VN19771374 LOCKING PLATE/PA60 $14.61
VN2080G6869 YOKE GR6F $681.67
VN2080G7402 YOKE W/COUPLE FLANGE CV 50 $1,008.65




Part Number Description List Price

VN2190G0143 SHIELD F/50 CV YOKE SFT S6/8 $613.07
VN240000214 SPACER $31.63
VN253058701 FLANGED YOKE $313.28
VN2550G0024 RING CS6R WW $85.12
VN27510060 NYLON ROPE $6.56
VN30105200 FLANGED 12MM NYLOCK NUT $3.08
VN30113812 SHD CAPSCREW $1.07
VN30257139 TAP BOLT UNF 5/8x51/8 $15.72
VN30263845 CARRIAGE BOLT M8x45/4 $0.37
VN30268120 S/LOCKM/CSCREW M10x20 $3.33
VN30268125 S/LOCKM/CSCREW M10X25 $1.36
VN30268130 S/LOCKM/CSCREW M10X30 $3.33
VN30268140 S/LOCKM/CSCREW M10x4 $3.40
VN30268220 S/LOCKM/CSCREW M12x20 $3.71
VN30268235 S/LOCKM/CSCREW/ M12x35 $5.01
VN30268830 TAP BOLT M8x30K100 $4.87
VN30268840 S/LOCKM/CSCREW M8x40 $4.19
VN30274455 TAP BOLT M16X55/10.9 $5.31
VN30276490 BOLT M16 X 90 12.9 $13.57
VN30282331 BOLT M14X130 10.9 $11.52
VN30282351 BOLT M14X150 10.9 $11.63
VN30293265 BOLT M12X65/10.9 DEL $1.43
VN30296240 S/LOCKM/CSCREW M12x40 $1.57
VN30296250 S/LOCKM/SCREW M12x50 $1.87
VN30296825 TAP BOLT M8X25/K100 N $0.67
VN30299855 BOLT UNF 1/2X57/8.8 N $3.13
VN30361110 SHD CAPSCREW M10x10/1 $5.15
VN30361235 BOLT-ALLEN HD.M12X35 10.9 $1.96
VN30361260 SHD CAPSCREW M12X60/1 $3.77
VN30361815 SHD CAPSCREW M8x15/10 $1.63
VN30361820 SHD CAPSCREW M8x20/10.9 $1.96
VN30361830 SHD CAPSCREW M8X30/10.9 GAL $0.31
VN30361840 SHD CAPSCREW M8 X 40 10.9 $0.71
VN30397165 SHD CAPSCREW M10x65/1 $3.24
VN30550800 NUT UNF 1/2/8 NPLD $32.69
VN30565807 BLIND NUT M8 $2.79
VN30583100 ** USE KG01061361 $1.08
VN30583300 TENSILOCKNUT M14/K10 $5.39
VN30592600 M6 SPEED NUT $2.73
VN30595900 ** USE ND 2134V $37.29
VN30598010 S/LOCKNUT M10/K10 DEL $6.84
VN30598012 S/LOCKNUT M12/K10 DEL $1.28
VN30701009 RIVET 4.8 X 14 $0.27
VN30803719 **USE A100031362 $2.24
VN30803728 TENSION PIN 13 X 70 $5.08
VN30803855 TENSION PIN 8x55 $1.21
VN30804700 ** USE 30854700 $5.89
VN30804803 TENSION PIN 25 X 26 $16.56
VN30804855 ** USE ND 4085V $0.61




Part Number Description List Price

VN30804908 CLAMPING PIECE $30.21
VN30853636 ** USE ND 4030V $0.53
VN30853655 ** USE ND 4044V $1.04
VN30853702 TENSION PIN 13x50/55S $2.81
VN30854116 TENSION PIN 11x16/55S $4.53
VN30854700 LIGHT TENSION PIN 16x $9.36
VN30895155 TENSION PIN 10X55 $1.76
VN31024500 CIRCLIP B50 $0.77
VN31024600 CIRCLIP B60 $0.89
VN31071100 RETAINING RING 10 GALV. $9.76
VN31103425 KEY B10x8-25 $13.21
VN31103432 ** USE 06212527 $0.85
VN31103540 KEY B12X8-40 $5.51
VN31204340 RIVET 3X40 $0.35
VN31415028 RING,SUPPORTING 35X45X2.5 $7.87
VN31415053 SUPPORT RING 22x3 $6.89
VN31419018 SEAL A18x22x1.5 $1.27
VN31419024 SEAL RING 16X22X1.5 $0.41
VN31419027 SEAL RING-A27X32X2/CU $3.41
VN31419200 SEAL RING A10x16x1/CU $1.77
VN31419201 SEAL RING A21x26x1.5 $0.68
VN31419301 SEAL RING 6X10X1/CU $0.32
VN31419900 SEAL RING A14X18X1.5 $2.16
VN31425007 WASHER 6207 AV $18.72
VN31425106 WASHER 6206 ZAV $11.11
VN31425108 SHIELD 6208 ZAV $22.92
VN31425301 RING $140.91
VN31425307 NILOSRING 30307 AK/ST $19.19
VN31425418 NILOS RING 6018 JV $84.92
VN31428002 SHIM 56 X 72 X .3 $9.93
VN31428003 SHIM 35x45x0.5 $1.92
VN31428006 SHIM56 X 72 X .5 $8.05
VN31428007 SHIM 35x45x0.1 $2.45
VN31428014 SHIM 30x42x1 $3.96
VN31428023 SHIM--25X35X1 $3.07
VN31428037 SHIM 45 X 55 X .1 $1.81
VN31428038 SHIM 45 X 55 X .3 $2.01
VN31428055 SHIM 40X50X0.5 $4.20
VN31428075 SHIM 45 X 55 X .2 $24.37
VN31428078 SHIM 45x55x1 $2.64
VN31428087 SHIM $9.51
VN31428088 SHIM $10.73
VN31428089 SHIM $3.37
VN31428091 SHIM 70X90X.3 $14.67
VN31428092 SHIM 70X90X.5 $10.73
VN31428102 SHIM 70x80x0.1 $12.41
VN31428103 SHIM 70x80x0.3 $17.13
VN31428109 SHIM 70x80x0.2 $8.05
VN31428110 SHIM 35.2x44x.2 $5.84




Part Number Description List Price

VN31428116 SHIM 70X90X.1 $8.88
VN31428117 SHIM56 X 72 X .1 $6.83
VN31428120 SHIM 28X40X.01 $13.35
VN31428121 SHIM 28X40X.02 $13.35
VN31428122 SHIM 28X40X.03 $5.25
VN31467100 ** USE ND 3104V $0.13
VN31467200 ** USE ND 3105V $0.24
VN31467800 ** USE ND 3103V $0.20
VN31471400 BEVELED WASHER $20.03
VN31903213 COVERPLATE $6.01
VN31903214 CLAMP $11.60
VN31903304 CLAMP 20, ELECTRIC LEAD $33.69
VN341042000 ** USE KG01194400 $3.32
VN341043000 ** USE 61.05.04 $19.44
VN341103000R10 TENSION PIN 10 X 95 $9.23
VN348018000 GREASE NIPPLE $6.76
VN34905005 BALL-3\16 $1.28
VN36101361 OIL SEAL 35X 72 X 10 VIA $30.04
VN36101507 SEAL 50 X 90 X 12A $37.84
VN36107013 OIL SEAL (O-RING) 35X2 $0.56
VN36107016 O-RING 34.6x2.62 $0.24
VN36107049 O-RING 133.07X1.78 RU $0.79
VN36107085 O-RING 72.62 X 3.53 $6.69
VN36107121 O-RING 110.72x3.53 $1.25
VN36107286 O-RING 18X3 (VITON RED) $1.01
VN36107339 O-RING 3.68 X 1.78 $1.05
VN36107377 O-RING 112MM X 3MM $1.08
VN36107379 O-RING $1.20
VN36107380 O-RING $0.49
VN36107386 O-RING $0.97
VN36107387 O-RING $0.77
VN36107399 O-RING 2.62 X 12.37 $90.47
VN36107403 O-RING $0.37
VN36107408 O-RING $1.69
VN36107420 O-RING 11X2.5 $2.31
VN36112056 V-RING $1.92
VN36112061 V-RING $2.63
VN36112065 V-RING 65 $3.33
VN36112070 V-RING $3.09
VN36112122 V-RING $10.07
VN36112950 V-RING V-95A $2.93
VN36115353 ** USE KG00044200 $7.03
VN36115356 OIL SEAL 35X72X7C $22.49
VN36129072 CAP 72 $38.44
VN36135356 O-RING $22.20
VN36510023 MULTISEAL 40x48x2.3 $2.27
VN3670081M0 ** USE 367FT420C $142.88
VN38203900 OIL PLUG-3/4 $41.79
VN38212910 PLUG--M18 X 1.5 $23.19




Part Number Description List Price

VN38233041 CAP 71 $10.56
VN38233046 CAP GP300-20170-F47-D $33.32
VN38241605 BALL VALVE $56.49
VN38241627 HYD.VALVE DMP MOWERS $86.05
VN38601100 COUPLING/STRAIGHT RAL 12R $18.03
VN38601106 NIPPLE RAL 12 M18x1 $76.69
VN38608027 NIPPLE 90 DEGR. EEL-12 $35.21
VN38612666 COUPLING $18.00
VN38612804 COUPLING $42.44
VN38820060 NIPPLE 3/8HCX3/8 $12.61
VN38820146 NIPPLE $12.76
VN38820161 NIPPLE AL-8R-1/4 $9.27
VN38820174 COUPLING,MALE $29.39
VN38820227 NIPPLE RAL 10R $16.85
VN38820231 COUPLING $37.97
VN38820233 FITTING $28.57
VN38820246 COUPLING $40.79
VN38820248 VALVE $75.96
VN38830301 CLAMP $5.72
VN38830950 WORM DRIVE CLAMP $26.56
VN38854581 ** USE ND 9607 $6.41
VN40101527 BALL BEARING, RED SEAL $27.39
VN40117211 BEARING 633028-2RS $111.77
VN40130307 ROLLER BEARING NU207 C4 $43.88
VN40151100 BEARING T4CB100 100-145 $510.11
VN40226381 THRUST WASHER $43.03
VN40227030 ROTATION SLEEVE $31.13
VN40227301 BEARING $22.05
VN40227351 BUSHING $11.37
VN40231114 INNER RING IR25x30x30 $13.76
VN40233560 PLAIN BEARING $48.57
VN40310404 TOGGLE $68.11
VN40737008 BEARING PME 40 $152.49
VN41701400 GREASE NIPPLE SAE 1/4 $0.72
VN41702899 GREASE NIPPLE M8x1.25 $1.19
VN41702900 GREASE NIPPLE M8x1.25 $2.31
VN43301603 V-BELT B2360 $29.75
VN43303407 ** USE 02953370 $0.00
VN43303412 V-BELT XPB 1700 $32.64
VN43303417 V-BELT XPB 1640 LW $74.24
VN43303420 V-BELT XPB 1250 $59.88
VN43303424 V BELT XPB 1840 $90.07
VN43303426 V-BELT DMP XPB-2650 $59.57
VN43303432 V-Belt XPB 1800 $83.13
VN43303434 V-BELT XPB 2395-CM 2800 $52.99
VN43303435 V-BELT XPB 1750 $53.83
VN43303436 BELT XPB 1775 $68.67
VN43303437 V-BELT XBP 1830 $74.61
VN43304013 POWERBELT $1,218.48




Part Number Description List Price

VN43460900 D SHACKLE 5/8 X 13 GALV $22.91
VN43460903 D LOCKING DEVICE $40.49
VN43603120 TUBE 10.0/65 X 16 $60.57
VN43619405 ** NO LONGER AVAILABLE $548.35
VN46120093 P.T.O. SHAFT COMPLETE / PS TRAILORS $260.12
VN46120094 P.T.O SHAFT COMPLETE $418.27
VN46120101 PTO SHAFT $406.11
VN46140046 PTO STD. 6 SPLINE W2300 $447.41
VN46160112 COMPLETE PTO CM247 $473.59
VN46160113 PTO SHAFT/COMPLETE CM2800 $770.12
VN46160114 PTO SHAFT $1,003.69
VN46160116 PTO $666.49
VN46160117 PTO $880.48
VN46170003 UNIVERSAL JOINT $241.16
VN46170004 U-JOINT (DOUBLE) $284.35
VN46301001 COUPLING $341.08
VN47100105 PTO SHAFT W/CV JOINT $2,278.63
VN47100107 P.T.O. SHAFT KM4000 $678.05
VN48101007 MALE PLUG $40.57
VN4ES605401CE OUTER SHIELDING S.SHAFT $176.80
VN515870305 HUB $461.79
VN65410170 WRENCH $92.29
VN65410171 RING SPANNER 17-19 MM $63.77
VN65450080 ALLEN WRENCH 10MM $12.13
VN70009805 DRUM DISC ASSY INSTRUCTIONS $1.57
VN70009808 ASSY. INST. GEARBOX CM $6.40
VN79140995 CUTTER BAR CM-2400 $7,641.30
VN79141034 CUTTERBAR DMP-2800 $7,307.75
VN79141036 CUTTERBAR DMP-3200 $7,453.92
VN79141051 DRIVE HUB $451.59
VN79141058 CUTTERBAR/COMP. CM 1700 $5,063.08
VN79141059 CUTTERBAR - CM2200 $5,948.68
VN79141514 YOKE $76.95
VN79141614 CUTTER BAR KM 4000 $10,355.03
VN79141837 SPARE PARTS CUTTERBAR CM167 $3,707.64
VN79141925 GEARBOX-COMPLETE $2,787.81
VN79141961 CUTTERBAR CM-2800 $8,701.72
VN79142071 OIL PLUG-WELD IN/TOP OF BAR $55.25
VN79142131 GEARBOX CM-2800 $5,056.23
VN79220016 FEEDING DISC 2 BOLT DISC $87.52
VN79220019 SET REGULATING ROD $47.31
VN79220020 FLANGE SPOUT W/HARDWARE 03 $42.39
VN79220021 BEARING SET $52.99
VN79220027 FLYWHEEL BEARING ASSY $64.21
VN79220028 LOCK $40.80
VN79220029 HOUSING $88.71
VN79220030 BEARING SET YOKE $112.05
VN79220037 CLUTCH $425.97
VN79220046 BEARING SET $95.04




Part Number Description List Price

VN79300255 REPAIR SET 6 BALCONIE $164.80
VN79300654 HUB $489.11
VN79300811 CUTTERBAR KM2800 $8,116.00
VN79300812 CUTTERBAR KM3200 $8,016.70
VN79300813 CUTTERBAR COMP. KM-KMR3000 $6,921.67
VN79302270 SEAL SHIM KIT $48.87
VN79302986 HUB ASSEMBLY $475.35
VN79730045 ED 821 ELECTRIC ACTUATOR $1,162.48
VN79750023 SET REGULATING HANDLE $25.99
VN79750026 SPREADING BAND $16.72
VN79750027 SET OF SEALS F/HYD REMOTE $114.35
VN79750032 END FOR HEADLAND SPOUT $77.01
VN79750037 ACCUMULATOR $319.84
VN79750039 SPOUT CLIP $16.01
VN79750040 PARTITION $22.35
VN79750041 SET STRAP $37.71
VN79750042 HYD. CONTROL PS $684.51
VN79760041 FISH FEEDING SPOUT / LH $579.97
VN79760071 PS-203 REPLACEMENT HOPPER $779.53
VN79760117 BOLT KIT F/HOPPER EXT.PS603 $123.57
VN79760220 SPOUT CLIP $16.45
VN79760250 BOLT KIT-HOPPER EXT.PS303 $31.80
VN79760251 HOPPER EXTENSION HARDWARE $46.89
VN79760304 SET SPAREPARTS FORK $120.03
VN79760305 SPOUT CLIP GREY $69.25
VN79760322 SPREADING UNIT $1,008.43
VN89090003 LEVER $89.32
VN89305008 NUT $21.88
VN89380019 THREADED ROD $131.29
VN90010306 FLOW REGULATING DISC $152.56
VN90013704 THREADED SPINDLE-HAND CRANK $164.23
VN90015097 DOSAGE CONTROL DISC $151.51
VN90015671 DOSAGE CONTROL DISC $94.60
VN90020020 FEEDING DISC 4 BOLT DISC $56.89
VN90020041 LOCKING COLLAR $7.12
VN90020550 LOCKING COLLAR $845.40
VN90021137 CAP $146.76
VN90021368 SPLINED YOKE $1,001.39
VN90021465 CAST-IRON SKID $72.88
VN90036164 SPRING $173.85
VN90036183 SPRING TINE, RH $139.17
VN90036185 SPRING $37.43
VN90036191 ** NO LONGER AVAILABLE $26.20
VN90040851 WASHER $8.16
VN90041059 NUT $46.76
VN90041090 SPACER $16.39
VN90043838 PIN TOP LINK $49.01
VN90044041 PIN 25-65 $34.67
VN90044085 PIN $80.28




Part Number Description List Price

VN90044220 PIN 25 X 55 $50.13
VN90044252 PIN $36.84
VN90044257 PIN $77.99
VN90044272 PIN-CAT 1&2 PS603 $55.48
VN90044288 PIN $30.33
VN90044366 PIN $30.91
VN90044639 PIN $41.17
VN90047781 BUSHING $37.36
VN90047784 BUSH $16.39
VN90061008 UNIT GUARD BOTTOM-PS $78.79
VN90062054 SKID $48.59
VN90063278 LOCKING STRIP $7.17
VN90066890 HOPPER SUPPORT BRACKET $76.12
VN90070045 RUBBER RING $47.89
VN90070164 RING $2.24
VN90070335 PLASTIC BUSHING $23.89
VN90070359 SPACER $3.28
VN90070413 NYLON STRAP $27.17
VN90070437 NYLON SLEEVE $28.15
VN90070442 SPREADING BASIN NYLON $42.09
VN90070472 GUARD $73.75
VN90070490 RING $7.32
VN90070519 HOPPER LATCH $58.92
VN90070527 COUPLING $43.45
VN90070530 HOPPER EXTENSION 400L $711.33
VN90070540 ** NO LONGER AVAILABLE $5.68
VN90070541 NYLON ADJUSTING ROD $47.89
VN90070551 RING $6.19
VN90070552 CAP $1.13
VN90070589 SPACER CAP $2.20
VN90070590 LOCK $107.37
VN90070598 HOPPER EXT.100L/PS302-303 $329.88
VN90070600 HANDLE $22.25
VN90070608 SPREADING BASIN $131.00
VN90070632 SPREADER BASIN $40.85
VN90070633 NYLON COVER $1.84
VN90070740 TINE R/H $24.75
VN90080970 M/SCREW UNF 5/8X40 $14.95
VN90081159 V-BELT PULLEY $415.41
VN90081160 KNIFE BOLT $2.96
VN90081166 SWATH DOOR EXT. $43.85
VN90081324 V-BELT PULLEY $344.13
VN90081425 AIR RELEASE PLUG $19.25
VN90081616 CUTTERBAR STUD BOLT 10x20 $1.28
VN90081617 CUTTERBAR STUD BOLT 10x25 $1.41
VN90081618 CUTTERBAR STUD BOLT M10x30 $1.67
VN90081822 O-RING $10.20
VN90083104 BOLT M16 X 160 $22.48
VN90083189 SET OF SEALS $140.51




Part Number Description List Price

VN90083233 LOCKING PIN\ LYNCH PIN $3.71
VN90083262 FLANGE-02 SERIES SPOUT $23.23
VN90083700 SPRING CLIP $1.59
VN90083701 SPRING CLIP $15.81
VN90090133 DECAL $1.77
VN90090190 DECAL $0.55
VN90091569 CLIP (DIAMETER 5) $0.93
VN90092611 ** NO LONGER AVAILABLE $2.76
VN90092673 FINGERWHEEL RIM $134.52
VN90093345 **NO LONGER AVAILABLE $261.33
VN90095347 R/H RAKE WHEEL COMP.VICON $366.95
VN90095825 WINGBOLT $92.56
VN90095860 GEAR INTERMED Z=41 $230.15
VN90095919 SETTING LEVER EXTEN. $40.05
VN90095926 SPANNER BOX PS402 $55.96
VN90095936 MIN-MAX BLOCK GB $136.24
VN90095946 SWATHBOARD ASSY $298.16
VN90221626 GEAR $443.95
VN90221627 PULLEY $219.29
VN90230079 SPRING, COMPRESSION $4.44
VN90284084 SHAFT/TOP ROLLER DR. $1,289.88
VN90284287 GEAR/CUTTER DISC $592.83
VN90284456 GASKET, RUBBER $0.53
VN90284912 GEAR $204.17
VN90296323 IDLER GEAR 380 45 TOOTH $109.01
VN90296324 IDLER GEAR 336 38 TOOTH $109.01
VN97770560 PS-403 REPLACEMENT HOPPER $1,063.31
VN97870771 BUSHING $26.12
VN97870841 STAY $29.05
VN97870855 SEAL $9.09
VN97870862 RUBBER SEAL $42.27
VN97870864 SECTION, ROLLER $111.75
VN97870865 SECTION, ROLLER $85.69
VN97870867 SECTION,ROLLER SHORT $75.97
VN97870869 BUFFER, NYLON $8.40
VN97870870 SPACER BUSHING $25.23
VN97870871 RING, FILLER ROLL $46.89
VN97870897 LOCKING PLATE $9.73
VN97870941 HINGE PLATE $45.95
VN97870974 CAP $7.71
VN97870978 PLUG $5.91
VN97871020 FLAIL $49.95
VN97871178 SHROUD RING/DESMOPAN $6.76
VN97871179 SHROUD RING $1.63
VN97871180 DUST CAP $18.56
VN97871183 RING $1.45
VN97871193 FUNNEL $68.83
VN97871245 CAP $11.52
VN97883150ASSY HYD. CYLINDER ASSY. $627.91




Part Number Description List Price

VN97896548 BATT. PWER SUPPLY-ED 821 $183.03
VN97897005 SHUT-OFF VALVE $64.59
VN98613805 SWATHBOARD $164.56
VN98613840 BLOCKING ROD $112.53
VN98613872BOM CAP ASSEMBLY $15.36
VN98614940 PIPE (255) $120.24
VN98615082 PIPE $106.39
VN98615083 PIPE $126.41
VN98616528 OVAL DISC $168.84
VN98616599ASSY TOP HAT AND DRUM $521.69
VN98618082 SKID $202.27
VN98618380 ELEVATED SKID $220.03
VN98621220BOM GEARBOX HOUSING ASSY. $501.85
VN98621377 HOUSING $146.92
VN98621406 AGITATOR $63.31
VN98621521 CLAMP FOR KMR & KMT SWATH $44.32
VN98621876 DISC HUB $102.57
VN98621956 FRAME (SPREADER) $216.39
VN98630051 SPRING, COMPRESSION $45.21
VN98630063 SPRING COMPRESSION $42.80
VN98633023 SPRING, EXTENSION $145.20
VN98651736 PIPE $70.56
VN98659340 STRIP CM240 $32.09
VN98661755 STRIP $41.12
VN98661772 STRIP $39.65
VN98661901 STRIP $35.48
VN98661924 PLATE $34.29
VN98663895 STRIP $61.91
VN98663896 STRIP $31.19
VN98664785 DISC CAP $24.44
VN98666959 STRIP $23.15
VN98668819 RING $192.33
VN98684063 WEAR PLATE/CK 48 $36.76
VN98695703 BLOCKING STUD $277.52
VN99341346 RING UST 37 $11.24
VN9935869901 KNIFE BLADE L/H $1.80
VN9935870001 KNIFE BLADE R/H $1.80
VN99361365 RING $9.27
VN99361410 CLAMP $23.93
VN9936155901 BLADE TWISTED CCW $1.72
VN9936156001 KNIFE BLADE CW $1.72
VN99367971 PLATE $28.91
VN99369901 WASHER $15.89
VN99416725 TINE RETAINER $70.16
VN99417936 MOWER DISC TRIANGULAR $172.89
VN99436207 TORSION SPRING $47.95
VN99460908 GUARD $124.63
VN99468257 RING $102.28
VN99770348 CAP $6.21




Part Number Description List Price

VN99817021 STIRRING DEVICE PS403 $198.81
VNB0010286 SWATHBOARD BRACKET $200.96
VNB0016878 COLLAR $12.19
VNB0030193 HOUSING $146.71
VNB0030778 SLEEVE $19.97
VNB0031093 GEAR $469.92
VNB0035293 RING $69.45
VNB0041978 BUFFER $18.89
VNB0069273 BALE COUNTER-RV BALERS $209.03
VNB0069573 SWITCH TOGGLE SP ON OFF $4.71
VNB0069673 SWITCH MINI TOGGLE SEALING $4.04
VNB0143073 SWITCH TOGGLE SP ONONON $24.28
VNB0144973 JOY-STICK 4 POSITIONS $195.39
VNB0270073 CABLE KD853 $563.28
VNB0270473 CABLE ISO CONNECTION L=6M $813.91
VNB0305973 INTERFACE CABLE FOR DICKEY $190.47
VNB0308073 CABLE ASSY. ED 821 $180.65
VNB0318373 EXTENSION CABLE $303.33
VNB0370173 CABLE ASSY, BALER CONTROL $173.60
VNB0371073 SENSOR ASSY $100.52
VNB0374873 CABLE ASSY $178.79
VNB0377273 SENSOR ASSY-NET WRAP $113.01
VNB0383673 CABLE $205.81
VNB0404773 EPROM WE-VAR 1.05 AUTO FORM $142.12
VNB0413473 PCB RPVAR $1,553.45
VNB0419073 PCB RPFIX $1,618.48
VNB0420873 PCB, TESTED $1,339.11
VNB0422473 PRINTED CIRCUIT BOARD $1,194.48
VNB0431373 SENSOR ASSY-BALE GROWTH $142.99
VNB0440573 ANGLE SENSOR 180* L=.2 MTR $170.61
VNB0443273 SENSOR ASSY L=7.5M $118.11
VNB0462373 CABLE CAN L-6M $199.23
VNB0501173 CONTROL BOX -- AUTOFORM $1,753.56
VNB0501273 CONTROL BOX ASSY $1,746.76
VNB0504473 TOGGLE SWITCH $100.95
VNB0509773 SWITCH/PROGRAM $58.17
VNB0515373 CONTROL BOX $1,727.97
VNB0522173 SWITCH TOGGLE SEALING BOOT $3.19
VNB0522973 BUZZER/HORN CONTROL BOX-CAB $45.37
VNB0525073 MACHINE BOX-AUTOFORM(WAVAR) $1,510.89
VNB0532573 INFO BALER BOX AND CABLE $698.96
VNB0539086 JACK STAND $135.19
VNB0539873 ELECT CONTROL UNIT $1,427.20
VNB0548673 ACTUATOR ASSY L=5M $701.92
VNB0553686 ANGLE SUPORT $42.69
VNB0554286 SKID $155.64
VNB0563573 ACTUATOR ASSY.ED/EDW $671.40
VNB0566502 WEAR PLATE $72.71
VNB0578473 SET SERVICE HOUSING $495.96




Part Number Description List Price

VNB0586386 OVAL DISC $172.89
VNB0595493 PIN $98.96
VNB0595593 BUSH $54.75
VNB0597893 RING $65.45
VNB0607094 U-PROFILE $18.72
VNB0609278 END PIECE-SEGMENT $78.27
VNB0622186 DRIVE TAB $173.71
VNB0659393 PIN $104.21
VNB0659793 RING $31.41
VNB0659993 BUSHING $5.16
VNB0682965 CLIP $13.60
VNB0725093 PIN $48.05
VNB0730586 BLOCK $242.97
VNB0755902 TOP PLATE $59.31
VNB0765193 CLIP $2.44
VNB0765393 R-CLIP $1.92
VNB0778978 RING $41.91
VNB0807786 FLANGE $419.15
VNB0838993 V-BELT PULLEY 180/4/SPB $383.49
VNB0839894 SWATHBOARD $188.81
VNB0840493 BUSHING\SLEEVE $16.13
VNB0841678 SLEEVE/BUSHING $8.25
VNB0841894 SWATHBOARD 850 $205.49
VNB0870178 CIRCLIP CORD $3.47
VNB0880678 TARP/CANVAS GMR 2400 $107.53
VNB0880778 CANVAS D-F 2800 $121.40
VNB0897393 SPRING $1.75
VNB0922002 SPACER TUBE $55.23
VNB0940586 LOWER BOX CM165/SUMP PAN $497.13
VNB0941278 HYDR. HOSE $86.63
VNB0966394 DISC-LH $204.32
VNB0976686 LEVER NUT $201.45
VNB0996186 SPRING,COMPRESSION $83.79
VNB0996393 CENTER RING $31.97
VNB1002493 SPACER $38.99
VNB1003494 BACK HAT/SHIELD $60.43
VNB1003893 STRIP $58.75
VNB1008893 PIN $30.32
VNB1008993 AXLE $98.37
VNB1018993 WASHER $16.33
VNB1019894 TRIPLE-DISK $142.05
VNB1021486 LEG $737.83
VNB1022093 HYD. BLOCK $108.39
VNB1025294 DISC LEFT TURNING $204.32
VNB1041193 SHAFT $490.32
VNB1041393 SHAFT $266.09
VNB1046793 DISK $73.05
VNB1046893 NUT THREADED $26.19
VNB1046993 SPRING, EXTENSION $159.13




Part Number Description List Price

VNB1077102 RESTRICTOR $13.19
VNB1082102 CLIP $6.73
VNB1112102 PLUG $80.13
VNB1121602 GEAR $398.21
VNB1121702 SHIM $23.99
VNB1122002 SPLINED SHAFT $241.16
VNB1127694 LEVER $224.55
VNB1129574 DECAL $1.51
VNB1130674 DECAL $1.32
VNB1157978 BUFFER PAD $49.25
VNB1164493 SPACER $32.05
VNB1181986 SWAY CHAIN BRACKET $66.45
VNB1187486 CAP $191.31
VNB1190274 DECAL $1.45
VNB1190374 DECAL $1.45
VNB1190474 DECAL $1.56
VNB1191286 STRIP/BRACE $66.24
VNB1194586 COVER $90.48
VNB1200193 RING $66.08
VNB1200293 RING $26.11
VNB1209178 SUPPORT $410.35
VNB1214793 RING $51.96
VNB1250102 STRIP $75.84
VNB1262302 SPACER BUSHING $78.00
VNB1279893 BREATHER $27.88
VNB1282393 PIN $40.96
VNB1282578 BREATHER PLUG F/MODULAR HUB $10.84
VNB1284786 HYDR. CYLINDER CM $491.15
VNB1285578 HYD. HOSE - CM-NEW $63.43
VNB1288194 FRAME $904.48
VNB1290893 BUSHING $39.45
VNB1292393 SPRING $314.04
VNB1292493 SPRING INSERT $80.65
VNB1294302 BUSH $41.55
VNB1300594 FRONT BELT COVER\CM $276.33
VNB1302086ASSY **BLOCK PLATE ASSY $212.60
VNB1302286 HORIZONTAL LIFT $65.65
VNB1304793 RING $15.05
VNB1306893 REDUCTION NIPPLE G1/2M $19.00
VNB1307386 HOOK $25.91
VNB1308086 SUPPORT FRAME-TARP REAR $267.17
VNB1308186 PROTECTION FRAME CM217 $237.61
VNB1308286 PROTECTION FRAME CM167 $223.51
VNB1308493 BUSHING $20.24
VNB1308586 COMPRESSION SPRING $108.24
VNB1308893 SPRING EXT. $176.97
VNB1310378 CHAIN $16.75
VNB1310474 DECAL $2.35
VNB1310578 APRON CM147 $614.00




Part Number Description List Price

VNB1310678 APRON CM167 $614.00
VNB1310778 APRON CM217 $614.00
VNB1310878 APRON CM247 $614.00
VNB1315386 SCREEN SUPPORT $661.96
VNB1315686 CM SAFETY LATCH $64.72
VNB1317494 MAIN FRAME-PS403 $836.28
VNB1321094 FRAME-PS203 $750.67
VNB1325478 PIN $98.59
VNB1326493 HOOK $24.17
VNB1343293 THREADED ROD $46.36
VNB1346002 RESTRICTOR $15.65
VNB1347778 SEAL KIT-CM 2400FTS $136.92
VNB1347878 PISTON ROD-NEW CM $387.21
VNB1347978 PISTON / HYD CYL $210.59
VNB1348078 AIR FILTER KIT $75.85
VNB1348178 GUIDE/SLEEVE $254.88
VNB1351486 PLATE $204.93
VNB1353686 FILLER PLATE $211.59
VNB1353786 FILLER PLATE $242.91
VNB1354194 STRIP $61.97
VNB1354694 STRIP $16.52
VNB1355094 DEFLECTOR L\H $286.05
VNB1355194 DEFLECTOR R\H $278.25
VNB1357086 HOUSING $91.08
VNB1357186 HOUSING $141.12
VNB1359002 BUSHING RING $36.28
VNB1359686 TOP PLATE--DMP 2800 $441.96
VNB1359786 TOP PLATE-DMP 3200 $554.52
VNB1360586 PLATE $29.08
VNB1361286 GUARD/PLATE $56.84
VNB1361586 SKID-LH $141.44
VNB1361686 SKID-RH $141.44
VNB1362286 SKID LH $141.44
VNB1362386 SKID RH $141.44
VNB1362794 HOLDER/BRACKET $18.56
VNB1368702 DEFLECTOR PLATE $214.01
VNB1374494 HOLDER-PTO/604 $34.69
VNB1374593 KNIFE BOLT M12 $2.96
VNB1377278 SPACER STRIP $19.45
VNB1377593 COLLAR $73.05
VNB1380878 WHEEL $37.16
VNB1388178 TINE $16.08
VNB1408486 SUMP 247 $974.69
VNB1410378 GEARBOX $2,236.40
VNB1432802 SHAFT $575.60
VNB1433093 PIN $78.52
VNB1443702 RING $27.52
VNB1463286 SUPPORT $228.09
VNB1486793 BOLT $28.51




Part Number Description List Price

VNB1498886 SPRING, EXTENSION $217.25
VNB1500202 SHAFT $404.27
VNB1509078 ELASTIC $21.07
VNB1519586 DISC HUB DRUM $128.20
VNB1519686 HUB $66.89
VNB1533786 FLANGE $225.47
VNB1533986 FLANGE $101.83
VNB1534686BOM TENSIONER HOUSING $1,247.69
VNB1535486 SHIELD $108.28
VNB1542386 SLEEVE $53.52
VNB1545294 FRAME $1,221.68
VNB1547093 PIN-3PT PS604 CAT 1&2 $53.39
VNB1553686 GEARBOX GUARD $1,052.29
VNB1557693 SHAFT $128.31
VNB1580878 TOP PLATE--CM 2400 $525.21
VNB1580986 SUMP--CM 2400 $959.47
VNB1584893 TOP PIN $33.81
VNB1587086 DRUM $314.33
VNB1587186 SHEATH $101.53
VNB1587378 FOAM HALF $7.23
VNB1592478 GEARBOX MIDDLE $1,831.67
VNB1593678 CUSHION PLATE RS-L SPREADER $28.01
VNB1602474 DECAL $2.25
VNB1603678 WASHER $15.68
VNB1604878 WHEEL HUB---6 HOLE $326.39
VNB1607493 SPACER $6.73
VNB1607793 PIN $41.39
VNB1609886 SUMP--DMP 2800 $952.16
VNB1610178 FRONT HOOD & RING $4.36
VNB1610686 BEARING SLEEVE $190.89
VNB1611293 STUB AXLE $419.35
VNB1611502 SHAFT $215.85
VNB1612474 DECAL/CHECK OIL LEVEL $0.73
VNB1612502 HOUSING HALF $124.79
VNB1612686 HOUSING HALF $83.47
VNB1613286 COVER RH $135.05
VNB1615893 STUD-THREADED $42.33
VNB1621186 SUMP-DMP3200 $946.27
VNB1627386 ANGLE PROFILE-RH $341.85
VNB1638678 SETTING ROD R/H $201.04
VNB1638778 SETTING ROD L/H $186.44
VNB1641878 KMR JACK PIN $129.99
VNB1641978 GUARD $76.76
VNB1642278 HOSE, HP $170.48
VNB1648593 STUB AXLE L/H $1,243.37
VNB1649878 TOP PLATE $476.84
VNB1649986 SUMP-DMP 3001-KM/FM 3000 $959.52
VNB1650086 SKID FOR 3000 MACHINES $141.44
VNB1650186 BALCONY LH $141.44




Part Number Description List Price

VNB1650286 BALCONY RH $141.44
VNB1652586 ANGLE SUPPORT $249.63
VNB1652686 SKID $208.95
VNB1654286 STRIP $29.68
VNB1658693 SPRING R\H FLOAT. 13 MM $290.21
VNB1658793 SPRING KM-3000 $256.69
VNB1658893 HOLDER $82.56
VNB1662593 THREADED ROD $76.27
VNB1666493 COVER $33.55
VNB1667493 COMPRESSION SPRING $29.19
VNB1667593 RING $35.72
VNB1671186 LIFT ARM $412.55
VNB1672286 PLATE/SHIELD $36.25
VNB1673193 PIN $102.03
VNB1673293 PIN $60.33
VNB1677186 SLEEVE $46.73
VNB1678078 SEAL KIT-KM SWING CYL $296.96
VNB1678978 HYD HOSE $156.36
VNB1679178 HYD. HOSE L=500 $46.03
VNB1679278 HOSE, HP $181.37
VNB1679978 SEAL KIT $240.27
VNB1684886 CLIP $28.83
VNB1684986 SUPPORT-BRACE CM $456.83
VNB1685086 SUPPORT CM217 $559.92
VNB1688986 STRIP $49.25
VNB1691186 CLAMP COVER DRUM $47.03
VNB1693286 STRIP $80.11
VNB1694186 TOPPING SKID $117.56
VNB1694486 ANGLE PROFILE $40.44
VNB1695586 SWATHBOARD $229.24
VNB1699686 SKID $202.07
VNB1699893 SPACER $14.76
VNB1700486 SUPPORT BRACKET F/SWATHDISC $129.03
VNB1703178 TARP-CM 2400114064 $632.19
VNB1704586 WHEEL WEIGHT $733.44
VNB1704686 WHEEL WEIGHT $727.75
VNB1710686 SUPPORT L/H $103.37
VNB1710886 HUB $107.85
VNB1712802 RING $40.31
VNB1720293 SPACER $4.43
VNB1728293 ADJ.ROD $98.24
VNB1728593 WASHER-17X55X4 $6.00
VNB1728693 TUBE $39.15
VNB1728793 PIN $80.67
VNB1728978 SEAL KIT--CM 2800/DMP MOWER $211.05
VNB1729078 PISTON $319.45
VNB1729178 GUIDE SLEEVE $299.25
VNB1729486 SHIELD $93.37
VNB1729693 PIN 20-71 $59.88




Part Number Description List Price

VNB1731386 STRIP (BACK OF DMP CUT.BAR) $234.80
VNB1732678 FOAM FILLER-DMP $8.52
VNB1734886 SUPPORT BEAM-DMP 2800 $352.37
VNB1735086 SUPPORT BAR $313.24
VNB1736686 BAR SUPPORT $423.45
VNB1740786 DISC HUB $140.41
VNB1740802 RING $17.40
VNB1743093 PIN $35.03
VNB1743186 SKID, LEFT HAND $469.80
VNB1743286 SKID R/H $469.80
VNB1743893 SPACER $27.39
VNB1743978 RING $22.68
VNB1744886 PLATE $193.47
VNB1746393 HOLDER $83.68
VNB1746493 SPRING R\H FLOAT. 9 MM $273.59
VNB1749174 DECAL $2.81
VNB1763986 R/H BRKT SDR $130.87
VNB1764386 BRACKET L/H $135.89
VNB1765678 TOP PLATE--CM1700 $429.99
VNB1765786 SUMP-CM1700 $527.88
VNB1766886 SUPPORT BAR $343.11
VNB1767078 DIPSTICK $110.55
VNB1785994 STRIP $32.95
VNB1786094 BRACE RH /SPREADER $69.64
VNB1786194 BRACE LH /SPREADER $69.64
VNB1793478 IDLER PULLEY $275.45
VNB1797878 TOP PLATE--CM 2200 $419.13
VNB1797986 SUMP-CM 2200 $909.31
VNB1798493 SPRING $2.81
VNB1798686 SUPPORT BAR $384.99
VNB1798986 ANGLE SUPPORT $289.64
VNB1799386 FILLER STRIP $24.37
VNB1817378 GASKET $51.68
VNB1835793 TIE ROD $295.17
VNB1840993 BUSHING $28.09
VNB1843178 PRESSURE POINT $5.89
VNB1843586 BRACKET $107.71
VNB1859578 CANVAS $117.93
VNB1859678 CANVAS $133.48
VNB1862993 TUBE $72.71
VNB1863586 COVER $673.73
VNB1863886 SUPPORT FRAME-TARP/DMP2800 $1,161.89
VNB1864102 CUTTING RING $7.92
VNB1864293 SWIVEL $6.33
VNB1864393 CONNECTOR $30.64
VNB1864493 CONNECTOR $29.36
VNB1868878 APRON DMP 2800 $736.24
VNB1869078 TARP-DMP3200 $947.88
VNB1870178 LOCK BOLT M10X30 $3.03




Part Number Description List Price

VNB1874986 UPRIGHT POST/HINGE BAR $1,149.41
VNB1879693 PIN $41.97
VNB1879886 JOINT-LINK BEAM $475.25
VNB1885693 BUSHING $14.36
VNB1888786 BRACKET L/H $159.95
VNB1888886 BRACKET R/H $147.84
VNB1890978 SLIDE RULE 03 $52.65
VNB1891478 HOSE $150.27
VNB1899593 TUBE $60.23
VNB1904686 HALF PIECE DRUM $112.09
VNB1905493 SPRING $15.88
VNB1925993 STRIP $43.64
VNB1926293 BUSHING $61.28
VNB1927894 SUMP CM 216 $855.64
VNB1927993 STRIP F/CM216 SUMP $69.36
VNB1932378 CHAIN GUARD $29.57
VNB1943074 DECAL $2.09
VNB1947278 SEAL KIT-KM LIFT CYL. $107.01
VNB1948902 PINION Z=23 $849.05
VNB1951286 BRACKET $134.79
VNB1951586 BRACKET--DMP $103.08
VNB1953593 PIN $95.64
VNB1964586 STRIP $55.28
VNB1978493 PIN $179.28
VNB1978693 SLEEVE $8.35
VNB1979386 HOUSING G/B-DMP 98 $778.69
VNB1979786 FRAME-DMP $1,843.25
VNB2004178 SEAL KIT $209.56
VNB2011693 RING $182.60
VNB2025498 WHEEL\16IN 8X16-6 HOLE $478.27
VNB2028386 SPACER,PIPE $33.40
VNB2034086 SUPPORT/BRACKET $444.71
VNB2038586 PLATE $93.57
VNB2038686 STRIP $67.72
VNB2052202 BLANKING PLATE DISC $88.79
VNB2052386 LOCK LATCH $85.61
VNB2053386 DMP HYDRAULIC CYLINDER $932.07
VNB2053578 PISTON ROD F/HYD,CYL.DMP $676.73
VNB2053802 COVER, HALF DRUM $42.81
VNB2053993 COVER PLATE $39.15
VNB2065494 HITCH FRAME $752.08
VNB2068886 BRACKET\SWATHBOARD $125.44
VNB2071474 DECAL-VICON LOGO $13.61
VNB2071574 DECAL $14.83
VNB2071774 DECAL $5.12
VNB2072274 DECAL--VICON LOGO $10.51
VNB2073886 HOUSING-GEARBOX\DMP $787.43
VNB2074002 SHAFT, SPLINED $262.23
VNB2076586 BRACKET $56.16




Part Number Description List Price

VNB2077202 RING $37.25
VNB2077302 SHAFT $253.84
VNB2077878 CROWN/PINIONWHEEL ASSY $1,101.91
VNB2077993 CAP $31.41
VNB2082974 TRANSFER STRIPPING $24.47
VNB2091402 BUSHING $86.80
VNB2091578 PLUG M18x1.5 HEX $14.87
VNB2091678 PLUG M18X1.5 $10.59
VNB2091993 THREADED ROD $76.53
VNB2092193 TUBE $72.71
VNB2092402 SLEEVE $17.16
VNB2092578 COUPLING DISC $38.43
VNB2094686 BREAKAWAY STRIP $82.05
VNB2094774 DECAL $67.12
VNB2097678 REDUCING/BACK VALVE $173.11
VNB2099493 BOLT M16x250 8.8 GALV. $17.73
VNB2102586 TUBE $78.89
VNB2102886 HANDLE $126.19
VNB2102974 DECAL $4.45
VNB2104878 GASKET $39.99
VNB2111593 PIN--CAT.1 $215.88
VNB2111693 PIN--CAT.1 $156.20
VNB2116293 ADJ.ROD $227.12
VNB2116593 RING $46.67
VNB2116686 SLIDE BLOCK $598.95
VNB2116893 NUT $28.53
VNB2117002 RING $53.92
VNB2117194 SHIELD\BELT--CM 2400 $99.19
VNB2117893 BUSHING $12.69
VNB2117993 BUSHING $24.09
VNB2118086 LOCKING PLATE $130.09
VNB2119286 FLAIL $41.15
VNB2120686 Draw Spring $129.97
VNB2120986 FLOAT.SPRG.ASSY--CM2400 $283.80
VNB2127786 SHAFT $154.93
VNB2151878 FILLER FOAM DRUM $24.25
VNB2151978 FOAM FILLER F/DRUM $10.67
VNB2153078 COMPLETE GEARBOX KM3501 $3,589.49
VNB2166878 TARP/FRONT DMP 3001TC $738.15
VNB2170078 CLEANING TOOL/BLADE BOLTS $33.57
VNB2175294 SHIELD $158.44
VNB2177686 BRACE/CURTAIN SUPPORT $550.89
VNB2183878 V-RING $35.55
VNB2184986 HOLDER $86.03
VNB2195102 BRASS BUSHING $305.67
VNB2198393 BOLT $11.55
VNB2204286 STRIP $45.13
VNB2225494 PLATE $32.24
VNB2235978 BUSHING $3.67




Part Number Description List Price

VNB2251102 THREADED SLEEVE 10X28/RVS $19.51
VNB2259693 PULLEY--1000 RPM $1,092.31
VNB2263193 SLEEVE/BUSHING $24.49
VNB2280294 DISC-TRIANGLE $165.35
VNB2280394 DISC L/H $208.97
VNB2280494 TRIANGULAR DISC RH $204.32
VNB2280594 TRIANGLE DISC $165.35
VNB2280694 DISC L/H $204.32
VNB2280794 DISC R/H $204.32
VNB2281594BOM DRUM/DISC ASSY $458.12
VNB2289786 COVER\BRACKET-DMP DRIVELINE $217.48
VNB2289893 STRIP $14.67
VNB2291393 BUSHING $21.29
VNB2293986 SHIELD $117.85
VNB2294186 TENSIONER $300.39
VNB2294778 CURTAIN $211.83
VNB2294878 CURTAIN RIGHT $214.91
VNB2297793 PIN $54.03
VNB2297993 SPRING $37.20
VNB2298793 SHAFT $57.51
VNB2301078 HYD HOSE $50.40
VNB2302386 PIN $81.80
VNB2314194 BELT SHIELD DMP3200 $212.23
VNB2314294 BELT SHIELD DMP3200 $171.13
VNB2314394 BELT SHIELD-REAR DMP2800 $279.33
VNB2333878 SEAL RING $31.57
VNB2335686 SLEEVE $65.93
VNB2335786 ADJUSTING RING $101.88
VNB2336386 DUST CAP $175.51
VNB2358294 TOP HAT--CM 2200 $263.24
VNB2358394 TRIANGULAR DISC DRUM/HAT $263.24
VNB2358986 DRUM $314.33
VNB2359086 TOP HAT $314.33
VNB2367586 CM1700 TARP SUPPORT FRAME $556.57
VNB2368778 TARP-CM 1700 $657.17
VNB2370586 BRACE/TARP SUPPORT $530.61
VNB2372278 FRONT CURTAIN $267.69
VNB2373486 DRUM LOW $304.41
VNB2373586 DRUM, LOW $552.35
VNB2373686 LIFT PLATE $35.03
VNB2396078 ELASTIC $32.59
VNB2396178 ELASTIC $31.04
VNB2402102 RING $23.87
VNB2417578 CLUTCH DISC $28.99
VNB2417602 BUSHING $9.53
VNB2429686 **NO LONGER AVAILABLE $143.13
VNB2435386 ROD & HOUSING $326.75
VNB2436086 ROD KIT $513.95
VNB2445386 PROTECTION FRAME $353.52




Part Number Description List Price

VNB2445486 PROTECTION FRAME CM247 $458.29
VNB2447678 HYD HOSE $62.33
VNB2449893 FLANGE-BEARING $74.51
VNB2465974 DECAL $4.45
VNB2466078 GEARBOX,COMPLETE {540} $3,589.49
VNB2470002 TANDWIEL $271.83
VNB2470102 SHAFT $333.17
VNB2470202 SHAFT $257.25
VNB2470402 GEAR $345.80
VNB2470602 GASKET $77.52
VNB2470702 CAP/PLUG $41.69
VNB2470802 VULRING $13.97
VNB2470902 VULRING $7.63
VNB2471002 VULRING $18.12
VNB2471102 RING/SPACER $16.55
VNB2471202 RING/SPACER $7.33
VNB2471302 RING/SPACER $9.21
VNB2471402 RING/SPACER $14.63
VNB2471502 RING/SPACER $10.11
VNB2471602 RING/SPACER $8.56
VNB2471702 RING/SPACER $6.69
VNB2471802 RING/SPACER $10.20
VNB2471902 RING/SPACER $10.49
VNB249369301 STONE BLADE $4.45
VNB2504693 PIN $147.77
VNB2515594 TRAILER ATTACHMENT $286.47
VNB2515694 TRAILER ATTACHMENT $286.47
VNB2516794 HITCH $395.12
VNB2517494 HITCH $159.08
VNB2527386 BALL COUPLING $164.83
VNB2535886 HOUSING $437.52
VNB2537078 CURTAIN $76.76
VNB2537178 CURTAIN $57.39
VNB2540186 BREAKAWAY-1/2 MALE END/DMP $231.87
VNB2540293 PIN $38.87
VNB2541386 HINGE BAR $855.61
VNB2541586 HINGE BAR $691.25
VNB2542793 PIN $101.73
VNB2547102 BEARING (ASTAP) $788.60
VNB2547686 STELRING $105.25
VNB2547786 AFDICHTRING $15.49
VNB2555178 CURTAIN CM2400 $1,733.04
VNB2560393 TUBE $72.71
VNB2560493 TUBE $72.71
VNB2567986 BREAKAWAY-1/2 FEMALE END $366.17
VNB2575286 BRACKET $54.49
VNB2575386 MAIN FRAME CM-2400 $529.15
VNB2593886 BUSHING $60.99
VNB2605586 MOWER BAR SUSPENSION $635.76




Part Number Description List Price

VNB2618786 JACK STAND $250.01
VNB2618886 JACK STAND $319.92
VNB2620093 PIN $225.67
VNB2620986 BOLT IN ROLLER SECTIONS $109.64
VNB2636678 SHIELD $143.09
VNB2641686 GUARD, FRONT (DMP-2800) $158.96
VNB2648086 UPPER PLATE $833.27
VNB2648286 SUMP $1,162.15
VNB2660102 SHAFT-SPLINED $802.88
VNB2674886 UPRIGHT POST $292.20
VNB2693386 BRACKET $76.31
VNB2721386 STANDARD STRIP $21.31
VNB2721486 SCOOP $20.51
VNB2721586 AGRESSIVE STRIP $28.92
VNB2721686 FRONT PROTECTION GUARD-1700 $239.44
VNB2721786 FRONT PROTECTION GUARD-2200 $257.05
VNB2721886 FRONT PROTECTION GUARD-2400 $296.65
VNB2722986 HINGE-RIGHT $196.09
VNB2726694 SHIELD (PULLEY) $243.80
VNB2728186 SPOILER $41.69
VNB2757786 SKID L/H ADJUSTABLE $340.09
VNB2758093 PIN $130.32
VNB2758293 PIN $92.71
VNB2765502 SHIM $17.01
VNB2770894 SIDE PLATE $79.28
VNB2791093 PIN $136.75
VNB2812986 STRIP $26.99
VNB2813086 STRIP $30.44
VNB2814702 STRIP $82.28
VNB2815202 ALU. PROFILE $47.93
VNB2815302 STRIP $31.87
VNB2815778 LEFT PROTECTION SHIELD $181.13
VNB2815878 PROTECTION SHIELD R. $181.09
VNB2847086 DRUM COVER $81.99
VNB2847186 DRUM COVER $52.39
VNB2854878 NYLON ROPE $18.19
VNB2855494 PROTECTION PLATE-RIGHT $108.53
VNB2863493 PIN $37.09
VNB2869394 DRUM/DISC KM3200 OUTER (RH) $314.33
VNB2869494 DRUMDISC FOR DMP 2800 HAS $321.48
VNB2876694 COVER $99.67
VNB2877093 PIPE $72.71
VNB2971794 TRAILER KIT AXLE $813.07
VNB3034278 SEAL-AXLE PS TRAILER-76907 $76.25
VNB3037078 HUB CAP $104.04
VNB3041094 STEERING PLATE-LEFT $229.85
VNB3041194 GUIDE PLATE-RIGHT $193.39
VNB3042694 PIN $63.67
VNB3043094 HITCH $88.68




Part Number Description List Price

VNB3043286 STEER PLATE LEFT $163.36
VNB3043486 STEER PLATE-RIGHT $171.28
VNB3084086 TENSIONER $478.31
VNB3085402 SPLINE SHAFT $588.11
VNB3125202 LID $195.12
VNB3141778 BUFFER $69.25
VNB3148286 BRACKET $125.43
VNB3150286 GEARBOX HOUSING DMP $862.31
VNB3159386 BRACKET DMP 3200 $108.92
VNB3206186 PROTECTION FRONT $527.91
VNB3207078 FRONT SHIELD $514.68
VNB3207194 ANGLE $90.40
VNB3216602 PROFILE $52.79
VNB3217486 PROTECTION FRAME-DMP 2800 $456.51
VNB3217586 PROTECTION FRONT 3200 $625.36
VNB3219102 PROFILE SHIELD 3201 $115.19
VNB3219394 ANGLE 2801 $108.00
VNB3225786 SUPPORT $328.77
VNB3232902 SHIM $11.47
VNB3233002 SHIM $9.55
VNB3233102 SHIM $10.83
VNB3270193 SHAFT KM3200 NA $356.56
VNB3278986 LIP SHORT $226.35
VNB3280293 PIN $102.48
VNB3286094 PLATE $110.83
VNB3286386 CONTROL ARM $366.63
VNB3286593 PIN $95.88
VNB3287478 JACK STAND, KM3200 $317.87
VNB3288478 PROTECT. SHIELD KM 3200 $657.05
VNB3290493 PIN FOR PIVOT ON KM MOWERS $113.27
VNB3290993 PIN $55.67
VNB3291093 PIN $64.97
VNB3296178 CABLE SERIES 27378 $306.19
VNB3299286 GEARBOX KM-PULL TYPE $3,737.83
VNB3303986 SPRING $113.83
VNB3310094 CABLE COVER KM $176.63
VNB3319586 BAR FITTING R $451.83
VNB3320486 ANGLE LEFT $176.97
VNB3327386 ANGLE RIGHT $144.60
VNB3330986 UPRIGHT-POST $413.13
VNB3344978 FRONT CURTAIN KM2800 $433.04
VNB3347093 SLEEVE $61.00
VNB3347278 HYD HOSE KM 3200 NA $162.61
VNB3347493 PIN $120.76
VNB3351894 LEG L $475.60
VNB3353994 SHIELD RIGHT $157.84
VNB3360194 BRACKET RIGHT $48.57
VNB3360386 STRIP $112.53
VNB3360586 STRIP $59.64




Part Number Description List Price

VNB3360794 BRACE/SUPPORT RIGHT $201.81
VNB3392286 PROT. FRAME REAR KM 3200 $382.85
VNB3392594 PROT. PLATE L $169.41
VNB3392878 PROTECTION/CANVAS R $155.03
VNB3392986 BRACKET R $37.51
VNB3393094 ANGLE $63.21
VNB3393286 STRIP $72.28
VNB3393478 FRONT CURTAIN KM3200 $514.73
VNB3393586 BRACKET L $38.59
VNB3393778 PROT. SHIELD L $153.64
VNB3394094 PROT. BRACKET LEFT $209.04
VNB3414002 SPREADING DISC L $322.11
VNB3419886 PLATE $45.03
VNB3420178 PIPE $80.01
VNB3420593 BRACKET $43.05
VNB3432378 PTO SHAFT ADAPTER $140.91
VNB3469978 PROT. SHIELD 2800 $336.41
VNB3470278 SEAL KIT FOR B3273686 $161.93
VNB3470378 HYD SEAL KIT KM-PULL TYPE $184.61
VNB3470786 PLATE $35.93
VNB3470986 PLATE $90.35
VNB3488093 GEARBOX COVER $128.48
VNB3488178 SEAL FOR FLEET COVER $63.37
VNB3488202 SHAFT $362.21
VNB3488302 CROWN GEAR $1,765.03
VNB3488402 PINION SHAFT $1,690.05
VNB3488578 CAP $70.40
VNB3505886 PROT. FRAME F $617.88
VNB3506378 PROTECTION COVER FRONT $621.11
VNB3506494 DIAGONAL $128.29
VNB3506678 PROTECTION COVER-REAR $463.12
VNB3506702 PROFILE $56.20
VNB3526186 PLATE $48.04
VNB3526286 PLATE $48.43
VNB3526686 SWATHBOARD R $142.79
VNB3526702 BRACKET-F/TARP SUPPORT $50.89
VNB3554094 SWATHBOARD L/H $186.03
VNB3557294 TRIANGLE DRUM/DISC KM32/40 $314.33
VNB3557394 DRUM LEFT $314.33
VNB3560894 PLATE $27.47
VNB3561186 HYD.CYLINDER KM $642.39
VNB3561286 HYD CYLINDER KM-SWING $897.07
VNB3561378 GUARD $111.52
VNB3561478 GUARD $83.32
VNB3561793 CABLE PULLEY $142.97
VNB3561894 MAINFRAME KM2800-3200 $2,568.61
VNB3564586 BRACKET LATCH $154.63
VNB3571278 LIFT CABLE $194.59
VNB3571386 YOKE $49.31




Part Number Description List Price

VNB3571593 PIN $69.55
VNB3571893 WASHER $29.77
VNB3571993 BOLT $17.91
VNB3572078 HOSE L = 6000 $114.13
VNB3572178 HYD.HOSE L=6500 SWING CYL. $122.79
VNB3572278 HOSE L = 7000 $129.24
VNB3572478 HOSE DI=40 L=500 $46.11
VNB3572902 PROFILE STRIP $75.79
VNB3577593 PIN $44.48
VNB3577678 DIP STICK/BREATHER $130.12
VNB3577894 PLATE $66.87
VNB3578074 DECAL $3.48
VNB3578694 FRAME 4000 $2,725.76
VNB3578986 LIP $541.92
VNB3614078 RIGHT CURTAIN $477.87
VNB3628978 RUBBER GROMET $27.63
VNB3670502 PIN $65.72
VNB3672602 GEAR $739.29
VNB3724686 TONGUE CYLINDER $980.85
VNB3729878 DMP GEARBOX, NEW FOR 2003 $2,979.52
VNB3737086 LATCH BREAKAWAY CM $90.28
VNB3744194 ANGLE PROFILE $134.20
VNB3757578 FRONT SHIELD $250.63
VNB3768886 HOUSING $569.99
VNB3777778 HYD.HOSE=7500 $194.35
VNB3782602 SHAFT-DMP GEARBOX $746.24
VNB3782786 HUB $333.33
VNB3783086 STRIP/SUPPORT 4000 $117.19
VNB3783186 SUPPORT BEAM $1,274.17
VNB3788486 PLATE $131.27
VNB3788586 STRIP $56.75
VNB3795378 PROT SHIELD $96.05
VNB3797594 DEFLECTOR R $284.39
VNB3812494 TONGUE FOR KM MOWER $1,871.35
VNB3856686 CUTTERBAR FRAME KM-3200 $1,562.76
VNB3867286 STRIP $48.71
VNB3868602 PINION $1,019.24
VNB3877378 BRAKE BRACKET $156.63
VNB3880593 THREADED END F/TOP LINK $114.21
VNB3883694 SIDE PLATE LEFT $132.44
VNB3883794 SIDE PLATE RIGHT $172.53
VNB3887986 PLATE $245.13
VNB3893978 BUFFER $77.64
VNB3903186 FENDER SUPPORT-FRONT $98.91
VNB3903286 FENDER SUPPORT-BACK $84.12
VNB3928586 FRAME $1,771.09
VNB3930286 PLATE $69.65
VNB3942278 BREAK-AWAY/HALF $156.87
VNB3969286 HINGE BAR CM2800 $2,210.88




Part Number Description List Price

VNB3975786 BLOCKING PLATE $212.09
VNB3981486 CURTAIN FRAME CM-2800 $464.33
VNB3986286 NOSE CONE $582.01
VNB3994693 PIN $95.19
VNB3995886 TENSIONER HOUSING-CM 2800 $432.27
VNB3996202 DRIVE SHAFT $482.79
VNB3998894 PLATE $167.04
VNB3999094 FRONT HOOD $314.35
VNB4002586 JACK STAND CM-2800 $159.55
VNB4005686 V-PULLEY, 4 BELT $262.57
VNB4005778 CURTAIN CM-2800 $738.76
VNB4009594 WHEEL ARM RH $582.47
VNB4013986 STOP $130.95
VNB4016393 CON. PLUG M14X1.5 $21.95
VNB4018586 FLAIL $83.24
VNB4018894 DRAW BAR HINGE KM4000S $1,178.31
VNB4020493 PIN $167.31
VNB4031486 PLATE $46.57
VNB4031586 PLATE $60.45
VNB4031686 STOP $39.69
VNB4035878 STEERING CYLINDER $1,030.80
VNB4041893 THREADED ROD $73.05
VNB4050793 PULLEY $723.44
VNB4061978 LOCK RING $1.45
VNB4065986 BEARING HOUSING $390.76
VNB4066893 LOCKING COLLAR $48.92
VNB4067494 MAIN FRAME 4000S $3,308.37
VNB4067686 CONTROL ROD $166.92
VNB4069686 COVER/BRACKET $43.25
VNB4074586 PLATE $193.17
VNB4074686 PLATE $182.51
VNB4077993 LIFT PIN $219.15
VNB4087986 PLATE ASSY. $202.49
VNB4088293 PIN $89.27
VNB4089094 WHEEL ARM L.H. $756.36
VNB4107086 LOCKING STRIP $210.64
VNB4107286 GUIDE $262.35
VNB4107386 BREAKAWAY MOWER 1/2 CM2800 $193.03
VNB4108193 SPRING $42.85
VNB4108293 RING $31.96
VNB4109602 SPACER/SHIM $22.25
VNB4110278 HYD. HOSE $185.65
VNB4112686 PLATE $50.65
VNB4115086 BRACKET $98.96
VNB4120186 SPACER, CM-2800 $14.16
VNB4120686 CONTROL STRIP ASSY $72.97
VNB4139693 RING $5.57
VNB4149978 SPACER FOR 40130307 $1.49
VNB4202878 GEAR SET $2,085.60




Part Number Description List Price

VNB4202978 PS 225 REPLACEMENT HOPPER $445.45
VNB4225586 POSITION PLATE $158.01
VNB4225686 PLATE $60.17
VNB4226093 LOCK PLATE $167.60
VNB4253194 FRAME $500.37
VNB4281502 PROTECTING CAP $122.28
VNB4300978 HANDLE-ADJUSTABLE $65.11
VNB4304686 PLATE L.H. $151.99
VNB4305778 BREAKAWAY COMPLETE CM-2800 $973.19
VNB4309794 DRUM DISC CM2800 $314.33
VNB4344486 HOLDER GEARBOX $267.83
VNB4347965 INNERSHAFT $69.40
VNB4348165 INNERSHAFT $62.88
VNB4348365 OUTER TUBE $47.08
VNB4348493 SOCKETHEAD SCREW M8 X 52 $0.83
VNB4369665 OUTER TUBE $39.91
VNB4396802 SPLINE SHAFT $411.56
VNB4402593 SPACER $4.24
VNB4422878 HYD. CYLINDER 75MM TRAVEL $278.28
VNB4445374 DECAL PTO POSITIONING $3.91
VNB4453794 KM PIVOT ARM $678.53
VNB4463786 GEARBOX HOUSING $760.03
VNB4463978 FENDER $166.13
VNB4499461 CAP $14.51
VNB4536686 TOPLINK $162.37
VNB4540902 BUSHING $227.24
VNB4547086 U PROFILE ASSY $193.19
VNB4599586 SUPPORT $79.89
VNB4599594 SUPPORT $79.89
VNB4606602 PLATE $7.63
VNB4668565 CLUTCH HUB $75.85
VNB4779094 BRACE L/H SPREADER $132.97
VNB4779294 R/H BRACE SPREADER $132.97
VNB4781693 TOPLINK SPINDLE $145.45
VNB4915078 CYLINDER $222.61
VNB4956178 VANE L=285 $34.85
VNDS6N150FXE001 1/2 PTO SHAFT-OUTER COMP. $2,424.77
VNDS6N150FX1001 PTO SHAFT-COMPLETE $2,380.45
VNDS6R139FXEKO01 OUTER 1/2 OF PTO W/S.CLUTCH $1,629.09
VNDS6R139FX1001 GEAR BOX END 1/2 SHAFT-ORC $887.32
VR11592005 BOLT $56.71
VR13429011 PULLEY $28.91
VR13677004 SPROCKET PINION $113.04
VR13677015 SPROCKET PINION $174.68
VR13677016 SPROCKET $365.61
VR17653167 **NO LONGER AVAILABLE $303.28
VR17653552 ROLLER CHAIN $329.64
VR17653922 ROLLER CHAIN $824.32
VR17655001 CHAIN ROLLER $195.68




Part Number Description List Price

VR18103003 CLUTCH DISC $64.43
VR18608447 TINE $12.71
VR18608684 TINE $6.91
VR18608685 ** NO LONGER AVAILABLE $11.24
VR19068035 ANGLE $12.03
VR19152035 ** USE BX 28 $29.61
VR19192004 GUIDANCE FAIRING - UPPER $49.23
VR19192007 GUIDANCE FAIRING - BOTTOM $24.32
VR25024011 SHAFT/PICKUP-RV126 BALER $704.39
VR37659005 CONNECTOR LINK DUPLEX $7.72
VR37771407 V-BELT $33.96
VR38033030 BUSHING $112.20
VR38961030 ADJUSTABLE BALL BEARING $209.25
VR408000060 **NO LONGER AVAILABLE $14.93
VRR0019801 TWINE RETAINER $91.76
VRR0020101 **NO LONGER AVAILABLE $0.00
VRR0235993 BUSHING $18.21
VRR0237178 BRAKE PAD $24.89
VRR0298401 REFLECTOR WHITE $9.17
VRR0419402 CHAIN/ROLLER $297.93
VS2vVv ** USE VS 2V $0.00
WA 001211 ** USE VIC WA 001211 $0.00
WA 002 ** USE RL0O0613K0 $0.00
WA 00633 ROLLER ASSY. LONG $0.00
WA 01218 **NO LONGER AVAILABLE $0.00
WA 017 **NO LONGER AVAILABLE $0.00
WA 0199 ** USE RLO766 $0.00
WA 039 **NO LONGER AVAILABLE $0.00
WA 039BOM **NO LONGER AVAILABLE $0.00
WA 0690 ** USE WS 0208 $0.00
WA 1014K0 STRIP $0.00
WA 1015K0 STRIP $0.00
WA 1019K0 **NO LONGER AVAILABLE $0.00
WA 1315 **NO LONGER AVAILABLE $0.00
WA 1315V **NO LONGER AVAILABLE $0.00
WA 135936 ** USE KG02005000 $0.00
WA 366886 ** USE KG02008300 $0.00
WA 412 ** USE WP 68 $0.00
WA 952K1 ** USE VGRL 220K1 $0.00
WAO017BOM ROLLER ASSY $0.00
WA02057 SPROCKET $475.36
WA0258 GUIDE, BELT $158.13
WA1043 PLATE $27.55
WA116287 PTO SHIELD FRT. HALF $72.03
WA1213V TINE $24.84
WG 00686 **NO LONGER AVAILABLE $0.00
WS 0137 *NO LONGER AVAILABLE $0.00
WS0137 **NO LONGER AVAILABLE $0.00
XD 00510 PIN $0.00




Part Number Description List Price

YA 0114 SUPPORT $654.64
YA 0335K0 **NO LONGER AVAILABLE $0.00
YA 0336K0 BLADE HOLDER $74.17
YA 321V PIN $57.23
YD 0064 HYD.HOSE $257.96
YD 64 HOSE, HP $166.09
YW 00141 HYD HOSE-HIGH PRESSURE $90.39
YW 138 HYD HOSE $135.11
ZR 465 NYLON SLEEVE $3.48




